
How to read this Parts Catalog. 
1. • Parts mentioned in Parts Catalog may not necessarily be standard equipping parts 
2. • Parts change may be made without prior notice. 
3. • Form of this Parts Catalog. 

29. FUEL INJECTION PUMP(W/BOOST) (D)=4JH-DTZA 

(D Ref. No. 

4 
5 
6 

FUEL INJECTION PUMP 
-51391 FUEL INJECTION PUMP 

(B=E00200) 

26022-060162 SCREW M 6X 16 
2 26022-060162 SCREW M 6X 16 

(A=E00156) (B=E00156) ( 
2 129470-51040 
2 122710-51050 
2 129470-50160 

(1) OOST COMPEMSATOR TYPE. 
OPTIONAL PART. TO E/#00155 

(4JH-DT.4JH-DTZ) 

-4JH-DTZ (E)=4JH-DTZ 
(C 4JH-DTZP (F)= 

(E=E00156) 
1 1 1 1 1 
2 2 2 2 2 
1 1 1 1 1 

The Ref. No. in the list may not be accord with the Ref. No. on Illustration. 

K 

(Ex.) Illustration No. Ust head No. .--:, 
1 1 (Befor change) ----1► 1 i.=.1.J (After change) 

When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted. 
® Lev.(Level) 

Indication and Meaning of Level 
Level Hereunder is given the relation among the number of number (1.2,3) the level and the nominal parent-child relationship. 
1 ----- Parent parts (Assembly parts) 
2 ----- Child pats included in " 1 " (Semi-Assembly parts. component parts of Assembly parts.) 
3 ----- Child pats included in " 2 ". Grand-child parts in terms of " 1 ". 

(Compoment parts of Semi- Assembly parts.) 
Note) A parts of non- sale parts are illustlated but not listed. 

@Change Mark 
Change Mark "I" is given to the part for which a desigh change was made at this time. 
The design change was not shown in the last published Parts Catalog. 

@Interchangeability Mark 
In the case where a part change took place,one of the following Interchangeability marks is Indicated for that part. 

Symbol Interchangeability Contents note 
N Old .:.a_ New New Part Is Interchangeable for Old Part but not interchangeable conversely. 

a Old ~ New New Part is not interchangeable for Old Part but interchangeable conversely. 
R Old:= = New New Part Is interchangeable for Old Part and vice versa. 
s Old :: := New New Part is not interchangeable for Old Part and vice versa. 
w Part newly added. 
z Part discontinued. 
F Not Interchangeable single part but Interchangeable by set of the related parts. 
K Changed only In quantity used. 

@Effective Machine No. 
When a part Is changed,Effective Machine No. of a Model for which the part Is applicable is Indication 
in each column of (A)- (F). 
Product Symbol Product No. Product Symbol Product No. 

C Clutch No. Compressor No. M Machine No. 
D Drive No. T Tractor No. 
E Engine No. Note1) * Date 

Note1) Date may follow the symbol in some cases. (Ex.) * 1996.01 
Note2) As far as engine models shown by "XXX" are concerned, the modification of the parts could not be 

predicted or the engine models themselves could not be Identified. 
Note3) A=E/#00185 means that the desi n chan e on the rt has been effective for the model at the 

column (A)(in this case, or 4JH- T) on and om E #(Engine Serial Number) 00185. 
@ Remarks Mark 

Figures or alphabets (Symbols) are entered In the remark column. 
The comments(remarks)on the pertinent parts are Indicated in the lower part of the list by the same symbols 
as those stated above. 

silv
erh

orn
.co

.uk



1. This parts catalog carries Yanmar crawler back-hoe VIO50. 

2. Parts catalog history 

~ Parts catalog No. Published Remarks 

1st edition 000Y00K2910 Nov., 1994 Abolish old edition 

1st revised 000Y00K2911 Ju I., 1996 Abolish old edition 

2nd revised 000 Y 00 K 2912 Jan., 1998 

3. Model name 

SECTION Column Model name Manufactured M/# 

(A) VIO50 C(R) 
I (Vehicle) 1993/ 7 ~1997 / 6 00501~01504 

(B) VIO50 P (R) 

II (Engine) (A) 4TNE88L- RBV 1993/ 7 ~1997 / 5 00376~15607 

(Note) C:cabin, P:canopy, R:rubbercrawler, JP:Japan, EP:Europe, 
EX:export except Europe 

4. Your understanding is asking that this parts catalog is not a technical data manual 

setting forth as servicing procedures, This parts catalog is using simplified illustration. 

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yan mar products. 

Be careful not to use the simple parts available in the market ; otherwise their use in 

repairing causes such as an early breakage, for instance. 

silv
erh

orn
.co

.uk



SPEC~F~CA l~ONS 

Name Yfii\u\ijM.A!Rl CRAWllER BACKIHOIE 

Model Vij050- !PR VW50-CR 

Model 4TNE88L-RBV 
Engine 

Bore x Stroke 88 X 90 

Transport length mm 5300 

Dimensions Transport width mm 2000 

Transport height mm 2455 2500 

Std. bucket capacity m3 0.09,.., 0.16 (0.14) 

Std. bucket width(Outside) mm 700 

Max. digging depth mm 3600 

Max. cutting height mm 5900 5500 

Max. dump height mm 4250 3900 

Max. reach at ground level mm 5800 

Min. swing radius mm 2000(Swing 1700) 2100(Swing 1800) 

Boom swing angle degree Left 70 & Right 70 

Max. digging force(Stol. bucket) kgf 3300 

Travel speed(High/Low) km/h 4.5 / 2.3 

Gradability degree. 30 

Average ground pressure kgf /cm2 0.28 0.29 

Track shoe width(Std.) mm 400 

Width X height mm 2000 X 420 
Blade 

Capacity m3 0.35 

Machine mass kg 4600 4720 

silv
erh

orn
.co

.uk



1 [*•~~fg] 
[PAINTED COLOR LIST] 

:rr1l ,~ ~:;;J"i;: 
CJPfi, DESC 
PART RI PT ION 

~~~ 
?~-tzJL,~c~ 

® !
·:-:-:-:-:-:-:-:-'.-:·:·:·:·:·:·:1 -p :,t"y-C: - :::J 'Y IJ ~ I) - / 

2 :-:-:-:-:-:-:-:-:-:-:-:-:-:-:-:- 3 8 8 G 5 3 1 / 9 1 5 ................ . . . 
~ -p:,t"y-:.J!---:iJ.:/IJ-:,t 

4. 84GY8. 42/6. 99 

- -p:,t"y--$!-IJ:;t"IJ--;f~l..,-
5. 39Y2.92/0.78 

PAINTED COLOR 
MUNSEL No. 

YANMAR OCEAN GREEN 
7.62BG6.3/8.09 

YANMAR PEAR COCK GREEN 
3.8BG5.31/9. 15 

YANMAR CITROUS GREEN 
4.84GY8.42/6.99 

YANMAR DARK OLIVE GREY 
5.39Y2.92/0. 78 

~~,} 
COLOR 
CODE 

98 

97 

96 

72 

silv
erh

orn
.co

.uk



~~$ ~ ffl'-'s-
£13Ffr ~~~ PAINT No. 
PART PAINTED COLOR l 6Qffi 4Q ffi A7L,-

16.QCAN 4.QCAN SPRAY 

CD l7:.,, y'- -;t-::; 17 ::,; "'.7' lj - ::,; 
981101-09598 977620-40980 977620-30981 YANMAR OCEAN GREEN 

® -p::,;7-1::::-::::i 'Y ?"'.7'1J-::,; 
981101-09597 977620-40970 977620-30971 YANMAR PEAR COCK GREEN 

® l7 ::,;7-V r- 5A-7 1) - ::,; 981101-09599 977620-40990 977620-30991 YANMAR CITROUS GREEN 

@ i7::,;7--5'-:7 71" IJ-7"'.7'L,- 977620-40720 TOR-90460003 YANMAR DARK OLIVE GREY 

3 [~~@S~O)RIJU 
[EXPRESSION OF PAINTED PARTS] 

~ati=ffl:-% ~ati~ ~~§ 
PART NO. PART NAME PAINTED COLOR 

172165-811031-4 7-.L..i.CMP ("'.7' 1J-::,;) (9 7) 1"7 ::,_; y - I:: - :J 'Y Q ,7 I) - ::,_; 
BOOM CMP (GREEN) (97) YANMAR PEAR COCK GREEN 

$,P}r ~~§ 
.±1J:~drl MAIN PARTS PART PAINTED COLOR 

"ffll!jEff-f.t;; UNDER TRAVELING BODY 

CD i7 Yv-7t-V i7 Y-':/ I.J - Y 7v-i-= BLADE 
YANMAR OCEAN GREEN n'7-Y-9-'7I.-1 I-- COUNTER WEIGHT 

A-1-Y-':!V 1)-Yly SW! NG CYLINDER 
7v-!-=V I.J y1y BLADE CYLINDER 
-9-=Y-':f"'Jv-b. TURNING FRAME 
7-b. BOOM 

® -P'Yv-1:::'-:::J 'Y:J-':/1.J-Y "P-b. ARM 
YANMAR PEARCOCK GREEN ~i>l:::'Y*-14t CABIN 

J'i./r ,y i-- BUCKET 
70-Yl--t.J/\- FRONT COVER 

® -17-Yv-V l--5 A-7 1)-Y il{Y~ 'Y 1-- BONNET YANMAR CITROUS GREEN 
kr'Y7, ~i>l:::'Yt-:"P STEP.CABIN DOOR 
t..,/t-11 LEVER 

@ -p';/y-/y-:J'7tlj-"7-':f[..,- -1-Y/(~ INSTRUMENT PANEL 
YANMAR DARK OLIVE GREY /'\-':1/ld1/t- PEDAL COVER 

I'Y::JY~tJ ENGINE RELATED PART silv
erh

orn
.co

.uk



t§t]( ( 1 ) · · 
PICTURESQUE 

0 O O O O O O O O ~~$dfi 
INDEX (1) ···MAIN PARTS 

~~-··FIG. 1~5 
LABEL 
I~·· ·FIG. 6 
TOOL 
ti~~· · · F I G. 9 2. 9 3 
SAFETY LABEL 
PTO=too/1--· · ·FIG. 94 
P.T.OKIT 

-JJH- (-?-5-fr~) · · ·FIG. 14 
COVER(COOLER SPEC.) 
5VJl"nt?o/l-- ···FIG. 23. 24 
RADIO CASSETTE 
7L,-k:tJH- · · ·FIG. 34 
FRAME COVER 
V-1--&V-l--v?YI--· · ·FIG. 35 
SEAT & SEAT MOUNT 
"7.."ro/7· · ·FIG. 36 
STEP 

l!J.~/~17&!fr~/H7· · ·FIG. 7 
sue.PIPE & EXH.PIPE 
.I::.tV::.tv?::.tl--· · ·FIG. 10 
ENGINE MOUNT 
/1o/"J-IJ ···FIG. 16 
BATTERY 
\;J~~ · · ·FIG. 17~20 
ELECTRIC PART 
1::--$>&7'7 □ "7..-9· ··FIG. 22 
HEATER & DEFROSTER 
ill!ff;f(::.t7&0!@~- · ·FIG. 44, 45 
HYD.OIL PUMP & JOINT 

::::JY7vo/-tf-&V7-IJ (-?-5-frtill) ···FIG. 11 
COMPRESSOR & V PULLEY(COOLER SPEC.) 
5S'I.--$>&71"1Jl,?-5• · ·FIG. 12 

,te::.t:?-o/1--· · ·FIG. 37 
BONNET 
$1'-?l--···FIG.38 
DUCT 
~1'1::::::.t• · ·FIG. 39~41 
CABIN RADIATOR & OIL COOLER 

~~-9Y? &~~IH?' · · ·FIG. 1 5 
FUEL TANK & FUEL PIPE 
Uill!-$>Y-? · · ·FIG. 64 
HYD.OIL TANK 

=t:1>1::'.::.tt-:"P• · ·FIG. 42 
CABIN DOOR 
=t:-v/l::::&=t:-v/1::::7L,-k- · ·FIG. 43 
CANOPY & CANOPY FRAME 

7-k&7-k757o/l--· · ·FJG.86 
BOOM & BOOM BRACKET 

'"J--?5Y7• · ·FIG. 21 
WORK LAMP 

□-5 & ?Vi> "7..1-­
ROLLER & ADJUST 

···FIG. 25 
-? □-5· · ·FIG. 26 
CRA\1LER 

7v-t-:::1 1J:,,$f · · - F 10. 52 
BLADE CYLINDER 

J='-?i?Jl, · · · FIG. 8. 9 
ACCELERATOR 
QG~O- · ·FIG. 27~32 
CONTROL EQUIP. 
IJ'E'.:IY/VL,7- · ·FIG. 59 
REMOTE CONTROL VALVE 

7L,-j-:. · ·FIG. 91 
BLADE 

/17o/l--:SIIJ:;.t$f. · ·FIG. 49 
BUCKET CYLINDER 
?-k&WTo/1--IJ::.t?· · ·FIG. 87 
ARM & BUCKET LINK 
H7o/l--· · ·FIG. 88~90 
BUCKET 

/Hl::::::.t~ (-?-5-frfil). · ·FIG. 13 
PIPING(COOLER SPEC.) 
[l-/\1/~Jl,7 (JBm)• · ·FIG. 62 
LO\~-HIGH VALVE (PREVIOUS) 
ill!.!E£I!l!i · · ·FIG. 65~77 
HYD.OIL PIPING 
::::J::.tl--[l-Jl,1£cJiii· · ·FIG. 78~83 
CONTROL PIPING 
~ii::J~IJ-:S,,::.,~. •·FIG. 85 
GREASING 

'7v-k&/iJz@l't"P 1)::.t~- · ·FIG. 33 
FRAME & TURNING BEARING 
~Jg]'E-11 ···FIG. 54, 55 
TURNING MOTOR 
"7..11'\)l,V:11::.tl--· ··FIG. 56 
srn VEL JO I NT 
::::J::.tl--[l-Jl,/\Jl,7- · ·FIG. 57, 58 
CONTROL VALVE 
[l--$> 1JHJl,7 (4':'.J:c:1'vJl,-=f-3'-:EYSJI)G. 61 
ROTARY VALVE(4-~AY MULTI CHANGE! 
2?:c:1'/~Jl,7 (2?:c:1'vJl,-=f-=f:c:YV)• · ·FIG. 60 
2-WAY VALVE (2-\1AY MULTI CHANGE) 
PTOHJL,7- · ·FIG. 63 
P. T.O.VALVE 

silv
erh

orn
.co

.uk



t§»{ (2) · · 
PICTURESQUE 

· · · · · · · · · · · )fiJJIIIHJ 
INDEX (2) · · · HYDRAULIC SECT I ON 

5VI-11 & :t-f Jl,?-5· · ·FIG. 1 2 
RADIATOR & OIL COOLER 

~lE;ff~/7&W!MI~ · · ·FIG. 44, 45 
HYO.OIL PUMP & JOINT 

Cl-1' 1)H/1,7 (4?.r.-("y/l,7'f-.r.YV) 
ROTARY VALVE(4-WAY MULTI CHANGE) 

· · ·FIG .. 61 
2? :i:-1 mi,-;t (2 ?::t-fvJl,77::cYV) 
2-WAY VALVE (2-WAY MULTI CHANGE) 

···FIG. 60 

::lYI--Cl-/1,/Vl,7• · ·FIG. 57, 58 
CONTROL VALVE 

Cl-J\-( H/1,7 (I8~) · · ·FIG. 62 
LOW-HIGH VALVE!PREVIOUSJ silv

erh
orn

.co
.uk



YOOK2912 

~§~(3) ........... -~§! 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 1 /8 

2 ~ ("'-vt!::.,) (EX) 
Fi g. LABEL (CAB I NI (EX) 

7 '1Uillt1':1 &~/M:1 
Fig. SUC.PJPE & EXH.PIPE 

8 'P?t?/1, 
Fig. ACCELERATOR 

9 -Y?t?lt, {'J::.,9o/77't?Jt,) 
Fig. ACCELERATOR 

(ONE TOUCH DECEU 

1 0 I::.,$7;,Jv?::.,t--
Fig. ENGINE MOUNT 

1 2 5:JI-9&;!"1'/t,?-5 
Fig. RADIATOR & OIL COOLER silv

erh
orn

.co
.uk



YOOK2912 

t§~(3) · · · · · · · · · · · -~§~ 
PICTURESQUE INDEX (3) · · • · · ·FIGURE 2/8 

1 3 ,~-11:✓'f (-?-'5-frltl) 1 71111a1i (~?!:✓, ~-v/~) 
Fig, Pl Pl NG (COOLER SPEC. l Fl g. ELECTRIC PART 

(CABIN, CANOPY) 

1 5 MU!l'.9✓-?&Ml~/~1':1 
Fig. FUEL TANK 

& FUEL PIPE 
1 9 IHiali (~i>~✓ l 

Fig. ELECTRIC PART(CAB!Nl 

1 6 /~,:,7IJ 
Fig. BATTERY 2 0 lllfiii (?--5-frai) 

Fig. ELECTRIC PART 
(COOLER SPEC. ) 

2 1 'J--?? ✓:1 
Fig. WORK LAMP 

2 2 t:-1'&"T"71J7.'.9 
Fl g. (;t:1:,-=1/) 

HEATER & DEFROSTER 
!OPTIONAL) 

23 -5Y;tnt?'!JI-- (;t:1:,-,i/) 
Fig. RADIO CASSETTE 

(OPTIONAL> 

2 4 '5Y;t;IJ"t?,:,t-- (EP) 
Fig. RADIO CASSETTECEPl silv

erh
orn

.co
.uk



YOOK2912 

~§~(3) ........... -~§J 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 3/8 

2 5 □-5&J':J-vAt-Fig. ROLLER & ADJUST 2 9 •••• (7'-(;.,~) 
Fig. CONTROL EQUIP. (SWING! 3 3 :1v-A&~fii1,-:.y1J;.,~ 

Fig. FRAME 
& TURNING BEARING 

26 ~□-5 Fig. CRAWLER 3 0 ••• c::rv-~> Fl g. CONTROL EQUIP. (BLADE! 3 4 :71,,,-A:tJ/{-
Fl g. FRAME COVER 

31 Ultf■ (:tJ'Yt-;t:7vH-
Flg. &D-/\1'1'(.-$'Ji,) 

cgNTROL EQUIP. 
( UT OFFLEYER & LOW-H GH PEDAL) 

3 5 v-t- &V-t--Yi::i;.,t-
Fl g. SEAT & SEAT MOUNT 

3 2 UR CPTO:J;.,t- □-JI,) 
Fl g. CONTROL EQUIP. 

IP. T.0.CONTROU 
3 6 7..."f''Y-;/ 

Fig. STEP silv
erh

orn
.co

.uk



YOOK2912 

ij§~(3) · · · · · · · · · · · -~§1 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 4/8 

4 1 =l=i'~/ {3) (f.tJlali) 
Fig. CABIN(3l (FITTING) 45 ~ff~Y7&•8~(ft) 

Fig. HYO.OIL PUMP 
& JO I NT (NEWl 

3 8 1'?1-
Fig. DUCT 4 2 ~;,~:.it-=J' 

Fig. CABIN DOOR 4 6 7-b.':.IIJY$f (:\=;,~:.,) 
Fig. BOOM CYLINDERCCABINl 

3 9 ~;, ~/ ( 1 ) (;to:~) 
Fig. CABIN (1) (BODY) 4 3 :\=i>/~&~;,/~7l.,-1, 

Fig. CANOPY & CANOPY FRAME 4 7 -;/-1.,.';.JIJ Y$f {:\=;, / ~) 
Fig. BOOM CYLINDER(CANOPYl 

4 0 :\=;,~:., (2) (-!f'J':.I) 
Fig. CABIN (2) (SASH) 4 4 ~EE~Y7&tiMl=Ja (18~) 

Fig. HYD. 0 IL PUMP 
& JOJNT(PREVIOUS) 

4 8 "P-b.V 1)Y$f 
Fig. ARM CYLINDER silv

erh
orn

.co
.uk



YOOK2912 

t§~(3) · · · · · · · · · · · -~§~ 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 5/8 

4 9 Wr~I--VIJY$f 
Fig. BUCKET CYLINDER 5 3 ffit-$1 

Fig. TRAVEL MOTOR 5 7 ::JYHJ-/1,/Ul,7 
Fig. CONTROL VALVE 

5 0 ·;..-(Y~V 1JY$f ('f1'~Y) 
Fig. SWING CYLINDERICABINl 5 4 !ili!liil't-$1 (18~) 

Fig. TURNING MOTOR 
!PREVIOUS) 

5 8 :::JYl-- □-/1,/tlt,7 !PTO) 
Fig. CONTROL VALVECP.T.O.l 

5 1 ::Z..1Y~VIJY$' (:\"1' / ~) 
FI g. SW I NG CYLINDER !CANOPY) 5 5 Mt-$1 (ti$) 

Fi g. TURN I NG MOTOR !NEW) 5 9 IJ'f;::J::,.t/{/1,7 
Fig. REMOTE CONTROL VALVE 

5 2 7v-t-:V 1JY-$1' 
Fig. BLADE CYLINDER 5 6 ;z..-(r:./1,::)3-(::,;t--

Fl g. SWIVEL JOINT 6 0 2,;z-(/01,7 
Fig. c2r;:z:1vJt,7-1-:z::;.;::J) 

2-WAY VALVE 
(2-WAY MULTI CHANGE) silv

erh
orn

.co
.uk



YOOK2912 

i§~(3) · · · · · · · · · · · -~§~ 
PICTURESQUE INDEX {3) · · · · · ·FIGURE 6/8 

6 1 □-$71)/~/L,7 
Fig. (4 '7 X-1-7 /l.,77:c:Y:::J) 

ROTARY VALVE 
(4-WA Y MULTI CHANGE) 

6 2 □-1\-1/VL,7 CIBJ!tl 
Fig. LOW-HIGH VALVE 

!PREVIOUS) 

6 3 PTO!Vv-:1 
Fig. P. T.O VALVE 

64 t'Fl!J~9/? 
Fig. HYO.OIL TANK 

65 ~ffE"($7Y?~~✓7 
Fig. ~/VL,7) (IB~) 

HYO.OIL PIPING 
!TANK ~ PUMP ~ VALVE) (PREVIOUS) 

66 ~ft"(9Y?~~✓7 
Fl g. ~/VL,7) (ti~) 

HYO.OIL PIPING(TANK ~ PUMP ~ VALVE! (NEW) 

67 ~ft" Fig. (HJL,7~'E-$7, 7-b.) 
HYO.OIL PIPING 
(VALVE ~ MOTOR, BOOM) 

6 8 ~ffE'l!t ( HJI, 7 
Fig. ~A-fl'\/1,, J.-1'/~) 

HYO.OIL PIPINGIVALVE 
~ SWIVEL. SWING) 

6 9 ~ffE'l!t (IJ-$'-✓) (IB~l 
Fig, HYO.OIL PIPING 

!RETURN) IPREV I DUS) 

7 1 ~Ot!f (1J-$'-Y) (ffi~) 
Fig. HYO. OIL PIPING !RETURN) 

INEWl 

7 2 ~.EEEtf (PTO/~Jt,:1, 
Fig. "7v-b.) (IB11£) 

HYO.OIL PIPING 
(P. T.O. VALVE.FRAME) 

!PREVIOUS) silv
erh

orn
.co

.uk



YOOK2912 

ij§~(3) · · · · · · · · · · · -~§ffl 
PICTURESQUE INDEX {3) · · · · · ·FIGURE 718 

7 3 llll.!EE'lf CPTO/t/1,7. 
Fig. 7v-.L.) (IS%) 

HYO.OIL PIPING 
CP. T. 0. VALVE1-FRAMEl 

IPRcVIOUSl 

7 4 llll.!EE'lf IPTO/Vi,7. 
Fig. 7v-.L.) Cff> 

HYO.OIL PIPING 
IP. T.O.VALVE.FRAME) 

INEWl 

7 6 llll.!EE1f C7-.L.l 
Fig. HYO.OIL PIPING(BOOM) 

7 7 llll.!EE'lf CPTO/Ul,7. 7-.L. 
lg. HYO.OIL PIPING 

IP. T.0. VALVE.BOOM) 

7 8 ::i::.,t-- □-Jl,JE'lf (~-(L,~t--) 
Fig. (IS%) 

CONTROL PIPING 
ID I RECTl (PREV I OUSl 

7 9 ::i::.,t-- □ -Jl,JE'lf (~-(L,~t--) 
Fig. (ff) 

CONTROL PIPINGIDIRECT) 
!NEW> 

8 0 ::i::.,t-- □ -Jl,JEtl c2,;z-(/tJ1,7 
Fig. ~::i:;1- □-J1,m1,7 

~'J~::i::.,/t}l,7) 
CONTROL PIPING 

C2-WAY VALVE 
... CONTROL VALVE 

... REMO.-CON.VALVE) 

8 1 ::i::.,t-- □ -11,JE'i\f 
Fig. (IJ~::J:.t/t/1,7 "') 

~□-~ 1J/tJ1,7) (IS,,:, 
CONTROL PIPING 
(REMOTE CONTROL VALVE 

... ROTARY VALVE) l 
(PREVIOUS 

8 2 ::i::.,t-- □-/1,JEtf 
Fig. (IJ~::i::.,Jt/1,7 

~□-1'!.J/t}l,7) (9) 
CONTROL PIPING 
(REMOTE CONTROL VALVE 

... ROTARY VALVE) !NEW) 

8 3 ::i::.,t-- □ -Jl,IE'Af ( □-~!J/Vl,7 
Fl g. ~::i::.,t-- □ -Jl,/t/1,7) (IS%) 

CONTROL PIPING 
(ROTARY VALVE 

... CONTROL VALVE) 
(PREVIOUS) 

8 4 ::i::..-t-- □-/l,l!1f ( □-1'!.J/tJl,7 
Fig. ~::i::.,t-- □-11,1t11,7) Cffl 

CONTROL PIPING 
(ROTARY VALVE 

... CONTROL VALVE) (NEW) silv
erh

orn
.co

.uk



YOOK2912 

~§IX ( 3) · · · · · · · · · · · · Jff§.8ij 
PICTURESQUE INDEX (3) · · · · · ·FIGURE 8/8 

8 5 if!li~IJ-~;,,~ 
Fig. GREASING 

8 6 7-J..&7-J..75'7"':JI--
Flg. BOOM & BOOM BRACKET 

87 J>-J..&H'T-:,,1--'J:::,,Q 
Fig. ARM & BUCKET LINK 

8 8 H'T-:,,1--S1'1'7 
Fig. BUCKET S TYPE 

8 g Jt'T-:,,i--S-$1-1'7 
Fig. (J'-$1-:,,-1-)(:::,,i--) 

BUCKETS TYPE 
(ATTACHMENT) 

g O l~'T':11-- (J'-$1':1-1-)(:::,,t,.) 
Fig. BUCKET(ATTACHMENT) 

9 1 71,,-j..: 
Fl g. BLADE 

9 2 ttt6.Jlii (JP) 
Fig. SAFETY LABEL (JP) 

9 3 '.ft~t6.Jlii (EP> 
Fig. SAFETY LABEL(EPl 

9 4 PT0:\"':11--
Fl g. P. T.O.KIT 

~1•~~­
.,--:-::, 

silv
erh

orn
.co

.uk



',-(y­
TAIMER 

IJL,­
RELAY 

1?77'1' IJ 1..,­
SAfETY RELAY 

:c::,~::,7- t- ~7'JL, J-( t-= 
ENGIN STOP SOLENOID 

..---

'" ... 

•- G• 
A A 

li!il ( 1) 
WIRING DIAGRAM (1) 

I 

" 

~~l~M/#00869 

" " 
'" ,. 
" , . . 
' ,~ .. 
., 

JJ Lil u., 
" ,. -..- ., 
L• L• 
nw .. 
no OR 
l L 

'" ,. 

~ 
~ ~ m ~ 

,. 

l 

I 

.. i-} ·~ ' n, .. :-r, .. 
" ,. ::,~ !::;i-;(;f-,:,?A ,. " -'"-L• L• 

~ 
FUSE BOX 

" -::---- .. 
" . s:: ' ., .._ 

'-;, silv
erh

orn
.co

.uk



'91v­
TAIMER 

IJl..,­
RELAY 

'I!'.]-,'-( I) 1..,­
SAfETY RELAY 

. 

,. 
n· 
t:t1+-, 

' .. . 

:i::::,Y:::,At- ~:1'.lvl 1 t.: 
ENGIN STOP SOLENOID 

i!li (2) 
WIRING DIAGRAMC2) M/#00870~M/#00964 

V LV ~~= ~ 

VB VB ,. c;;,, 

' ' V V .. ,;. 
., ., 

•• ,-r--\..L_ 

~~ n l...LJ ,;J. L· L• .. ;,, 
., .. 
;. l ,. 
G OR 
l l .. r;;;. 

I 
I 

I' 

A I 
,. 

-- I 
cb~ 

---i. ~.___ 1':._-:_-:..-:..-:..::.::.=======~;.;--, 

7l I I 
n~t-::t? iEff2Jliml 

A-9-T-1' :::,~'E-'9 AIR HEATER WATER TEMP SWITCH /t/i,7 /tJi,7 
STARTING MOTOR ::t-fJ1,7L,~Vt>A1'~'r CUT OFF LOW-HIGH 

, OIL PRESSURE SWITCH . VALVE VALVE 

re -. .. . . 
I -

,. . .. 
V , . . , 
" .. 

YB 

no 

'" 

r·=·::::::-i 7' 'J- )1.-'9 
I I m}i I HOUR METER 

I - I 
l~I 
'I~' 

ll«IJ!5:::,7 
LIGHT I NG LAMP 
llfl'l--'9 
FUEL METER 
'rt>-Y 

-r;;;~ ,· 
" ,,.., CHARG 

::t-< JI, 
tlA L : OIL 

~·~I 
~--d 5:.,-:,=,-;r.-:,t,-

,J,;.ll 
TEMP 

• ,. . 
n, 

LAMP CHECK 
(,>-::O (EARTH) 
(;i.1>-1>SWHSTARTERl 

(7-tf-l BUZZER) 
(=J-v-Y) !CHARGl 
(:t-1'11,) OIU 
(,J,;.ll) TEMP) 
(J:7-) AIR> 

;!.1>-1>;!.-( o:,=J-

:: ~ I.J ST ARTER SWITCH 

Al 

lr;-;Y'l·.\ll';;---::-Y,..,.1-1 ,-.---,.-L,...l-.--:pt=--=e-:-,.-.----.-:R::--.-::,,$,-----R,-•--"T IG-:--,r .-~~1..,----a,-,-y --~ ,0 .... ,-u--0-,-.. -n --~, 

I BI ,\I\ Blan . I WI ~ White O rl ;;tt.,:::,:c,i orange Lg :fl¥ Young Leaves IB rl 5K Brown I silv
erh

orn
.co

.uk



11~'1?:,i;t 
FUEL SENSOR ~ 

-
-9-fv­
TAIMER 

1)1,.,­
RELAY 

-
t:tH-, 

:i:::,:,J:,Al-~7')1,.,/-f-;- ml ►I 
ENGIN STOP SOLENOID ~ 

,. I 

Jell (3) 
WIRING DIAGRAM (3) M/#00965~M/#01008 

l " - '" ~ m~~ 
,ii "' "" = . . .. .. 
m m 

---. 

µ l ,. .. , . •. . . 
l L· .. .. -.. = 
l L· .. .. 

,. 
• I 

1 
;,, ----=-1~ ' ,, ~~ 1A -

A-9-7'1':,-7'1:--9 AIR HEATER WATER TEMP SWITCH :h~l-~fv'7 ~ff2~~~ 
STARTING MOTOR -:t1Jli7'v~V1'A1~'r CUT OFF LOW-HIGH 

, 0 IL PRESSURE SW ITCH VAL VE VAL VE 

I 
I -.. -. 

n, 
-cc 

= 
l 

" --;;; 

.. 

,. 
1-J -;' '}!,.,,. 

-;;;- .. -

lilll,ll5:,7' 
LIGHTING LAMP 
!1")1.--9 
FUEL METER 
=,-t,-:,1 
CHARG 
:t1' JI, 
OIL 
;j(ll 
TEMP 

" -~ t:.:i.-;t;tt~?;I, 
" "v FUSE BOX 
l j,..;_ ~~i::n i:::~ 

ri '----=-F lQJ:i::?[tt:..-9 17.1•,'f- I I 

;t Jv-9 ~--9 11vvr.•;;--::'.v,:-:-, :-, .=-. ----,lr.L-r-;i!i;;---:-e:-, .=-. ---.-;::-r+""---=--=---~-r-u:----:----.....,,,-r-,..---
AL TERNATER. 1l"'osr.,111;;--~e1;.:.ac:..:.k;:__ __ --jl--iW;;-r--::IS=-~wh:..:.l.:..t•---+.::.:+77'"-:-:c:--_::.:,:___-F,-.!..¼-::==,--_:::~--g~~;!! 

Rim, Rod !Gr -71,., Gray IGI ~ Grun 
0 rl ;ti..,:,:,; !Lg :BJlt Young Leaves I B rl ~ o,anga Brown 

I 
I silv

erh
orn

.co
.uk



9-fv­
TAIMER 

SAFETY RELAY • ~ 
1

, 

i!il (4) 
WIRING DIAGRAM (4) M/:!+01009~ 

g 

I 

,y 
,. .. . 
---G" . , 
-.-
:. 
., 
L .. 
GA 
L ,. 

y ~ ~ 

V .. 
"" .. 

L• ., 
L 

GA 
L 

'" 

t??7'1''Jv- ~~ . 1 I 
~:lo ::lo~ 

._ '-_-_ -_-_-_:-_-_-.:::.::::._:-.:::.:::.:J"-+-------+-----'
1
H

1
1-H-++-+++-II 

•- .. . . 
:r.;,,~;,,A,-..':17'.lv/-1't.: 
ENGIN STOP SOLENOID 

,. 
RI 

JA y 

'" L ;~fl I t4 
~ ~1 :r.Y~~1> J:! j,_-1'':J'r n':J,-..;j'? jEJ2:11wi. 

A 9 -5'1';,,~'E-9 AIR HEATER WATER TEMP SWITCH H/1,-:1 /t/1,7 
STARTING MOTOR ;!",fJ1,7v'!l:.11'k1'•!1'r CUT OFF LOIY-HJGH 

, OIL PRESSURE SWITCH VALVE VALVE ,....,,.~--------,.--..----------.-~-----~~------~--------
;!' /1,1> ~-1> 11-;';-Y +'..:;fll;a--..:.Y•..:.' :..:.' •.:..• ___ li--;L::,+..!.i!i-,.._..:.B:..:.1".:..• ---+:,R.:..¾-l*~-·:.,-~-::..:R•.:..d --+G=lr -=';/=v_-_.:.;G'..:.":.._--+.::.:G➔l~~~...:G:.:.":.:•::..• ------l 

., 
"' 

ALTERNATER IL.B::.....L.r...!!m.~.::.Bl:.::,8<:,:k ___ _J1L..w:!..J.....!:S:!..__:::Wh::.:.l.:..:1• ___ ..L:::o..:.rl...!.!.l;t".:::v:.;:;,,:..:::.,::.·_::.:or.:,:•n:!:ge:__J,;L:::..g~ce::!;li{~-.:..:Y•:.:::""2g..!:L!!••:!:v•:;_•.i.;B=...:.1rl....:*~-__!B:!:ro::.!w!.n __ __JI silv
erh

orn
.co

.uk



1,1,,772176-03110,,"LABEL SET (CABIN)",1,,,,,,,,,,,,,,,,, 
1-1,1,,772176-03111,,"LABEL SET (CABIN)",1,,,,,,N,,,M/#00963,,,,,,,, 
2,2,,172176-03110,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
3,2,,172176-03120,,"LABEL,FEED WATER",1,,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",1,,,,,,,,,,,,,,,,, 
5,2,,172176-03150,,"LABEL (VIO50",2,,,,,,,,,,,,,,,,, 
5-1,2,,172176-03151,,"LABEL (VIO50",2,,,,,,N,,,M/#00620,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",1,,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",1,,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",1,,,,,,,,,,,,,,,,, 
11,2,,172164-03190,,"LABEL, TURN.",1,,,,,,,,,,,,,,,,, 
11-1,2,,172164-03560,,LABEL,1,,,,,,N,,,M/#00963,,,,,,,, 
12,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",1,,,,,,,,,,,,,,,,, 
12-1,2,,172141-03202,,"LABEL,CAUTION",1,,,,,,N,,,M/#00963,,,,,,,, 
13,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",1,,,,,,,,,,,,,,,,, 
15-1,2,,172519-04180,,"LABEL,WARNING",1,,,,,,N,,,M/#00963,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,, 
17,2,,172142-03301,,LABEL,1,,,,,,,,,,,,,,,,, 
17-1,2,,172142-03302,,"LABEL,CAUTION",1,,,,,,N,,,M/#00963,,,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",1,,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
20,2,,172165-03610,,"LABEL A",1,,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",1,,,,,,N,,,M/#00963,,,,,,,, 
21,2,,172165-03620,,"LABEL B",1,,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,1,,,,,,N,,,M/#00963,,,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",1,,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",1,,,,,,N,,,M/#00963,,,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
24,2,,933112-52400,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
24-1,2,,172183-03250,,LABEL,1,,,,,,N,,,M/#00963,,,,,,,, 
25,2,,172162-03180,,"LABEL,HEATER SWITCH",1,,,,,,Z,,,M/#00852,,,,,,,, 
26,2,,172162-03190,,"LABEL,WIPER SWITCH",1,,,,,,Z,,,M/#00852,,,,,,,, 
27,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
28,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,, 
29,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
30,2,,172183-03280,,"LABEL, LOCK",1,,,,,,,,,,,,,,,,, 
31,2,,172164-03510,,LABEL,1,,,,,,W,,,M/#00963,,,,,,,, 
32,2,,172164-03520,,"LABEL,DANGER",1,,,,,,W,,,M/#00963,,,,,,,, 
33,2,,172164-03540,,LABEL,1,,,,,,W,,,M/#00963,,,,,,,, 
34,2,,172964-03370,,LABEL,1,,,,,,W,,,M/#00963,,,,,,,, 
35,2,,172964-03390,,"LABEL,WARNING",1,,,,,,W,,,M/#00963,,,,,,,, 
36,2,,172964-03480,,LABEL,1,,,,,,W,,,M/#00963,,,,,,,, 
36-1,2,,172964-03481,,LABEL,1,,,,,,N,,,M/#00993,,,,,,,, 
37,2,,172519-04290,,"LABEL,WARNING",1,,,,,,W,,,M/#00963,,,,,,,, 
38,2,,172519-04300,,LABEL,1,,,,,,W,,,M/#00963,,,,,,,, 
39,2,,172162-03240,,"LABEL,WIPER",1,,,,,,W,,,M/#00926,,,,,,,, 
39-1,2,,172162-03241,,LABEL,1,,,,,,N,,,M/#00963,,,,,,,, 
39-2,2,,172162-03241,,LABEL,1,,,,,,Z,,,M/#01245,,,,,,,, 
40,2,,172164-03530,,"LABEL,WARNING",1,,,,,,W,,,M/#00963,,,,,,,, 
41,2,,172173-03250,,LABEL,1,,,,,,W,,,M/#01090,,,,,,,, 
41A,2,,172164-03350,,"LABEL,LIFTING",1,,,,,,W,,,M/#01302,,,,,,,, 
42,1,,172165-03240,,LABEL,1,,,,,,,2,,,,,,,,,, 
43,1,,172165-03230,,"LABEL, P.T.O.",1,,,,,,,1,,,,,,,,,, 
43-1,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,N,1,,M/#00852,,,,,,,, 
44,1,,172168-03401,,LABEL,1,,,,,,W,M,,M/#01014,,,,,,,, 
45,1,,172168-03410,,LABEL,1,,,,,,W,3,,M/#01014,,,,,,,, 
46,1,,172165-03471,,LABEL,1,,,,,,W,5,,M/#01014,,,,,,,, 
47,1,,172175-03550,,LABEL(2-WAY,1,,,,,,,4,,,,,,,,,, 

silv
erh

orn
.co

.uk



48,1,,172173-03560,,"LABEL (YANMAR",1,,,,,,,4,,,,,,,,,, 
49,1,,172173-03570,,"LABEL (KOMATSU",1,,,,,,,4,,,,,,,,,, 
50,1,,172165-03212,,"LABEL, PTO SELECT",1,,,,,,W,1,,M/#00852,,,,,,,, 
51,1,,172165-03280,,"LABEL, PTO SWITCH",1,,,,,,W,1,,"M/#FRPM 1",,,,,,,, 
52,1,,172151-03050,,LABEL,1,,,,,,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



, ii ( ~,., I:::)') ( J p ) 
Fig. LABEL (CABIN) (JP) 

~W~No. 1-1~.~W~No.2~641A•*~*~- 51 

36 
36-1 

1-1 inc.2~41A 
24 

"'- 24-1 -:::----, 

9 

38 ~---....,...__ 

t!"C,,::;i_'.!11--17':!tfll 
BONNET INSIDE 

tlit, tllll NO. tJ~J-tlr11: tlit NO . tr~J-tlrta 
MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

MACHINE SERIAL NO. 
& ENGIN SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

32 31 34 

18% 
PREVIOUS 

29 
44= 
45 

~11 

( 
ll'X~*M11Jlf;l;J:(£ctJ ~ IN THE OPERATION 
MANUAL CASE ~----~ 

50 

19 3 42 30 35 

~~' 
41A 4 2 

49 48 

(C}fJ'6~@ 
YI EWED FROM@ 

39 
40 25 26 39-1 

~ 
(D)tJ'6~@ 
VIEWED FROM @ 

13 43 

®fJ'E>~@ 
VIEWED FROM @ 

17 ~ 
17-1 "lJ, 

r/flr37 
~18 

lj-tj-/i, 
RESERVOR 

22-J,; 
22-l ft 

/1,'.!,17lj 
BATTERY 

52 

l('r~ ~ nc11'1!.!ll..l:QJi1i 
'1~64!f!;;:.tiitt~••1.t, 

105 ., ( .. H,uo a, 
.$:1011,,-,1-7,-,:,c,1:1-Rlt'l'l!l:IXtil.H. 

¢l.:.Jt.n9:tu.ttl= 
r2)d0tl9.J:1'1;,C"'i;J:;Lilt, ~tiffl).R~J: ..... 

-ftial;;il!1:.-:il:tl:. n.•111111'-~<DHS:UH,'t"ff'i 
~;co!~•-
Q;~t1;~1,-:.,tu,,:,.,i,r,,a~.,&:.:t.~. -~-~!&fl 
C:~17c'J.,e,fl::~-',l:>1!::~ll!'::,1. 
(~~"i!-·fl~C:11,"-;,'C<;I;!~\) 

silv
erh

orn
.co

.uk



1,1,,772176-03170,,"LABEL SET (C EX",1,,,,,,,,,,,,,,,,, 
2,2,,172176-03340,,"LABEL,SPECIFICATION",1,,,,,,,,,,,,,,,,, 
3,2,,172176-03320,,"LABEL,FEED WATER(E",1,,,,,,,,,,,,,,,,, 
4,2,,172176-03330,,"LABEL,GREASE FEED(E",1,,,,,,,,,,,,,,,,, 
5,2,,172176-03151,,"LABEL (VIO50",2,,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172141-03440,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",1,,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",1,,,,,,,,,,,,,,,,, 
11,2,,172171-03780,,LABEL,1,,,,,,,,,,,,,,,,, 
12,2,,172171-03800,,LABEL,1,,,,,,,,,,,,,,,,, 
13,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
14,2,,172171-03510,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
15,2,,172171-03810,,LABEL,1,,,,,,,,,,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,, 
17,2,,172171-03720,,LABEL,1,,,,,,,,,,,,,,,,, 
18,2,,172155-03790,,LABEL,1,,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
20,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
21,2,,172171-03700,,LABEL,1,,,,,,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,1,,,,,,,,,,,,,,,,, 
23,2,,124764-44810,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
24,2,,172183-03450,,"LABEL,FUEL",1,,,,,,,,,,,,,,,,, 
25,2,,172183-03280,,"LABEL, LOCK",1,,,,,,,,,,,,,,,,, 
26,2,,172171-03790,,"LABEL, RADIATOR",1,,,,,,,,,,,,,,,,, 
27,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,, 
28,2,,172171-03760,,LABEL,1,,,,,,,,,,,,,,,,, 
29,2,,172171-03750,,LABEL,2,,,,,,,,,,,,,,,,, 
30,2,,172171-03740,,LABEL,1,,,,,,,,,,,,,,,,, 
31,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
32,2,,172125-03950,,"LABEL, AIR CLEANER",1,,,,,,,,,,,,,,,,, 
33,2,,172171-03710,,LABEL,1,,,,,,,,,,,,,,,,, 
33A,2,,172171-03400,,PLATE,1,,,,,,W,,,M/#01245,,,,,,,, 
34,1,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,1,,,,,,,,,, 
35,1,,172165-03212,,"LABEL, PTO SELECT",1,,,,,,,1,,,,,,,,,, 
36,1,,172165-03280,,"LABEL, PTO SWITCH",1,,,,,,,1,,,,,,,,,, 
37,1,,172141-03501,,"LABEL(ADJUST CRAWLER",1,,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 ijf ( =Fi' l:::Y) (EX) 
Fi g. LABEL (CABIN) (EX) 

~W~No. 1~.~W~No.2~633A•*~*~• 
1 inc.2~33A 
~ 26 

23 
if-Y*-., l---f7'Jtf 
BONNET INSIDE 

31 

16 30 7 21 22 

-~- 111ll NO . tr~Jtt■ MACHINE SERIAL NO. 
& ENGIN SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

15 29 5 

36 

35 

19 3 25 37 

13 34 

®1J'6J!~ 
VIEWED FROM @ 

17~ 

g18 

l,'Y'TIJ 
BATTERY 

')-if-I, 
RESERVOR silv

erh
orn

.co
.uk



1,1,,772176-03200,,"LABEL SET (AY",1,,,,,,,,,,,,,,,,, 
2,2,,172176-03210,,"LABEL, SPECIFICATION",1,,,,,,,,,,,,,,,,, 
3,2,,172176-03220,,"LABEL, FEED WATER",1,,,,,,,,,,,,,,,,, 
3-1,2,,172176-03221,,LABEL,1,,,,,,S,,,M/#10402,,,,,,,, 
4,2,,172176-03230,,"LABEL, GREASE FEED",1,,,,,,,,,,,,,,,,, 
5,2,,172176-03151,,"LABEL (VIO50",2,,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",1,,,,,,,,,,,,,,,,, 
7,2,,172143-03180,,LABEL,1,,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",1,,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",1,,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",2,,,,,,,,,,,,,,,,, 
10-1,2,,172142-03451,,"LABEL, BOOM",2,,,,,,S,,,M/#01402,,,,,,,, 
11,2,,172147-03210,,LABEL,1,,,,,,,,,,,,,,,,, 
12,2,,172165-03440,,"LABEL, GREASE",1,,,,,,,,,,,,,,,,, 
13,2,,172143-03240,,LABEL,1,,,,,,Z,,,M/#01402,,,,,,,, 
14,2,,172137-03301,,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,, 
15,2,,172142-03280,,LABEL,1,,,,,,Z,,,M/#10402,,,,,,,, 
16,2,,933112-45300,,"LABEL, DANGER (A)",1,,,,,,Z,,,M/#10402,,,,,,,, 
17,2,,933112-50700,,"LABEL, OIL FEED",1,,,,,,,,,,,,,,,,, 
17-1,2,,172187-03550,,"LABEL,OILING(F,G)",1,,,,,,S,,,M/#10402,,,,,,,, 
18,2,,172141-03360,,"LABEL, START SWITCH",1,,,,,,,,,,,,,,,,, 
19,2,,933112-55700,,"LABEL, SUB-TANK",1,,,,,,,,,,,,,,,,, 
20,2,,933112-52500,,"LABEL, FUEL",1,,,,,,,,,,,,,,,,, 
20-1,2,,172187-03560,,"LABEL,FUEL(F,G)",1,,,,,,S,,,M/#10402,,,,,,,, 
21,2,,172164-03200,,"LABEL,BRAND",1,,,,,,,,,,,,,,,,, 
22,2,,172164-03210,,"LABEL, CAB.",1,,,,,,,,,,,,,,,,, 
23,2,,172165-03460,,"LABEL, PATERN A",1,,,,,,,,,,,,,,,,, 
24,2,,172183-03280,,"LABEL, LOCK",1,,,,,,,,,,,,,,,,, 
25,2,,172174-03690,,"LABEL,RADIATOR",1,,,,,,,M,,,,,,,,,, 
26,2,,172174-03620,,LABEL,1,,,,,,,M,,,,,,,,,, 
27,2,,172143-03250,,"LABEL,ADJUST CRAWLER",1,,,,,,,,,,,,,,,,, 
28,2,,172165-03231,,"LABEL, P.T.O.",1,,,,,,,,,,,,,,,,, 
29,2,,172165-03212,,"LABEL, PTO SELECT",1,,,,,,,,,,,,,,,,, 
30,2,,172165-03280,,"LABEL, PTO SWITCH",1,,,,,,,,,,,,,,,,, 
31,2,,172174-03660,,"LABEL,CABLE",1,,,,,,,M,,,,,,,,,, 
32,2,,172164-03720,,LABEL,1,,,,,,W,,,M/#01398,,,,,,,, 
33,2,,172164-03730,,LABEL,1,,,,,,W,,,M/#01398,,,,,,,, 
34,2,,172171-03420,,"CAUTION PLATE ASSY",1,,,,,,W,,,M/#01277,,,,,,,, 
35,1,,172187-03600,,LABEL,1,,,,,,,,,,,,,,,,, 
36,1,,172187-03610,,LABEL,1,,,,,,,,,,,,,,,,, 
37,1,,172187-03620,,LABEL,2,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 tfii ( :_\: 1' I:: Y) ( E P ) 
Fi g. LABEL (CABIN) (EP) 

~~~No. 1~.~W~No.2~634•*~*~-
1 inc.2~34 

9 

' 25 

19 
;ft:-,.,~~ 1--~tll! 
BONNET INSIDE 

21 

lit;$:, llliJNO. tr~Hl'.LW 
MACHINE SERIAL NO. 
& ENGIN SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

34 

13 5 

30 29 

3 
18 4 

4 ~, 

3-1 @i:J'6~@ 
VIEWED FROM @ 

~ 3 3 

(B)tJ't>~@ 32 
VI EWE□ FROM @ 

11 28 

®t.i'65!@ 
VI EWE □ FROM @ 

~26 

JJ17 
IJ+j-/i. 
RESERVOR 

J\•y71) 
BATTERY 

silv
erh

orn
.co

.uk



1,1,,772176-03100,,"LABEL SET (CANOPY)",,1,,,,,,,,,,,,,,,, 
1-1,1,,772176-03101,,"LABEL SET (CANOPY)",,1,,,,,N,,,,,M/#00963,,,,,, 
2,2,,172176-03110,,"LABEL, SPECIFICATION",,1,,,,,,,,,,,,,,,, 
3,2,,172176-03120,,"LABEL,FEED WATER",,1,,,,,,,,,,,,,,,, 
4,2,,172164-03130,,"LABEL,GREASE FEED",,1,,,,,,,,,,,,,,,, 
5,2,,172176-03150,,"LABEL (VIO50",,2,,,,,,,,,,,,,,,, 
5-1,2,,172176-03151,,"LABEL (VIO50",,2,,,,,N,,,,,M/#00620,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
7,2,,172141-03170,,"LABEL, RESTART",,1,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",,1,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",,1,,,,,R,,,,,M/#01358,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",,1,,,,,,,,,,,,,,,, 
11,2,,172164-03190,,"LABEL, TURN.",,1,,,,,,,,,,,,,,,, 
11-1,2,,172164-03560,,LABEL,,1,,,,,N,,,,,M/#00963,,,,,, 
12,2,,172141-03201,,"LABEL,ENGINE ROOM(C)",,1,,,,,,,,,,,,,,,, 
12-1,2,,172141-03202,,"LABEL,CAUTION",,1,,,,,N,,,,,M/#00963,,,,,, 
13,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
14,2,,172165-03220,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
15,2,,172519-03290,,"LABEL, ENG.COVER",,1,,,,,,,,,,,,,,,, 
15-1,2,,172519-04180,,"LABEL,WARNING",,1,,,,,N,,,,,M/#00963,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,Z,,,,,M/#01328,,,,,, 
17,2,,172142-03301,,LABEL,,1,,,,,,,,,,,,,,,, 
17-1,2,,172142-03302,,"LABEL,CAUTION",,1,,,,,N,,,,,M/#00963,,,,,, 
18,2,,172155-03310,,"LABEL, OILING",,1,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
20,2,,172165-03610,,"LABEL A",,1,,,,,,,,,,,,,,,, 
20-1,2,,172964-03610,,"LABEL A",,1,,,,,N,,,,,M/#00963,,,,,, 
21,2,,172165-03620,,"LABEL B",,1,,,,,,,,,,,,,,,, 
21-1,2,,172164-03500,,LABEL,,1,,,,,N,,,,,M/#00963,,,,,, 
22,2,,172165-03660,,"LABEL, BATTERY",,1,,,,,,,,,,,,,,,, 
22-1,2,,172165-03661,,"LABEL,DANGER",,1,,,,,N,,,,,M/#00963,,,,,, 
23,2,,121470-44540,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
24,2,,933112-52400,,"LABEL, FUEL",,1,,,,,,,,,,,,,,,, 
24-1,2,,172183-03250,,LABEL,,1,,,,,N,,,,,M/#00963,,,,,, 
25,2,,172164-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,, 
26,2,,172151-03540,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,, 
27,2,,172183-03280,,"LABEL, LOCK",,1,,,,,,,,,,,,,,,, 
27-1,2,,172183-03280,,"LABEL, LOCK",,2,,,,,K,,,,,M/#01014,,,,,, 
28,2,,172164-03510,,LABEL,,1,,,,,W,,,,,M/#00963,,,,,, 
29,2,,172164-03520,,"LABEL,DANGER",,1,,,,,W,,,,,M/#00963,,,,,, 
30,2,,172164-03540,,LABEL,,1,,,,,W,,,,,M/#00963,,,,,, 
31,2,,172964-03370,,LABEL,,1,,,,,W,,,,,M/#00963,,,,,, 
32,2,,172964-03390,,"LABEL,WARNING",,1,,,,,W,,,,,M/#00963,,,,,, 
33,2,,172964-03480,,LABEL,,1,,,,,W,,,,,M/#00963,,,,,, 
33-1,2,,172964-03481,,LABEL,,1,,,,,N,,,,,*1995.07,,,,,, 
34,2,,172519-04290,,"LABEL,WARNING",,1,,,,,W,,,,,M/#00963,,,,,, 
35,2,,172519-04300,,LABEL,,1,,,,,W,,,,,M/#00963,,,,,, 
36,2,,172173-03250,,LABEL,,1,,,,,W,,,,,M/#01090,,,,,, 
36A,2,,172164-03350,,"LABEL,LIFTING",,1,,,,,W,,,,,M/#01302,,,,,, 
37,1,,172165-03240,,LABEL,,1,,,,,,2,,,,,,,,,, 
38,1,,172165-03230,,"LABEL, P.T.O.",,1,,,,,,1,,,,,,,,,, 
38-1,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,N,1,,,,M/#00852,,,,,, 
39,1,,172168-03401,,LABEL,,1,,,,,W,3,,,,M/#01074,,,,,, 
40,1,,172168-03410,,LABEL,,1,,,,,W,M,,,,M/#01074,,,,,, 
41,1,,172165-03550,,LABEL,,1,,,,,W,5,,,,"FROM 1ST",,,,,, 
42,1,,172173-03550,,"LABEL (2-WAY",,1,,,,,,4,,,,,,,,,, 
43,1,,172173-03560,,"LABEL (YANMAR",,1,,,,,,4,,,,,,,,,, 
44,1,,172173-03570,,"LABEL (KOMATSU",,1,,,,,,4,,,,,,,,,, 
45,1,,172165-03212,,"LABEL, PTO SELECT",,1,,,,,W,1,,,,M/#00852,,,,,, 
46,1,,172165-03280,,"LABEL, PTO SWITCH",,1,,,,,W,1,,,,"M/#FRPM 1",,,,,, 
48,1,,172151-03050,,LABEL,,1,,,,,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 ijfx ( =f 1' J I::) ( J p ) 
Fig. LABEL (CANOPY) (JP) 

7 20-1 
~ 20 21 

21-~ ~ 
30 l[/ 

IBm 
PREVIOUS 

Aci¥-~ 
DETAIL@ 

27-1 19 3 37 

36A 4 32 27 
(C)tJ'6~~ 27-1 
VIEWED FROM @ 

13 38 26 42 16 
39 41 

®b'6~~ ~ 17 
VIEWED FROM@ 17-1 

11#:, llll!NO. trlllwll: 
1MACHINE SERIAL NO. 
1
1 
& ENGIN SERIAL NO. 

11#:N O. tr~Jwll: 
MACHINE SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

~ 
, l S ST AMPED INTO 
I TH Is LOCATION 

33 
33-l 

IBM 
PREVIOUS 

=-,--~15-l 
IB~ 

PREV~: 
15 
~ 

( 
!iX@G*~•P'JtE.P J IN THE OPERATION 
MANUAL CASE 

22 

n~: 
1)-+f-l, 
RESERVOR 

5 22-11F,; 
5-1 Jb:: 

/i.,Y 71) 
.------------. BATTERY 48 

44 43 

11'! ~ ~ 7 ~-'.7~/ll.l:Olit! 
!tff'Hll!l!llll.Ei4•i:;:.~~a;t:VS!i. 

205 ll , ..... ) ~Y-• 
.a&i,~, t,.. 7?~~.1;:~i,.,r1:c11J!'i!11.1n. 

ffi±..t.¥'!11ttu.n 
~fNl~:t;,l'~"Jtllt. 31.ttn~_r. ..... 

~.,,-~,~'tr;:, UIIM*.t<...,_...i;::ni:1.,?:ff:C. 

!J~l:l_,,.1,-;.,ftt!l,IDMUl'"JL:C=. Hr~--llE'a:fl. 
l:'.Ll-l"T. ~~fffl-1'1:Li"?"<-r:t:,1. 
c..,,•~tt""s:.i:-,t:< ~~11 

silv
erh

orn
.co

.uk



1,1,,772176-03180,,"LABEL SET (P EX",,1,,,,,,,,,,,,,,,, 
2,2,,172176-03340,,"LABEL,SPECIFICATION",,1,,,,,,,,,,,,,,,, 
3,2,,172176-03320,,"LABEL,FEED WATER(E",,1,,,,,,,,,,,,,,,, 
4,2,,172176-03330,,"LABEL,GREASE FEED(E",,1,,,,,,,,,,,,,,,, 
5,2,,172176-03151,,"LABEL (VIO50",,2,,,,,,,,,,,,,,,, 
6,2,,172519-03150,,"LABEL, ACCEL",,1,,,,,,,,,,,,,,,, 
7,2,,172141-03440,,LABEL,,1,,,,,,,,,,,,,,,, 
8,2,,172164-03170,,"REAR EMBLEM",,1,,,,,,,,,,,,,,,, 
8-1,2,,172164-03171,,"EMBLEM, REAR",,1,,,,,R,,,,,M/#01358,,,,,, 
9,2,,172164-03180,,"MARK,NO.1",,1,,,,,,,,,,,,,,,, 
10,2,,172165-03261,,"LABEL, BOOM",,1,,,,,,,,,,,,,,,, 
11,2,,172171-03780,,LABEL,,1,,,,,,,,,,,,,,,, 
12,2,,172171-03800,,LABEL,,1,,,,,,,,,,,,,,,, 
13,2,,172147-03210,,LABEL,,1,,,,,,,,,,,,,,,, 
14,2,,172171-03510,,"LABEL, GREASE",,1,,,,,,,,,,,,,,,, 
15,2,,172171-03810,,LABEL,,1,,,,,,,,,,,,,,,, 
16,2,,172137-03301,,"LABEL, TURNING LOCK",,1,,,,,Z,,,,,M/#01328,,,,,, 
17,2,,172171-03720,,LABEL,,1,,,,,,,,,,,,,,,, 
18,2,,172155-03790,,LABEL,,1,,,,,,,,,,,,,,,, 
19,2,,172141-03360,,"LABEL, START SWITCH",,1,,,,,,,,,,,,,,,, 
20,2,,172151-03540,,"LABEL,PATTERN A",,1,,,,,,,,,,,,,,,, 
21,2,,172171-03700,,LABEL,,1,,,,,,,,,,,,,,,, 
22,2,,172171-03770,,LABEL,,1,,,,,,,,,,,,,,,, 
23,2,,124764-44810,,"LABEL, SUB-TANK",,1,,,,,,,,,,,,,,,, 
24,2,,172183-03450,,"LABEL,FUEL",,1,,,,,,,,,,,,,,,, 
25,2,,172164-03140,,"LABEL,FRONT",,1,,,,,,,,,,,,,,,, 
26,2,,172171-03790,,"LABEL, RADIATOR",,1,,,,,,,,,,,,,,,, 
27,2,,172171-03760,,LABEL,,1,,,,,,,,,,,,,,,, 
28,2,,172183-03280,,"LABEL, LOCK",,2,,,,,,,,,,,,,,,, 
29,2,,172125-03950,,"LABEL, AIR CLEANER",,1,,,,,,,,,,,,,,,, 
30,2,,172171-03710,,LABEL,,1,,,,,,,,,,,,,,,, 
31,2,,172171-03740,,LABEL,,1,,,,,,,,,,,,,,,, 
32,2,,172171-03750,,LABEL,,2,,,,,,,,,,,,,,,, 
32A,2,,172171-03400,,PLATE,,1,,,,,W,,,,,M/#01245,,,,,, 
33,1,,172165-03231,,"LABEL, P.T.O.",,1,,,,,,1,,,,,,,,,, 
34,1,,172165-03212,,"LABEL, PTO SELECT",,1,,,,,,1,,,,,,,,,, 
35,1,,172165-03280,,"LABEL, PTO SWITCH",,1,,,,,,1,,,,,,,,,, 
36,1,,172141-03501,,"LABEL(ADJUST CRAWLER",,1,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 t.M& (=ft JI::) (EX) 
Fi g. LABEL {CANOPY) (EX) 

~W~No. 1~.~~~No. 2~632A~*~*~-
1 inc. 2 ~ 32A 

~ 35 

34 

26 

29~ 
7~31 

30 
22 21 

~~~ 
DETAIL@ 

19 3 36 

28 4 28 

~~- •IJl!NO. rr~Jilta 
MACHINE SERIAL NO. 
& ENGIN SERIAL NO. 
IS STAMPED INTO 
THIS LOCATION 

(
n~JRM•f1-31fcp ~ 
IN THE OPERATION 
MANUAL CASE 

15 32 5 

(c)1J•6~~ 
VIEWED FROM @ 

13 33 20 16 
@t.N:,j[i5 
VIEWED FROM @ 

17 

~ 

Jl:18 
IJ-tt-r, 
RESERVOR 

J,'Y7'1J 
BATTERY 

silv
erh

orn
.co

.uk



1,1,,772176-05100,,"TOOL SET",1,1,,,,,,,,,,,,,,,, 
2,2,,933110-90000,,"BAG, TOOL",1,1,,,,,,,,,,,,,,,, 
3,2,,172112-38111,,"PIN, COTTER",2,2,,,,,,,,,,,,,,,, 
4,2,,104200-92350,,"DRIVER, SCREW",1,1,,,,,,,,,,,,,,,, 
5,2,,119640-92750,,"WRENCH, FILTER",1,1,,,,,,,,,,,,,,,, 
6,2,,172122-05100,,NOZZLE,1,1,,,,,,,,,,,,,,,, 
6-1,2,,172122-05101,,NOZZLE,1,1,,,,,N,,,M/#00965,,M/#00965,,,,,, 
7,2,,28110-080100,,"WRENCH  8X10",1,1,,,,,,,,,,,,,,,, 
8,2,,28110-120140,,"WRENCH 12X14",2,2,,,,,,,,,,,,,,,, 
9,2,,28110-170190,,"WRENCH 17X19",1,1,,,,,,,,,,,,,,,, 
10,2,,28110-220240,,"WRENCH 22X24",1,1,,,,,,,,,,,,,,,, 
11,2,,28110-270300,,"WRENCH 27X30",1,1,,,,,,,,,,,,,,,, 
12,2,,28150-140000,,"BAR WRENCH 14",1,1,,,,,,,,,,,,,,,, 
13,2,,28150-080000,,"BAR WRENCH  8",1,1,,,,,,,,,,,,,,,, 
14,2,,28227-271400,,"BOX WRENCH 27X140",1,1,,,,,,,,,,,,,,,, 
15,2,,28230-120250,,"TURNING HANDLE",1,1,,,,,,,,,,,,,,,, 
16,2,,933110-09700,,"HOSE, GREASE",1,1,,,,,,,,,,,,,,,, 
16-1,2,,933110-09701,,"HOSE, GREASE",1,1,,,,,N,,,M/#00965,,M/#00965,,,,,, 
17,2,,933110-09800,,"GUN 800, GREASE",1,1,,,,,,,,,,,,,,,, 
17-1,2,,933110-09801,,"GUN 800, GREASE",1,1,,,,,N,,,M/#00965,,M/#00965,,,,,, 
18,2,,933171-00470,,"PLIERS 200",1,1,,,,,,,,,,,,,,,, 
21,1,,172176-07330,,"BAG, MANUAL",1,1,,,,,W,,,M/#00960,,M/#00960,,,,,, 

silv
erh

orn
.co

.uk



BI~ 
Fig. TOOL 

~lli~No. 1~.~lli~No.2~618•3~£~. 
linc.2~18 

'\ 

2 3 

5 

15 

21 

6 silv
erh

orn
.co

.uk



1,1,,172164-11300,,"PIPE, EXHAUST",1,1,,,,,Z,,,M/#00965,,M/#00965,,,,,, 
2,1,,121120-13580,,CLAMP,1,1,,,,,,,,,,,,,,,, 
3,1,,26106-100652,,"BOLT M10X 65 PLATED",1,1,,,,,,,,,,,,,,,, 
4,1,,26706-100002,,"NUT M10",1,1,,,,,,,,,,,,,,,, 
5,1,,23000-070000,,"CLAMP 70",2,2,,,,,,,,,,,,,,,, 
6,1,,172164-11400,,"HOSE, AIR CLEANER",1,1,,,,,,,,,,,,,,,, 
7,1,,172164-11290,,"PIPE, EXH.",1,1,,,,,W,,,M/#00965,,M/#00965,,,,,, 
9,2,,172164-11310,,MAT,1,1,,,,,W,,,M/#00965,,M/#00965,,,,,, 

silv
erh

orn
.co

.uk



7 llk.~J,17&1~}\1) 
Fig. sue.PIPE & EXH.PIPE 

-----
IJ7QIJ-j­
A[R CREANER 

-------
7 

9 

-----

5 

\ 

18% 
PREVIOUS 

6----1 

silv
erh

orn
.co

.uk



1,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,,,,,,,,,,,,,,,, 
1A,2,,172165-12140,,GRIP(RED,1,1,,,,,W,,,M/#01180,,M/#01180,,,,,, 
2,1,,172147-12100,,SUPPORT,1,1,,,,,,,,,,,,,,,, 
3,1,,172170-12110,,CABLE,1,1,,,,,,,,,,,,,,,, 
4,1,,172137-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
5,1,,172113-12521,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,, 
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP",2,2,,,,,,,,,,,,,,,, 
7,1,,1A1040-56900,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,, 
8,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
9,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
10,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 8 "P?iz)I., 
Fig. ACCELERATOR 

silv
erh

orn
.co

.uk



1,1,,172176-08200,,"DECELERATE(P) KIT",,1,,,,,,1,,,,,,,,,, 
2,1,,172176-08210,,"DECELERATE(C) KIT",1,,,,,,,1,,,,,,,,,, 
2-1,1,,172176-08200,,"DECELERATE(P) KIT",1,,,,,,N,1,,M/#01505,,,,,,,, 
3,2,,172164-12110,,"BASE CMP",1,1,,,,,,,,,,,,,,,, 
4,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,, 
5,2,,172176-14600,,STAY,1,1,,,,,,,,,,,,,,,, 
6,2,,172176-12110,,CABLE(ACCELERATOR200,1,1,,,,,,,,,,,,,,,, 
7,2,,172190-12130,,"CABLE(ACCELERATOR OD",1,1,,,,,,,,,,,,,,,, 
8,2,,172164-12160,,"LINK B CMP",1,1,,,,,,,,,,,,,,,, 
10,3,,24550-014200,,"BUSH 14X20",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-12200,,"SHAFT CMP",1,1,,,,,,,,,,,,,,,, 
12,2,,172175-12230,,"LINK A",1,1,,,,,,,,,,,,,,,, 
13,2,,933166-17730,,"WASHER 10.5X30",1,1,,,,,,,,,,,,,,,, 
14,2,,172175-12350,,"SPRING, RETURN",1,1,,,,,,,,,,,,,,,, 
15,2,,172175-12370,,PLATE,1,1,,,,,,,,,,,,,,,, 
16,2,,172113-12521,,"PIN, CABLE",1,1,,,,,,,,,,,,,,,, 
17,2,,1C6281-52310,,"PIN 6,COME-OFF SNAP",6,6,,,,,,,,,,,,,,,, 
18,2,,1A1040-56900,,"PIN  6X 17",1,1,,,,,,,,,,,,,,,, 
19,2,,1A3809-56915,,"PIN 6X 20",1,1,,,,,,,,,,,,,,,, 
20,2,,119620-66820,,JOINT,1,1,,,,,,,,,,,,,,,, 
21,2,,22137-060000,,"WASHER 6, POLISHED",7,7,,,,,,,,,,,,,,,, 
22,2,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
23,2,,22351-040025,,"PIN 4X25,SPRING",1,1,,,,,,,,,,,,,,,, 
24,2,,24311-000210,,"O-RING 1A P-21.0",4,4,,,,,,,,,,,,,,,, 
25,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
26,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
27,2,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
28,2,,26716-060002,,"NUT 6",1,1,,,,,,,,,,,,,,,, 
29,1,,172137-12270,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
30,1,,172165-12100,,"LEVER ASSY, ACCEL.",1,1,,,,,,,,,,,,,,,, 
31,2,,172165-12140,,GRIP(RED,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



9 J71-tzJv (1JY571f--f-tzJv) 
Fig. ACCELERATOR(ONE TOUCH DECEL} 

6 

1 
Y:::iYJ!t!M& 

NGINE SIDE PART 

24 

11 / 

--,.... 

21 f) 

17~o 

1 
2 

~ ~ 
'J Y9 ':I -f-7'°-t!Jl,=F-:; t'­
ONE TOUCH DECEL KIT 
( 172176-08200) 
Fig. 9 REF. No. 11,2 
Inc. Fl g. 9 REF. NO. 3~28 

Fig.12 REF.No.68~70 
Fig. 18 REF. No. 51~67 18 
Flg.22 REF.No.15A, 16A 
Fig.27 REF.No. 62~67 

2 

J 
17 

1 

21 
2 

25 

silv
erh

orn
.co

.uk



1,1,,172165-13130,,"BRACKET RF CMP",2,2,,,,,,,,,,,,,,,, 
2,1,,172165-13160,,"BRACKET LR ASSY",1,1,,,,,,,,,,,,,,,, 
3,1,,172162-13170,,WASHER,2,2,,,,,,,,,,,,,,,, 
4,1,,172162-13190,,"BOLT M16X150",4,4,,,,,,,,,,,,,,,, 
5,1,,172165-13191,,"BRACKET RR CMP",1,1,,,,,,,,,,,,,,,, 
6,1,,172162-13200,,"BOLT M10X30",12,12,,,,,,,,,,,,,,,, 
7,1,,172165-13240,,STOPPER,2,2,,,,,,,,,,,,,,,, 
7-1,1,,172165-13241,,"STOPPER ASSY",2,2,,,,,R,,,M/#00832,,M/#00832,,,,,, 
8,1,,172165-13270,,MOUNT.ENGINE,8,8,,,,,,,,,,,,,,,, 
9,1,,26076-120352,,"BOLT M12X 35",8,8,,,,,,,,,,,,,,,, 
10,1,,172137-46040,,"SEAT, SPRING",12,12,,,,,,,,,,,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",12,12,,,,,,,,,,,,,,,, 
12,1,,22217-120000,,"SPRING WASHER",8,8,,,,,,,,,,,,,,,, 
13,1,,22217-160000,,"SPRING WASHER 16",4,4,,,,,,,,,,,,,,,, 
14,1,,172165-13220,,WASHER,8,8,,,,,,,,,,,,,,,, 
15,1,,172162-13200,,"BOLT M10X30",10,,,,,,,1,,,,,,,,,, 
16,1,,172165-13610,,"BOLT M10X 40",2,,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172176-08100,,"COOLER KIT",1,,,,,,,1,,,,,,,,,, 
2,2,,194630-15520,,"COLLAR 9.2X13.8X11",1,,,,,,,,,,,,,,,,, 
3,2,,124240-01883,,"GASKET, (NON-ASB.)",1,,,,,,Z,,,M/#00504,,,,,,,, 
4,2,,172176-18100,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
5,2,,172176-18150,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
6,2,,172176-18200,,V-BELT,1,,,,,,,,,,,,,,,,, 
7,2,,172176-18300,,PULLEY,1,,,,,,Z,,,M/#00504,,,,,,,, 
8,2,,172165-18630,,"ADJUSTER ASSY",1,,,,,,,,,,,,,,,,, 
9,2,,129430-42330,,"BEARING,BALL",2,,,,,,Z,,,M/#00504,,,,,,,, 
10,2,,129430-42352,,V-PULLEY,1,,,,,,Z,,,M/#00504,,,,,,,, 
11,2,,22137-080000,,"WASHER 8, POLISHED",1,,,,,,,,,,,,,,,,, 
12,2,,22190-080002,,"SEAL WASHER  8S",4,,,,,,,,,,,,,,,,, 
13,2,,22217-060000,,"SPRING WASHER  6",1,,,,,,,,,,,,,,,,, 
14,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,, 
14-1,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,K,,,M/#00504,,,,,,,, 
15,2,,26716-060002,,"NUT 6",2,,,,,,,,,,,,,,,,, 
16,2,,26716-080002,,"NUT M 8",1,,,,,,,,,,,,,,,,, 
16-1,2,,26716-080002,,"NUT M 8",2,,,,,,K,,,M/#00504,,,,,,,, 
17,2,,26106-080202,,"BOLT M 8X 20 PLATED",4,,,,,,,,,,,,,,,,, 
18,2,,172162-18020,,COMPRESSOR,1,,,,,,,,,,,,,,,,, 
19,2,,172164-18261,,"COVER ASSY, PULLEY",1,,,,,,,,,,,,,,,,, 
20,2,,172164-18350,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
21,2,,172165-18751,,PLATE,1,,,,,,,,,,,,,,,,, 
22,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,,,,,,,,,,, 
23,2,,26013-080252,,"BOLT M 8X 25",4,,,,,,,,,,,,,,,,, 
24,2,,26106-080552,,"BOLT M 8X 55 PLATED",1,,,,,,,,,,,,,,,,, 
25,2,,26106-080552,,"BOLT M 8X 55 PLATED",2,,,,,,,,,,,,,,,,, 
26,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,,,,,,,,,,,,,,,, 
27,2,,172165-13610,,"BOLT M10X 40",1,,,,,,,,,,,,,,,,, 
28,2,,124240-01871,,"COVER, HO-P",1,,,,,,Z,,,M/#00504,,,,,,,, 
29,2,,106100-44650,,"PULLEY, TENSION",1,,,,,,W,,,M/#00504,,,,,,,, 
30,2,,106100-44960,,CAP,1,,,,,,W,,,M/#00504,,,,,,,, 
31,2,,129430-42349,,"V-PULLEY ASSY",1,,,,,,W,,,M/#00504,,,,,,,, 
32,3,,129430-42310,,"BALL BEARING",1,,,,,,W,,,M/#00504,,,,,,,, 
33,3,,129430-42352,,V-PULLEY,1,,,,,,W,,,M/#00504,,,,,,,, 
34,3,,129430-42369,,V-PULLEY,1,,,,,,W,,,M/#00504,,,,,,,, 

silv
erh

orn
.co

.uk



11 ~~7~1~-&V7-ij (1-5-fr~) 
Fig. COMPRESSOR & V PULLEY(COOLER SPEC.) 

28 3 
18% 
PREVIOUS 

18 

-?-5-=f'Y I-­
COOLER KIT 
( 172176-08100) 
Fig.11 REF.No.I 
1 inc.F g.11 REF.No.2~34 

F g. 12 REF. No. 1~10 
F g.13 REF.No.1~62 
F g. 14 REF. No. 1~49 
F g.20 REF.No.1~11 
F g.34 REF.No.1,2 
F g. 36 REF. No. 1 
F g.37 REF.No. 1~5 
F g.38 REF.No.1~5 
Flg.39 REF.No.18B,23,24,53~55 
Flg.41 REF.No. 16B,22B,23B,34 

19 

20 

10 

18% 
PREVIOUS silv

erh
orn

.co
.uk



1,2,,172164-13240,,HOSE,1,,,,,,,1,,,,,,,,,, 
2,2,,172122-13400,,"CLAMP,RADIATOR HOSE",1,,,,,,,1,,,,,,,,,, 
3,2,,194250-51660,,"BAND  250",2,,,,,,,1,,,,,,,,,, 
4,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,1,,,,,,,,,, 
5,2,,26116-080162,,"BOLT 8X16",1,,,,,,,1,,,,,,,,,, 
6,2,,172176-13200,,"NET, WIRE",1,,,,,,,1,,,,,,,,,, 
6-1,2,,172176-13201,,"NET, WIRE",1,,,,,,N,1,,M/#00965,,,,,,,, 
7,2,,22137-080000,,"WASHER 8, POLISHED",4,,,,,,,1,,,,,,,,,, 
8,2,,22217-080000,,"SPRING WASHER  8",2,,,,,,,1,,,,,,,,,, 
9,2,,26116-080202,,"BOLT M 8X 20 PLATED",2,,,,,,,1,,,,,,,,,, 
10,2,,26716-080002,,"NUT M 8",2,,,,,,,1,,,,,,,,,, 
11,1,,172164-13600,,"MOUNT L",1,1,,,,,,,,,,,,,,,, 
12,1,,172164-13630,,"MOUNT R",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-13670,,"BRACKET(C), COOLER",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-13691,,PLATE,1,1,,,,,,,,,,,,,,,, 
15,1,,172725-16380,,"GROMMET 15X20",1,1,,,,,,,,,,,,,,,, 
16,1,,129430-44500,,RADIATOR,1,1,,,,,,,,,,,,,,,, 
17,2,,124450-44590,,"CAP, RADIATOR",1,1,,,,,,,,,,,,,,,, 
19,2,,129430-44660,,SHROUD,1,1,,,,,,,,,,,,,,,, 
20,2,,124450-44800,,"LABEL, RADIATOR",1,1,,,,,,,,,,,,,,,, 
21,2,,26014-060122,,"BOLT M 6X 12",4,4,,,,,,,,,,,,,,,, 
22,1,,171064-44510,,"SUB-TANK ASSY",1,1,,,,,,,,,,,,,,,, 
23,2,,171064-44520,,"BODY, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
24,2,,121450-44531,,CAP,1,1,,,,,,,,,,,,,,,, 
25,2,,124450-44560,,CLAMP,1,1,,,,,,,,,,,,,,,, 
26,2,,121470-44581,,GASKET,1,1,,,,,,,,,,,,,,,, 
27,2,,23065-070225,,"HOSE 7X 225",1,1,,,,,,,,,,,,,,,, 
28,1,,124450-44550,,"CLAMP, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
29,1,,129403-44592,,"NET,WIRE",1,1,,,,,,,,,,,,,,,, 
30,1,,121256-44600,,"BRACKET, SUB-TANK",1,1,,,,,,,,,,,,,,,, 
31,1,,26716-080002,,"NUT M 8",3,3,,,,,,,,,,,,,,,, 
32,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,,,,,,,,,,,,,,,, 
34,2,,121250-49121,,PLUG,1,1,,,,,,,,,,,,,,,, 
35,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,, 
36,1,,124766-59050,,"CLAMP 12",2,2,,,,,,,,,,,,,,,, 
37,1,,124766-59050,,"CLAMP 12",4,4,,,,,,,,,,,,,,,, 
38,1,,22137-080000,,"WASHER 8, POLISHED",6,6,,,,,,,,,,,,,,,, 
39,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
40,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,Z,,,M/#01104,,M/#01104,,,,,, 
41,1,,22217-080000,,"SPRING WASHER  8",3,3,,,,,,,,,,,,,,,, 
42,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,Z,,,M/#00767,,M/#00767,,,,,, 
43,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
44,1,,22217-080000,,"SPRING WASHER  8",16,16,,,,,,,,,,,,,,,, 
44-1,1,,22217-080000,,"SPRING WASHER  8",12,12,,,,,K,,,M/#01104,,M/#01104,,,,,, 
45,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
46,1,,23010-038000,,"CLAMP 38",4,4,,,,,,,,,,,,,,,, 
47,1,,26013-080162,,"BOLT W/WASHER M8X16",4,4,,,,,,,,,,,,,,,, 
48,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
49,1,,26051-080002,,"NUT M 8",8,8,,,,,,,,,,,,,,,, 
50,1,,26116-080202,,"BOLT M 8X 20 PLATED",16,16,,,,,,,,,,,,,,,, 
50-1,1,,26116-080202,,"BOLT M 8X 20 
PLATED",12,12,,,,,K,,,M/#01104,,M/#01104,,,,,, 
51,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
52,1,,26116-080202,,"BOLT M 8X 20 PLATED",3,3,,,,,,,,,,,,,,,, 
53,1,,26116-080202,,"BOLT M 8X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
54,1,,26557-080202,,"SCREW M 8X 20",2,2,,,,,,,,,,,,,,,, 
54-1,1,,26022-080162,,"SCREW M 8X 16",2,2,,,,,N,,,M/#00767,,M/#00767,,,,,, 
55,1,,933168-55770,,"BAND 146",1,1,,,,,,,,,,,,,,,, 
56,1,,172165-74900,,"COOLER,OIL",1,1,,,,,,,,,,,,,,,, 
56-1,1,,172165-74901,,"OIL COOLER",1,1,,,,,F,3,,M/#01104,,M/#01104,,,,,, 
57,1,,172176-13500,,"HOSE, WATER DRAIN",1,1,,,,,,,,,,,,,,,, 
57-1,1,,1E6451-77620,,"PIPE,FUEL",1,1,,,,,N,,,M/#00643,,M/#00643,,,,,, 
58,1,,172116-13410,,"HOSE(B), WATER DRAIN",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



58-1,1,,172116-13410,,"HOSE(B), WATER 
DRAIN",1,1,,,,,K,,,M/#00643,,M/#00643,,,,,, 
59,1,,172164-13430,,"BRACKET E",1,1,,,,,,,,,,,,,,,, 
60,1,,172164-13450,,"BRACKET F",1,1,,,,,,,,,,,,,,,, 
61,1,,172164-13520,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
62,1,,172734-14620,,"PIPE L=300, FUEL",1,1,,,,,W,,,M/#00643,,M/#00643,,,,,, 
63,1,,172164-13200,,"HOSE A",1,1,,,,,,,,,,,,,,,, 
63-1,1,,172164-13201,,"HOSE A",1,1,,,,,S,,,M/#01104,,M/#01104,,,,,, 
64,1,,172164-13210,,"HOSE B",1,1,,,,,,,,,,,,,,,, 
65,1,,172122-13310,,"MOUNT, RADIATOR",4,4,,,,,,,,,,,,,,,, 
66,1,,172164-13340,,"BRACKET A",1,1,,,,,,,,,,,,,,,, 
67,1,,172164-13370,,"BRACKET B",1,1,,,,,,,,,,,,,,,, 
68,1,,172126-16540,,"CLAMP 10X70",1,1,,,,,,2,,,,,,,,,, 
69,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,2,,,,,,,,,, 
70,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



56 
56-1 

6-1 
-5-tl:~ 

COOLER SPE 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",4,,,,,,,,,,,,,,,,, 
2,2,,172126-11510,,"BAND 300",2,,,,,,,,,,,,,,,,, 
3,2,,172122-13310,,"MOUNT, RADIATOR",4,,,,,,,,,,,,,,,,, 
4,2,,172183-13480,,"RUBBER,SEAL",1,,,,,,,,,,,,,,,,, 
5,2,,172164-18000,,"COOLER (A) ASSY",1,,,,,,,,,,,,,,,,, 
6,3,,172162-18040,,BRACKET,1,,,,,,,,,,,,,,,,, 
7,3,,172162-18070,,"PLUG, DRAIN",2,,,,,,,,,,,,,,,,, 
8,3,,172164-18080,,MOTOR,1,,,,,,,,,,,,,,,,, 
9,3,,172165-18080,,CONNECTOR,1,,,,,,,,,,,,,,,,, 
10,3,,172164-18700,,HOSE,1,,,,,,,,,,,,,,,,, 
11,3,,172164-18710,,HOSE,1,,,,,,,,,,,,,,,,, 
12,3,,172164-18720,,HOSE,1,,,,,,,,,,,,,,,,, 
13,3,,172164-18730,,TUBE,1,,,,,,,,,,,,,,,,, 
14,3,,172164-18740,,HOSE,1,,,,,,,,,,,,,,,,, 
15,3,,172164-18780,,CONDENSER,1,,,,,,,,,,,,,,,,, 
16,3,,172164-18790,,FAN,1,,,,,,,,,,,,,,,,, 
17,3,,172164-18800,,CLIP,1,,,,,,,,,,,,,,,,, 
18,3,,172164-18810,,CLIP,1,,,,,,,,,,,,,,,,, 
19,3,,172164-18820,,GROMMET,1,,,,,,,,,,,,,,,,, 
20,3,,1E8080-79430,,"SWITCH ASSY, CONTROL",1,,,,,,,,,,,,,,,,, 
21,3,,1E8080-79450,,"KNOB,FAN",1,,,,,,,,,,,,,,,,, 
22,3,,933169-22940,,"SPACER, RESERVOIR",1,,,,,,,,,,,,,,,,, 
22-1,3,,933171-17770,,"SHIM SET",1,,,,,,N,,,M/#01398,,,,,,,, 
23,3,,198325-87110,,DRYER,1,,,,,,,,,,,,,,,,, 
24,3,,198325-87200,,"CASE,LOWER",1,,,,,,,,,,,,,,,,, 
25,3,,197830-87910,,GRILLE,2,,,,,,,,,,,,,,,,, 
26,3,,197821-88380,,INSULATOR,1,,,,,,,,,,,,,,,,, 
27,3,,197830-88611,,GRILLE,2,,,,,,,,,,,,,,,,, 
28,3,,1E8080-79470,,"NUT 4,JN",3,,,,,,,,,,,,,,,,, 
29,2,,172164-18400,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
30,2,,172164-18530,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
31,2,,172164-18750,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
32,2,,172164-18760,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
33,2,,172164-18770,,"HOSE, DRAIN",1,,,,,,,,,,,,,,,,, 
34,2,,172164-18850,,GROMMET,1,,,,,,,,,,,,,,,,, 
35,2,,172164-18860,,"GUIDE ASSY, HOSE",2,,,,,,,,,,,,,,,,, 
36,2,,172164-19190,,PLATE,1,,,,,,,,,,,,,,,,, 
37,2,,172164-19200,,RUBBER,1,,,,,,,,,,,,,,,,, 
38,2,,172164-19230,,EV,2,,,,,,,,,,,,,,,,, 
39,2,,172164-19240,,SPONGE,1,,,,,,,,,,,,,,,,, 
40,2,,1A1380-59480,,"CLAMP A,SM.&DYN.CORD",2,,,,,,,,,,,,,,,,, 
41,2,,172137-62970,,"GROMMET 16",2,,,,,,,,,,,,,,,,, 
42,2,,172164-66640,,"RUBBER, SEAL 400",1,,,,,,,,,,,,,,,,, 
43,2,,22137-060000,,"WASHER 6, POLISHED",4,,,,,,,,,,,,,,,,, 
44,2,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,, 
45,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,, 
46,2,,22157-100000,,"WASHER 10",2,,,,,,,,,,,,,,,,, 
47,2,,22217-060000,,"SPRING WASHER  6",4,,,,,,,,,,,,,,,,, 
48,2,,22217-080000,,"SPRING WASHER  8",8,,,,,,,,,,,,,,,,, 
49,2,,22869-400160,,SCREW,12,,,,,,,,,,,,,,,,, 
50,2,,26013-060162,,"BOLT M 6X 16",2,,,,,,,,,,,,,,,,, 
51,2,,26013-060252,,"BOLT M 6X 25",2,,,,,,,,,,,,,,,,, 
52,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
53,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
54,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
55,2,,26013-100252,,"BOLT W/WASHER M10X25",2,,,,,,,,,,,,,,,,, 
56,2,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,, 
57,2,,26023-050122,,"SCREW M 5X 12",3,,,,,,,,,,,,,,,,, 
58,2,,26116-060602,,"BOLT M 6X 60 PLATED",4,,,,,,,,,,,,,,,,, 
59,2,,26367-050002,,"NUT M 5",1,,,,,,,,,,,,,,,,, 
60,2,,26716-080002,,"NUT M 8",8,,,,,,,,,,,,,,,,, 
61,2,,933166-16110,,"GROMMET 30X9.5",1,,,,,,,,,,,,,,,,, 
62,2,,172164-18100,,"MOUNT ASSY",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



, 3 1~1 'r!.'..IIJ ( ?-5-frl) 
Fig. PIPING(COOLER SPEC.) 

23 

39 53 
~ ri i 

42 

56s::r::/l 
1 [11 -a 

22 ----:l 4 l~~~l'S?:G,:r!IAl'll'-

2 ~· 16 

38~-

4~-',',t,"I 

15 

3 

-7-5-=t- ~" 
COOLER KIT .. 
(172176-08100) U 
Fig.11 REF.No.I 
1 inc.F·g.11 REF.No.2~34 : 

F g. 12 REF. No.1~10 
F g. 13 REF. No. 1~62 
F g. 14 REF. No.1~49 
F g. 20 REF. No. 1~11 
F g.34 REF.No.1,2 
F g. 36 BEF. No. 1 

~ 

F g. 37 REF. No. 1~5 
F g. 38 REF. No. 1~5 
F g. 39 REF. No.18B. 23, 24, 53~55 
Fig.41 REF.No. 168,228,238, 34 

59 

silv
erh

orn
.co

.uk



1,2,,172122-13310,,"MOUNT, RADIATOR",3,,,,,,,,,,,,,,,,, 
2,2,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
3,2,,172164-18300,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
4,2,,172164-18550,,"BRACKET ASSY",1,,,,,,,,,,,,,,,,, 
5,2,,172164-18650,,PLATE,1,,,,,,,,,,,,,,,,, 
6,2,,172164-18830,,MOUNT,2,,,,,,,,,,,,,,,,, 
7,2,,172164-18900,,DUCT,1,,,,,,,,,,,,,,,,, 
8,2,,172164-18910,,PLATE,1,,,,,,,,,,,,,,,,, 
9,2,,172164-18920,,FILTER,1,,,,,,,,,,,,,,,,, 
10,2,,172164-18960,,"PANEL ASSY",1,,,,,,,,,,,,,,,,, 
11,2,,172164-19100,,"SWITCH W/LAMP",1,,,,,,,,,,,,,,,,, 
12,2,,172164-19110,,PLATE,2,,,,,,,,,,,,,,,,, 
13,2,,172164-19130,,"BOLT M10X 25",4,,,,,,,,,,,,,,,,, 
14,2,,172164-19150,,BRACKET,1,,,,,,,,,,,,,,,,, 
15,2,,172164-19170,,"PLATE ASSY",2,,,,,,,,,,,,,,,,, 
16,2,,172164-19210,,"RUBBER SEAL",1,,,,,,,,,,,,,,,,, 
17,2,,172164-19220,,"RUBBER SEAL",1,,,,,,,,,,,,,,,,, 
18,2,,172164-19260,,SEAL,1,,,,,,,,,,,,,,,,, 
19,2,,172164-19270,,SEAL,1,,,,,,,,,,,,,,,,, 
20,2,,172164-19300,,"COVER ASSY",1,,,,,,,,,,,,,,,,, 
21,2,,194167-61650,,"NUT 5008",4,,,,,,,,,,,,,,,,, 
22,2,,194940-61790,,"SCRFW 5X16",5,,,,,,,,,,,,,,,,, 
23,2,,194940-61790,,"SCRFW 5X16",4,,,,,,,,,,,,,,,,, 
24,2,,172151-62240,,GROMMET,1,,,,,,,,,,,,,,,,, 
25,2,,172519-63240,,"BOLT  8X 16",2,,,,,,,,,,,,,,,,, 
26,2,,172164-65640,,"WASHER 32X11X2.3",4,,,,,,,,,,,,,,,,, 
27,2,,172164-65710,,"RUBBER, SEAL B",2,,,,,,,,,,,,,,,,, 
28,2,,172165-66980,,"BOLT M 8X 25",3,,,,,,,,,,,,,,,,, 
29,2,,172176-68200,,WASHER,2,,,,,,,,,,,,,,,,, 
30,2,,1E8385-79310,,"WASHER 8",3,,,,,,,,,,,,,,,,, 
31,2,,22157-080000,,"WASHER  8",4,,,,,,,,,,,,,,,,, 
32,2,,22217-080000,,"SPRING WASHER  8",1,,,,,,,,,,,,,,,,, 
33,2,,22217-080000,,"SPRING WASHER  8",5,,,,,,,,,,,,,,,,, 
34,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,,,,,,,,,,,,,,,, 
35,2,,26013-080202,,"BOLT W/WASHER M8X20",4,,,,,,,,,,,,,,,,, 
36,2,,26013-080202,,"BOLT W/WASHER M8X20",6,,,,,,,,,,,,,,,,, 
37,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
38,2,,26589-060162,,"SCREW M6,BINDING",2,,,,,,,,,,,,,,,,, 
39,2,,26716-080002,,"NUT M 8",1,,,,,,,,,,,,,,,,, 
40,2,,26716-080002,,"NUT M 8",5,,,,,,,,,,,,,,,,, 
41,2,,22137-050000,,"WASHER 5, POLISHED",4,,,,,,,,,,,,,,,,, 
42,2,,172164-03300,,"LABEL, CONTROL PANEL",1,,,,,,,,,,,,,,,,, 
43,2,,172162-03510,,"LABEL, CAUTION",1,,,,,,,,,,,,,,,,, 
45,2,,22137-080000,,"WASHER 8, POLISHED",1,,,,,,,,,,,,,,,,, 
46,2,,172164-66150,,"SPONGE, RUBBER",1,,,,,,,,,,,,,,,,, 
47,2,,22217-050000,,"SPRING WASHER  5",4,,,,,,,,,,,,,,,,, 
48,2,,26116-050162,,"BOLT M 5X 16 PLATED",4,,,,,,,,,,,,,,,,, 
49,2,,933152-09280,,"BAND 170",1,,,,,,W,,,M/#01486,,,,,,,, 

silv
erh

orn
.co

.uk



1 4 nl,- (?-5-ftl) 
Fig. COVER(COOLER SPEC.) 

?-'5-:Cf•.,I-, 
COOLER KIT 
(172176-08100) 
Fig.11 REF.No.I 
1 inc. F g. 11 REF. No. 2~34 

F g. 12 REF. No. 1~10 
F g. 13 REF.No. 1~62 
F g. 14 REF. No. 1~49 
F g. 20 REF. No. 1~11 
F g.34 REF.No.1,2 
F g. 36 REF. No. 1 
F g. 37 REF. No. 1~5 
F g.38 REF.No. 1~5 
F g.39 REF.No. 18B.23,24,53~55 
F g.41 REF.No. 16B,22B, 23B,34 

10 42 l1 
12 46 \ 

7~ ;J~ 
- . ;J 

ft 

- ~ ~21 

~ l'f-.-.)D l., 

22 .. r. 

-. 

< 403;'-.......__ 1 
6_1/ 145 

'~~~ 13 

3 t 
'\'26 

13 

t C 2 0 
4 

37 33 
~ I 14 3 

671 
36 ~ : J 

5 'f~ --31 2 

I 41~7\ A--35 
~ 48 ? 

43 

silv
erh

orn
.co

.uk



1,1,,772164-14100,,"TANK ASSY, FUEL",1,1,,,,,,,,,,,,,,,, 
2,2,,104200-11920,,COCK,1,1,,,,,,,,,,,,,,,, 
4,2,,172164-14170,,"GAUGE, FUEL",1,1,,,,,,,,,,,,,,,, 
4-1,2,,172164-14171,,HOSE,2,2,,,,,N,,,M/#00731,,M/#00731,,,,,, 
5,2,,172162-14180,,"GAUGE UNIT,FUEL",1,1,,,,,,,,,,,,,,,, 
6,2,,172162-14200,,GASKET,1,1,,,,,,,,,,,,,,,, 
7,2,,172141-14260,,FLOAT,1,1,,,,,,,,,,,,,,,, 
8,2,,172122-14300,,"CAP, FUEL TANK",1,1,,,,,,,,,,,,,,,, 
8-1,2,,172122-14301,,"CAP, FUEL TANK",1,1,,,,,N,,,M/#01277,,M/#01277,,,,,, 
9,3,,105430-55070,,GASKET,1,1,,,,,,,,,,,,,,,, 
9-1,3,,172122-14350,,GASKET,1,1,,,,,S,,,M/#01277,,M/#01277,,,,,, 
10,2,,101504-55101,,"STRAINER,FUEL INLET",1,1,,,,,,,,,,,,,,,, 
10-1,2,,172183-14250,,"FILTER (FUEL",1,1,,,,,N,,,M/#01104,,M/#01104,,,,,, 
11,2,,22217-050000,,"SPRING WASHER  5",5,5,,,,,,,,,,,,,,,, 
12,2,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
13,2,,26557-050122,,"SCREW M 5X 12",5,5,,,,,,,,,,,,,,,, 
14,1,,22137-140000,,"WASHER 14,POLISHED",4,4,,,,,,,,,,,,,,,, 
15,1,,22217-140000,,"SPRING WASHER 14",4,4,,,,,,,,,,,,,,,, 
16,1,,23080-013000,,"CLAMP 13,HOSE",1,1,,,,,,,,,,,,,,,, 
17,1,,26116-140352,,"BOLT M14X 35 PLATED",4,4,,,,,,,,,,,,,,,, 
18,1,,172171-14300,,W-CLAMP,3,3,,,,,,,,,,,,,,,, 
18-1,1,,172171-14300,,W-CLAMP,2,2,,,,,K,,,M/#01111,,M/#01111,,,,,, 
19,1,,172116-14620,,"PIPE,FUEL",1,1,,,,,,,,,,,,,,,, 
20,1,,172164-14620,,"HOSE 1200",1,1,,,,,,,,,,,,,,,, 
21,1,,172176-14620,,"HOSE 1360",1,1,,,,,,,,,,,,,,,, 
22,1,,129335-55700,,"SEPARATOR, WATER",1,1,,,,,,,,,,,,,,,, 
23,2,,104200-55321,,"VALVE, TAPER",1,1,,,,,,,,,,,,,,,, 
24,2,,104200-55330,,"SPRING, TAPER VALVE",1,1,,,,,,,,,,,,,,,, 
25,2,,104200-55341,,"HANDLE, COCK",1,1,,,,,,,,,,,,,,,, 
26,2,,124064-55510,,"BOWL, FUEL STRAINER",1,1,,,,,,,,,,,,,,,, 
27,2,,102103-55520,,O-RING,1,1,,,,,,,,,,,,,,,, 
28,2,,110250-55610,,"RING, RETAINING",1,1,,,,,,,,,,,,,,,, 
29,2,,121257-55720,,"SPRING, SCREEN",1,1,,,,,,,,,,,,,,,, 
30,2,,121257-55731,,FLOAT,1,1,,,,,,,,,,,,,,,, 
32,2,,101720-55750,,"PLUG 6",2,2,,,,,,,,,,,,,,,, 
33,2,,104200-55750,,"SCREW M 4",1,1,,,,,,,,,,,,,,,, 
34,2,,171081-55910,,SCREEN,1,1,,,,,,,,,,,,,,,, 
35,2,,23418-060000,,"GASKET 6, NYLON",2,2,,,,,,,,,,,,,,,, 
36,2,,24311-240100,,"O-RING 1A P-10A",1,1,,,,,,,,,,,,,,,, 
37,1,,124766-59050,,"CLAMP 12",6,6,,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
39,1,,26116-080702,,"BOLT M 8X 70 PLATED",1,1,,,,,,,,,,,,,,,, 
40,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
41,1,,933152-09280,,"BAND 170",1,1,,,,,W,,,M/#01111,,M/#01111,,,,,, 

silv
erh

orn
.co

.uk



1 5 lfl1Y1J&lft.J,17 
Fig. FUEL TANK & FUEL PIPE 

~1±1 v N o . 1 l;t, ~1±1 v N o . 
1 inc. (1) ~ 13 

( 1 ) 1J'61 3~~ii'f*1'" 0 

18 18 
~ 

20 

D~/~~~_Jl li 
TO ENGINE~~" 

6-91-9 --1 ~~ 39 
~ ~- 38 

(;;;j ~7 17' l)_t-l O 19 37--qp ' 
18% 41 ~ 

40--'li' PREVIOUS ~ J) 37 

8-ld J~ 22 

,0-1--i lJJ 11Z\ 
37~- ~~ ~5 

"> 
25 36 2.4 23 33 

\ (22) 

32~.__j r 

35 
34-----1:;; 
27'---->,~ 
29-----tt"§ 
26-------1:-=-! .., 

30 ~ 
28~ silv

erh
orn

.co
.uk



1,1,,172164-16100,,"CORD(+), BATTERY",1,1,,,,,,,,,,,,,,,, 
2,1,,172165-16102,,BATTERY,1,1,,,,,,,,,,,,,,,, 
3,1,,172164-16110,,"CABLE (-), BATTERY",1,1,,,,,,,,,,,,,,,, 
4,1,,124550-77030,,"COVER, TERMINAL",1,1,,,,,,,,,,,,,,,, 
5,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
6,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 
7,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
8,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
9,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
10,1,,26116-100162,,"BOLT M10X 16 PLATED",1,1,,,,,,,,,,,,,,,, 
11,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
12,1,,933171-15801,,"WIRE, EARTH",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-16340,,ANGLE,1,1,,,,,,,,,,,,,,,, 
14,1,,172164-16370,,ROD,2,2,,,,,,,,,,,,,,,, 
15,1,,172164-16300,,"MOUNT, BATTERY",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-16560,,CLAMP,1,1,,,,,,,,,,,,,,,, 
17,1,,22157-080000,,"WASHER  8",2,2,,,,,,,,,,,,,,,, 
18,1,,22217-060000,,"SPRING WASHER  6",1,1,,,,,,,,,,,,,,,, 
19,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
20,1,,26116-060162,,"BOLT 6X16",1,1,,,,,,,,,,,,,,,, 
21,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



21 
~17 

-- "------- '-,_ 

13 

Fig. 1 8 /\1J7') BATTERY 

15 silv
erh

orn
.co

.uk



1,1,,172165-16500,,"HARNESS A",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172176-16500,,"HARNESS A",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
2,1,,172164-16511,,"HARNESS (B)",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172164-16512,,"HARNESS (B)",1,1,,,,,S,1,,M/#00618,,M/#00618,,,,,, 
2-2,1,,172164-16513,,"HARNESS B",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
2-3,1,,172164-16514,,"HARNESS B",1,1,,,,,F,2,,M/#00965,,M/#00965,,,,,, 
3,1,,172164-16521,,"HARNESS C",1,1,,,,,,,,,,,,,,,, 
3-1,1,,172164-16522,,"HARNESS C",1,1,,,,,F,2,,M/#00965,,M/#00965,,,,,, 
3-2,1,,172164-16523,,"HARNESS C",1,1,,,,,S,,,M/#01014,,M/#01014,,,,,, 
4,1,,172151-16530,,"WIRE, LEAD",1,1,,,,,,,,,,,,,,,, 
4-1,1,,172151-16531,,"WIRE, LEAD",1,1,,,,,S,1,,M/#00618,,M/#00618,,,,,, 
5,1,,172165-16530,,"HARNESS D",1,1,,,,,,,,,,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",2,2,,,,,,,,,,,,,,,, 
6-1,1,,172126-16540,,"CLAMP 10X70",3,3,,,,,K,,,M/#00832,,MXXX,,,,,, 
7,1,,172137-16560,,BAND,5,5,,,,,,,,,,,,,,,, 
8,1,,172122-16570,,"LINK, FUSIBLE",1,1,,,,,,,,,,,,,,,, 
9,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
10,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,, 
11,1,,22217-050000,,"SPRING WASHER  5",1,1,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
14,1,,26716-050002,,"NUT M 5",1,1,,,,,,,,,,,,,,,, 
15,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,, 
16,1,,172151-17100,,"LAMP, CHECKER",1,1,,,,,,,,,,,,,,,, 
17,1,,172162-17101,,"BOX ASSY, INDICATOR",1,1,,,,,,,,,,,,,,,, 
18,2,,172162-17120,,VALVE,4,4,,,,,,,,,,,,,,,, 
18A,2,,172162-17130,,HOURMETER,1,1,,,,,,,,,,,,,,,, 
18B,2,,172162-17270,,"COVER, FRONT",1,1,,,,,W,,,M/#01121,,M/#01121,,,,,, 
18C,2,,172162-17240,,"METER ASSY, FUEL",1,1,,,,,W,,,M/#01121,,M/#01121,,,,,, 
18D,2,,172162-17250,,HARNESS,1,1,,,,,W,,,M/#01121,,M/#01121,,,,,, 
19,1,,172164-17100,,"FUSE BOX",1,1,,,,,,,,,,,,,,,, 
19A,2,,172164-17110,,"BOX, FESE",1,1,,,,,,,,,,,,,,,, 
20,2,,29420-150000,,HUSE,7,7,,,,,,,,,,,,,,,, 
21,2,,29420-300000,,"FUSE B30",3,3,,,,,,,,,,,,,,,, 
22,1,,172164-17120,,SWITCH,1,1,,,,,,,,,,,,,,,, 
22-1,1,,172164-17121,,SWITCH,1,1,,,,,F,2,,M/#00965,,M/#00965,,,,,, 
22-2,1,,172164-17121,,SWITCH,1,1,,,,,Z,,,M/#01014,,M/#01014,,,,,, 
23,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,Z,,,M/#01014,,M/#01014,,,,,, 
24,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,, 
25,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
26,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,, 
27,1,,172164-17250,,"BRACKET, RELAY",1,1,,,,,,,,,,,,,,,, 
28,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,, 
29,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,, 
30,1,,129136-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
31,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,, 
34,1,,119632-77920,,TIMER,1,1,,,,,,,,,,,,,,,, 
34-1,1,,119632-77921,,"TIMER(1 SEC.",1,1,,,,,N,,,M/#00870,,M/#00870,,,,,, 
34-2,1,,119632-77922,,TIMER,1,1,,,,,N,,,M/#01074,,M/#01074,,,,,, 
35,1,,22137-040000,,"WASHER 4, POLISHED",4,4,,,,,,,,,,,,,,,, 
36,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,, 
37,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
39,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,, 
40,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
42,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
43,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
44,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,, 
45,1,,26022-060202,,"SCREW M 6X 20",2,2,,,,,,,,,,,,,,,, 
46,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,, 
47,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
48,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



49,1,,26716-040002,,"NUT M 4",4,4,,,,,,,,,,,,,,,, 
50,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,, 
51,2,,933110-00200,,"SWITCH ASSY,STARTER",1,1,,,,,,,,,,,,,,,, 
52,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
53,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,, 
54,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,, 
55,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,, 
55-1,1,,194464-52190,,"SWITCH, SAFETY 
START",2,2,,,,,K,,,M/#00832,,M/#00832,,,,,, 
55-2,1,,194464-52190,,"SWITCH, SAFETY 
START",1,1,,,,,K,,,M/#00965,,M/#00965,,,,,, 
56,1,,22137-180000,,"WASHER 18",1,1,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
57,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,,,,,,,,,,,, 
57-1,1,,26776-180002,,"NUT M18,LOCK",2,2,,,,,K,,,M/#00832,,M/#00832,,,,,, 
57-2,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,K,,,M/#00965,,M/#00965,,,,,, 
58,1,,172164-17140,,SWITCH,1,1,,,,,W,2,,M/#00965,,M/#00965,,,,,, 
58-1,1,,172164-17140,,SWITCH,,2,,,,,K,,,,,M/#01014,,,,,, 
59,1,,26776-160002,,"LOCK NUT M16 PLATED",1,1,,,,,W,2,,M/#00965,,M/#00965,,,,,, 
59-1,1,,26776-160002,,"LOCK NUT M16 PLATED",,2,,,,,K,,,,,M/#01014,,,,,, 
60,1,,172190-16500,,HARNESS,1,,,,,,W,,,M/#01014,,,,,,,, 

silv
erh

orn
.co

.uk



18% 
PREVIOUS 

, 7 il~(*t~Y,*tJ~) 
Fig. ELECTRIC PART(CABIN,CANOPY} 

18C 
25 188 

26 18 17 9 18A 

r<'<f~ 
/~ 
49~ 

~-18D 
--.,._ 

18% 
PREVIOUS 

'F-P~/ Y4'1J 
CABIN SPEC. ~

3
-

22 
22-1 

18% 
PREVIOUS 

5-1 :::.----

IBJT5 
PREVIOUS 

13 
6 ',--12 

---
~ 

18% 
PREVIOUS 

:11.t'ss 
'1'55-1 

~;; 
57-1 

5-2 59 

7 
.. . ( 

- 57-1 ·.: .... ,__ : 57-2 

2 3747 
~ 42 31 
.. ~ I 

·: .. · 2-1 ~ ~ 
----- 43 
18% { ,.' 

. 3644 
::J::x:*[..,--$11" 
TO GENERATOR 

r 
29 

3846 

34 
34-1 
34-2 

28 

silv
erh

orn
.co

.uk



1,1,,172176-16500,,"HARNESS A",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-16514,,"HARNESS B",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-16523,,"HARNESS C",1,1,,,,,,,,,,,,,,,, 
4,1,,172151-16531,,"WIRE, LEAD",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-16530,,"HARNESS D",1,1,,,,,,,,,,,,,,,, 
6,1,,172126-16540,,"CLAMP 10X70",3,3,,,,,,,,,,,,,,,, 
7,1,,172137-16560,,BAND,5,5,,,,,,,,,,,,,,,, 
8,1,,172122-16570,,"LINK, FUSIBLE",1,1,,,,,,,,,,,,,,,, 
9,1,,194250-51660,,"BAND  250",1,1,,,,,,,,,,,,,,,, 
10,1,,1A1380-58050,,"GROMMET 16X20X4.5",1,1,,,,,,,,,,,,,,,, 
11,1,,22217-050000,,"SPRING WASHER  5",1,1,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
13,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
14,1,,26716-050002,,"NUT M 5",1,1,,,,,,,,,,,,,,,, 
15,1,,933152-09280,,"BAND 170",5,5,,,,,,,,,,,,,,,, 
16,1,,172190-16500,,HARNESS,1,,,,,,,,,,,,,,,,, 
17,1,,172164-17140,,SWITCH,1,2,,,,,,,,,,,,,,,, 
18,1,,194464-52190,,"SWITCH, SAFETY START",1,1,,,,,,,,,,,,,,,, 
19,1,,26776-160002,,"LOCK NUT M16 PLATED",1,2,,,,,,,,,,,,,,,, 
20,1,,26776-180002,,"NUT M18,LOCK",1,1,,,,,,,,,,,,,,,, 
21,1,,172151-17100,,"LAMP, CHECKER",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-17100,,"FUSE BOX",1,1,,,,,,,,,,,,,,,, 
23,2,,172164-17110,,"BOX, FESE",1,1,,,,,,,,,,,,,,,, 
24,2,,29420-150000,,HUSE,7,7,,,,,,,,,,,,,,,, 
25,2,,29420-300000,,"FUSE B30",3,3,,,,,,,,,,,,,,,, 
26,1,,172141-17150,,BUZZER,1,1,,,,,,,,,,,,,,,, 
27,1,,172141-17190,,"SWITCH, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
28,2,,172141-17230,,"BULB 24V- 6W",1,1,,,,,,,,,,,,,,,, 
29,1,,172162-17410,,"LAMP ASSY, HEADLIGHT",1,1,,,,,,,,,,,,,,,, 
30,2,,29220-788200,,BULB,1,1,,,,,,,,,,,,,,,, 
31,1,,129136-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
32,1,,119650-77910,,"RELAY, GROW",1,1,,,,,,,,,,,,,,,, 
33,1,,119632-77922,,TIMER,1,1,,,,,,,,,,,,,,,, 
34,1,,22137-060000,,"WASHER 6, POLISHED",1,1,,,,,,,,,,,,,,,, 
35,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
36,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
37,1,,26013-060122,,"BOLT M 6X 12",2,2,,,,,,,,,,,,,,,, 
38,1,,26022-050162,,"SCREW M 5X 16",2,2,,,,,,,,,,,,,,,, 
39,1,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 
40,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
41,1,,26022-060122,,"SCREW M 6X 12",2,2,,,,,,,,,,,,,,,, 
42,1,,26022-060162,,"SCREW M 6X 16",1,1,,,,,,,,,,,,,,,, 
43,1,,26022-060202,,"SCREW M 6X 20",2,2,,,,,,,,,,,,,,,, 
44,1,,26116-080162,,"BOLT 8X16",2,2,,,,,,,,,,,,,,,, 
45,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
46,1,,933110-00100,,"SWITCH ASSY, STARTER",1,1,,,,,,,,,,,,,,,, 
47,2,,933110-00200,,"SWITCH ASSY,STARTER",1,1,,,,,,,,,,,,,,,, 
48,2,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
49,1,,933110-05300,,HORN,1,1,,,,,,,,,,,,,,,, 
50,1,,933113-15900,,"COVER, SWITCH TERMI.",1,1,,,,,,,,,,,,,,,, 
51,1,,172164-16650,,"HARNESS (DECEL",1,1,,,,,,,,,,,,,,,, 
52,1,,933152-09280,,"BAND 170",9,9,,,,,,,,,,,,,,,, 
53,1,,172176-17100,,"BOX, INDICATOR",1,1,,,,,,,,,,,,,,,, 
54,2,,172162-17120,,VALVE,5,5,,,,,,,,,,,,,,,, 
55,2,,172176-17120,,"METER, FUEL",1,1,,,,,,,,,,,,,,,, 
56,2,,172162-17130,,HOURMETER,1,1,,,,,,,,,,,,,,,, 
57,2,,172176-17130,,HARNESS,1,1,,,,,,,,,,,,,,,, 
58,2,,172162-17250,,HARNESS,1,1,,,,,,,,,,,,,,,, 
59,2,,172162-17270,,"COVER, FRONT",1,1,,,,,,,,,,,,,,,, 
60,1,,172162-17180,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
61,1,,172190-17220,,"RELEY, TIMER",1,1,,,,,,,,,,,,,,,, 
62,1,,172164-17270,,"BRACKET, TIMER",1,1,,,,,,,,,,,,,,,, 
63,1,,22137-040000,,"WASHER 4, POLISHED",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,1,,26013-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,, 
65,1,,26022-060252,,"SCREW M 6X 25",2,2,,,,,,,,,,,,,,,, 
66,1,,26589-040202,,"SCREW M4,BINDING",4,4,,,,,,,,,,,,,,,, 
67,1,,26716-040002,,"NUT M 4",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



18 lllii (*1't:Y, *1'Jl:::/'JY".>71r-=r~J~) 
Fig. ELECTRIC PART(CABIN,CANOPY / ONE TOUCH DECEL) 

28 

66 

27 

~ ,;i---55 
r.'.'ll'l-_;;._;_--5 8 
'-----5 7 

,,..~ 
<: > -· 2543 u 

21 

,· 63 I 

67 

='r-v i::Yttil 
CABIN SPEC. 

REFER 
TO 

53 Fig.22 

REFER TO F;g.27 

52 REFER TO Fig.9 

j--13 
6 12 

~ 
~~--~Yx*v-9~ 12 

CAB I ti~c. TO GENERAT ,.,.,,..)l,-,Atn, --. .. 15 

37 
49 ~ 

l 

29 
']:,,-9 '.!17-rizJIA:-'.!1 t-­
ONE TOUCH DECEL KIT 
(172176-08200) 
Fig.9 REF.No.1,,2 
lnc.F]g. 9 REF. N0.3~28 

Flg.12 REF.No.68~70 
Fig. 18 REF.No.51~67 
Fig.22 REF.No.15A, 16A 
Fig.27 REF.No.62~67 

~8 
13 ?:::: 

. Q 

silv
erh

orn
.co

.uk



1,1,,172164-16600,,"HARNESS F",1,,,,,,,,,,,,,,,,, 
1-1,1,,172164-16601,,"HARNESS F",1,,,,,,N,,,M/#01245,,,,,,,, 
2,1,,22857-400100,,"SCREW 4X10",2,,,,,,,,,,,,,,,,, 
3,1,,933113-05150,,"LAMP, ROOM",1,,,,,,,,,,,,,,,,, 
4,2,,933113-05160,,"BULB (12V5W)",1,,,,,,,,,,,,,,,,, 
5,1,,933113-15000,,"CIGAR LIGHTER ASSY",1,,,,,,,,,,,,,,,,, 
6,1,,172176-17150,,ASHTRAY,1,,,,,,,,,,,,,,,,, 
7,1,,172164-17200,,"MOTOR, WIPER",1,,,,,,,,,,,,,,,,, 
8,1,,172164-17210,,"ARM, WIPER",1,,,,,,,,,,,,,,,,, 
9,1,,172162-17320,,"BLADE 400,WIPER",1,,,,,,,,,,,,,,,,, 
10,1,,172162-17330,,"SWITCH,WIPER",1,,,,,,,,,,,,,,,,, 
11,1,,26013-060122,,"BOLT M 6X 12",3,,,,,,,,,,,,,,,,, 
12,1,,26022-050202,,"SCREW M 5X 20",1,,,,,,,,,,,,,,,,, 
13,1,,172164-16610,,"HARNESS M",1,,,,,,,,,,,,,,,,, 
13-1,1,,172164-16611,,"HARNESS M, WIRE",1,,,,,,N,,,M/#00960,,,,,,,, 
14,1,,119247-77100,,"RELAY, SAFETY",1,,,,,,W,,,M/#00960,,,,,,,, 
15,1,,26022-060122,,"SCREW M 6X 12",1,,,,,,W,,,M/#00960,,,,,,,, 
16,1,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,W,,,M/#00960,,,,,,,, 
17,1,,172176-17160,,BEZEL,1,,,,,,W,1,,M/#01106,,,,,,,, 
18,1,,172187-17450,,BRAKER,1,,,,,,W,,,M/#01245,,,,,,,, 

silv
erh

orn
.co

.uk



Fi g.1 9 ~~~r~T;, t:Y) C PART (CABIN) 

~M/#01105 

6---il3 

silv
erh

orn
.co

.uk



1,2,,172126-11510,,"BAND 300",1,,,,,,,,,,,,,,,,, 
2,2,,172122-16590,,"BAND 200F",2,,,,,,,,,,,,,,,,, 
3,2,,172164-16700,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,, 
3-1,2,,172164-16701,,"HARNESS, WIRE",1,,,,,,N,,,M/#00960,,,,,,,, 
3-2,2,,172164-16702,,"HARNESS,WIRE(COOL A",1,,,,,,F,1,,M/#01358,,,,,,,, 
4,2,,172164-16710,,"HARNESS, WIRE",1,,,,,,,,,,,,,,,,, 
5,2,,119247-77100,,"RELAY, SAFETY",5,,,,,,,,,,,,,,,,, 
6,2,,22137-060000,,"WASHER 6, POLISHED",5,,,,,,,,,,,,,,,,, 
7,2,,22857-400120,,"SCREW 4X12",2,,,,,,,,,,,,,,,,, 
8,2,,26022-060122,,"SCREW M 6X 12",5,,,,,,,,,,,,,,,,, 
9,2,,933168-55770,,"BAND 146",2,,,,,,W,,,"FROM 1ST",,,,,,,, 
10,2,,172164-16750,,"HARNESS,WIRE(COOL C",1,,,,,,W,,,M/#01358,,,,,,,, 
11,2,,172164-16770,,BRACKET,1,,,,,,W,,,M/#01358,,,,,,,, 

silv
erh

orn
.co

.uk



2 0 fflli ( -?-5-frl) 
Fig. ELECTRIC PART(COOLER SPEC.) 

?-5-:f-~r­
COOLER KIT 
( 172176-08100) 
Fig.11 REF.No.I 
1 inc. F g. 11 REF. No. 2~34 

F g. 12 REF. No.1~10 3 
F g. 13 REF. No. 1~62 
F g. 14 REF. No.1~49 
F g. 20 REF. No. 1~11 
F g.34 REF.No.1,2 
F g. 36 REF. No. 1 
F g. 37 REF. No. 1~5 
F g. 38 REF. No. 1~5 
F g.39 REF.No.188,23,24,53~55 
F g.41 REF.No. 168,228,238,34 

5 

-~ --,,----.___,-

:/ 
~ 

.............._ 5 

~ .. ;// 
silv

erh
orn

.co
.uk



1,1,,172141-17201,,"LAMP, WORK",1,1,,,,,,,,,,,,,,,, 
2,2,,172141-17211,,"BULB 12V55W",1,1,,,,,,,,,,,,,,,, 
3,1,,172137-17401-4,,"COVER, WORK LAMP",1,1,,,,,,,,,,,,,,,, 
4,1,,26013-120302,,"BOLT W/WASHER M12X30",1,1,,,,,,,,,,,,,,,, 
4-1,1,,26013-120252,,"BOLT M12X 25",1,1,,,,,R,,,M/#01074,,M/#01074,,,,,, 
5,1,,933152-03700,,"WASHER, SIDE CLUTCH",1,1,,,,,,,,,,,,,,,, 
6,1,,22137-130000,,"WASHER 13",2,2,,,,,W,1,,M/#00618,,M/#00618,,,,,, 

silv
erh

orn
.co

.uk



21 r:J-?5'..17 
Fig. WORK LAMP 

REFER TO Fig. 17, 18 

I 
4 5 3 

/--
~-~-' 

silv
erh

orn
.co

.uk



1,1,,772164-17600,,"HEATER ASSY.",1,1,,,,,,1,,,,,,,,,, 
1A,1,,772164-17610,,"HEATER ASSY, OD",1,1,,,,,,2,,,,,,,,,, 
2,2,,172312-17600,,HEATER,1,1,,,,,,,,,,,,,,,, 
3,2,,172162-17610,,"SWITCH,HEATER",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-17610,,"HOSE, HEATER",2,2,,,,,,,,,,,,,,,, 
5,3,,172164-17630,,"HOSE, HEATER",2,2,,,,,,,,,,,,,,,, 
6,3,,172164-17620,,TUBE,2,2,,,,,,,,,,,,,,,, 
7,2,,172124-17630,,"VALVE, MINIATURE",1,1,,,,,,,,,,,,,,,, 
8,2,,172124-17640,,"JOINT 3/8",2,2,,,,,,,,,,,,,,,, 
9,2,,172732-76161,,ELBOW,1,1,,,,,,,,,,,,,,,, 
9-1,2,,23392-030000,,JOINT,1,1,,,,,F,3,,M/#01220,,M/#01220,,,,,, 
9A,2,,172168-79520,,ELBOW,1,1,,,,,W,,,M/#01104,,M/#01104,,,,,, 
9B,2,,172135-76100,,"ELBOW 3/8",1,1,,,,,W,3,,M/#01220,,M/#01220,,,,,, 
10,2,,22137-100000,,"WASHER 10,POLISHED",4,4,,,,,,,,,,,,,,,, 
11,2,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,, 
12,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
13,2,,933152-09280,,"BAND 170",3,3,,,,,,,,,,,,,,,, 
14,2,,933171-15680,,"GROMMET 40X13",2,2,,,,,,,,,,,,,,,, 
15,2,,172165-18770,,"GUIDE, HOSE",1,1,,,,,,,,,,,,,,,, 
15A,2,,172164-17670,,"GUIDE, HOSE",1,1,,,,,,2,,,,,,,,,, 
16,2,,26013-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
16A,2,,26013-080122,,"BOLT M 8X 12",2,2,,,,,,2,,,,,,,,,, 
17,1,,772164-17700,,"DEFROSTER ASSY",1,,,,,,,,,,,,,,,,, 
17-1,1,,772164-17701,,"DEFROSTER ASSY",1,,,,,,N,,,M/#00643,,,,,,,, 
18,2,,172122-16590,,"BAND 200F",2,,,,,,Z,,,M/#00643,,,,,,,, 
19,2,,172164-17640,,HOSE,1,,,,,,,,,,,,,,,,, 
20,2,,172164-17700,,BRACKET,1,,,,,,,,,,,,,,,,, 
20-1,2,,172164-17701,,BRACKET(DEFROSTER,1,,,,,,N,,,M/#00643,,,,,,,, 
21,2,,172120-17710,,"NOZZLE, DEFROSTER",1,,,,,,,,,,,,,,,,, 
22,2,,172122-17730,,"COVER, DEFROSTER",1,,,,,,,,,,,,,,,,, 
23,2,,172164-61560,,COVER,1,,,,,,,,,,,,,,,,, 
24,2,,22857-400120,,"SCREW 4X12",2,,,,,,Z,,,M/#00643,,,,,,,, 
25,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
26,2,,26557-050102,,"SCREW M 5X 10",2,,,,,,,,,,,,,,,,, 
27,2,,172158-78250,,"CLAMP 45",1,,,,,,W,,,M/#00643,,,,,,,, 
28,2,,22137-100000,,"WASHER 10,POLISHED",1,,,,,,W,,,M/#00586,,,,,,,, 
29,2,,26013-100202,,"BOLT W/WASHER M10X20",1,,,,,,W,,,M/#00643,,,,,,,, 

silv
erh

orn
.co

.uk



' 

22 ~-9&T7 □ A9 (t;y~Y) 
Fig. HEATER & DEFROSTER(OPTIONAL) 

~llivNo. 1A~.~llivNo. 2~616A•"t~*9°· 
1Ainc.2~16A 

"' 
'J -;;9 '.!I TTiz Jvtt~ 
ONE TOUCH OECEL SPEC. 

~llivNo. ,~.~llivNo.2~616•-t~*9· 
linc.2~16 

26 

20-1 

"' 

'J -;;9 ,y 77"tz)l.,=f '.!I ~ 
ONE TOUCH OECEL KIT 
(172176-08200) 
Fig.9 REF.No.1 1,2 
inc.Fig.9 REF.N0.3~28 

Fig. 12 REF. No. 68~70 
Fig. 18 REF.No. 51~67 
Fig.22 REF.No.15A,16A 
Fig.27 REF.No. 62~67 

( 
' 

25 18% l PREVIOUS 

JillivNo. 17-lli. 
21~ ~~ 18 ~:;:; ~t±iv No. 1 91J'6 

2918:"t~*9· 
1 7-1 i n C. 1 9 ~ 2 9 4µ ~ , 24 

~t:l:lv No. 1 71i. ~t:l:lvN o. 1 BtJ'E> 2 6•-t~£9. 
17inc. 18 ~ 26 

silv
erh

orn
.co

.uk



1,1,,772176-17800,,"RADIO W/CASSETTE",1,,,,,,,,,,,,,,,,, 
2,2,,172112-17190,,"ANTENNA (NCP-314)",1,,,,,,,,,,,,,,,,, 
3,2,,172176-17800,,"RADIO W/CASSETTE",1,,,,,,,,,,,,,,,,, 
3-1,2,,172176-17801,,"RADIO CASSETTE",1,,,,,,F,1,,M/#01063,,,,,,,, 
3-2,2,,172176-17802,,"RADIO CASSETTE",1,,,,,,F,2,,M/#01505,,,,,,,, 
4,2,,172176-17810,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,, 
4-1,2,,172176-17811,,"HARNESS, RADIO",1,,,,,,S,,,M/#01063,,,,,,,, 
5,2,,172176-17820,,SPEAKER,2,,,,,,,,,,,,,,,,, 
5-1,2,,172176-17821,,SPEAKER,2,,,,,,N,,,M/#01063,,,,,,,, 
6,2,,172176-17830,,"STAY A, SPEAKER",2,,,,,,,,,,,,,,,,, 
7,2,,26013-080252,,"BOLT M 8X 25",8,,,,,,,,,,,,,,,,, 
8,2,,172176-17850,,"STAY B, SPEAKER",2,,,,,,,,,,,,,,,,, 
9,2,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
10,2,,197821-89270,,"COVER,SPEAKER",2,,,,,,,,,,,,,,,,, 
11,2,,22117-060000,,"WASHER  6",8,,,,,,,,,,,,,,,,, 
12,2,,26013-080162,,"BOLT W/WASHER M8X16",8,,,,,,,,,,,,,,,,, 
13,2,,26557-040102,,"SCREW M 4X 10",8,,,,,,,,,,,,,,,,, 
14,2,,26557-040102,,"SCREW M 4X 10",2,,,,,,,,,,,,,,,,, 
14-1,2,,26557-040202,,"SCREW M 4X 20",2,,,,,,N,,,M/#00767,,,,,,,, 
15,2,,26557-050102,,"SCREW M 5X 10",4,,,,,,,,,,,,,,,,, 
16,2,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,, 
17,2,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,, 
18,2,,26716-060002,,"NUT 6",8,,,,,,,,,,,,,,,,, 
19,2,,172176-17890,,"CORD,ANTENNA",1,,,,,,W,,,M/#01063,,,,,,,, 
19-1,2,,172176-17891,,"CORD,ANTENNA",1,,,,,,S,,,M/#01505,,,,,,,, 

silv
erh

orn
.co

.uk



18~ 
PREVIOUS 

A 

2 3 5:itnt 'Yi--- ( t7::,, ~::;) 
Fig. RADIO CASSETTE(OPTIONAL) 

3 3-1 

18----e 10 ~ 
11 -r,------,-....::..... 

12 
~ 18 12 

,,,,, ;{11 l ~ 
'~ 8 I ••• •• u ,, - / 

1/1 /'i' ' 
~ 3~ 

'--.::: 
12 

- 6 r~ 
-1 4 12 

4-1 6 

' 

I 

~~~No. 1~.~lli~No. 2~619-~h£~. 
linc.2~19 silv

erh
orn

.co
.uk



1,1,,172112-17190,,"ANTENNA (NCP-314)",1,,,,,,,,,,,,,,,,, 
2,1,,172176-17811,,"HARNESS, RADIO",1,,,,,,,,,,,,,,,,, 
3,1,,172176-17821,,SPEAKER,2,,,,,,,,,,,,,,,,, 
4,1,,172176-17830,,"STAY A, SPEAKER",2,,,,,,,,,,,,,,,,, 
5,2,,26013-080252,,"BOLT M 8X 25",8,,,,,,,,,,,,,,,,, 
6,1,,172176-17850,,"STAY B, SPEAKER",2,,,,,,,,,,,,,,,,, 
7,1,,172176-17870,,MOUNT,2,,,,,,,,,,,,,,,,, 
8,1,,197821-89270,,"COVER,SPEAKER",2,,,,,,,,,,,,,,,,, 
9,1,,22117-060000,,"WASHER  6",8,,,,,,,,,,,,,,,,, 
10,1,,26013-080162,,"BOLT W/WASHER M8X16",8,,,,,,,,,,,,,,,,, 
11,1,,26557-040102,,"SCREW M 4X 10",8,,,,,,,,,,,,,,,,, 
12,1,,26557-040202,,"SCREW M 4X 20",2,,,,,,,,,,,,,,,,, 
13,1,,26589-060162,,"SCREW M6,BINDING",8,,,,,,,,,,,,,,,,, 
14,1,,26716-040002,,"NUT M 4",2,,,,,,,,,,,,,,,,, 
15,1,,26716-060002,,"NUT 6",8,,,,,,,,,,,,,,,,, 
16,1,,172176-17890,,"CORD,ANTENNA",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 2 4 5::i::tt.rtz 'Y t-- ( E p) 
Fig. RADIO CASSETTE(EP} 

15---fJI B ~ 
9 ---t+----:c' 

10 

~I /~.( 5 
10 

):x: , r1:I 6 ~ 
Li3-· ~lh.,_• ~ ,/--

~ 

r"' ~ 
10 

4 r~ 
10 

4 

silv
erh

orn
.co

.uk



1,1,,172119-35010,,SPROCKET,2,2,,,,,,,,,,,,,,,, 
2,1,,22217-140000,,"SPRING WASHER 14",18,18,,,,,,,,,,,,,,,, 
3,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,,,,,,,,,,,,,,,, 
4,1,,772147-37300,,"ROLLER ASSY,TRACK",8,8,,,,,,,,,,,,,,,, 
5,2,,172147-37300,,ROLLER,8,8,,,,,,,,,,,,,,,, 
6,3,,172124-37310,,"BUSH, ROLLER",16,16,,,,,,,,,,,,,,,, 
8,2,,172147-37320,,"SHAFT, ROLLER",8,8,,,,,,,,,,,,,,,, 
11,2,,172147-37340,,"COVER, SEAL",8,8,,,,,,,,,,,,,,,, 
12,2,,22242-000300,,"CIRCLIP   30",8,8,,,,,,,,,,,,,,,, 
13,2,,24321-000350,,"O-RING 1A G-35.0",8,8,,,,,,,,,,,,,,,, 
14,2,,933112-00400,,"SEAL 64 78 25",16,16,,,,,,,,,,,,,,,, 
15,2,,933171-13691,,"PLUG PT1/8",8,8,,,,,,,,,,,,,,,, 
16,1,,172113-36050,,"BOLT, ROLLER ADJUST",6,6,,,,,,,,,,,,,,,, 
17,1,,172113-36050,,"BOLT, ROLLER ADJUST",8,8,,,,,,1,,,,,,,,,, 
18,1,,172116-37350,,"BOLT, ROLLER ADJUST",2,2,,,,,,,,,,,,,,,, 
19,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
20,1,,26657-160002,,"CAP NUT M16",8,8,,,,,,,,,,,,,,,, 
21,1,,772147-37500,,"ROLLER ASSY,CARIA",2,2,,,,,,,,,,,,,,,, 
23,2,,172147-37510,,"SHAFT, CARIA ROLLER",2,2,,,,,,,,,,,,,,,, 
24,2,,172124-37520,,"COVER, SEAL",2,2,,,,,,,,,,,,,,,, 
25,2,,172124-37530,,COVER,2,2,,,,,,,,,,,,,,,, 
26,2,,172124-37540,,"O-RING P52",2,2,,,,,,,,,,,,,,,, 
27,2,,22252-000620,,"CIRCLIP 62(H)",4,4,,,,,,,,,,,,,,,, 
28,2,,22252-000750,,"CIRCLIP   75",2,2,,,,,,,,,,,,,,,, 
29,2,,24101-062064,,"BALL BEARING",4,4,,,,,,,,,,,,,,,, 
30,2,,933171-13691,,"PLUG PT1/8",2,2,,,,,,,,,,,,,,,, 
31,2,,933171-13820,,"SEAL WSF30X62X20",2,2,,,,,,,,,,,,,,,, 
32,1,,22217-120000,,"SPRING WASHER",2,2,,,,,,,,,,,,,,,, 
33,1,,26116-120652,,"BOLT M12X 65 PLATED",2,2,,,,,,,,,,,,,,,, 
34,1,,26716-120002,,"NUT 12",2,2,,,,,,,,,,,,,,,, 
35,1,,772124-37100,,"IDLER ASSY",2,2,,,,,,,,,,,,,,,, 
35A,1,,772147-37100,,"IDLER ASSY,",2,2,,,,,,1,,,,,,,,,, 
35B,2,,172124-99490,,"KIT, FRONT IDLER",2,2,,,,,,,,,,,,,,,, 
36,3,,172124-37120,,"BUSH 40",4,4,,,,,,,,,,,,,,,, 
37,3,,172124-37130,,"SHAFT, IDLER",2,2,,,,,,,,,,,,,,,, 
38,3,,172124-37160,,PIN,2,2,,,,,,,,,,,,,,,, 
39,3,,22242-000350,,"CIRCLIP   35",2,2,,,,,,,,,,,,,,,, 
40,3,,24321-000350,,"O-RING 1A G-35.0",4,4,,,,,,,,,,,,,,,, 
41,3,,933112-00500,,"SEAL 66 86 28",4,4,,,,,,,,,,,,,,,, 
42,2,,172124-37100,,"IDLER ASSY",2,2,,,,,,,,,,,,,,,, 
43,2,,172147-37100,,IDLER(R),2,2,,,,,,1,,,,,,,,,, 
44,2,,172124-37140,,"COVER(A),IDLER SEAL",2,2,,,,,,,,,,,,,,,, 
45,2,,172124-37150,,"COVER(B),IDLER SEAL",2,2,,,,,,,,,,,,,,,, 
46,2,,933171-13691,,"PLUG PT1/8",2,2,,,,,,,,,,,,,,,, 
47,1,,172147-37700,,PLAET,4,4,,,,,,1,,,,,,,,,, 
48,1,,26013-120402,,"BOLT M12X 40",8,8,,,,,,,,,,,,,,,, 
49,1,,26013-120502,,"BOLT M12X 50",8,8,,,,,,1,,,,,,,,,, 
50,1,,172124-37700,,"SPRING, ADJUSTING",2,2,,,,,,,,,,,,,,,, 
51,1,,172122-37710,,"HOLDER, ADJUSTER",2,2,,,,,,,,,,,,,,,, 
52,1,,172122-37752,,"ADJUST CYLINDER",2,2,,,,,,,,,,,,,,,, 
53,2,,172122-37782,,"ADJUST TUBE",2,2,,,,,,,,,,,,,,,, 
54,2,,172122-37810,,PISTON,2,2,,,,,,,,,,,,,,,, 
55,2,,172122-37820,,"ADJUST SEAL SET",2,2,,,,,,,,,,,,,,,, 
56,1,,172122-37843,,"VALVE ASSY, NIPPLE",2,2,,,,,,,,,,,,,,,, 
57,2,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,, 
58,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, silv

erh
orn

.co
.uk



48,49 

~ 53 
47 ~r 5 

~ - \ 54 52 
51 

50 3 
7 /~~B 

6 1 

35 

57 

56 

-fr~ 
::f.b.-'.'.70-C-;;RAWLER SPEC. RUBBER 

silv
erh

orn
.co

.uk



1,1,,772124-38101,,"CRAWLER ASSY, 380",2,2,,,,,,,,,,,,,,,, 
1-1,1,,772124-38102,,"CRAWLER ASSY, 400",2,2,,,,,S,,,M/#01121,,M/#01121,,,,,, 
2,2,,172124-38250,,"PIN, MASTER",2,2,,,,,,,,,,,,,,,, 
3,2,,172124-38101,,"CRAWLER ASSY, 380",2,2,,,,,,,,,,,,,,,, 
3-1,2,,172124-38102,,"SHOE 400 ASSY, TRUCK",2,2,,,,,S,,,M/#01121,,M/#01121,,,,,, 
4,3,,172124-38111,,"LINK ASSY, TRUCK",2,2,,,,,,,,,,,,,,,, 
5,4,,172112-38041,,"LINK (L), TRACK",72,72,,,,,,,,,,,,,,,, 
6,4,,172112-38051,,"LINK (R), TRACK",72,72,,,,,,,,,,,,,,,, 
7,4,,172124-38260,,"LINK (L), MASTER",2,2,,,,,,,,,,,,,,,, 
8,4,,172124-38270,,"LINK (R), MASTER",2,2,,,,,,,,,,,,,,,, 
9,4,,172112-38081,,BUSH,74,74,,,,,,,,,,,,,,,, 
10,4,,172112-38091,,"PIN, TRACK",72,72,,,,,,,,,,,,,,,, 
11,3,,172112-38130,,"BOLT, SHOE",296,296,,,,,,,,,,,,,,,, 
12,3,,172112-38140,,"NUT, SHOE",296,296,,,,,,,,,,,,,,,, 
13,3,,172112-38152,,"SHOW PLATE",74,74,,,,,,,,,,,,,,,, 
13-1,3,,172112-38153,,"SHOE PLATE 400",74,74,,,,,S,,,M/#01121,,M/#01121,,,,,, 
14,2,,172112-38111,,"PIN, COTTER",2,2,,,,,,,,,,,,,,,, 
15,1,,172124-38140,,"MASTER TRUCK",2,2,,,,,,,,,,,,,,,, 
15-1,1,,172124-38141,,"MASTER TRUCK",2,2,,,,,S,,,M/#01121,,M/#01121,,,,,, 
16,2,,172112-38130,,"BOLT, SHOE",8,8,,,,,,,,,,,,,,,, 
17,2,,172112-38140,,"NUT, SHOE",8,8,,,,,,,,,,,,,,,, 
18,2,,172112-38152,,"SHOW PLATE",2,2,,,,,,,,,,,,,,,, 
18-1,2,,172112-38153,,"SHOE PLATE 400",2,2,,,,,S,,,M/#01121,,M/#01121,,,,,, 
19,2,,172124-38300,,"LINK, MASTER",2,2,,,,,,,,,,,,,,,, 
20,3,,172112-38081,,BUSH,2,2,,,,,,,,,,,,,,,, 
21,3,,172124-38260,,"LINK (L), MASTER",2,2,,,,,,,,,,,,,,,, 
22,3,,172124-38270,,"LINK (R), MASTER",2,2,,,,,,,,,,,,,,,, 
23,1,,172147-38601,,"CRAWLER, RUBBER",2,2,,,,,,,,,,,,,,,, 
23-1,1,,172976-38600,,"CRAWLER, RUBBER",2,2,,,,,N,,,M/#01121,,M/#01121,,,,,, 

silv
erh

orn
.co

.uk



1 
1-1 

28 :7[]-5 
Fig. CRAWLER 

10~ 12 

3~1 ~;r~;;1 
13-1 

140
~ 

15 
15-1 

11-----11. 

filiffld& 
REPAIR PART 

.... ~ .. 13~ -~ 
IS~ 
PREVIOUS 

18~ 
IS~ ~-
PREVIOUS 

::1.L.? □-5 
CRAWLER, RUBBER SPEC 

silv
erh

orn
.co

.uk



1,1,,172151-45010,,"BOOT P,LEVER",2,2,,,,,,,,,,,,,,,, 
2,1,,172164-45010,,"LEVER (R) ASSY",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-45880,,"BOLT  6X 16",4,4,,,,,,,,,,,,,,,, 
4,1,,172165-47871,,"KNOB (A) ASSY",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-45071,,"KNOB (L) ASSY",1,1,,,,,,,,,,,,,,,, 
6,1,,26116-100504,,"BOLT M10X 50 PLATED",4,4,,,,,,,,,,,,,,,, 
7,1,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
8,1,,26587-040062,,"SCREW M 4X  6",2,2,,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
11,1,,194145-04810,,"WASHER 10",1,1,,,,,,,,,,,,,,,, 
12,1,,172165-45620,,"COVER, SUPPORT",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-45800,,"SUPPORT COMP.,SI",1,1,,,,,,,,,,,,,,,, 
13-1,1,,172164-45801,,SUPPORT,1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
14,1,,172164-45840,,"COVER COMP.,SI",1,1,,,,,,,,,,,,,,,, 
14-1,1,,172164-45841,,COVER,1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
15,1,,172164-45450,,"STAND (R) ASSY,LEVER",1,1,,,,,,,,,,,,,,,, 
15-1,1,,172164-45451,,"STAND(R), LEVER",1,1,,,,,N,,,M/#00960,,M/#00960,,,,,, 
15-2,1,,172164-45452,,"STAND(R),LEVER",1,1,,,,,N,,,M/#01014,,M/#01014,,,,,, 
16,2,,172164-62260,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-64400,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-45600,,"STAND (L) ASSY,LEVER",1,1,,,,,,,,,,,,,,,, 
20,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
22,2,,24550-025150,,"BUSH 25X15",2,2,,,,,,,,,,,,,,,, 
23,1,,172165-47710,,PLATE,2,2,,,,,,,,,,,,,,,, 
23-1,1,,172165-47711,,PLATE,2,2,,,,,N,,,M/#01111,,M/#01111,,,,,, 
24,1,,172164-45920,,"GUIDE L, HOSE",1,1,,,,,,,,,,,,,,,, 
25,1,,172164-45790,,COVER,1,1,,,,,,,,,,,,,,,, 
26,1,,172151-53430,,GROMMET,2,2,,,,,,,,,,,,,,,, 
26-1,1,,172151-53430,,GROMMET,1,1,,,,,K,,,MXXX,,MXXX,,,,,, 
27,1,,194630-62360,,GROMMET,4,4,,,,,,,,,,,,,,,, 
27-1,1,,194630-62360,,GROMMET,8,8,,,,,K,,,MXXX,,MXXX,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",5,5,,,,,,,,,,,,,,,, 
29,1,,172165-47990,,WASHER,1,1,,,,,,,,,,,,,,,, 
30,1,,26013-080162,,"BOLT W/WASHER M8X16",8,8,,,,,,,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,, 
32,1,,22242-000250,,"CIRCLIP 25S",1,1,,,,,,,,,,,,,,,, 
33,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
34,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,, 
35,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
36,1,,26116-100902,,"BOLT M10X 90 PLATED",1,1,,,,,,,,,,,,,,,, 
37,1,,24311-000340,,"O-RING 1A P-34.0",2,2,,,,,,,,,,,,,,,, 
38,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
39,1,,172165-47980,,"SHIM 42X25.5X0.5",4,4,,,,,,,,,,,,,,,, 
39-1,1,,172165-47980,,"SHIM 42X25.5X0.5",2,2,,,,,K,,,MXXX,,MXXX,,,,,, 
40,1,,26776-140002,,"LOCK NUT M14 PLATED",2,2,,,,,,,,,,,,,,,, 
40-1,1,,26736-140002,,"NUT M14",2,2,,,,,N,,,*1996.02,,*1996.02,,,,,, 
41,1,,172164-45040,,"HINGE, LEVER",1,1,,,,,,,,,,,,,,,, 
41-1,1,,172164-45041,,HINGE,1,1,,,,,S,,,M/#01339,,M/#01339,,,,,, 
42,1,,172164-45050,,"PIN 8X 22",1,1,,,,,,,,,,,,,,,, 
43,1,,172164-45060,,"PIN, ROCK",1,1,,,,,,,,,,,,,,,, 
43-1,1,,172164-45061,,PIN,1,1,,,,,S,,,M/#01339,,M/#01339,,,,,, 
44,1,,172164-45070,,SPRING,1,1,,,,,,,,,,,,,,,, 
45,1,,172164-45080,,"SCREW M6",1,1,,,,,,,,,,,,,,,, 
46,1,,172165-47851,,"LEVER L, SI",1,1,,,,,,,,,,,,,,,, 
47,1,,22272-000060,,"CIRCLIP E- 6",1,1,,,,,,,,,,,,,,,, 
48,1,,172157-58830,,"KNOB 6.5X18X35",1,1,,,,,,,,,,,,,,,, 
49,1,,26116-060202,,"BOLT M 6X 20",2,2,,,,,,,,,,,,,,,, 
50,1,,26716-060002,,"NUT 6",2,2,,,,,,,,,,,,,,,, 
51,1,,172164-45860,,"COVER, LINK",1,1,,,,,,,,,,,,,,,, 
51-1,1,,172164-45861,,"COVER, LINK",1,1,,,,,N,,,M/#01014,,M/#01014,,,,,, 
53,2,,172164-45870,,"SEAL 155, RUBBER",2,2,,,,,,,,,,,,,,,, 
54,2,,172164-66670,,"RUBBER, SEAL  60",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



55,1,,172164-45090,,CAP,1,1,,,,,,,,,,,,,,,, 
56,1,,933168-55770,,"BAND 146",2,2,,,,,,,,,,,,,,,, 
57,1,,172165-45490,,CUSHION,5,5,,,,,,,,,,,,,,,, 
58,1,,172176-45560,,"PLATE ASSY, LINK",1,1,,,,,,,,,,,,,,,, 
58-1,1,,172176-45561,,"PLATE ASSY, LINK",1,1,,,,,N,,,M/#00852,,M/#00852,,,,,, 
59,1,,22252-000280,,"CIRCLIP   28",5,5,,,,,,,,,,,,,,,, 
60,1,,26106-100352,,"BOLT M10X 35 PLATED",5,5,,,,,,,,,,,,,,,, 
61,1,,172164-46310,,RUBBER,1,1,,,,,W,,,M/#00868,,M/#00868,,,,,, 
62,1,,172176-47870,,KNOB,1,1,,,,,,1,,,,,,,,,, 
63,1,,26587-040062,,"SCREW M 4X  6",1,1,,,,,,1,,,,,,,,,, 
64,1,,172165-47711,,PLATE,1,1,,,,,,1,,,,,,,,,, 
65,1,,26736-140002,,"NUT M14",1,1,,,,,,1,,,,,,,,,, 
66,1,,172190-45080,,"LEVER L CMP(DECEL",1,1,,,,,,1,,,,,,,,,, 
67,1,,933168-55770,,"BAND 146",2,2,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 7 Illa (fr=ll,.!J,-&:::Z9Y~) 
Fi g. CONTROL EQUIP. (OPERATION LEVER & ST AND) 

~ 
,,~53 

IB~ 54 
PREVIOUS 

18~ 
PREVIOUS 15 

15-1 

6 

15-2 

Ad::19~Q 
VIEWED FROM A ~+;.;; 

"7 Y-9 '.!17:ri:!/l,~ '.!I !---
ONE TOUCH DECEL KIT 
(172176-08200) 
Fig.9 REF.No.1 1,2 
lnc.Ftg.9 REF.l'I0.3~28 

1816 

Fig. 12 REF.No.68~70 
Fig. 18 REF.No.51~67 
Fig. 22 REF. No. 15A, 16A 
Flg.27 REF.No.62~67 

~8 I 46 

'"J'Y-9 'J 7:ri:!Jl,{±;f4 
ONE TOUCH DECEL SPEC. 

59 

~ / 

silv
erh

orn
.co

.uk



1,1,,172141-41340,,BOOTS,2,2,,,,,,,,,,,,,,,, 
2,1,,172164-45950,,"GRIP L, DRIV.",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172164-45951,,"GRIP L, DRIV.",1,1,,,,,N,,,M/#01121,,M/#01121,,,,,, 
3,1,,172164-45100,,"LEVER(L), TRACK",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
6,1,,172176-45130,,"LEVER(R), TRACK",1,1,,,,,,,,,,,,,,,, 
7,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
9,1,,26756-100002,,"LOCK NUT M10 PLATED",2,2,,,,,,,,,,,,,,,, 
10,1,,172164-45380,,ROD(95),1,1,,,,,,,,,,,,,,,, 
11,1,,172164-45960,,"GRIP R, DRIV.",1,1,,,,,,,,,,,,,,,, 
11-1,1,,172164-45961,,"GRIP R, DRIV.",1,1,,,,,N,,,M/#01121,,M/#01121,,,,,, 
12,1,,172164-45200,,"SHAFT(A)ASSY,TRACK",1,1,,,,,,,,,,,,,,,, 
13,1,,172124-46200,,"O-RING 27X5.7",3,3,,,,,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
15,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
16,1,,172165-46100,,"PEDAL L ASSY",1,1,,,,,,,,,,,,,,,, 
17,1,,172165-46150,,"PEDAL R COMP",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-060302,,"BOLT M 6X 30",4,4,,,,,,,,,,,,,,,, 
19,1,,172164-45230,,"ROD 135 ASSY",1,1,,,,,,,,,,,,,,,, 
20,1,,172122-46590,,"ELBALL 8",2,2,,,,,,,,,,,,,,,, 
21,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
22,1,,22417-160160,,"COTTER PIN 1.6X16",2,2,,,,,,,,,,,,,,,, 
23,1,,26051-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
24,1,,933110-54100,,"PIN 4.75X14",2,2,,,,,,,,,,,,,,,, 
25,1,,172146-45691,,"ROD(C), SPOOL",1,1,,,,,,,,,,,,,,,, 
26,1,,22217-080000,,"SPRING WASHER  8",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 8 tlliil (tfi) 
Fi g. CONTROL EQUIP. (TRAVEL) 

REFER TO Fig.27 

16 

t 
··: 18 

? 1 :./ 

13 \ 

14 ] 

. 
4 

23 ~ 

12 

' 

::J::., t-- □-)l,J\Jl17 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,1A1040-45890,,"WASHER 10 36 4.5",1,1,,,,,,,,,,,,,,,, 
2,1,,172124-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,, 
3,1,,172165-46300,,"LINK W/BUSH",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
6,1,,172165-46350,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,, 
7,1,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-46800,,SHAFT,1,1,,,,,,,,,,,,,,,, 
9,1,,172165-46830,,"BOSS, SWING",1,1,,,,,,,,,,,,,,,, 
10,2,,172141-41370,,"BUSH 2015",2,2,,,,,,,,,,,,,,,, 
12,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
13,1,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,, 
14,1,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
15,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
17,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
18,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
19,1,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-46230,,"SHAFT, SWING",2,2,,,,,,,,,,,,,,,, 
21,1,,172165-46261,,"COVER, PEDAL",2,2,,,,,,,,,,,,,,,, 
22,1,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
23,1,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,, 
24,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
25,1,,22351-040020,,"SPRING PIN 4X20",2,2,,,,,,,,,,,,,,,, 
26,1,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,,,,,,,,,,,,,,,, 
27,1,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 
28,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
29,1,,194200-37780,,"LS-NUT 8",1,1,,,,,,,,,,,,,,,, 
30,1,,172150-42620,,"ROD(B), BOOM",1,1,,,,,,,,,,,,,,,, 
31,1,,172147-45620,,"ROD, LINK 215",1,1,,,,,,,,,,,,,,,, 
32,1,,172146-45701,,"ROD(D), SPOOL",1,1,,,,,,,,,,,,,,,, 
32-1,1,,172146-45740,,"ROD(D), SPOOL",1,1,,,,,R,,,M/#00501,,M/#00501,,,,,, 
33,1,,172122-46590,,"ELBALL 8",3,3,,,,,,,,,,,,,,,, 
34,1,,172165-46860,,"TURNBUCKLE  M8",1,1,,,,,,,,,,,,,,,, 
35,1,,22137-080000,,"WASHER 8, POLISHED",3,3,,,,,,,,,,,,,,,, 
36,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
37,1,,26051-080002,,"NUT M 8",6,6,,,,,,,,,,,,,,,, 
38,1,,26716-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
39,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
40,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
41,1,,172068-28490,,"SPRING  8",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



silv
erh

orn
.co

.uk



1,1,,172164-45180,,"LEVER ASSY, BLADE",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-45970,,"GRIP, BLADE",1,1,,,,,,,,,,,,,,,, 
3,1,,22351-050032,,"SPRING PIN 5X32",1,1,,,,,,,,,,,,,,,, 
4,1,,172165-45140,,"LINK, BLADE",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-45180,,"BRACKET ASSY, REAR",1,1,,,,,,,,,,,,,,,, 
5-1,1,,172164-46440,,"BRACKET ASY",1,1,,,,,S,,,M/#01014,,M/#01014,,,,,, 
6,2,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
6-1,2,,172141-41360,,"BUSH 1415",4,4,,,,,K,,,M/#01014,,M/#01014,,,,,, 
8,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
9,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
10,1,,26116-100354,,"BOLT M10X 35 PLATED",2,2,,,,,,,,,,,,,,,, 
11,1,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
12,1,,172165-45130,,"CABLE, BLADE",1,1,,,,,,,,,,,,,,,, 
13,1,,172141-42960,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
14,1,,172165-45250,,"SUPPORT,BR CABLE",1,1,,,,,,,,,,,,,,,, 
15,1,,172142-45670,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,, 
16,1,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,, 
17,1,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
19,1,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
20,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
21,1,,933168-28480,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,, 
22,1,,22351-030032,,"SPRING PIN 3X32",1,1,,,,,,,,,,,,,,,, 
23,1,,1D4070-23580,,"GRIP,RED ROUND",,1,,,,,W,,,,,M/#01014,,,,,, 
24,1,,172165-45970,,SPRING,,1,,,,,W,,,,,M/#01014,,,,,, 
25,1,,172164-46400,,"BRACKET CMP",,1,,,,,W,,,,,M/#01014,,,,,, 
26,1,,172164-46421,,"LEVER CMP,ROCK",,1,,,,,W,,,,,M/#01014,,,,,, 
27,1,,172164-46481,,"LINK CMP,ROCK",,1,,,,,W,,,,,M/#01014,,,,,, 
28,1,,22137-080000,,"WASHER 8, POLISHED",,2,,,,,W,,,,,M/#01014,,,,,, 
29,1,,22351-030032,,"SPRING PIN 3X32",,1,,,,,W,,,,,M/#01014,,,,,, 
30,1,,22351-050032,,"SPRING PIN 5X32",,1,,,,,W,,,,,M/#01014,,,,,, 
31,1,,24311-000210,,"O-RING 1A P-21.0",,1,,,,,W,,,,,M/#01014,,,,,, 
32,1,,26013-080202,,"BOLT W/WASHER M8X20",,2,,,,,W,,,,,M/#01014,,,,,, 

silv
erh

orn
.co

.uk



Fi g . 3 Q ~ltltii ( 7 L;- ~) 
-----:=----- -ONTROL EQU Ip. (BLADE) 

' • 27 REFER TO F: 

25 

~ ~ _______,-::::: 20 15 12 ~ ~ 
l..J~I /! 
/ ~1:b{s/ 

l _1/ 

,, 

-- iNfR~Lt:~~~7 

silv
erh

orn
.co

.uk



1,1,,172519-17111,,BRACKET,1,1,,,,,,,,,,,,,,,, 
1-1,1,,172519-17112,,BRACKET,1,1,,,,,N,,,M/#00618,,M/#00618,,,,,, 
1-2,1,,172164-17150,,"BRACKET, SWITCH",1,1,,,,,F,1,,M/#00965,,M/#00965,,,,,, 
2,1,,1D4070-23580,,"GRIP,RED ROUND",1,1,,,,,,,,,,,,,,,, 
3,1,,172124-46200,,"O-RING 27X5.7",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-47450,,"LEVER (L), LOCK",1,1,,,,,,,,,,,,,,,, 
5,1,,172165-47500,,"ARM ASSY, LOCK",1,1,,,,,,,,,,,,,,,, 
6,1,,172165-47550,,BUSH,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-47621,,"GUIDE (L) ASSY, LOCK",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-47801,,"SPRING,GAS",1,1,,,,,,,,,,,,,,,, 
9,1,,1A1380-56661,,"SPRING,ROTARY RETURN",1,1,,,,,,,,,,,,,,,, 
10,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
11,1,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
12,1,,22272-000070,,"CIRCLIP E- 7",1,1,,,,,,,,,,,,,,,, 
13,1,,22351-060040,,"SPRING PIN 6X40",1,1,,,,,,,,,,,,,,,, 
14,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,, 
15,1,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
16,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
17,1,,172164-45250,,"BRACKET ASY,LOW-HIGH",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
18,2,,172141-41360,,"BUSH 1415",2,2,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
19,1,,172164-45270,,"SHAFT, LOW-HIGH",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
20,1,,172164-45290,,"LINK, LOW-HIGH",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
21,2,,172141-41360,,"BUSH 1415",2,2,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
22,1,,172164-45360,,"PEDAL, LOW-HIGH",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
23,1,,172164-45390,,"ROD(A), SPOOL",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
24,1,,172164-45400,,ROD(B,1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
25,1,,172164-45410,,"ROD C, SPOOL",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
26,1,,172122-45830,,"PAD, METAL",1,1,,,,,,,,,,,,,,,, 
27,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
28,1,,22157-100000,,"WASHER 10",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
29,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
30,1,,22417-160160,,"COTTER PIN 1.6X16",4,4,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
31,1,,22486-080160,,"PIN  8X 16",3,3,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
32,1,,24311-000210,,"O-RING 1A P-21.0",4,4,,,,,,,,,,,,,,,, 
32-1,1,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,K,,,M/#00832,,M/#00832,,,,,, 
33,1,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,,,,,,,,,,, 
33-1,1,,26013-100202,,"BOLT W/WASHER 
M10X20",2,2,,,,,R,,,M/#00832,,M/#00832,,,,,, 
34,1,,26116-100504,,"BOLT M10X 50 PLATED",1,1,,,,,,,,,,,,,,,, 
35,1,,26347-100002,,"U-NUT M10",2,2,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
36,1,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
37,1,,26716-100002,,"NUT 10",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
38,1,,933110-54100,,"PIN 4.75X14",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
39,1,,22351-035040,,"SPRING PIN 3.5X40",1,1,,,,,,,,,,,,,,,, 
40,1,,172162-46690,,SPRING,1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
41,1,,172176-46400,,BRACKET,1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
42,2,,172141-41360,,"BUSH 1415",2,2,,,,,W,,,M/#00832,,M/#00832,,,,,, 
43,1,,172176-46450,,"PADAL ASSY, LOW-HIGH",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
44,1,,172176-46480,,LINK,1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
45,1,,22351-050025,,"SPRING PIN 5X25",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
46,1,,26716-060002,,"NUT 6",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
47,1,,26911-060202,,"SCREW M 6X 20",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, silv

erh
orn

.co
.uk



31 illfi (-JJ 'YI'- "it7 vl,-& □-1\1 ~I/Jt,,) 
Fi g. CONTROL EQUIP. (CUT OFFLEVER & LOW-HIGH PED AU 

silv
erh

orn
.co

.uk



1,1,,172176-74500,,"P.T.O.KIT, FRAME END",1,1,,,,,,,,,,,,,,,, 
2,2,,933168-28480,,"WASHER 20X9X3.2",1,1,,,,,,,,,,,,,,,, 
3,2,,1C6141-35370,,"SPRING,LOCK",1,1,,,,,,,,,,,,,,,, 
4,2,,172141-42960,,"JOINT, CABLE",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-45240,,"SUPPORT, CABLE",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-45260,,CABLE(2300,1,1,,,,,,,,,,,,,,,, 
7,2,,172142-45670,,"ROD, SPOOL",1,1,,,,,,,,,,,,,,,, 
8,2,,172157-45990,,"BOOTS, PEDAL",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-46281,,"PEDAL ASSY, SWING",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-46340,,BOLT,2,2,,,,,,,,,,,,,,,, 
11,2,,172165-46350,,"BRACKET, PEDAL",1,1,,,,,,,,,,,,,,,, 
12,2,,172146-41910,,"PIN 14-100",1,1,,,,,,,,,,,,,,,, 
13,2,,172165-46450,,"LOCK CMP",1,1,,,,,,,,,,,,,,,, 
14,2,,172165-46480,,BOLT,1,1,,,,,,,,,,,,,,,, 
15,2,,172165-46490,,SHIM,5,5,,,,,,,,,,,,,,,, 
16,2,,172165-46500,,BRACKET,1,1,,,,,,,,,,,,,,,, 
17,2,,172122-46590,,"ELBALL 8",1,1,,,,,,,,,,,,,,,, 
18,2,,172165-46600,,"LINK, PEDAL",1,1,,,,,,,,,,,,,,,, 
19,3,,172141-41360,,"BUSH 1415",2,2,,,,,,,,,,,,,,,, 
21,2,,172165-46630,,PIN,1,1,,,,,,,,,,,,,,,, 
22,2,,22137-080000,,"WASHER 8, POLISHED",2,2,,,,,,,,,,,,,,,, 
23,2,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
24,2,,22351-040032,,"SPRING PIN 4X32",1,1,,,,,,,,,,,,,,,, 
25,2,,22417-160160,,"COTTER PIN 1.6X16",1,1,,,,,,,,,,,,,,,, 
26,2,,24311-000210,,"O-RING 1A P-21.0",2,2,,,,,,,,,,,,,,,, 
27,2,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
28,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
29,2,,26013-100202,,"BOLT W/WASHER M10X20",1,1,,,,,,,,,,,,,,,, 
30,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
31,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
32,2,,26051-080002,,"NUT M 8",1,1,,,,,,,,,,,,,,,, 
33,2,,26116-080304,,"BOLT M8 X 30 PLATED",2,2,,,,,,,,,,,,,,,, 
34,2,,26716-080002,,"NUT M 8",2,2,,,,,,,,,,,,,,,, 
35,2,,26756-080002,,"LOCK NUT M 8 PLATED",2,2,,,,,,,,,,,,,,,, 
35-1,2,,26716-080002,,"NUT M 8",2,2,,,,,N,,,"FROM 1ST",,"FROM 1ST",,,,,, 
36,2,,933110-54100,,"PIN 4.75X14",1,1,,,,,,,,,,,,,,,, 
37,2,,23391-060000,,"JOINT RGI 3/4",1,1,,,,,,,,,,,,,,,, 
38,2,,172164-76750,,"JOINT, 3RD",1,1,,,,,,,,,,,,,,,, 
39,2,,172141-76090,,"CONNECTOR 3/4L",1,1,,,,,,,,,,,,,,,, 
40,3,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
41,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
42,2,,172164-78800,,HOSE,2,2,,,,,,,,,,,,,,,, 
43,2,,172151-76600,,"ADAPTER PF3/4,BLIND",2,2,,,,,,,,,,,,,,,, 
44,2,,172142-76280,,"JOINT 3/4, SWIVEL",2,2,,,,,,1,,,,,,,,,, 
44A,3,,172142-77050,,"SEAL SET",4,4,,,,,W,1,,M/#01121,,M/#01121,,,,,, 
45,2,,172176-76651,,"JOINT, 3RD",1,1,,,,,,1,,,,,,,,,, 
46,2,,26013-100252,,"BOLT W/WASHER M10X25",2,2,,,,,,1,,,,,,,,,, 
47,2,,172164-78760,,HOSE,1,1,,,,,,1,,,,,,,,,, 
48,2,,172164-78770,,HOSE,1,1,,,,,,1,,,,,,,,,, 
49,2,,172165-03230,,"LABEL, P.T.O.",1,1,,,,,,,,,,,,,,,, 
49-1,2,,172165-03231,,"LABEL, P.T.O.",1,1,,,,,N,,,M/#00852,,M/#00852,,,,,, 
50,2,,172165-76320,,"CONNECTOR PF3/4 CMP",1,1,,,,,,,,,,,,,,,, 
51,3,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
52,2,,172165-74230,,"RELIEF ASSY, PORT",1,1,,,,,,,,,,,,,,,, 
53,3,,172176-74200,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
54,4,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,, 
55,4,,172162-74330,,"RING, BACK UP",1,1,,,,,,,,,,,,,,,, 
56,4,,24315-240100,,"O-RING 1B P-10A",1,1,,,,,,,,,,,,,,,, 
57,1,,172151-79420,,COVER,1,1,,,,,,2,,,,,,,,,, 
58,1,,172164-78960,,COVER,1,1,,,,,,2,,,,,,,,,, 
59,1,,23000-041000,,"CLAMP 41",4,4,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 2 illtfl (PTO:JY~ □-Jv) 
Fig. CONTROL EQUIP. (P.T.O.CONTROU 

43 
EX7 l.,,-b.IYt-:'-(±3 
EX FRAME END SPEC. 45 

PTO"F~ t-- (71...,-b.IYt-:') 
P. T.0.KIT(FRAME END) 

(172176-74500) 

1,,/'i)l,,7 
ALVE 

silv
erh

orn
.co

.uk



1,1,,172158-50102,,"FRAME, LOWER",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172158-50103,,"FRAME, LOWER",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
1-2,1,,172158-50104-1,,FRAME,1,1,,,,,N,,,M/#00960,,M/#00960,,,,,, 
1-3,1,,172158-50105,,"FRAME ASSY, LOWER",1,1,,,,,S,,,M/#01328,,M/#01328,,,,,, 
2,1,,172147-50800-1,,"GUARD, CRAWLER",2,2,,,,,,,,,,,,,,,, 
3,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
4,1,,26116-160452,,"BOLT M16X 45 PLATED",8,8,,,,,,,,,,,,,,,, 
5,1,,172176-53300,,"WEIGHT, CENTER",1,1,,,,,,,,,,,,,,,, 
6,1,,172147-50810-1,,"GUARD, CRAWLER",2,2,,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",3,3,,,,,,,,,,,,,,,, 
8,1,,26076-161702,,"BOLT 10.9 16X170",2,2,,,,,,,,,,,,,,,, 
9,1,,172176-54101,,"FRAME W/BUSH,TURNING",1,1,,,,,,,,,,,,,,,, 
9-1,1,,172176-54102,,"FRAME W/BUSH,TURNING",1,1,,,,,S,,,M/#01328,,M/#01328,,,,,, 
10,1,,172164-54780,,"PLUG,RUBBER",1,1,,,,,,,,,,,,,,,, 
11,1,,172124-57600,,"BEARING,REVOLVE",1,1,,,,,,,,,,,,,,,, 
11-1,1,,172124-57601,,"BEARING,TURNING",1,1,,,,,R,,,"FROM 1ST",,"FROM 1ST",,,,,, 
11-2,1,,172124-57602,,"BEARING, TURNING",1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
12,2,,172124-57620,,"SEAL, UPPER",1,1,,,,,,,,,,,,,,,, 
13,2,,172124-57630,,"SEAL, LOWER",1,1,,,,,,,,,,,,,,,, 
14,1,,172124-57610,,"BOLT M16X80",20,20,,,,,,,,,,,,,,,, 
15,1,,172122-57620,,"PARALLEL PIN 13X36",4,4,,,,,,,,,,,,,,,, 
16,1,,172162-57650,,"BOLT M16X90",20,20,,,,,,,,,,,,,,,, 
17,1,,172151-53430,,GROMMET,3,3,,,,,,,,,,,,,,,, 
18,1,,172165-67480,,CLIP,1,1,,,,,,,,,,,,,,,, 
18-1,1,,172176-68210,,TREE-CLIP,1,1,,,,,N,,,M/#01074,,M/#01074,,,,,, 
19,1,,26076-162002,,"BOLT 10.9 16X200",1,1,,,,,,,,,,,,,,,, 
20,1,,172164-54870,,TREE-CLIP,1,1,,,,,,,,,,,,,,,, 
21,1,,172176-68210,,TREE-CLIP,1,1,,,,,,,,,,,,,,,, 
21-1,1,,172122-17190,,CLIP,1,1,,,,,N,,,M/#00870,,M/#00870,,,,,, 
22,1,,172165-53500,,WASHER,3,3,,,,,W,,,M/#01154,,M/#01154,,,,,, 

silv
erh

orn
.co

.uk



IE3~ 
PREVIOUS 

• 1-1 

• 1-2 

9-1 5 

10-----o 

15 -- 16 u 

1 1 

I 
, ----- J1-1 4 

15---u 

13---

OJ 

silv
erh

orn
.co

.uk



1,2,,172164-61700,,COVER,1,,,,,,,1,,,,,,,,,, 
2,2,,172164-61690,,COVER,1,,,,,,,1,,,,,,,,,, 
3,1,,172164-61150,,"COVER E",1,1,,,,,,,,,,,,,,,, 
4,1,,172164-61160,,"COVER,LAMP(GREEN:97)",1,1,,,,,,,,,,,,,,,, 
5,1,,172164-61181,,"COVER F",1,1,,,,,,,,,,,,,,,, 
6,1,,172164-61210,,"COVER (G)",,1,,,,,,,,,,,,,,,, 
7,1,,172164-61250,,"RUBBER, SEAL",1,1,,,,,,,,,,,,,,,, 
8,1,,172147-61300-2,,"COVER(R),DRIVING",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-61280,,COVER,1,1,,,,,,,,,,,,,,,, 
10,1,,172164-61300,,"COVER, FRONT",,1,,,,,,,,,,,,,,,, 
11,1,,172164-61341,,COVER,1,1,,,,,,,,,,,,,,,, 
11-1,1,,172164-61342,,COVER,1,1,,,,,N,,,M/#01014,,M/#01014,,,,,, 
13,2,,172164-61350,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-61360,,"COVER (J)",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-61370,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-61380,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-61390,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-61401,,"COVER L COMPL.",,1,,,,,,,,,,,,,,,, 
20,1,,172147-61450,,"COVER, UNDER",1,1,,,,,,,,,,,,,,,, 
21,1,,172164-61481,,COVER(B),1,1,,,,,,,,,,,,,,,, 
22,2,,172164-61121,,"COVER (B)",1,1,,,,,,,,,,,,,,,, 
23,2,,172164-61460,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
24,1,,172164-61490,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
25,2,,172164-61130,,COVER(C),1,1,,,,,,,,,,,,,,,, 
26,2,,172164-61470,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
27,1,,172165-61660,,"COVER K",1,1,,,,,,,,,,,,,,,, 
28,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
29,1,,172519-63240,,"BOLT  8X 16",2,2,,,,,,,,,,,,,,,, 
30,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,, 
30A,1,,22217-100000,,"SPRING WASHER 10",5,,,,,,,1,,,,,,,,,, 
31,1,,22217-100000,,"SPRING WASHER 10",16,16,,,,,,,,,,,,,,,, 
32,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
33,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",5,5,,,,,,,,,,,,,,,, 
35,1,,22217-100000,,"SPRING WASHER 10",6,6,,,,,,,,,,,,,,,, 
36,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
37,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
39,1,,22217-100000,,"SPRING WASHER 10",,4,,,,,,,,,,,,,,,, 
40,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
41,1,,22217-120000,,"SPRING WASHER",6,6,,,,,,,,,,,,,,,, 
42,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
43,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,,,,,,,,,,,,,,,, 
44,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
45,1,,26116-100202,,"BOLT M10X 20 PLATED",3,3,,,,,,,,,,,,,,,, 
46,1,,26116-100202,,"BOLT M10X 20 PLATED",5,5,,,,,,,,,,,,,,,, 
47,1,,26116-100202,,"BOLT M10X 20 PLATED",6,6,,,,,,,,,,,,,,,, 
48,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
49,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
50,1,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
51,1,,26116-100202,,"BOLT M10X 20 PLATED",16,16,,,,,,,,,,,,,,,, 
52,1,,26116-100252,,"BOLT M10X 25 PLATED",,4,,,,,,,,,,,,,,,, 
53,1,,26116-120302,,"BOLT M12X 30 PLATED",,2,,,,,,,,,,,,,,,, 
54,1,,26116-120252,,"BOLT M12X 25 PLATED",6,6,,,,,,,,,,,,,,,, 
55,1,,172519-63240,,"BOLT  8X 16",4,4,,,,,,,,,,,,,,,, 
56,1,,172164-61510,,"COVER, HEATER",1,,,,,,,,,,,,,,,,, 
57,1,,172164-61530,,SPONGE,1,1,,,,,,,,,,,,,,,, 
58,1,,26116-100162,,"BOLT M10X 16 PLATED",3,3,,,,,,,,,,,,,,,, 
59,1,,172176-68210,,TREE-CLIP,2,,,,,,,,,,,,,,,,, 
60,1,,172147-61310-2,,"COVER(L),DRIVING",1,1,,,,,,,,,,,,,,,, 
61,1,,172732-11510,,GROMMET,1,,,,,,,,,,,,,,,,, 
62,1,,172164-61101,,COVER,1,1,,,,,,,,,,,,,,,, 
63,1,,172164-61140,,"COVER (D)",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



> 

5-fr~ 
LER SPE 

24{ 
2 

Fig. 3 4 -; 1/-b.iJ/\­FRAME COVER 

0 

-?-5-f±~ 
COOLER SPEC. 

silv
erh

orn
.co

.uk



1,1,,194300-21460,,CAP,1,1,,,,,,,,,,,,,,,, 
2,1,,172164-63100,,"PANEL(L), INSTRUMENT",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-63111,,"PANEL(R),INST(SI",1,1,,,,,,,,,,,,,,,, 
4,1,,172164-63150,,"SEAL, PANEL",1,1,,,,,,,,,,,,,,,, 
5,1,,172519-63240,,"BOLT  8X 16",16,16,,,,,,,,,,,,,,,, 
6,1,,172165-63600,,"COVER (R)",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-63620,,"COVER (L)",1,1,,,,,,,,,,,,,,,, 
8,1,,172165-63650,,"PLUG 10,HOLE",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-63660,,CAP,1,1,,,,,,,,,,,,,,,, 
9A,1,,172165-63660,,CAP,1,1,,,,,W,1,,M/#01014,,M/#01014,,,,,, 
10,1,,172162-64200,,"SEAT,OPERATOR",1,1,,,,,,,,,,,,,,,, 
11,2,,172162-64210,,"CUSHION ASSY",1,1,,,,,,,,,,,,,,,, 
12,2,,172162-64220,,"BACK ASSY",1,1,,,,,,,,,,,,,,,, 
13,2,,172162-64230,,"BACK (B) ASSY",1,1,,,,,,,,,,,,,,,, 
14,2,,172162-64240,,"PANEL,BACK",1,1,,,,,,,,,,,,,,,, 
15,3,,172162-64320,,"RUBBER A,EDGE",1,1,,,,,,,,,,,,,,,, 
16,3,,172162-64330,,"RUBBER B,EDGE",1,1,,,,,,,,,,,,,,,, 
17,2,,172162-64250,,"BRACKET L,SIDE",1,1,,,,,,,,,,,,,,,, 
18,2,,172162-64260,,"BRACKET R,SIDE",1,1,,,,,,,,,,,,,,,, 
19,2,,172162-64270,,ADJUSTER,1,1,,,,,,,,,,,,,,,, 
20,2,,172162-64280,,ADJUSTER,1,1,,,,,,,,,,,,,,,, 
23,2,,172162-64310,,"SCREW M5X10,TAPPING",3,3,,,,,,,,,,,,,,,, 
24,2,,26013-080202,,"BOLT W/WASHER M8X20",8,8,,,,,,,,,,,,,,,, 
25,2,,26022-080162,,"SCREW M 8X 16",4,4,,,,,,,,,,,,,,,, 
26,1,,172212-61230,,"FASTENER, DIAL",1,1,,,,,,,,,,,,,,,, 
27,1,,172164-64190,,"MOUNT, SEAT",1,1,,,,,,,,,,,,,,,, 
28,1,,172164-64350,,"COVER, MOUNT",1,1,,,,,,,,,,,,,,,, 
29,1,,172164-64370,,"PLATE, SEAT",1,1,,,,,,,,,,,,,,,, 
30,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
31,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
32,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
33,1,,26577-050122,,"SCREW M 5X 12",2,2,,,,,,,,,,,,,,,, 
34,1,,26716-050002,,"NUT M 5",2,2,,,,,,,,,,,,,,,, 
35,1,,26716-080002,,"NUT M 8",4,4,,,,,,,,,,,,,,,, 
36,1,,172165-64750,,"CAP 8,SCREW",4,4,,,,,Z,,,MXXX,,MXXX,,,,,, 
37,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,Z,,,MXXX,,MXXX,,,,,, 
38,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,Z,,,MXXX,,MXXX,,,,,, 
39,1,,26716-080002,,"NUT M 8",4,4,,,,,Z,,,MXXX,,MXXX,,,,,, 

silv
erh

orn
.co

.uk



~W~No. 10~-~W~No. 11~B25•*~*~-
10inc.11 ~25 

~ 24 

9 8 
9 A ~~J;l i 

3 6.~ 

0 l i-31 
, I 

' ~..../ . 

~-- 33 

) '----- / 

I' ·-
0 

13 

silv
erh

orn
.co

.uk



1,2,,172164-62600,,PLATE,1,,,,,,,2,,,,,,,,,, 
2,1,,172164-58800,,"LOCK PIN, TURN.",1,1,,,,,Z,,,M/#01328,,M/#01328,,,,,, 
3,1,,172164-58830,,"BRACKET, PIN",1,1,,,,,Z,,,M/#01328,,M/#01328,,,,,, 
4,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,Z,,,M/#01328,,M/#01328,,,,,, 
5,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,Z,,,M/#01328,,M/#01328,,,,,, 
6,1,,172164-62190,,"STEP C",1,1,,,,,,,,,,,,,,,, 
7,1,,172151-62240,,GROMMET,,3,,,,,,,,,,,,,,,, 
8,1,,172164-62300,,"MAT,FLOOR",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-62310,,"BRACKET A",,1,,,,,,,,,,,,,,,, 
10,1,,172164-62340,,"PLATE B",1,1,,,,,,,,,,,,,,,, 
11,1,,172164-62370,,BRACKET,1,1,,,,,,,,,,,,,,,, 
12,1,,172164-62420,,"SHEET, FRAME",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-62430,,"SEAT, SWING",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-62450,,"STEP ASSY",1,1,,,,,,,,,,,,,,,, 
15,2,,172164-62270,,STEP,1,1,,,,,,,,,,,,,,,, 
16,2,,172164-62460,,"NOISE ABSORBER A",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-62470,,"NOISE ABSORBER B",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-62480,,"NOISE ABSORBER C",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,1,,,,,,,,,, 
19-1,1,,172164-62501,,"PLATE B",1,1,,,,,S,4,,M/#01227,,M/#01227,,,,,, 
19-2,1,,172164-62502,,"PLATE B",1,1,,,,,N,1,,M/#01505,,M/#01505,,,,,, 
20,1,,172164-62530,,COVER,1,1,,,,,,1,,,,,,,,,, 
20-1,1,,172164-62531,,COVER,1,1,,,,,S,1,,M/#01227,,M/#01227,,,,,, 
21,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,1,,,,,,,,,, 
22,1,,26013-100202,,"BOLT W/WASHER M10X20",,3,,,,,,,,,,,,,,,, 
23,1,,26013-100202,,"BOLT W/WASHER M10X20",9,9,,,,,,,,,,,,,,,, 
24,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
25,1,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
26,1,,26013-100202,,"BOLT W/WASHER M10X20",3,3,,,,,,,,,,,,,,,, 
27,1,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,1,,,,,,,,,, 
28,1,,172164-62490,,"SEAT, STEP",,1,,,,,,,,,,,,,,,, 
29,1,,172116-46630,,"KNOB, LOCK LEVER",1,1,,,,,Z,,,M/#01328,,M/#01328,,,,,, 
30,1,,172164-62620,,PLATE,1,,,,,,,3,,,,,,,,,, 
30-1,1,,172164-62621,,"PLATE B",1,,,,,,S,5,,M/#01227,,,,,,,, 
30-2,1,,172164-62622,,"PLATE B",1,,,,,,N,3,,M/#01505,,,,,,,, 

silv
erh

orn
.co

.uk



3 B AT'Y7 
Fig. STEP 

18% 

v Jl,7 /\)[,,:ffr~ 
MULTI VALVE SPEC. 

PREVIOUS 27--.r:r: 

~2~ 
27~ 
21----<L» 

20=;~ 19<97 
30 30-1 ~---~ 

-?-5-tl:~ 
COOLER SPEC. 

-?-5-=t-:Y" 
COOLER KIT 
( 172176-08100) 
Flg.11 REF.No.l 
1 inc.F g. 11 REF.No.2....,34 

F g. 12 REF. No. 1"'10 
F g. 13 REF.No. 1"'62 
F g. 14 REF. No. 1....,49 
F g.20 REF.No.1....,11 
F g.34 REF.No.1,2 
F g. 36 REF. No. 1 
F g. 37 REF. No. 1....,5 
F g. 38 REF. No. 1....,5 
F g.39 REF.No. 18B,23,24, 53....,55 
F g.41 REF.No. 16B,22B,23B,34 

18% 
PREVIOUS 

~ 
19 

a 
-?-5-tl:~ l 
COOLER SPEC. 

silv
erh

orn
.co

.uk



1,2,,194145-04810,,"WASHER 10",2,,,,,,,1,,,,,,,,,, 
2,2,,172164-66310,,"STOPPER, BONNET",1,,,,,,,1,,,,,,,,,, 
3,2,,172164-66320,,RUBBER,1,,,,,,,1,,,,,,,,,, 
4,2,,172164-66650,,"RUBBER, SEAL  95",1,,,,,,,1,,,,,,,,,, 
5,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,1,,,,,,,,,, 
6,1,,172168-46760,,"BOLT M10X20",1,1,,,,,,,,,,,,,,,, 
7,1,,26557-060102,,"SCREW 6X10",2,2,,,,,,,,,,,,,,,, 
8,1,,172164-65100,,"BONNET, ABSORBER",1,1,,,,,,,,,,,,,,,, 
10,2,,172164-65700,,"RUBBER, SEAL A",1,1,,,,,,,,,,,,,,,, 
11,2,,172164-65710,,"RUBBER, SEAL B",1,1,,,,,,,,,,,,,,,, 
12,2,,172164-65750,,"RUBBER, SEAL E",1,1,,,,,,,,,,,,,,,, 
13,2,,172164-65760,,"SEAL A",1,1,,,,,,,,,,,,,,,, 
14,2,,172164-65770,,SEAL,1,1,,,,,,,,,,,,,,,, 
15,2,,172164-65780,,SEAL,1,1,,,,,,,,,,,,,,,, 
16,2,,172164-65870,,"BONNET A, ABSORBER",1,1,,,,,,,,,,,,,,,, 
17,2,,172164-65880,,"BONNET B, ABSORBER",1,1,,,,,,,,,,,,,,,, 
18,2,,172164-65890,,"BONNET C, ABSORBER",1,1,,,,,,,,,,,,,,,, 
19,2,,172164-65900,,"BONNET D, ABSORBER",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-66290,,"PAD, (RUBBER)",1,1,,,,,,,,,,,,,,,, 
21,1,,172734-65260,,"PIN, BONNET LEVER",1,1,,,,,,,,,,,,,,,, 
22,1,,172734-65270,,"SPRING, CATCH",1,1,,,,,,,,,,,,,,,, 
23,1,,172164-65280,,"LINK 165",2,2,,,,,,,,,,,,,,,, 
24,1,,172164-65291,,"LINK 110",2,2,,,,,,,,,,,,,,,, 
25,1,,172164-65300,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
26,2,,172164-61390,,"COVER, ABSORBER",1,1,,,,,,,,,,,,,,,, 
28,2,,172164-65720,,"RUBBER, SEAL C",1,1,,,,,,,,,,,,,,,, 
28-1,2,,172164-65721,,"RUBBER,SEAL C",1,1,,,,,R,,,M/#00767,,M/#00767,,,,,, 
29,2,,172164-65740,,"RUBBER, SEAL E",1,1,,,,,,,,,,,,,,,, 
30,2,,172164-65760,,"SEAL A",1,1,,,,,,,,,,,,,,,, 
31,2,,172164-65770,,SEAL,1,1,,,,,,,,,,,,,,,, 
32,2,,172164-65780,,SEAL,1,1,,,,,,,,,,,,,,,, 
33,2,,172164-65910,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
34,2,,172164-65920,,"RUBBER, SEAL F",1,1,,,,,,,,,,,,,,,, 
35,2,,172164-65930,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
36,2,,172164-65940,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
37,2,,172164-66110,,"BONNET COVER,ABSORB.",1,1,,,,,,,,,,,,,,,, 
38,2,,172164-66620,,"RUBBER, SEAL 320",1,1,,,,,,,,,,,,,,,, 
39,1,,26557-080202,,"SCREW M 8X 20",2,2,,,,,,,,,,,,,,,, 
40,1,,172164-65450,,"SPRING,GAS",2,2,,,,,,,,,,,,,,,, 
41,1,,172164-65460,,"SEAL,DUCT",1,1,,,,,,,,,,,,,,,, 
42,1,,172124-65490,,"PLATE,CATCH",1,1,,,,,,,,,,,,,,,, 
43,1,,172164-65510,,COVER,1,1,,,,,,,,,,,,,,,, 
44,1,,172164-65560,,HINGE,1,1,,,,,,,,,,,,,,,, 
45,1,,172164-65580,,MOLDING,1,1,,,,,,,,,,,,,,,, 
46,1,,172164-65590,,PLATE,1,1,,,,,,,,,,,,,,,, 
47,1,,172164-65610,,COVER,1,1,,,,,,,,,,,,,,,, 
48,1,,172164-65640,,"WASHER 32X11X2.3",1,1,,,,,,,,,,,,,,,, 
49,1,,172164-65670,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
50,1,,172164-65801,,"HOOK COMP.,KEY",1,1,,,,,,,,,,,,,,,, 
51,1,,172164-65840,,"LEVER, LOCK",1,1,,,,,,,,,,,,,,,, 
52,1,,172164-65860,,CATCHER,1,1,,,,,,,,,,,,,,,, 
53,1,,172164-66160,,"KEY ASSY, CYLINDER",1,1,,,,,,,,,,,,,,,, 
53-1,1,,172164-66161,,"KEY ASSY, CYLINDER",1,1,,,,,N,,,M/#00797,,M/#00797,,,,,, 
53A,2,,172164-66131,,"PLATE, LOCK",1,1,,,,,,,,,,,,,,,, 
53B,2,,172164-66170,,"KEY ASSY, CYLINDER",1,1,,,,,,,,,,,,,,,, 
53C,2,,26347-100002,,"U-NUT M10",1,1,,,,,,,,,,,,,,,, 
54,1,,22137-060000,,"WASHER 6, POLISHED",2,2,,,,,,,,,,,,,,,, 
55,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
56,1,,22137-080000,,"WASHER 8, POLISHED",4,4,,,,,,,,,,,,,,,, 
57,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
58,1,,22157-100000,,"WASHER 10",3,3,,,,,,,,,,,,,,,, 
59,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,, 
60,1,,22217-060000,,"SPRING WASHER  6",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



61,1,,22217-080000,,"SPRING WASHER  8",2,2,,,,,,,,,,,,,,,, 
62,1,,22217-080000,,"SPRING WASHER  8",4,4,,,,,,,,,,,,,,,, 
63,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
64,1,,22217-100000,,"SPRING WASHER 10",8,8,,,,,,,,,,,,,,,, 
65,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
66,1,,22417-200200,,"COTTER PIN 2.0X20",12,12,,,,,,,,,,,,,,,, 
66-1,1,,1C6281-52320,,"PIN 8,COME-OFF 
SNAP",12,12,,,,,N,,,M/#01505,,M/#01505,,,,,, 
67,1,,22417-200200,,"COTTER PIN 2.0X20",2,2,,,,,,,,,,,,,,,, 
68,1,,22487-080300,,"PIN  8X 30",2,2,,,,,,,,,,,,,,,, 
69,1,,22487-100260,,"PIN 10X26",4,4,,,,,,,,,,,,,,,, 
70,1,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
71,1,,26116-060122,,"BOLT 6X12",2,2,,,,,,,,,,,,,,,, 
72,1,,26116-080162,,"BOLT 8X16",4,4,,,,,,,,,,,,,,,, 
73,1,,26116-080202,,"BOLT M 8X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
74,1,,26116-100252,,"BOLT M10X 25 PLATED",4,4,,,,,,,,,,,,,,,, 
75,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
76,1,,26116-100202,,"BOLT M10X 20 PLATED",8,8,,,,,,,,,,,,,,,, 
77,1,,26557-060082,,"SCREW M 6X  8",2,2,,,,,,,,,,,,,,,, 
78,1,,22137-100000,,"WASHER 10,POLISHED",8,8,,,,,,,,,,,,,,,, 
79,1,,933110-00301,,"KEY ASSY",1,1,,,,,,,,,,,,,,,, 
80,1,,172164-66150,,"SPONGE, RUBBER",1,1,,,,,,,,,,,,,,,, 
81,1,,1A1040-43900,,"SPRING WASHER",2,2,,,,,,,,,,,,,,,, 
82,1,,1A1040-45890,,"WASHER 10 36 4.5",8,8,,,,,,,,,,,,,,,, 
83,1,,1A1040-45890,,"WASHER 10 36 4.5",4,4,,,,,,,,,,,,,,,, 
84,1,,172164-45980,,"GRIP, BONNET",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



{70CER1 rt 1 
F .72176-081 00) 

1 
!g, l 1 REF inc.Fig ll°No.1 

F
F!g: 12 ~~~-NNo.2~34 

ig.13 RE · o. 1~10 

F
Fig.14 RErNNo.1~62 

I g 20 REF° o · 1 ~49 
~lg:34 REF:~g- 1~11 
FI g. 36 RE~ ~ · 1, 2 g. 37 R · o. 

Fi g.3 7 if{Yi iy ~ BONNET 

F
F I g. 3 8 R~F° No. 1 ~5 <-> 

lg.39 RE. o.1~5 
Flg.41 RErNNo.188,23 24 · o. 16B 22s· 2, 53~55 ' , 38, 34 

17 

REFER TO . Fig.42 

(25) 

silv
erh

orn
.co

.uk



1,2,,172176-65750,,"DUCT (B) ASSY",1,,,,,,,1,,,,,,,,,, 
2,2,,172176-65790,,"DUCT (A) ASSY",1,,,,,,,1,,,,,,,,,, 
3,2,,26116-100162,,"BOLT M10X 16 PLATED",2,,,,,,,1,,,,,,,,,, 
4,2,,26116-100202,,"BOLT M10X 20 PLATED",2,,,,,,,1,,,,,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,1,,,,,,,,,, 
6,1,,172164-66480,,"RUBBER 340, SEAL",1,1,,,,,,,,,,,,,,,, 
7,1,,172164-66490,,"BRACKET, RESERVOIR",1,1,,,,,,,,,,,,,,,, 
8,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
9,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
10,1,,172164-66600,,"SEAL (A)",1,1,,,,,,,,,,,,,,,, 
11,1,,172164-66620,,"RUBBER, SEAL 320",1,1,,,,,,,,,,,,,,,, 
12,1,,172164-66630,,"RUBBER, SEAL 530",1,1,,,,,,,,,,,,,,,, 
13,1,,172164-66640,,"RUBBER, SEAL 400",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-66650,,"RUBBER, SEAL  95",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-66680,,PLATE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-66710,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-66740,,SEAL,1,1,,,,,,,,,,,,,,,, 
18,1,,172164-66800,,"RUBBER, SEAL 60",1,1,,,,,,,,,,,,,,,, 
19,1,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 
20,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
21,1,,22137-100000,,"WASHER 10,POLISHED",2,2,,,,,,,,,,,,,,,, 
22,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
23,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
24,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
25,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
26,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
27,1,,26116-100162,,"BOLT M10X 16 PLATED",4,4,,,,,,,,,,,,,,,, 
28,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,,,,,,,,,,,, 
29,1,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
30,1,,172176-65650,,"DUCT ASSY",1,1,,,,,,,,,,,,,,,, 
32,2,,172176-65700,,"EV, PLATE A",1,1,,,,,,,,,,,,,,,, 
33,2,,172176-65710,,"EV, PLATE B",1,1,,,,,,,,,,,,,,,, 
34,1,,172164-13660,,"SEAL(C), MOUNT R",1,1,,,,,,,,,,,,,,,, 
35,1,,172164-54760,,"SEAL A, FRAME",1,1,,,,,,,,,,,,,,,, 
36,1,,172164-54770,,"SEAL B, FRAME",1,1,,,,,,,,,,,,,,,, 
37,1,,172168-65790,,RUBBER,1,1,,,,,,,,,,,,,,,, 
38,1,,172164-66440,,"DUCT A",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fi g.3 8 -$'-?~ DUCT 

30 
13 

,• 

.· :>) ·. 
,• 

9 
26 
16 

-- -

17 
' ' ,. 
: ' ,.,•,,! 

""-29 ,_J: lJ ,. . . c2 I_ 3s 
; 19 ~ ' 

2 '.? 1 18 ~ 

37 

38 / 11 

~=---· 

10 . 36 
\ 

-... 
' ... 

' 
[=·--- ',, 

y5--:::--- ',, -- -- -, 

~Js~---------

-?-5-t±~ 
COOLER SPEC. 

silv
erh

orn
.co

.uk



1A,1,,772176-68400,,"CABIN ASSY",1,,,,,,,1,,,,,,,,,, 
1A-1,1,,772425-68400-1,,"CABIN ASSY",1,,,,,,S,1,,M/#01505,,,,,,,, 
1B,1,,772164-68421,,"CABIN ASSY (CL)",1,,,,,,,2,,,,,,,,,, 
1B-1,1,,772425-68420-1,,"CABIN ASSY(CL)",1,,,,,,S,2,,M/#01505,,,,,,,, 
2,2,,172176-67040,,"COVER, LINK",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67180,,GRIP,2,,,,,,,,,,,,,,,,, 
3-1,2,,172176-67181,,GRIP,2,,,,,,N,,,M/#00937,,,,,,,, 
4,2,,172137-68120,,PIN,2,,,,,,,,,,,,,,,,, 
5,2,,172176-68400,,"CABIN ASSY",1,,,,,,,,,,,,,,,,, 
5-1,2,,172176-68401,,"CABIN ASSY",1,,,,,,F,3,,M/#00870,,,,,,,, 
5-2,2,,172176-68402,,"CABIN ASSY",1,,,,,,N,,,M/#01245,,,,,,,, 
5-3,2,,172425-68400-1,,"CABIN ASSY",1,,,,,,S,,,M/#01505,,,,,,,, 
6,2,,172176-69300,,"SEAL (A)",1,,,,,,,,,,,,,,,,, 
7,2,,172176-69310,,"SEAL (B)",1,,,,,,,,,,,,,,,,, 
8,2,,172176-69320,,"SEAL,DOOR",1,,,,,,,,,,,,,,,,, 
9,2,,172176-69890,,"LINK B",1,,,,,,,,,,,,,,,,, 
10,2,,172111-16890,,"GROMMET  9",1,,,,,,,,,,,,,,,,, 
10-1,2,,172176-67780,,GROMMET,1,,,,,,S,,,M/#01505,,,,,,,, 
11,2,,22137-080000,,"WASHER 8, POLISHED",2,,,,,,,,,,,,,,,,, 
11-1,2,,22157-080000,,"WASHER  8",2,,,,,,R,,,M/#00745,,,,,,,, 
12,2,,22217-100000,,"SPRING WASHER 10",2,,,,,,,,,,,,,,,,, 
13,2,,172176-67260,,"STAY, RADIO",2,,,,,,,,,,,,,,,,, 
14,2,,26013-100252,,"BOLT W/WASHER M10X25",4,,,,,,,,,,,,,,,,, 
14-1,2,,26013-100302,,"BOLT M10X 30",4,,,,,,R,,,M/#00745,,,,,,,, 
15,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
16,2,,26013-080252,,"BOLT M 8X 25",2,,,,,,,,,,,,,,,,, 
17,2,,26013-060162,,"BOLT M 6X 16",4,,,,,,,,,,,,,,,,, 
18A,2,,26589-060162,,"SCREW M6,BINDING",4,,,,,,,4,,,,,,,,,, 
18B,2,,26589-060162,,"SCREW M6,BINDING",6,,,,,,,5,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",2,,,,,,,,,,,,,,,,, 
20,2,,172176-67990,,"COVER ASSY,HARNESS",1,,,,,,,4,,,,,,,,,, 
21,3,,172176-68120,,"TRIM, HARNESS",1,,,,,,,4,,,,,,,,,, 
22,3,,172176-67910,,"COVER,HARNESS",1,,,,,,,4,,,,,,,,,, 
23,2,,172164-69250,,COVER,1,,,,,,,5,,,,,,,,,, 
24,2,,172164-69310,,TRIM,1,,,,,,,5,,,,,,,,,, 
25,2,,172176-67740,,"SHIM T=0.8",1,,,,,,,,,,,,,,,,, 
25-1,2,,172176-67740,,"SHIM T=0.8",2,,,,,,K,,,M/#00745,,,,,,,, 
25-2,2,,172176-67740,,"SHIM T=0.8",5,,,,,,K,,,M/#00965,,,,,,,, 
26,2,,172176-67760,,"PANEL, FRONT",1,,,,,,,,,,,,,,,,, 
27,2,,172176-67780,,GROMMET,1,,,,,,,,,,,,,,,,, 
28,2,,172176-67790,,PLUG,2,,,,,,,,,,,,,,,,, 
29,2,,172176-67820,,"SEAL, PLATE",1,,,,,,,,,,,,,,,,, 
30,2,,172176-67830,,"BOLT 10X30",3,,,,,,,,,,,,,,,,, 
30-1,2,,172176-67830,,"BOLT 10X30",2,,,,,,K,,,M/#00745,,,,,,,, 
31,2,,172176-67870,,TRAY,1,,,,,,,,,,,,,,,,, 
32,2,,172176-67880,,HOLDER,1,,,,,,,,,,,,,,,,, 
33,2,,172176-68160,,GROMMET,1,,,,,,,,,,,,,,,,, 
34,2,,172176-68190,,"COVER, BONNET",1,,,,,,,,,,,,,,,,, 
35,2,,26450-080202,,"BOLT M 8X 20",4,,,,,,,,,,,,,,,,, 
36,2,,172176-67900,,"SEAL C",1,,,,,,,,,,,,,,,,, 
37,2,,172176-68080,,"SEAL D",1,,,,,,,,,,,,,,,,, 
37-1,2,,172176-68080,,"SEAL D",2,,,,,,K,,,M/#00745,,,,,,,, 
38,2,,26557-050162,,"SCREW M 5X 16",4,,,,,,,,,,,,,,,,, 
38-1,2,,26022-050162,,"SCREW M 5X 16",4,,,,,,R,,,M/#00745,,,,,,,, 
39,2,,172176-68130,,"TRIM, PLATE",1,,,,,,,,,,,,,,,,, 
39-1,2,,172176-68131,,TRIM,1,,,,,,S,,,M/#00870,,,,,,,, 
40,2,,172176-68030,,WASHER,2,,,,,,,,,,,,,,,,, 
41,2,,172176-67341,,"LINK A",1,,,,,,,,,,,,,,,,, 
42,2,,172162-69070,,COATHANGER,1,,,,,,,,,,,,,,,,, 
42-1,2,,172162-69071,,COATHANGER,1,,,,,,S,,,M/#01096,,,,,,,, 
43,2,,22867-300080,,"SCREW 3X 8",2,,,,,,,,,,,,,,,,, 
44,2,,172176-67741,,"SHIM T=1.2",1,,,,,,,,,,,,,,,,, 
44-1,2,,172176-67741,,"SHIM T=1.2",2,,,,,,K,,,M/#00618,,,,,,,, 

silv
erh

orn
.co

.uk



44-2,2,,172176-67741,,"SHIM T=1.2",5,,,,,,K,,,M/#00965,,,,,,,, 
45,2,,1A1686-52230,,"SCREW 6X16,PAN HD.MC",4,,,,,,,,,,,,,,,,, 
45-1,2,,26022-060162,,"SCREW M 6X 16",4,,,,,,R,,,M/#00745,,,,,,,, 
46,2,,172176-69780,,SEAL,1,,,,,,W,,,M/#00643,,,,,,,, 
47,2,,172176-68090,,COLLAR,4,,,,,,W,,,M/#00870,,,,,,,, 
48,2,,172176-68140,,CIRCLIP,4,,,,,,W,,,M/#00870,,,,,,,, 
49,2,,22217-100000,,"SPRING WASHER 10",2,,,,,,W,,,M/#00745,,,,,,,, 
50,2,,194145-04810,,"WASHER 10",6,,,,,,W,,,M/#00745,,,,,,,, 
51,2,,172164-62490,,"SEAT, STEP",1,,,,,,W,,,M/#01121,,,,,,,, 
52,2,,172122-17190,,CLIP,1,,,,,,W,,,M/#01505,,,,,,,, 
53,2,,172164-69290,,"COVER B",1,,,,,,,5,,,,,,,,,, 
54,2,,172164-69320,,TRIM,1,,,,,,,5,,,,,,,,,, 
55,2,,172164-69200,,TRIM,1,,,,,,,5,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 9 =t-P c::Y ( 1 ) (*~) 
Fi g. CABIN ( 1) (BODY) 

~M/#01105 

=f--t>l::'.::,,ASSY (~2') 
CABIN ASSY(STANOARD) 
(772176-68400) 
Flg.39 REF.No. lA 
(772425-68400-1 l 
Fig.39 REF.No. lA-1 
lnc.Flg.39 REF.No.2~52 

Fig. 40 REF. No. 1 ~ 50 
Flg.41 REF.No.1 ~35 

REFER TO Fig.40 

27 

M/#01106~ 

~31 

~ 

lA 
18 , 

REFER TO Fig.40 

?-5-frtl 
COOLER SPEC. 

?-5-:::f'.!lr­
COOLER KIT 
( 172176-081 00) 
Fig.11 REF.No.1 
1 inc. Fig. 11 REF. No. 2~34 

Flg.12 REF.No.1~10 
Fig.13 REF.No.1~62 
Fig.14 REF.No.1~49 
Fig.20 REF.No.1~11 
Fig.34 REF.No.1,2 
Flg.36 REF.No. l 
Fig.37 REF. No. 1~5 
Fig.38 REF.No. 1~5 
Fig.39 REF.No. 18B,23,24,53~55 
Fig.41 REF.No. 16B,22B,238,34 

=Fi" 1::::,, ASS Y ( ?-5fr;ti) 
CABIN ASSY!COOLER SPEC.) 
(772164-68421) 
Fig. 39 REF. No. 18 
(772425-68420-1 l 
Fig.39 REF. No. 1B-1 
lnc.Fig.39 REF.No.2~55 

Fig.40 REF.No.1 ~50 
Fig.41 REF.No. I ~35 

lf3M 
PREVIOUS 

46 

silv
erh

orn
.co

.uk



1,1,,172176-67050,,SASH,1,,,,,,,1,,,,,,,,,, 
2,2,,172176-66620,,"FRAME ASSY",1,,,,,,,,,,,,,,,,, 
4,3,,172176-66760,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
5,3,,172176-66770,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
6,3,,172176-66780,,"RUBBER STOPPER",1,,,,,,,,,,,,,,,,, 
7,3,,172176-66820,,"RUBBER STOPPER",1,,,,,,,,,,,,,,,,, 
8,2,,172176-66800,,GLASS,1,,,,,,,,,,,,,,,,, 
9,3,,172176-66600,,LOCK,1,,,,,,,,,,,,,,,,, 
12,4,,172176-66750,,SCREW,2,,,,,,,,,,,,,,,,, 
14,2,,172176-66810,,GLASS,1,,,,,,,,,,,,,,,,, 
15,3,,172176-66610,,LOCK,1,,,,,,,,,,,,,,,,, 
17,4,,172176-66750,,SCREW,2,,,,,,,,,,,,,,,,, 
19,3,,172176-66790,,"CHANNEL, CENTER",1,,,,,,,,,,,,,,,,, 
20,1,,172176-67060,,"WINDOW, FRONT",1,,,,,,,1,,,,,,,,,, 
21,2,,172176-66590,,"FRAME ASSY",1,,,,,,,,,,,,,,,,, 
23,3,,172176-66890,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
24,3,,172176-66990,,"GLASS RUN",1,,,,,,,,,,,,,,,,, 
25,3,,172176-66900,,"RUBBER STOPPER",2,,,,,,,,,,,,,,,,, 
26,2,,172176-66970,,GLASS,1,,,,,,,,,,,,,,,,, 
27,3,,172176-66550,,"LOCK ASSY (LH)",1,,,,,,,,,,,,,,,,, 
30,4,,172176-66950,,SCREW,2,,,,,,,,,,,,,,,,, 
31,4,,172176-66960,,SCREW,1,,,,,,,,,,,,,,,,, 
32,3,,172176-66560,,LOCK,1,,,,,,,,,,,,,,,,, 
35,4,,172176-66950,,SCREW,2,,,,,,,,,,,,,,,,, 
36,4,,172176-66960,,SCREW,1,,,,,,,,,,,,,,,,, 
38,2,,172176-66980,,GLASS,1,,,,,,,,,,,,,,,,, 
39,3,,172176-66570,,LOCK,1,,,,,,,,,,,,,,,,, 
41,4,,172176-66930,,SCREW,2,,,,,,,,,,,,,,,,, 
42,4,,172176-66940,,SCREW,1,,,,,,,,,,,,,,,,, 
43,3,,172176-66580,,"LOCK (RL)",1,,,,,,,,,,,,,,,,, 
45,4,,172176-66930,,SCREW,2,,,,,,,,,,,,,,,,, 
46,4,,172176-66940,,SCREW,1,,,,,,,,,,,,,,,,, 
48,3,,172176-66910,,"CHANNEL, CENTER",1,,,,,,,,,,,,,,,,, 
49,1,,172176-67200,,"RUBBER, FRONT",1,,,,,,,,,,,,,,,,, 
50,1,,172176-67210,,"RUBBER, SIDE",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



2 

8 

23 

20 21 

24 

48 

4 0 =Ftl:::Y (2) (-tt1:1) 
Fi g. CABIN (2) (SASH) 

15 

39 49 

38 

4=;-, ~:YAS SY (:Iii-,) 
CABIN ASSY(STANDARDl 
(772176-68400) 
Fig.39 REF.No. IA 
(772425-68400-1) 

Fig.39 REF.No. IA-I 
inc.Fig.39 REF.No.2~52 

Fig.40 REF.No.1~50 
Fig.41 REF.No.1 ~35 

4=;-,~:YASSY (".'.7-5-f±:lf) 
CABIN ASSY(COOLER SPEC.) 
(772164-68421) 
Fig.39 REF.No.18 
(772425-68420-1) 
Fig.39 REF.No. 18-1 
inc.Fig.39 REF.No.2~55 

Fig.40 REF.No.I .... 50 
Fig.41 REF.No.1~35 

REFER TO Fig.39 

silv
erh

orn
.co

.uk



1,2,,172176-67070,,"ACRYLIC, ROOF",1,,,,,,,,,,,,,,,,, 
2,2,,172176-67080,,"BRACKET, CABIN",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67110,,"TRIM, ROOF",1,,,,,,,,,,,,,,,,, 
4,2,,172176-67141,,"TRIM, REAR",1,,,,,,,,,,,,,,,,, 
5,2,,172176-67160,,"COVER A",1,,,,,,,,,,,,,,,,, 
6,2,,26116-160902,,"BOLT M16X 90 PLATED",2,,,,,,,,,,,,,,,,, 
7,2,,172176-69820,,"COLLAR, GLASS",10,,,,,,,,,,,,,,,,, 
8,2,,172176-69830,,"GLASS, REAR",1,,,,,,,,,,,,,,,,, 
9,2,,172176-69860,,"LINK A",1,,,,,,,,,,,,,,,,, 
10,2,,22157-080000,,"WASHER  8",2,,,,,,,,,,,,,,,,, 
11,2,,22217-160000,,"SPRING WASHER 16",4,,,,,,,,,,,,,,,,, 
12,2,,26013-080202,,"BOLT W/WASHER M8X20",2,,,,,,,,,,,,,,,,, 
13,2,,26013-080162,,"BOLT W/WASHER M8X16",2,,,,,,,,,,,,,,,,, 
14,2,,172176-67290,,PLATE,1,,,,,,,,,,,,,,,,, 
15,2,,933147-08501,,"WASHER 17X40X4.5",4,,,,,,Z,,,M/#00745,,,,,,,, 
15A,2,,22137-160000,,"WASHER 16,POLISHED",2,,,,,,W,,,M/#00745,,,,,,,, 
16A,2,,172176-68100,,"BRACKET B",1,,,,,,,1,,,,,,,,,, 
16B,2,,172164-18660,,"BRACKET ASSY",1,,,,,,,2,,,,,,,,,, 
17,2,,172176-67380,,PLATE,1,,,,,,,,,,,,,,,,, 
18,2,,172176-67691,,"TRIM, SIDE",1,,,,,,,,,,,,,,,,, 
19,2,,172176-67710,,"GLASS L",1,,,,,,,,,,,,,,,,, 
20,2,,172176-67720,,"GLASS R",1,,,,,,,1,,,,,,,,,, 
21,2,,172176-67730,,RUBBER,1,,,,,,,,,,,,,,,,, 
22A,2,,172176-67750,,"PANEL, FRONT",1,,,,,,,1,,,,,,,,,, 
22A-1,2,,172176-67751,,"PANEL, FRONT",1,,,,,,N,1,,M/#00852,,,,,,,, 
22A-2,2,,172176-67752,,"PANEL, FRONT",1,,,,,,S,1,,M/#01245,,,,,,,, 
22A-3,2,,172176-67753,,"PANEL,FRONT IN",1,,,,,,N,1,,M/#01505,,,,,,,, 
22B,2,,172176-67430,,"PANEL, FRONT (CL)",1,,,,,,,2,,,,,,,,,, 
22B-1,2,,172176-67431,,"PANEL, FRONT (CL)",1,,,,,,S,2,,M/#01245,,,,,,,, 
22B-2,2,,172176-67432,,"PANEL,FRONT (CL)",1,,,,,,N,2,,M/#01505,,,,,,,, 
23A,2,,172176-67770,,"PANEL, ROOF",1,,,,,,,1,,,,,,,,,, 
23A-1,2,,172176-67771,,"PANEL, ROOF",1,,,,,,R,1,,M/#01096,,,,,,,, 
23A-2,2,,172176-67772,,"PANEL,ROOF",1,,,,,,N,,,M/#01505,,,,,,,, 
23B,2,,172164-69100,,"PANEL, ROOF",1,,,,,,,2,,,,,,,,,, 
23B-1,2,,172164-69101,,"PANEL, ROOF CL",1,,,,,,R,2,,M/#01096,,,,,,,, 
23B-2,2,,172164-69102,,"PANEL,ROOF CL",1,,,,,,N,2,,M/#01505,,,,,,,, 
24,2,,172176-67810,,RIVET,4,,,,,,,,,,,,,,,,, 
25,2,,26579-060202,,"SCREW 6X 20",10,,,,,,,,,,,,,,,,, 
26,2,,172176-68200,,WASHER,10,,,,,,,,,,,,,,,,, 
27,2,,26589-060162,,"SCREW M6,BINDING",10,,,,,,,,,,,,,,,,, 
28,2,,26013-100302,,"BOLT M10X 30",4,,,,,,,,,,,,,,,,, 
29,2,,172176-67810,,RIVET,4,,,,,,,,,,,,,,,,, 
30,2,,26116-160702,,"BOLT M16X 70 PLATED",2,,,,,,,,,,,,,,,,, 
31,2,,172176-69750,,SEAL,1,,,,,,W,,,M/#00695,,,,,,,, 
32,2,,172176-69770,,SEAL,1,,,,,,W,,,M/#00695,,,,,,,, 
33,2,,22157-100000,,"WASHER 10",4,,,,,,,,,,,,,,,,, 
33-1,2,,172147-61520,,SPACER,4,,,,,,S,,,M/#00501,,,,,,,, 
34,2,,172164-69120,,"BRACKET ASSY",1,,,,,,,2,,,,,,,,,, 
35,2,,172176-68210,,TREE-CLIP,2,,,,,,W,,,"FROM 1ST",,,,,,,, 
36A,1,,172176-67850,,"PANEL, FRONT RADIO",1,,,,,,,3,,,,,,,,,, 
36A-1,1,,172176-67851,,PANEL,1,,,,,,N,3,,M/#00852,,,,,,,, 
36A-2,1,,172176-67852,,PANEL,1,,,,,,N,3,,M/#01245,,,,,,,, 
36A-3,1,,172176-67853,,"PANEL,FRONT RADIO",1,,,,,,N,3,,M/#01505,,,,,,,, 
36B,1,,172176-67440,,PANEL,1,,,,,,,4,,,,,,,,,, 
36B-1,1,,172176-67441,,PANEL,1,,,,,,S,4,,M/#01245,,,,,,,, 
36B-2,1,,172176-67442,,"PANEL,FRONT R",1,,,,,,N,4,,M/#01505,,,,,,,, 
37A,1,,172176-67860,,"COVER, HARNESS",1,,,,,,,3,,,,,,,,,, 
37A-1,1,,172176-67861,,"PANEL, ROOF (RADIO",1,,,,,,R,3,,M/#01096,,,,,,,, 
37A-2,1,,172176-67862,,PANEL,1,,,,,,N,3,,M/#01505,,,,,,,, 
37B,1,,172164-69110,,PANEL,1,,,,,,,4,,,,,,,,,, 
37B-1,1,,172164-69111,,"PANEL, ROOF CL RADIO",1,,,,,,R,4,,M/#01096,,,,,,,, 
37B-2,1,,172164-69112,,"PANEL (ROOF CL",1,,,,,,N,4,,M/#01505,,,,,,,, 

silv
erh

orn
.co

.uk



41 =fi't:Y (3) (ftloti) 
Fig. CABIN (3) (FITTING) 

:\=i7t:YASSY (:112') 
CABIN ASSY(STANDARDl 
(772176-68400) 
Fig.39 REF.No. IA 
(772425-68400-1 l 
Fig.39 REF.No. IA-I 
inc.Fig.39 REF.No.2~52 4 

Fig.40 REF.No.1~50 
Flg.41 REF.No. I ~35 

:\=i7 t'YA S SY ( -?-5fr:ff) 
CABIN ASSY(COOLER SPEC.) 
(7721 64-684 21) 
Fig.39 REF.No.18 
(772425-68420-1) 

~ 
32 

Flg.39 REF.No.18-1 
inc.Fig.39 REF.No.2~55 

Fig.40 REF.No.1~50 
Flg.41 REF.No. I ~35 

Q-5-fr~ 
COOLER SPEC. 

IB* 
PREVIOUS 

34 

22A 

~A 

-?-5-:\='.!I I--
COOLER KIT 22A-2 
!172176-08100l 36A-2 
Fig.11 REF.No.I 
1 inc. Fig. 11 REF. No. 2~34 

Fig.12 REF. No.1~10 
Fig.13 REF. No. 1~62 
Fig.14 REF.No.1~49 
Fig.20 REF.No.1~11 
Fig.34 REF.No.1,2 
Fig.36 REF.No. I 
Fig. 37 RtF. No. 1~5 
Fig.38 REF.No.1~5 
Fig.39 REF.No. 188,23,24, 53~55 
Fig.41 REF.No.16B,22B,23B,34 

3 ----

23A 
37A 

IBM 
PREVIOUS 

, .. 
I 
I 
I 
I 

-?-5-fr~ 
COOLER SPEC. 

228-1 
368-1 

8 

REFER TO 
Fig.37 

silv
erh

orn
.co

.uk



1,1,,772176-68900,,"DOOR ASSY",1,,,,,,,,,,,,,,,,, 
1-1,1,,772176-68901,,"DOOR COMPL.",1,,,,,,N,,,"FROM 1ST",,,,,,,, 
1-2,1,,772176-68902,,"DOOR ASSY",1,,,,,,N,,,M/#00832,,,,,,,, 
2,2,,172176-67000,,"COVER A, DOOR",1,,,,,,,,,,,,,,,,, 
3,2,,172176-67020,,"PLATE, LINK A",1,,,,,,Z,,,M/#00832,,,,,,,, 
4,2,,172176-67030,,"LINK, DOOR B",1,,,,,,,,,,,,,,,,, 
4-1,2,,172176-67400,,ROD,1,,,,,,F,1,,M/#00832,,,,,,,, 
5,2,,172176-67090,,CATCH,1,,,,,,,,,,,,,,,,, 
6,2,,172176-67100,,"HANDLE ASSY.",1,,,,,,,,,,,,,,,,, 
7,2,,172176-67121,,"TRIM, DOOR UN",1,,,,,,,,,,,,,,,,, 
8,2,,172176-67131,,"TRIM, DOOR UP",1,,,,,,,,,,,,,,,,, 
9,2,,172176-67150,,RUBBER,4,,,,,,Z,,,M/#00501,,,,,,,, 
10,2,,172176-68900,,"DOOR ASSY",1,,,,,,,,,,,,,,,,, 
11,2,,172176-69340,,"BRACKET, DOOR U",2,,,,,,,,,,,,,,,,, 
12,2,,172176-69390,,"LINK ASSY, DOOR",1,,,,,,,,,,,,,,,,, 
13,3,,172141-41370,,"BUSH 2015",2,,,,,,,,,,,,,,,,, 
15,2,,172176-69450,,"COVER U",2,,,,,,,,,,,,,,,,, 
16,2,,172162-69460,,"KEY ASSY, CYLINDER",1,,,,,,,,,,,,,,,,, 
17,2,,172176-69470,,"BRACKET A",1,,,,,,,,,,,,,,,,, 
18,2,,172162-69480,,"LOCK ASSY",1,,,,,,,,,,,,,,,,, 
19,2,,172162-69540,,"HANDLE,OUTER",1,,,,,,,,,,,,,,,,, 
19-1,2,,172162-69541,,"HANDLE,OUTER",1,,,,,,N,,,M/#01358,,,,,,,, 
20,2,,172176-69800,,"GLASS, DOOR",1,,,,,,,,,,,,,,,,, 
21,2,,172176-69810,,"SEAL, DOOR GLASS",1,,,,,,,,,,,,,,,,, 
22,2,,172176-69820,,"COLLAR, GLASS",4,,,,,,,,,,,,,,,,, 
23,2,,172176-67231,,"COVER B, DOOR",1,,,,,,,,,,,,,,,,, 
24,2,,172176-69910,,"LINK C",1,,,,,,,,,,,,,,,,, 
24-1,2,,172176-69911,,PLATE,1,,,,,,N,,,M/#00832,,,,,,,, 
25,2,,172176-69930,,"LINK D",1,,,,,,,,,,,,,,,,, 
25-1,2,,172176-69931,,LEVER,1,,,,,,N,,,M/#00832,,,,,,,, 
26,2,,172176-69980,,"ARM W/BUSH, LINK",1,,,,,,,,,,,,,,,,, 
28,3,,24550-014150,,"BUSH 14X15",4,,,,,,,,,,,,,,,,, 
29,2,,22137-060000,,"WASHER 6, POLISHED",2,,,,,,,,,,,,,,,,, 
29-1,2,,22137-060000,,"WASHER 6, POLISHED",3,,,,,,K,,,M/#00745,,,,,,,, 
29-2,2,,22137-060000,,"WASHER 6, POLISHED",3,,,,,,Z,,,M/#00832,,,,,,,, 
30,2,,22137-060000,,"WASHER 6, POLISHED",3,,,,,,,,,,,,,,,,, 
31,2,,22217-060000,,"SPRING WASHER  6",2,,,,,,Z,,,M/#00832,,,,,,,, 
32,2,,172165-63650,,"PLUG 10,HOLE",3,,,,,,Z,,,M/#00730,,,,,,,, 
33,2,,22217-060000,,"SPRING WASHER  6",3,,,,,,Z,,,M/#00745,,,,,,,, 
34,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,,,,,,,,,,, 
35,2,,22217-100000,,"SPRING WASHER 10",4,,,,,,,,,,,,,,,,, 
36,2,,22252-000420,,"CIRCLIP   42",2,,,,,,,,,,,,,,,,, 
37,2,,22351-040032,,"SPRING PIN 4X32",2,,,,,,,,,,,,,,,,, 
38,2,,22351-040032,,"SPRING PIN 4X32",2,,,,,,,,,,,,,,,,, 
39,2,,24311-000350,,"O-RING 1A P-35.0",4,,,,,,,,,,,,,,,,, 
39-1,2,,24311-000220,,"O-RING 1A P-22.0",4,,,,,,S,,,M/#00745,,,,,,,, 
40,2,,26013-100202,,"BOLT W/WASHER M10X20",2,,,,,,,,,,,,,,,,, 
41,2,,26013-060202,,"BOLT M 6X 20",2,,,,,,,,,,,,,,,,, 
41-1,2,,26117-060202,,"BOLT M 6X 20",2,,,,,,N,,,M/#00745,,,,,,,, 
41-2,2,,26117-060202,,"BOLT M 6X 20",2,,,,,,Z,,,M/#00832,,,,,,,, 
42,2,,26022-050102,,"SCREW M 5X 10",8,,,,,,,,,,,,,,,,, 
43,2,,26022-060122,,"SCREW M 6X 12",2,,,,,,,,,,,,,,,,, 
44,2,,26022-060162,,"SCREW M 6X 16",3,,,,,,,,,,,,,,,,, 
45,2,,26022-060122,,"SCREW M 6X 12",1,,,,,,,,,,,,,,,,, 
46,2,,26557-060302,,"SCREW M 6X 30",3,,,,,,,,,,,,,,,,, 
46-1,2,,26013-060302,,"BOLT M 6X 30",3,,,,,,R,,,M/#00745,,,,,,,, 
47,2,,26716-100002,,"NUT 10",4,,,,,,,,,,,,,,,,, 
48,2,,26716-100002,,"NUT 10",4,,,,,,,,,,,,,,,,, 
49,2,,26717-060002,,"NUT M 6",2,,,,,,Z,,,M/#00832,,,,,,,, 
50,2,,22157-100000,,"WASHER 10",2,,,,,,,,,,,,,,,,, 
51,2,,172176-69990,,"BEARING 2542",2,,,,,,,,,,,,,,,,, 
52,2,,172176-67800,,BOLT,1,,,,,,,,,,,,,,,,, 
53,2,,172176-68390,,BOLT,8,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



54,2,,172176-69600,,BRACKET,1,,,,,,,,,,,,,,,,, 
55,2,,172176-69790,,SHAFT,2,,,,,,,,,,,,,,,,, 
56,2,,933171-21630,,"PIN, SWING LINK",2,,,,,,,,,,,,,,,,, 
56-1,2,,933171-21630,,"PIN, SWING LINK",1,,,,,,K,,,M/#00730,,,,,,,, 
56A,2,,172176-69560,,PIN,1,,,,,,W,,,M/#00832,,,,,,,, 
57,2,,172176-67890,,"MOLD, DOOR",1,,,,,,,,,,,,,,,,, 
57-1,2,,172176-67891,,"MOLD, DOOR",1,,,,,,N,,,M/#01277,,,,,,,, 
58,2,,172176-68240,,"CORD, RUBBER",1,,,,,,,,,,,,,,,,, 
59,2,,172176-67150,,RUBBER,2,,,,,,,,,,,,,,,,, 
60,2,,172176-68170,,"RUBBER, STOPPER",2,,,,,,,,,,,,,,,,, 
61,2,,172176-69960,,"BRACKET (B)",1,,,,,,,,,,,,,,,,, 
62,2,,24321-000350,,"O-RING 1A G-35.0",2,,,,,,,,,,,,,,,,, 
63,2,,26716-080002,,"NUT M 8",2,,,,,,,,,,,,,,,,, 
64,2,,22417-200202,,"COTTER PIN 2.0X20",1,,,,,,,,,,,,,,,,, 
64-1,2,,22417-200200,,"COTTER PIN 2.0X20",1,,,,,,N,,,MXXX,,,,,,,, 
65,2,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,,,,,,,,,,,, 
66,2,,26717-060002,,"NUT M 6",1,,,,,,,,,,,,,,,,, 
66-1,2,,26716-060002,,"NUT 6",1,,,,,,R,,,M/#00745,,,,,,,, 
67,2,,26013-100252,,"BOLT W/WASHER M10X25",3,,,,,,,,,,,,,,,,, 
68,2,,22137-100000,,"WASHER 10,POLISHED",4,,,,,,,,,,,,,,,,, 
69,2,,22137-100000,,"WASHER 10,POLISHED",4,,,,,,,,,,,,,,,,, 
70,2,,26579-060202,,"SCREW 6X 20",4,,,,,,,,,,,,,,,,, 
71,2,,26013-100302,,"BOLT M10X 30",2,,,,,,,,,,,,,,,,, 
71-1,2,,26013-100352,,"BOLT M10X 35",2,,,,,,R,,,M/#00745,,,,,,,, 
72,2,,172176-67250,,"PIPE 15",2,,,,,,,,,,,,,,,,, 
73,2,,22137-100000,,"WASHER 10,POLISHED",3,,,,,,,,,,,,,,,,, 
74,2,,172176-67410,,BOLT,1,,,,,,W,,,M/#00832,,,,,,,, 
75,2,,26716-080002,,"NUT M 8",1,,,,,,W,,,M/#00832,,,,,,,, 
76,2,,22137-060000,,"WASHER 6, POLISHED",1,,,,,,W,,,M/#00832,,,,,,,, 
77,2,,172176-69560,,PIN,1,,,,,,W,,,M/#00745,,,,,,,, 
78,2,,26716-080002,,"NUT M 8",4,,,,,,W,,,M/#00745,,,,,,,, 
79,2,,172176-69760,,SEAL,1,,,,,,W,,,M/#00695,,,,,,,, 
80,2,,172164-03210,,"LABEL, CAB.",1,,,,,,W,,,"FROM 1ST",,,,,,,, 
81,1,,172176-69390,,"LINK ASSY, DOOR",1,,,,,,,,,,,,,,,,, 
81-1,1,,172187-69350,,"LINK, DOOR (A)",1,,,,,,F,2,,M/#01339,,,,,,,, 
82,2,,172141-41370,,"BUSH 2015",2,,,,,,,,,,,,,,,,, 
83,2,,172176-69400,,"LINK ASSY, DOOR",1,,,,,,,,,,,,,,,,, 
84,2,,172187-69390,,"LINK, DOOR (B)",1,,,,,,W,,,M/#01339,,,,,,,, 
85,2,,172187-69420,,"BOLT M16X 90",1,,,,,,W,,,M/#01339,,,,,,,, 
86,2,,172187-69490,,"NUT 16",1,,,,,,W,,,M/#01339,,,,,,,, 
87,2,,26716-160002,,"NUT M16",1,,,,,,W,,,M/#01339,,,,,,,, 
88,1,,933110-00301,,"KEY ASSY",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



Fig. 4 2 :ti' t:Yr:JJ CABIN DOOR 

21 

silv
erh

orn
.co

.uk



1,1,,172164-68100,,"ROOF,CANOPY(GREEN:96",,1,,,,,,,,,,,,,,,, 
2,1,,172164-68112,,"POLE,CANOPY(GREEN:96",,1,,,,,,,,,,,,,,,, 
3,1,,172164-68190,,"BOOT, CANOPY",,1,,,,,,,,,,,,,,,, 
4,1,,172164-68250,,"PLATE ASSY",,2,,,,,,,,,,,,,,,, 
5,1,,172164-68270,,SPACER,,12,,,,,,,,,,,,,,,, 
6,1,,172164-68290,,PLATE,,2,,,,,,,,,,,,,,,, 
7,1,,22217-160000,,"SPRING WASHER 16",,4,,,,,,,,,,,,,,,, 
8,1,,26013-120302,,"BOLT W/WASHER M12X30",,6,,,,,,,,,,,,,,,, 
9,1,,26076-160402,,"BOLT 10.9 16X40",,4,,,,,,,,,,,,,,,, 
10,1,,26589-060252,,"SCREW M6X25,BIND.HD.",,16,,,,,,,,,,,,,,,, 
11,1,,172730-05250,,"WASHER 12",,6,,,,,,,,,,,,,,,, 
12,1,,172730-05250,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
13,1,,172165-68180,,"BOLT, M14X 35",3,3,,,,,,,,,,,,,,,, 
14,1,,172164-68200,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-68301,,"BRACKET, CANOPY",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-68500,,"BRACKET ASSY (GREEN)",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-68511,,"BRACKET F",1,1,,,,,,,,,,,,,,,, 
18,1,,172164-68641,,"BRACKET (R) ASSY",1,1,,,,,,,,,,,,,,,, 
19,1,,172110-36010,,COLLAR,4,4,,,,,,,,,,,,,,,, 
20,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
21,1,,22217-140000,,"SPRING WASHER 14",3,3,,,,,,,,,,,,,,,, 
22,1,,22217-160000,,"SPRING WASHER 16",5,5,,,,,,,,,,,,,,,, 
23,1,,26013-100302,,"BOLT M10X 30",4,4,,,,,,,,,,,,,,,, 
24,1,,26013-120402,,"BOLT M12X 40",4,4,,,,,,,,,,,,,,,, 
25,1,,26116-100504,,"BOLT M10X 50 PLATED",2,2,,,,,,,,,,,,,,,, 
26,1,,26116-160402,,"BOLT M16X 40 PLATED",5,5,,,,,,,,,,,,,,,, 
27,1,,26716-100002,,"NUT 10",2,2,,,,,,,,,,,,,,,, 
28,1,,172164-68470,,"COVER ASSY",,2,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



. 43 =-\:1'/r:&=-\:-v/r:"J[.;-b 
Fig. CANOPY & CANOPY FRAME 

• 28 , 

,t":1 :':I =l :,, 
OPTIONAL 

)0 
<., ~ 

13-lf 

_?---~ 
--

1 

------

10 

2 

i-9 
0-7 

- I 
'--..__j 

~26 
o----22 

-~ 

silv
erh

orn
.co

.uk



1,1,,172148-71101,,"COVER, FLYWHEEL",1,1,,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,,,,,,,,,,,,,,,, 
3,1,,26450-120402,,"BOLT M12X 40",3,3,,,,,,,,,,,,,,,, 
4,1,,172165-71200,,COUPLING,1,1,,,,,,,,,,,,,,,, 
5,1,,172176-73100,,"PUMP ASSY,HYD OIL",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-73110,,"SHAFT UNIT COMPL.",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-73120,,SHAFT,1,1,,,,,,,,,,,,,,,, 
8,3,,172165-73130,,"CASE, SEAL",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-73140,,BEARING,1,1,,,,,,,,,,,,,,,, 
10,3,,22242-000280,,"CIRCLIP   28",1,1,,,,,,,,,,,,,,,, 
11,3,,22242-000300,,"CIRCLIP   30",1,1,,,,,,,,,,,,,,,, 
12,3,,172176-73130,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
15,3,,22252-000720,,"CIRCLIP   72",1,1,,,,,,,,,,,,,,,, 
17,2,,172162-73600,,PLATE,1,1,,,,,,,,,,,,,,,, 
18,2,,26450-060162,,"BOLT M 6X 16",4,4,,,,,,,,,,,,,,,, 
19,2,,172162-73610,,O-RING,1,1,,,,,,,,,,,,,,,, 
20,2,,172176-73110,,"ROTARY GROUP",1,1,,,,,,,,,,,,,,,, 
21,2,,172176-73120,,"COVER UNIT ASSY",1,1,,,,,,,,,,,,,,,, 
22,3,,172176-73140,,"PLATE, CONTROL",1,1,,,,,,,,,,,,,,,, 
23,3,,22312-060200,,"PARALLEL PIN 6X20",2,2,,,,,,,,,,,,,,,, 
24,3,,26450-120302,,"BOLT         M12X30",4,4,,,,,,,,,,,,,,,, 
25,3,,172176-73150,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
29,3,,172165-73580,,ORIFICE,3,3,,,,,,,,,,,,,,,, 
30,3,,172165-73590,,BEARING,1,1,,,,,,,,,,,,,,,, 
31,3,,172142-74650,,"PLUG 1/8",1,1,,,,,,,,,,,,,,,, 
32,2,,172165-73600,,"CONTROL UNIT ASSY",1,1,,,,,,,,,,,,,,,, 
33,3,,172165-73610,,PLATE,1,1,,,,,,,,,,,,,,,, 
34,3,,172165-73620,,PLATE,1,1,,,,,,,,,,,,,,,, 
35,3,,172165-73630,,COVER,1,1,,,,,,,,,,,,,,,, 
36,3,,172165-73640,,"ADJUST SCREW",1,1,,,,,,,,,,,,,,,, 
37,3,,172165-73650,,SPRING,1,1,,,,,,,,,,,,,,,, 
38,3,,172165-73660,,SPRING,1,1,,,,,,,,,,,,,,,, 
39,3,,24311-000340,,"O-RING 1A P-34.0",1,1,,,,,,,,,,,,,,,, 
40,3,,26450-080302,,"BOLT M 8X 30",2,2,,,,,,,,,,,,,,,, 
41,3,,172165-73670,,"NUT M 6",1,1,,,,,,,,,,,,,,,, 
42,3,,172165-73680,,SHIM,2,2,,,,,,,,,,,,,,,, 
43,3,,172165-73690,,SHIM,2,2,,,,,,,,,,,,,,,, 
44,3,,172165-73700,,SHIM,2,2,,,,,,,,,,,,,,,, 
45,3,,172165-73710,,SHIM,2,2,,,,,,,,,,,,,,,, 
46,2,,172165-73720,,"PISTON UNIT ASSY",1,1,,,,,,,,,,,,,,,, 
47,3,,172165-73730,,CYLINDER,1,1,,,,,,,,,,,,,,,, 
48,3,,172165-73740,,PISTON,1,1,,,,,,,,,,,,,,,, 
49,3,,172165-73750,,"PARALLEL PIN",2,2,,,,,,,,,,,,,,,, 
50,3,,172165-73760,,"PALALLEL PIN 8",1,1,,,,,,,,,,,,,,,, 
51,3,,172142-74670,,"PLUG 3/8",1,1,,,,,,,,,,,,,,,, 
52,3,,26450-080252,,"BOLT M 8X 25",2,2,,,,,,,,,,,,,,,, 
53,3,,172165-73770,,SPRING,2,2,,,,,,,,,,,,,,,, 
54,3,,172176-73160,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
58,2,,172165-73800,,"GEAR PUMP",1,1,,,,,,,,,,,,,,,, 
59,3,,172165-73810,,"GSP2 GEAR PUMP",1,1,,,,,,,,,,,,,,,, 
60,4,,172165-73830,,PLATE,1,1,,,,,,,,,,,,,,,, 
61,4,,172141-73220,,PLATE,2,2,,,,,,,,,,,,,,,, 
62,4,,172141-73230,,GUIDE,2,2,,,,,,,,,,,,,,,, 
63,4,,172141-71550,,O-RING,2,2,,,,,,,,,,,,,,,, 
64,4,,172141-71520,,RING,2,2,,,,,,,,,,,,,,,, 
65,4,,172141-71560,,RING,2,2,,,,,,,,,,,,,,,, 
66,4,,172141-73240,,"PIN, PARALLEL",4,4,,,,,,,,,,,,,,,, 
67,4,,26450-100902,,"BOLT M10X 90",2,2,,,,,,,,,,,,,,,, 
68,4,,26450-100852,,"BOLT M10X85,HEX.SCKT",2,2,,,,,,,,,,,,,,,, 
69,4,,172165-73840,,COUPLING,2,2,,,,,,,,,,,,,,,, 
70,4,,172141-73210,,CIRCLIP,1,1,,,,,,,,,,,,,,,, 
71,3,,172165-73820,,"G1 GEAR PUMP",1,1,,,,,,,,,,,,,,,, 
72,4,,172164-73250,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



76,4,,172141-73240,,"PIN, PARALLEL",2,2,,,,,,,,,,,,,,,, 
77,4,,172165-73860,,COUPLING,1,1,,,,,,,,,,,,,,,, 
78,4,,26450-080452,,"BOLT M 8X 45",4,4,,,,,,,,,,,,,,,, 
79,4,,26450-080182,,"BOLT M 8X 18",2,2,,,,,,,,,,,,,,,, 
80,1,,26013-120352,,"BOLT M12X 35",2,2,,,,,,,,,,,,,,,, 
81,1,,172164-73110,,VALVE,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



1 

( 5 

~~ 

• o,u~, ~ ] 

1 ' 
3 

32 <" 70t, ' ij4 45 

~~ ~~ silv
erh

orn
.co

.uk



1,1,,172148-71102,,"COVER, FLYWHEEL",1,1,,,,,,,,,,,,,,,, 
2,1,,26013-100252,,"BOLT W/WASHER M10X25",6,6,,,,,,,,,,,,,,,, 
3,1,,26450-120402,,"BOLT M12X 40",3,3,,,,,,,,,,,,,,,, 
4,1,,172165-71200,,COUPLING,1,1,,,,,,,,,,,,,,,, 
5,1,,172176-73200,,"PUMP ASSY,HYD OIL",1,1,,,,,,,,,,,,,,,, 
5-1,1,,172176-73201,,"PUMP ASSY,HYD OIL",1,1,,,,,F,1,,M/#00965,,M/#00965,,,,,, 
5-2,1,,172176-73202,,"PUMP ASSY",1,1,,,,,N,,,M/#01389,,M/#01389,,,,,, 
6,2,,172176-73210,,CASE,1,1,,,,,,,,,,,,,,,, 
7,2,,172176-73220,,"PLATE, VALVE",1,1,,,,,,,,,,,,,,,, 
8,2,,172176-73230,,"PLATE, THRUST",1,1,,,,,,,,,,,,,,,, 
9,2,,172176-73240,,SHAFT,1,1,,,,,,,,,,,,,,,, 
10,2,,172176-73250,,"PUMP, GEAR",1,1,,,,,,,,,,,,,,,, 
11,2,,172176-73260,,BEARING,1,1,,,,,,,,,,,,,,,, 
12,2,,172176-73280,,PIN,3,3,,,,,,,,,,,,,,,, 
13,2,,172176-73290,,"SHEET,SPRING",1,1,,,,,,,,,,,,,,,, 
14,2,,172176-73300,,"SHEET,SPRING",1,1,,,,,,,,,,,,,,,, 
15,2,,172176-73850,,"SHEET,SPRING",1,1,,,,,,,,,,,,,,,, 
16,2,,172176-73860,,"SET BOLT",1,1,,,,,,,,,,,,,,,, 
17,2,,172176-73870,,"SET SCREW",1,1,,,,,,,,,,,,,,,, 
18,2,,172176-73880,,"ROTOR ASSY,TROCHOID",1,1,,,,,,,,,,,,,,,, 
19,2,,172176-73890,,NUT,1,1,,,,,,,,,,,,,,,, 
20,2,,172176-73900,,BOLT,4,4,,,,,,,,,,,,,,,, 
21,2,,172176-73910,,"THRUST WASHER",1,1,,,,,,,,,,,,,,,, 
22,2,,172176-73920,,PLUG,1,1,,,,,,,,,,,,,,,, 
23,2,,172176-73390,,"SET SCREW",1,1,,,,,,,,,,,,,,,, 
24,2,,172176-73400,,"BOLT, SOCKET HEAD",2,2,,,,,,,,,,,,,,,, 
25,2,,172176-73410,,"BOLT, SOCKET HEAD",4,4,,,,,,,,,,,,,,,, 
26,2,,172176-73420,,SPRING,1,1,,,,,,,,,,,,,,,, 
27,2,,172176-73430,,SPRING,1,1,,,,,,,,,,,,,,,, 
28,2,,172176-73440,,PIN,2,2,,,,,,,,,,,,,,,, 
29,2,,172176-73450,,"COVER, TRUNNION",1,1,,,,,,,,,,,,,,,, 
30,2,,172176-73460,,"SPRING PIN",1,1,,,,,,,,,,,,,,,, 
31,2,,172176-73480,,COVER,1,1,,,,,,,,,,,,,,,, 
32,2,,172176-73490,,BUSH,1,1,,,,,,,,,,,,,,,, 
33,2,,172176-73500,,"DRIVE SCREW",2,2,,,,,,,,,,,,,,,, 
34,2,,172176-73510,,"BOLT, SOCKET HEAD",3,3,,,,,,,,,,,,,,,, 
35,2,,172176-73520,,STOPPER,1,1,,,,,,,,,,,,,,,, 
36,2,,172176-73530,,BUSH,1,1,,,,,,,,,,,,,,,, 
37,2,,172176-73540,,"THRUST WASHER",1,1,,,,,,,,,,,,,,,, 
38,2,,172176-73550,,"PLATE, LOADING",1,1,,,,,,,,,,,,,,,, 
38-1,2,,172176-73551,,PLATE,1,1,,,,,N,,,M/#01389,,M/#01389,,,,,, 
39,2,,172176-73560,,SPRING,1,1,,,,,,,,,,,,,,,, 
40,2,,172176-73570,,POPPET,1,1,,,,,,,,,,,,,,,, 
40-1,2,,172176-73940,,POPPET,1,1,,,,,F,1,,M/#00965,,M/#00965,,,,,, 
41,2,,172176-73580,,PLUG;SHIPPING,2,2,,,,,,,,,,,,,,,, 
42,2,,172176-73590,,SHIM,2,2,,,,,,,,,,,,,,,, 
43,2,,172176-73600,,PLUG,1,1,,,,,,,,,,,,,,,, 
44,2,,172176-73610,,BUSH,3,3,,,,,,,,,,,,,,,, 
45,2,,172176-73620,,SPRING,2,2,,,,,,,,,,,,,,,, 
46,2,,172176-73630,,PLATE,1,1,,,,,,,,,,,,,,,, 
47,2,,172176-73640,,SCREW,2,2,,,,,,,,,,,,,,,, 
48,2,,172176-73650,,"COVER, TRUNNION",1,1,,,,,,,,,,,,,,,, 
49,2,,172176-73660,,NUT,1,1,,,,,,,,,,,,,,,, 
50,2,,172176-73670,,BUSH,1,1,,,,,,,,,,,,,,,, 
51,2,,172176-73680,,"VALVE S/A",1,1,,,,,,,,,,,,,,,, 
51-1,2,,172176-73681,,VALVE,1,1,,,,,F,1,,M/#00965,,M/#00965,,,,,, 
52,2,,172176-73690,,"BREEDER, AIR",1,1,,,,,,,,,,,,,,,, 
53,2,,172176-73700,,"BOLT, SOCKET HEAD",2,2,,,,,,,,,,,,,,,, 
54,2,,172176-73710,,"FILTER, DISC",1,1,,,,,,,,,,,,,,,, 
55,2,,172176-73720,,"SNAP RING",1,1,,,,,,,,,,,,,,,, 
56,2,,172176-73730,,WASHER,2,2,,,,,,,,,,,,,,,, 
57,2,,172176-73740,,PIN,1,1,,,,,,,,,,,,,,,, 
57-1,2,,172176-73930,,PIN,1,1,,,,,F,1,,M/#00965,,M/#00965,,,,,, 

silv
erh

orn
.co

.uk



58,2,,172176-73750,,WASHER,1,1,,,,,,,,,,,,,,,, 
59,2,,172176-73760,,CLAMP,1,1,,,,,,,,,,,,,,,, 
60,2,,172176-73770,,WASHER,1,1,,,,,,,,,,,,,,,, 
61,2,,172176-73780,,"BOLT, SOCKET HEAD",1,1,,,,,,,,,,,,,,,, 
62,2,,172176-73790,,"SEAL KIT, CASE",1,1,,,,,,,,,,,,,,,, 
63,3,,172176-73270,,"SEAL OIL",1,1,,,,,,,,,,,,,,,, 
63-1,3,,172176-73271,,"SEAL, OIL",1,1,,,,,N,,,M/#01389,,M/#01389,,,,,, 
64,3,,24321-000700,,"O-RING 1A G-70.0",2,2,,,,,,,,,,,,,,,, 
65,3,,24315-000100,,"O-RING 1B P-10.0",3,3,,,,,,,,,,,,,,,, 
66,3,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 
67,3,,24315-000140,,"O-RING 1B P-14.0",3,3,,,,,,,,,,,,,,,, 
68,3,,24321-000500,,"O-RING 1A G-50.0",1,1,,,,,,,,,,,,,,,, 
69,2,,172176-73800,,"SEAL KIT,PORT BLOCK",1,1,,,,,,,,,,,,,,,, 
70,3,,24315-000080,,"O-RING 1B P-8.0",1,1,,,,,,,,,,,,,,,, 
71,3,,172176-73470,,O-RING,1,1,,,,,,,,,,,,,,,, 
71-1,3,,172176-73471,,O-RING,1,1,,,,,N,,,M/#01389,,M/#01389,,,,,, 
72,3,,24321-000850,,"O-RING 1A G-85.0",1,1,,,,,,,,,,,,,,,, 
73,3,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
74,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
75,3,,24315-000060,,"O-RING 1B P-6.0",2,2,,,,,,,,,,,,,,,, 
76,2,,172176-73810,,"BLOCK KIT",1,1,,,,,,,,,,,,,,,, 
77,2,,172176-73820,,"COVER KIT",1,1,,,,,,,,,,,,,,,, 
78,2,,172176-73830,,"CYLINDER BLOCK KIT",1,1,,,,,,,,,,,,,,,, 
79,2,,172176-73840,,"RETAINER KIT",1,1,,,,,,,,,,,,,,,, 
80,1,,26013-120352,,"BOLT M12X 35",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 5 )!ijJiil\Y7 &fml=f- (1%) 
Fig. HYO.OIL PUMP & JOINT(NEW) 

4 

M/#00870~ 
3 00 

Ji '1 

C r--
Ju--_ 

t--1--_r 
1 2 

JiWL, No. 6 21;;1:, 
JiWL, No. 6 3t.J'6 
6 8~"a-i1J*9 0 

62inc.63~68 

silv
erh

orn
.co

.uk



1,1,,172165-72250-4,,"CYLINDER,BOOM(GREEN)",1,,,,,,,,,,,,,,,,, 
1-1,1,,172165-72201-4,,"CYLINDER,BOOM(GREEN)",1,,,,,,N,,,M/#00643,,,,,,,, 
2,2,,172165-72600-4,,"TUBE, BOOM(C)(GREEN)",1,,,,,,,,,,,,,,,,, 
2-1,2,,172165-72610-4,,"TUBE, BOOM(C)(GREEN)",1,,,,,,N,,,M/#00643,,,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",1,,,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,,,,,,,,,,,,,,,,, 
6,2,,172165-72620,,"ROD W/BUSH, BOOM",1,,,,,,,,,,,,,,,,, 
6-1,2,,172165-72630,,"ROD W/BUSH, BOOM",1,,,,,,N,,,M/#00643,,,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",1,,,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",2,,,,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",1,,,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,,,,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",1,,,,,,,,,,,,,,,,, 
20,3,,933126-00500,,"RING 72, SPRING",1,,,,,,,,,,,,,,,,, 
21,3,,172151-72290,,"LOCK WASHER",1,,,,,,,,,,,,,,,,, 
22,3,,22252-000800,,"CIRCLIP   80",1,,,,,,,,,,,,,,,,, 
23,3,,172151-71800,,"SEAL SET, PISTON",1,,,,,,,,,,,,,,,,, 
27,2,,172151-72330,,"CUSHION RING 62",1,,,,,,,,,,,,,,,,, 
28,2,,172151-72250,,"PISTON 100",1,,,,,,,,,,,,,,,,, 
29,2,,172151-72260,,"SPACER 100 39 20.5",1,,,,,,,,,,,,,,,,, 
30,2,,172151-72270,,"U-NUT M39",1,,,,,,,,,,,,,,,,, 
31,2,,933127-32001,,"PLUNGER 62, CUSHION",1,,,,,,,,,,,,,,,,, 
32,2,,24764-020000,,NIPPLE,2,,,,,,,,,,,,,,,,, 
33,1,,933147-03400,,"WASHER, BRAKE ARM",1,,,,,,W,,,M/#00643,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,W,,,M/#00643,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,W,,,M/#00643,,,,,,,, 
36,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",1,,,,,,W,,,M/#00643,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",2,,,,,,W,,,M/#00643,,,,,,,, 
38,1,,172162-61770,,"GUIDE,SLIDE",2,,,,,,W,,,M/#00643,,,,,,,, 

silv
erh

orn
.co

.uk



1B% 
PREVIOUS 

2 

~32 
4 

~J±:IL, No. 1 la:, 5 
~~L,No. 2~632~~~*~• 
linc.2~32 

()(() 

~~ 30 

l 

silv
erh

orn
.co

.uk



1,1,,172165-72101-4,,"CYLINDER,BOOM(GREEN)",,1,,,,,,,,,,,,,,,, 
2,2,,172165-72650-4,,"TUBE,BOOM(P) (GREEN)",,1,,,,,,,,,,,,,,,, 
4,3,,172165-72300,,"PINBUSH 50X60",,1,,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",,2,,,,,,,,,,,,,,,, 
6,2,,172165-72630,,"ROD W/BUSH, BOOM",,1,,,,,,,,,,,,,,,, 
8,3,,172165-72300,,"PINBUSH 50X60",,1,,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",,2,,,,,,,,,,,,,,,, 
10,2,,172151-72220,,"HEAD 100 55",,1,,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",,1,,,,,,,,,,,,,,,, 
13,2,,172165-72640,,"CYLINDER KIT, BOOM",,1,,,,,,,,,,,,,,,, 
20,3,,933126-00500,,"RING 72, SPRING",,1,,,,,,,,,,,,,,,, 
21,3,,172151-72290,,"LOCK WASHER",,1,,,,,,,,,,,,,,,, 
22,3,,22252-000800,,"CIRCLIP   80",,1,,,,,,,,,,,,,,,, 
23,3,,172151-71800,,"SEAL SET, PISTON",,1,,,,,,,,,,,,,,,, 
27,2,,172151-72330,,"CUSHION RING 62",,1,,,,,,,,,,,,,,,, 
28,2,,172151-72250,,"PISTON 100",,1,,,,,,,,,,,,,,,, 
29,2,,172151-72260,,"SPACER 100 39 20.5",,1,,,,,,,,,,,,,,,, 
30,2,,172151-72270,,"U-NUT M39",,1,,,,,,,,,,,,,,,, 
31,2,,933127-32001,,"PLUNGER 62, CUSHION",,1,,,,,,,,,,,,,,,, 
32,2,,24764-020000,,NIPPLE,,2,,,,,,,,,,,,,,,, 
33,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,,,,,,,,,,,,,,, 
34,1,,22217-100000,,"SPRING WASHER 10",,1,,,,,,,,,,,,,,,, 
35,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,,,,,,,,,,,,,,, 
36,1,,172165-72351-4,,"COVER, SLIDE (GREEN)",,1,,,,,,,,,,,,,,,, 
37,1,,933168-14170,,"SPRING 16",,2,,,,,,,,,,,,,,,, 
38,1,,172162-61770,,"GUIDE,SLIDE",,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 7 -:J-b,ylj':,Jlj (=ti'/ I:::) 
Fig. BOOM CYLINDER(CANOPY) 

/,,p. 
/ .. 

\ 

,,/'/ 

i]1 
35 

36 

AW~No. 1~.AW~No.2~632•~~£~. 
1inc.2~32 , 

5 
i----32 

30 

1 

silv
erh

orn
.co

.uk



1,1,,172151-72450-4,,"CYLINDER,ARM (GREEN)",1,1,,,,,,,,,,,,,,,, 
2,2,,172151-72000-4,,"TUBE, ARM    (GREEN)",1,1,,,,,,,,,,,,,,,, 
4,3,,172151-72591,,"BUSH 50X60",1,1,,,,,,,,,,,,,,,, 
5,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172151-72010,,"ROD ASSY, ARM",1,1,,,,,,,,,,,,,,,, 
8,3,,172151-72591,,"BUSH 50X60",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-72520,,"HEAD 80 50",1,1,,,,,,,,,,,,,,,, 
11,3,,172151-72240,,"BUSH 55 35, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172151-72020,,"CYLINDER KIT, ARM",1,1,,,,,,,,,,,,,,,, 
18,3,,933126-00500,,"RING 72, SPRING",1,1,,,,,,,,,,,,,,,, 
19,3,,172146-72270,,"LOCK WASHER 85",1,1,,,,,,,,,,,,,,,, 
20,3,,172151-71820,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
23,2,,172151-72550,,"PISTON 80 36",1,1,,,,,,,,,,,,,,,, 
24,2,,172151-72560,,"SPACER 80 36 19",1,1,,,,,,,,,,,,,,,, 
25,2,,172151-72580,,"U-NUT M36",1,1,,,,,,,,,,,,,,,, 
26,2,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 8 y-b,:Vl)'.,Jlj 
Fig. ARM CYLINDER 

~~~No. 1~.~~~No.2#626*~~*~-
1 in C. 2 ~ 26 

~ 

fi 
.. /.. I -· 1 

' 

\ ! 
I 

silv
erh

orn
.co

.uk



1,1,,172151-72600-4,,"CYLINDER,BUCKET(GREE",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172176-72600,,"CYLINDER, BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
2,2,,172151-72030-4,,"TUBE,BUCKET  (GREEN)",1,1,,,,,,,,,,,,,,,, 
2-1,2,,172176-72610,,"TUBE COMP.,BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
4,3,,172165-72320,,"BUSH 45X40",1,1,,,,,,,,,,,,,,,, 
5,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172151-72040,,"ROD ASSY, BUCKET",1,1,,,,,,,,,,,,,,,, 
6-1,2,,172176-72650,,"ROD COMP.,BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
8,3,,172151-72670,,"BUSH 45 50",1,1,,,,,,,,,,,,,,,, 
9,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-72710,,"HEAD 75 50",1,1,,,,,,,,,,,,,,,, 
11,3,,172151-72540,,"BUSH 50 35, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172157-99420,,"CYLINDER KIT,BUCKET",1,1,,,,,,,,,,,,,,,, 
13A,3,,172151-71840,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
18,3,,933111-26700,,"RING 65, SPRING",1,1,,,,,,,,,,,,,,,, 
19,3,,172141-72190,,"WASHER 75",1,1,,,,,,,,,,,,,,,, 
20,3,,172148-72930,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
23,2,,172148-72050,,"PISTON 75",1,1,,,,,,,,,,,,,,,, 
24,2,,933111-20200,,"U-NUT M33",1,1,,,,,,,,,,,,,,,, 
25,2,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 
26,2,,172151-72680,,TUBE,1,1,,,,,,,,,,,,,,,, 
26-1,2,,172176-72630,,TUBE,1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
27,2,,22217-120000,,"SPRING WASHER",1,1,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
28,2,,26116-120252,,"BOLT M12X 25 PLATED",1,1,,,,,,,,,,,,,,,, 
28-1,2,,26013-100202,,"BOLT W/WASHER 
M10X20",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
29,2,,22137-120000,,"WASHER 12,POLISHED",1,1,,,,,,,,,,,,,,,, 
29-1,2,,194145-04810,,"WASHER 10",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 

silv
erh

orn
.co

.uk



49 /\'7'Jr-:JIJY-s' 
Fig. BUCKET CYLINDER 

1 
1-1 

J!t:l:JL,No. 1, 1-Ht:, 
J!t:l:JL,N o. 2, 2-1 iJ'6 
29,29-1~~J.f*9o 
1 , 1 -1 i n C. 2, 2-1 ~ 

'4' 29,29-1 

5 

6 
6-1 

18% 
PREVIOUS 

9 

..,....-----5 

-------4 

5 

2 

silv
erh

orn
.co

.uk



1,1,,172151-72753-3,,"CYLINDER ASSY,SWING",1,,,,,,,,,,,,,,,,, 
2,2,,172151-72070-3,,"TUBE, SWING",1,,,,,,,,,,,,,,,,, 
4,3,,172165-72310,,"BUSH 40X40",1,,,,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",2,,,,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",1,,,,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",1,,,,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",2,,,,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",1,,,,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",1,,,,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",1,,,,,,,,,,,,,,,,, 
13A,3,,172151-71860,,"SEAL SET, HEAD",1,,,,,,,,,,,,,,,,, 
20,3,,933111-26600,,"RING 55, SPRING",1,,,,,,,,,,,,,,,,, 
21,3,,172151-72870,,"LOCK WASHER 90",1,,,,,,,,,,,,,,,,, 
22,3,,22252-000561,,"CIRCRIP 56",1,,,,,,,,,,,,,,,,, 
23,3,,172151-71850,,"SEAL SET, PISTON",1,,,,,,,,,,,,,,,,, 
28,3,,172142-72810,,"CIRCLIP 22",1,,,,,,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",1,,,,,,,,,,,,,,,,, 
30,2,,172151-72950,,"PISTON 90",1,,,,,,,,,,,,,,,,, 
31,2,,172151-72960,,"SPACER 90 27 19",1,,,,,,,,,,,,,,,,, 
32,2,,172141-72250,,"U-NUT M27",1,,,,,,,,,,,,,,,,, 
33,2,,933127-23001,,"CUSHION PLUNGER 44 C",1,,,,,,,,,,,,,,,,, 
34,2,,172137-72710,,"COLLAR 40B, CUSHION",1,,,,,,,,,,,,,,,,, 
35,2,,172137-72720,,"COLLAR 40A, CUSHION",1,,,,,,,,,,,,,,,,, 
36,2,,172135-72800,,"RING 40 B, CUSHION",1,,,,,,,,,,,,,,,,, 
37,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,,,,,,,,,,,,,,,,, 
38,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,,,,,,,,,,,, 
39,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,,,,,,,,,,, 
40,1,,22157-100000,,"WASHER 10",1,,,,,,,,,,,,,,,,, 
41,1,,172165-72401-4,,"COVER,SWING(GREEN)",1,,,,,,,1,,,,,,,,,, 
42,1,,22217-100000,,"SPRING WASHER 10",1,,,,,,,1,,,,,,,,,, 
43,1,,26116-100162,,"BOLT M10X 16 PLATED",1,,,,,,,1,,,,,,,,,, 
44,1,,933147-03400,,"WASHER, BRAKE ARM",1,,,,,,,1,,,,,,,,,, 
45,1,,933168-14170,,"SPRING 16",2,,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



EPt.t:ti 
EP SPEC. 

43-----Y 41 
42---<liJ 
44--oo 
45_--,&..~ 

39=:j 
38 . 
40 

~~~No. 1~.~~~No.2~637•~~*~-
1 inc.2~37 
~ 

2 

silv
erh

orn
.co

.uk



1,1,,172151-72753,,"CYLINDER ASSY,SWING",,1,,,,,,,,,,,,,,,, 
2,2,,172151-72070,,"TUBE W/BUSH, SWING",,1,,,,,,,,,,,,,,,, 
4,3,,172165-72310,,"BUSH 40X40",,1,,,,,,,,,,,,,,,, 
5,3,,172165-81750,,"SEAL 40X50X5, DUST",,2,,,,,,,,,,,,,,,, 
6,2,,172151-72060,,"ROD ASSY, SWING",,1,,,,,,,,,,,,,,,, 
8,3,,172165-72310,,"BUSH 40X40",,1,,,,,,,,,,,,,,,, 
9,3,,172165-81750,,"SEAL 40X50X5, DUST",,2,,,,,,,,,,,,,,,, 
10,2,,172151-72840,,"HEAD 90 50",,1,,,,,,,,,,,,,,,, 
11,3,,933135-14600,,"BUSH 40 30, ROD",,1,,,,,,,,,,,,,,,, 
13,2,,172151-72080,,"CYLINDER KIT, SWING",,1,,,,,,,,,,,,,,,, 
13A,3,,172151-71860,,"SEAL SET, HEAD",,1,,,,,,,,,,,,,,,, 
20,3,,933111-26600,,"RING 55, SPRING",,1,,,,,,,,,,,,,,,, 
21,3,,172151-72870,,"LOCK WASHER 90",,1,,,,,,,,,,,,,,,, 
22,3,,22252-000561,,"CIRCRIP 56",,1,,,,,,,,,,,,,,,, 
23,3,,172151-71850,,"SEAL SET, PISTON",,1,,,,,,,,,,,,,,,, 
28,3,,172142-72810,,"CIRCLIP 22",,1,,,,,,,,,,,,,,,, 
29,2,,172137-72730,,"RING 44B, CUSHION",,1,,,,,,,,,,,,,,,, 
30,2,,172151-72950,,"PISTON 90",,1,,,,,,,,,,,,,,,, 
31,2,,172151-72960,,"SPACER 90 27 19",,1,,,,,,,,,,,,,,,, 
32,2,,172141-72250,,"U-NUT M27",,1,,,,,,,,,,,,,,,, 
33,2,,933127-23001,,"CUSHION PLUNGER 44 C",,1,,,,,,,,,,,,,,,, 
34,2,,172137-72710,,"COLLAR 40B, CUSHION",,1,,,,,,,,,,,,,,,, 
35,2,,172137-72720,,"COLLAR 40A, CUSHION",,1,,,,,,,,,,,,,,,, 
36,2,,172135-72800,,"RING 40 B, CUSHION",,1,,,,,,,,,,,,,,,, 
37,2,,24761-020000,,"NIPPLE PT1/8,GREASE",,1,,,,,,,,,,,,,,,, 
38,1,,172165-72401-4,,"COVER,SWING(GREEN)",,1,,,,,,,,,,,,,,,, 
39,1,,933147-03400,,"WASHER, BRAKE ARM",,1,,,,,,,,,,,,,,,, 
40,1,,22217-100000,,"SPRING WASHER 10",,1,,,,,,,,,,,,,,,, 
41,1,,26116-100162,,"BOLT M10X 16 PLATED",,1,,,,,,,,,,,,,,,, 
42,1,,933168-14170,,"SPRING 16",,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



51 J..1'..JIJyl)'_,Jlj (:.fi'/1::) 
Fig. SWING CYLINDER (CANOPY) 

20 silv
erh

orn
.co

.uk



1,1,,172151-71500-1,,"CYLINDER, BLADE",1,1,,,,,,,,,,,,,,,, 
2,2,,172151-72920-1,,"TUBE, BLADE",1,1,,,,,,,,,,,,,,,, 
4,3,,172151-72670,,"BUSH 45 50",1,1,,,,,,,,,,,,,,,, 
5,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
6,2,,172151-72930,,"ROD ASSY, BLADE",1,1,,,,,,,,,,,,,,,, 
8,3,,172151-72670,,"BUSH 45 50",2,2,,,,,,,,,,,,,,,, 
9,3,,172168-81410,,"SEAL 45X55X4, DUST",2,2,,,,,,,,,,,,,,,, 
10,2,,172151-71590,,"HEAD 90 50",1,1,,,,,,,,,,,,,,,, 
11,3,,172151-72540,,"BUSH 50 35, ROD",1,1,,,,,,,,,,,,,,,, 
13,2,,172151-72940,,"CYLINDER KIT, BLADE",1,1,,,,,,,,,,,,,,,, 
13A,3,,172151-71880,,"SEAL SET, HEAD",1,1,,,,,,,,,,,,,,,, 
18,3,,933111-26700,,"RING 65, SPRING",1,1,,,,,,,,,,,,,,,, 
19,3,,172151-72870,,"LOCK WASHER 90",1,1,,,,,,,,,,,,,,,, 
20,3,,172151-71870,,"SEAL SET, PISTON",1,1,,,,,,,,,,,,,,,, 
23,2,,172151-71610,,PISTON,1,1,,,,,,,,,,,,,,,, 
23-1,2,,172164-72640,,PISTON,1,1,,,,,S,,,M/#01451,,M/#01451,,,,,, 
24,2,,172151-71620,,"SPACER 90 36 19",1,1,,,,,Z,,,M/#01451,,M/#01451,,,,,, 
25,2,,172151-72580,,"U-NUT M36",1,1,,,,,,,,,,,,,,,, 
26,2,,172151-71640,,TUBE,1,1,,,,,,,,,,,,,,,, 
27,2,,22217-100000,,"SPRING WASHER 10",1,1,,,,,,,,,,,,,,,, 
28,2,,26116-100202,,"BOLT M10X 20 PLATED",1,1,,,,,,,,,,,,,,,, 
29,2,,22137-100000,,"WASHER 10,POLISHED",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 2 7L;-t-:y1J:;,S, 
Fig. BLADE CYLINDER 

/~ 

< --~ 18 

24 

A -
9 

8 

6 
9 

23 

IBffJ 
PREVIOUS silv

erh
orn

.co
.uk



1,1,,172147-73300,,"MOTOR ASSY, DRIVING",2,2,,,,,,,,,,,,,,,, 
1-1,1,,172147-73301,,"MOTOR ASSY, DRIVING",2,2,,,,,N,,,MXXX,,MXXX,,,,,, 
2,2,,172124-70010,,BEARING,2,2,,,,,,,,,,,,,,,, 
4,2,,172123-70020,,BALL,4,4,,,,,,,,,,,,,,,, 
5,2,,172147-70640,,"SEAL KIT, REDUCTION",2,2,,,,,,,,,,,,,,,, 
8,2,,172124-70030,,BALL,198,198,,,,,,,,,,,,,,,, 
9,2,,172147-70030,,"PLANETRY GEAR(B)",8,8,,,,,,,,,,,,,,,, 
10,2,,172147-70040,,"CAGE & ROLLER",8,8,,,,,,,,,,,,,,,, 
11,2,,172124-70050,,"RING NUT",2,2,,,,,,,,,,,,,,,, 
12,2,,172147-70050,,COLLAR,8,8,,,,,,,,,,,,,,,, 
13,2,,172147-70060,,"THRUST WASHER",8,8,,,,,,,,,,,,,,,, 
14,2,,172147-70070,,PLATE,2,2,,,,,,,,,,,,,,,, 
15,2,,172147-70080,,"GEAR, SUN",2,2,,,,,,,,,,,,,,,, 
16,2,,172147-70090,,"SNAP RING",2,2,,,,,,,,,,,,,,,, 
17,2,,172147-70100,,HOLDER,2,2,,,,,,,,,,,,,,,, 
18,2,,172141-70110,,SCREW,8,8,,,,,,,,,,,,,,,, 
19,2,,172147-70110,,"GEAR(A), PLANETARY",6,6,,,,,,,,,,,,,,,, 
20,2,,172147-70120,,"GAUGE & ROLLER",6,6,,,,,,,,,,,,,,,, 
21,2,,172147-70130,,"RACE, INNER",6,6,,,,,,,,,,,,,,,, 
22,2,,172147-70140,,"PIN, SPRING",6,6,,,,,,,,,,,,,,,, 
23,2,,172147-70150,,"DRIVE GEAR",2,2,,,,,,,,,,,,,,,, 
24,2,,172147-70160,,PLATE,2,2,,,,,,1,,,,,,,,,, 
25,2,,172147-70170,,PLATE,2,2,,,,,,1,,,,,,,,,, 
26,2,,172147-70180,,PLATE,2,2,,,,,,1,,,,,,,,,, 
27,2,,172147-70190,,"COVER, SIDE",2,2,,,,,,,,,,,,,,,, 
28,2,,172147-70210,,WIRE,2,2,,,,,,,,,,,,,,,, 
29,2,,172147-70220,,PLUG,4,4,,,,,,,,,,,,,,,, 
30,2,,172147-70230,,SHAFT,2,2,,,,,,,,,,,,,,,, 
31,2,,172147-70240,,"BALL BEARING",2,2,,,,,,,,,,,,,,,, 
32,2,,172147-70650,,"SEAL SET, MOTOR",2,2,,,,,,,,,,,,,,,, 
39,2,,172147-70260,,PLATE,2,2,,,,,,,,,,,,,,,, 
40,2,,172147-70680,,"BLOCK ASSY, CYLINDER",2,2,,,,,,,,,,,,,,,, 
43,2,,172147-70280,,COLLAR,2,2,,,,,,,,,,,,,,,, 
44,2,,172147-70290,,SPRING,2,2,,,,,,,,,,,,,,,, 
45,2,,172147-70300,,"WASHER,LOCK",2,2,,,,,,,,,,,,,,,, 
46,2,,172147-70310,,"RING, SNAP",2,2,,,,,,,,,,,,,,,, 
47,2,,172147-70320,,PIN,6,6,,,,,,,,,,,,,,,, 
48,2,,172147-70330,,"HOLDER, RETAINER",2,2,,,,,,,,,,,,,,,, 
49,2,,172147-70340,,"PLATE, RETAINER",2,2,,,,,,,,,,,,,,,, 
50,2,,172147-70360,,SPRING,4,4,,,,,,,,,,,,,,,, 
51,2,,172147-70370,,"PLATE VALVE",2,2,,,,,,,,,,,,,,,, 
52,2,,172147-70390,,"BALL BEARING",2,2,,,,,,,,,,,,,,,, 
53,2,,172122-70410,,PIN,4,4,,,,,,,,,,,,,,,, 
57,2,,23871-030000,,"PLUG PT3/8,SCREW",10,10,,,,,,,,,,,,,,,, 
58,2,,172122-70430,,"VALVE, CHECK",4,4,,,,,,,,,,,,,,,, 
59,2,,172147-70430,,PLUG,4,4,,,,,,,,,,,,,,,, 
60,2,,172122-70440,,SPRING,4,4,,,,,,,,,,,,,,,, 
61,2,,172147-70440,,"SEAT, SPRING",4,4,,,,,,,,,,,,,,,, 
62,2,,172147-70450,,SPRING,4,4,,,,,,,,,,,,,,,, 
63,2,,172147-70460,,CAP,4,4,,,,,,,,,,,,,,,, 
64,2,,172147-70470,,ORIFICE,4,4,,,,,,,,,,,,,,,, 
65,2,,172141-70480,,PIN,2,2,,,,,,,,,,,,,,,, 
66,2,,172147-70490,,SPRING,2,2,,,,,,,,,,,,,,,, 
67,2,,172147-70500,,PLUG,6,6,,,,,,,,,,,,,,,, 
68,2,,172147-70510,,PLUG,4,4,,,,,,,,,,,,,,,, 
69,2,,172147-70520,,PLUG,2,2,,,,,,,,,,,,,,,, 
70,2,,172147-70530,,ORIFICE,8,8,,,,,,,,,,,,,,,, 
70-1,2,,172148-70340,,ORIFICE,8,8,,,,,N,,,MXXX,,MXXX,,,,,, 
71,2,,172147-70540,,"HEAD BOLT, SOCKET",16,16,,,,,,,,,,,,,,,, 
73,2,,172147-70560,,"VALVE ASSY, CONTROL",2,2,,,,,,,,,,,,,,,, 
75,2,,172147-70660,,"SEAL KIT, BLOCK",2,2,,,,,,,,,,,,,,,, 
84,2,,172147-70590,,"PISTON, FREE",4,4,,,,,,,,,,,,,,,, 
85,2,,172147-70610,,SHIM,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



86,2,,172147-70620,,"HEAD BOLT, SOCKET",8,8,,,,,,,,,,,,,,,, 
87,2,,172122-73430,,PLUG,4,4,,,,,,,,,,,,,,,, 
88,2,,23871-020000,,"PLUG PT1/4,SCREW",4,4,,,,,,,,,,,,,,,, 
89,2,,172147-70670,,SHIM,4,4,,,,,W,,,MXXX,,MXXX,,,,,, 
90,1,,22217-140000,,"SPRING WASHER 14",18,18,,,,,,,,,,,,,,,, 
91,1,,26116-140352,,"BOLT M14X 35 PLATED",18,18,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



53 trr=c--9 
Fig. TRAVEL MOTOR 

REFER TO Fig.33 

.­ 90 
,' 

/ Ir 
/ ✓ ,· 

.,,..· -~ 

1/;J 
/.- 18 (I\~ 

~·\ 10121 
17 ,a~ 9 

(1) 

14 48 

~ J) _ 23 

• !)~~ • 

57 27 

2 8 '5~~ 

86 

A~ 
i I .. s1 

46 
44 

45 
65 

43 53 

6 70 

69---- ....... (1) 32 
63 

silv
erh

orn
.co

.uk



1,1,,172176-73311,,"MOTOR ASSY, TURNING",1,1,,,,,,,,,,,,,,,, 
2,2,,172176-73320,,"GEAR ASSY, REDUCTION",1,1,,,,,,,,,,,,,,,, 
3,3,,172165-73320,,"PINION SHAFT",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-73330,,COLLER,1,1,,,,,,,,,,,,,,,, 
5,3,,172165-73350,,BEARING,1,1,,,,,,,,,,,,,,,, 
6,3,,172165-73360,,"GEAR CASE",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-73380,,BEARING,1,1,,,,,,,,,,,,,,,, 
8,3,,172165-73390,,"HOLDER 2 ASSY",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-73400,,GEAR,1,1,,,,,,,,,,,,,,,, 
10,3,,172165-73410,,"HOLDER 1 ASSY",1,1,,,,,,,,,,,,,,,, 
11,3,,172165-73420,,GEAR,1,1,,,,,,,,,,,,,,,, 
12,3,,26450-120802,,"BOLT M12X80",6,6,,,,,,,,,,,,,,,, 
13,3,,172165-73490,,"RING GEAR",1,1,,,,,,,,,,,,,,,, 
14,3,,172162-71540,,PIN,2,2,,,,,,,,,,,,,,,, 
15,3,,172165-73500,,COLLER,2,2,,,,,,,,,,,,,,,, 
16,3,,172162-71670,,"PLUG PT3/8",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-73340,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172176-73330,,"MOTOR ASSY, HYD.",1,1,,,,,,,,,,,,,,,, 
21,3,,172176-73380,,COLLAR,1,1,,,,,,,,,,,,,,,, 
22,3,,172165-73430,,BEARING,1,1,,,,,,,,,,,,,,,, 
23,3,,172162-71870,,"PLATE,CAM",1,1,,,,,,,,,,,,,,,, 
24,3,,172162-71860,,"PLATE,RETURN",1,1,,,,,,,,,,,,,,,, 
25,3,,172162-71850,,SPRING,1,1,,,,,,,,,,,,,,,, 
26,3,,172176-73350,,"PLATE,BALANCE",1,1,,,,,,,,,,,,,,,, 
27,3,,172165-73440,,BUSH,4,4,,,,,,,,,,,,,,,, 
28,3,,172165-73450,,"TEFLON RING",4,4,,,,,,,,,,,,,,,, 
29,3,,172165-73460,,"CONED DISC SPRING",4,4,,,,,,,,,,,,,,,, 
30,3,,172176-73360,,PISTON,2,2,,,,,,,,,,,,,,,, 
31,3,,172162-71710,,"BEARING,NEEDLE",1,1,,,,,,,,,,,,,,,, 
32,3,,172165-73480,,"SNAP RING",1,1,,,,,,,,,,,,,,,, 
33,3,,172176-73370,,"TEFLON RING",2,2,,,,,,,,,,,,,,,, 
34,3,,172176-73340,,"RELIEF ASSY",2,2,,,,,,,,,,,,,,,, 
35,3,,172162-71960,,"PIN,STRAIGHT",2,2,,,,,,,,,,,,,,,, 
36,3,,26450-120302,,"BOLT         M12X30",4,4,,,,,,,,,,,,,,,, 
37,3,,172164-73360,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
42,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 
43,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,,,,,,,,,,,,,,,, 
44,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,,,,,,,,,,,,,,,, 
45,1,,172165-76600,,"CONNECTOR PT1/4",1,1,,,,,,,,,,,,,,,, 
46,1,,172164-78750,,HOSE,1,1,,,,,,,,,,,,,,,, 
47,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
48,1,,22487-100200,,"PIN 10X20",1,1,,,,,,,,,,,,,,,, 
49,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
50,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,,,,,,,,,,,,,,,, 
51,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 4 il§t-9 (1am) 
Fig. TURNING MOTOR (PREVIOUS) 

REFER TO Fig.33 

37 

48-f} 
-49----& 

46-j 
42_J,1 
49~ 
4 

44 

Q-so 
8--51 

Bu--------. 

17 

~5 

~(20) 

12-i--~ 
~'-----' 
o--4 iJ 

21---® 

JiitliL,No. 2011, JiitliL,No. {20) b'637~~i11-a:To 
20 inc. (20) ~ 37 

silv
erh

orn
.co

.uk



1,1,,172176-73312,,"MOTOR ASSY, TURNING",1,1,,,,,,,,,,,,,,,, 
2,2,,172176-73321,,"GEAR ASSY, REDUCTION",1,1,,,,,,,,,,,,,,,, 
3,3,,172165-73320,,"PINION SHAFT",1,1,,,,,,,,,,,,,,,, 
4,3,,172165-73330,,COLLER,1,1,,,,,,,,,,,,,,,, 
5,3,,172165-73350,,BEARING,1,1,,,,,,,,,,,,,,,, 
6,3,,172165-73360,,"GEAR CASE",1,1,,,,,,,,,,,,,,,, 
7,3,,172165-73380,,BEARING,1,1,,,,,,,,,,,,,,,, 
8,3,,172176-73950,,"HOLDER 2 ASSY",1,1,,,,,,,,,,,,,,,, 
9,3,,172164-73290,,GEAR,1,1,,,,,,,,,,,,,,,, 
10,3,,172164-73430,,"HOLDER 1 ASSY",1,1,,,,,,,,,,,,,,,, 
11,3,,172165-73420,,GEAR,1,1,,,,,,,,,,,,,,,, 
12,3,,26450-120802,,"BOLT M12X80",6,6,,,,,,,,,,,,,,,, 
13,3,,172165-73490,,"RING GEAR",1,1,,,,,,,,,,,,,,,, 
14,3,,172162-71540,,PIN,2,2,,,,,,,,,,,,,,,, 
15,3,,172165-73500,,COLLER,2,2,,,,,,,,,,,,,,,, 
16,3,,172162-71670,,"PLUG PT3/8",1,1,,,,,,,,,,,,,,,, 
17,3,,172164-73340,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
20,2,,172176-73331,,"MOTOR ASSY, HYD.",1,1,,,,,,,,,,,,,,,, 
21,3,,172162-71900,,COLLAR,1,1,,,,,,,,,,,,,,,, 
22,3,,172165-73430,,BEARING,1,1,,,,,,,,,,,,,,,, 
23,3,,172162-71870,,"PLATE,CAM",1,1,,,,,,,,,,,,,,,, 
24,3,,172162-71860,,"PLATE,RETURN",1,1,,,,,,,,,,,,,,,, 
25,3,,172162-71850,,SPRING,1,1,,,,,,,,,,,,,,,, 
26,3,,172176-73350,,"PLATE,BALANCE",1,1,,,,,,,,,,,,,,,, 
27,3,,172164-73090,,BUSH,4,4,,,,,,,,,,,,,,,, 
28,3,,172164-73080,,"TEFLON RING",4,4,,,,,,,,,,,,,,,, 
29,3,,172165-73460,,"CONED DISC SPRING",4,4,,,,,,,,,,,,,,,, 
30,3,,172176-73360,,PISTON,2,2,,,,,,,,,,,,,,,, 
31,3,,172162-71710,,"BEARING,NEEDLE",1,1,,,,,,,,,,,,,,,, 
32,3,,172165-73480,,"SNAP RING",1,1,,,,,,,,,,,,,,,, 
33,3,,172176-73370,,"TEFLON RING",2,2,,,,,,,,,,,,,,,, 
34,3,,172176-73340,,"RELIEF ASSY",2,2,,,,,,,,,,,,,,,, 
35,3,,172162-71960,,"PIN,STRAIGHT",2,2,,,,,,,,,,,,,,,, 
36,3,,26450-120302,,"BOLT         M12X30",4,4,,,,,,,,,,,,,,,, 
37,3,,172164-73361,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
44,3,,172162-71720,,"PLATE,FRICTION",1,1,,,,,,,,,,,,,,,, 
45,3,,172162-71730,,PLATE,1,1,,,,,,,,,,,,,,,, 
46,3,,172162-71830,,PISTON,1,1,,,,,,,,,,,,,,,, 
47,3,,172162-71820,,SPRING,16,16,,,,,,,,,,,,,,,, 
48,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 
49,1,,26116-160502,,"BOLT M16X 50 PLATED",8,8,,,,,,,,,,,,,,,, 
50,1,,172162-73330,,"CONNECTOR 2-PT3/8",1,1,,,,,,,,,,,,,,,, 
51,1,,172165-76600,,"CONNECTOR PT1/4",1,1,,,,,,,,,,,,,,,, 
52,1,,172164-78750,,HOSE,1,1,,,,,,,,,,,,,,,, 
53,1,,22217-160000,,"SPRING WASHER 16",8,8,,,,,,,,,,,,,,,, 
54,1,,22487-100200,,"PIN 10X20",1,1,,,,,,,,,,,,,,,, 
55,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
56,1,,23111-030000,,"ELBOW (PT  3/8)",1,1,,,,,,,,,,,,,,,, 
57,1,,23871-030000,,"PLUG PT3/8,SCREW",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 5 ail§t-9 (1%) 
Fig. TURNING MOTOR(NEW) 

M/#01328~ 

REFER TO Fi 

'- (20) ;--@ ~3 

34 , f'--ol!J~ 

35 
29-------
28--
27-----4:::t 

33-
30--e 

1---....---46 

)J----45 
0-------44 

~26 
9 31 
@1----32 

e-(20) 

i--25 
@---24 

54--f/ 
55--ei, 

52--i 

48➔ 
55----& ~.-----
51 

49--\f 
53-----@ 

l.._ 

r1 
(20) 

12-

L- 21 

9 

14 0.-:: 
37 ~ &-1: 

6 

r1 
--15 

'°--7 e 

16 ©) te-6 17 
~5 

0 4 

0---3 

A--

' ~W~No.2~.~W~No.3~617•-~~~-
2inc.3~ 17 

silv
erh

orn
.co

.uk



1,1,,172147-73800-1,,"JOINT ASSY,SWIVEL",1,1,,,,,,,,,,,,,,,, 
2,2,,172147-73810-1,,SHAFT,1,1,,,,,,,,,,,,,,,, 
3,2,,172147-73830-1,,"HUB,SWIVEL",1,1,,,,,,,,,,,,,,,, 
4,2,,172147-73850-1,,PLATE,1,1,,,,,,,,,,,,,,,, 
5,2,,172122-73860,,"SPACER, SWIVEL",1,1,,,,,,,,,,,,,,,, 
6,2,,172122-73870,,"THRUST WASHER",1,1,,,,,,,,,,,,,,,, 
7,2,,172147-73880,,"SEAL ASSY",1,1,,,,,,,,,,,,,,,, 
8,3,,172122-73890,,"SEAL, SWIVEL",8,8,,,,,,,,,,,,,,,, 
9,3,,24311-000800,,"O-RING 1A P-80.0",1,1,,,,,,,,,,,,,,,, 
10,3,,24311-001000,,"O-RING 1A P-100.0",1,1,,,,,,,,,,,,,,,, 
11,3,,24321-000950,,"O-RING 1A G-95.0",1,1,,,,,,,,,,,,,,,, 
12,2,,22242-000700,,"CIRCLIP   70",1,1,,,,,,,,,,,,,,,, 
13,2,,23871-030000,,"PLUG PT3/8,SCREW",4,4,,,,,,,,,,,,,,,, 
14,2,,26013-100402,,"BOLT M10X 40",4,4,,,,,,,,,,,,,,,, 
15,1,,26013-120502,,"BOLT M12X 50",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



5 e J,1 l'{Jl;:i~ 1:Yt---
Fig. SWIVEL JOINT 

0 

0 

3_____, 

1s A 

13 

1-----2 

10 
9 

8 

7 

silv
erh

orn
.co

.uk



1,1,,172176-74100,,"VALVE ASSY, CONTROL",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172176-74101,,"VALVE COMP.,CONTROL",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
1-2,1,,172176-74102,,"VALVE COMP.,CONTROL",1,1,,,,,N,,,M/#01155,,M/#01155,,,,,, 
2,2,,172165-74130,,"RELIEF ASSY, MAIN",2,2,,,,,,,,,,,,,,,, 
2A,3,,172176-74200,,"O-RING ASSY",2,2,,,,,,,,,,,,,,,, 
3,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
4,4,,172162-74330,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,, 
5,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,,,,,,,,,,,, 
6,2,,172176-74120,,"RELIEF ASSY, MAIN",1,1,,,,,,,,,,,,,,,, 
6A,3,,172176-74200,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
7,4,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,, 
8,4,,172162-74330,,"RING, BACK UP",1,1,,,,,,,,,,,,,,,, 
9,4,,24315-240100,,"O-RING 1B P-10A",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-74230,,"RELIEF ASSY, PORT",7,7,,,,,,,,,,,,,,,, 
10-1,2,,172165-74230,,"RELIEF ASSY, PORT",5,5,,,,,K,,,M/#01155,,M/#01155,,,,,, 
10A,3,,172176-74200,,"O-RING ASSY",7,7,,,,,,,,,,,,,,,, 
10A-1,3,,172176-74200,,"O-RING ASSY",5,5,,,,,K,,,M/#01155,,M/#01155,,,,,, 
11,4,,24311-000140,,"O-RING 1A P-14.0",7,7,,,,,,,,,,,,,,,, 
11-1,4,,24311-000140,,"O-RING 1A P-14.0",5,5,,,,,K,,,M/#01155,,M/#01155,,,,,, 
12,4,,172162-74330,,"RING, BACK UP",7,7,,,,,,,,,,,,,,,, 
12-1,4,,172162-74330,,"RING, BACK UP",5,5,,,,,K,,,M/#01155,,M/#01155,,,,,, 
13,4,,24315-240100,,"O-RING 1B P-10A",7,7,,,,,,,,,,,,,,,, 
13-1,4,,24315-240100,,"O-RING 1B P-10A",5,5,,,,,K,,,M/#01155,,M/#01155,,,,,, 
13A,2,,172165-74260,,"RELIEF ASSY, PORT",1,1,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13B,3,,172176-74200,,"O-RING ASSY",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13C,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13D,4,,172162-74330,,"RING, BACK UP",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13E,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
14,2,,172165-74190,,SPRING,2,2,,,,,,,,,,,,,,,, 
15,2,,172162-74350,,"VALVE ASSY, REDUCING",2,2,,,,,,,,,,,,,,,, 
15A,3,,172176-74210,,"O-RING ASSY",2,2,,,,,,,,,,,,,,,, 
16,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
17,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,,,,,,,,,,,, 
18,4,,24315-000090,,"O-RING 1B P- 9.0",2,2,,,,,,,,,,,,,,,, 
19,4,,172162-74370,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,, 
20,2,,172162-74380,,"CAP,PLUNGER",5,5,,,,,,,,,,,,,,,, 
21,2,,172162-74390,,"COVER,SPRING",5,5,,,,,,,,,,,,,,,, 
22,2,,172162-74400,,SPRING,4,4,,,,,,,,,,,,,,,, 
23,2,,172162-74550,,SPRING,1,1,,,,,,,,,,,,,,,, 
24,2,,172162-74410,,"GUIDE,SPRING",10,10,,,,,,,,,,,,,,,, 
25,2,,24311-240100,,"O-RING 1A P-10A",18,18,,,,,,,,,,,,,,,, 
26,2,,172162-74420,,"RETAINER,SEAL",10,10,,,,,,,,,,,,,,,, 
26A,2,,172176-74190,,"O-RING ASSY",10,10,,,,,,,,,,,,,,,, 
27,3,,172162-74430,,WIPER,10,10,,,,,,,,,,,,,,,, 
28,3,,172162-74440,,O-RING,10,10,,,,,,,,,,,,,,,, 
29,2,,26450-060122,,"BOLT M 6X 12",10,10,,,,,,,,,,,,,,,, 
29A,2,,172176-74160,,"CAP ASSY",1,1,,,,,,,,,,,,,,,, 
30,3,,172162-74460,,CAP,1,1,,,,,,,,,,,,,,,, 
31,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
31A,2,,172176-74140,,"COVER ASSY",8,8,,,,,,,,,,,,,,,, 
32,3,,172162-74470,,COVER,8,8,,,,,,,,,,,,,,,, 
33,3,,172162-74520,,O-RING,8,8,,,,,,,,,,,,,,,, 
34,2,,172162-74500,,"CAP,PLUNGER",5,5,,,,,,,,,,,,,,,, 
35,2,,172162-74510,,"GUIDE, SPRING",5,5,,,,,,,,,,,,,,,, 
36,2,,172162-74490,,SPACER,5,5,,,,,,,,,,,,,,,, 
37,2,,26450-060202,,"BOLT M 6X 20",24,24,,,,,,,,,,,,,,,, 
38,2,,172162-74540,,SPRING,6,6,,,,,,,,,,,,,,,, 
39,2,,172162-74560,,"NUT,HEX.",3,3,,,,,,,,,,,,,,,, 
40,2,,172162-74570,,SPACER,3,3,,,,,,,,,,,,,,,, 
41,2,,172162-74580,,SPACER,3,3,,,,,,,,,,,,,,,, 
42,2,,172162-74590,,"CAP,PLUNGER",3,3,,,,,,,,,,,,,,,, 
43,2,,172162-74600,,"GUIDE, SPRING",3,3,,,,,,,,,,,,,,,, 
44,2,,172162-74610,,"EYE F,PLUNGER",5,5,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



45,2,,26450-060102,,"BOLT M 6X 10",10,10,,,,,,,,,,,,,,,, 
45A,2,,172176-74150,,"COVER ASSY",4,4,,,,,,,,,,,,,,,, 
46,3,,172162-74620,,O-RING,4,4,,,,,,,,,,,,,,,, 
47,3,,172162-74640,,COVER,4,4,,,,,,,,,,,,,,,, 
48,2,,172162-74630,,"CAP,PLUNGER",4,4,,,,,,,,,,,,,,,, 
49,2,,172165-74170,,SPRING,16,16,,,,,,,,,,,,,,,, 
50,2,,172162-74660,,SPRING,2,2,,,,,,,,,,,,,,,, 
51,2,,172162-74670,,"VALVE, CHECK",18,18,,,,,,,,,,,,,,,, 
51A,2,,172176-74170,,"CAP ASSY",4,4,,,,,,,,,,,,,,,, 
52,3,,172162-71910,,CAP,4,4,,,,,,,,,,,,,,,, 
53,3,,24315-000140,,"O-RING 1B P-14.0",4,4,,,,,,,,,,,,,,,, 
53A,2,,172176-74180,,"CAP ASSY",2,2,,,,,,,,,,,,,,,, 
53A-1,2,,172176-74180,,"CAP ASSY",3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
54,3,,172165-74180,,CAP,2,2,,,,,,,,,,,,,,,, 
54-1,3,,172165-74180,,CAP,3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
54A,3,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
54A-1,3,,24311-000140,,"O-RING 1A P-14.0",3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
55,2,,172176-74130,,PLUG,3,3,,,,,,,,,,,,,,,, 
55A,3,,172165-74160,,PLUG,3,3,,,,,,,,,,,,,,,, 
56,3,,172176-74200,,"O-RING ASSY",3,3,,,,,,,,,,,,,,,, 
56A,4,,24311-000140,,"O-RING 1A P-14.0",3,3,,,,,,,,,,,,,,,, 
57,4,,172162-74330,,"RING, BACK UP",3,3,,,,,,,,,,,,,,,, 
58,4,,24315-240100,,"O-RING 1B P-10A",3,3,,,,,,,,,,,,,,,, 
59,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
60,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,,,,,,,,,,,,,,,, 
61,1,,172165-76580,,"PLUG PF1/2,HEX.",2,2,,,,,W,,,"M/#FORM 1",,"M/#FORM 1",,,,,, 
62,1,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,W,,,"M/#FORM 1",,"M/#FORM 
1",,,,,, 
63,1,,172162-76850,,"PLUG PF3/8",2,2,,,,,W,,,MXXX,,MXXX,,,,,, 
64,1,,24315-000240,,"O-RING 1B P-24.0",2,2,,,,,W,,,MXXX,,MXXX,,,,,, 
65,1,,172165-76590,,"PLUG PF1/4",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 
66,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,W,,,M/#00832,,M/#00832,,,,,, 

silv
erh

orn
.co

.uk



61~ 
62---0 

5 7 ::J'.,I~ □ -)1,,/,J[,,7 
Fig. CONTROL VALVE 

( 1 ) 

silv
erh

orn
.co

.uk



1,1,,172176-74110,,"VALVE ASSY, CONTROL",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172176-74111,,"VALVE ASSY,CONTROL",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
1-2,1,,172176-74112,,"VALVE COMP.,CONTROL",1,1,,,,,N,,,M/#01155,,M/#01155,,,,,, 
2,2,,172165-74130,,"RELIEF ASSY, MAIN",2,2,,,,,,,,,,,,,,,, 
2A,3,,172176-74200,,"O-RING ASSY",2,2,,,,,,,,,,,,,,,, 
3,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
4,4,,172162-74330,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,, 
5,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,,,,,,,,,,,, 
6,2,,172176-74120,,"RELIEF ASSY, MAIN",1,1,,,,,,,,,,,,,,,, 
6A,3,,172176-74200,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
7,4,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,, 
8,4,,172162-74330,,"RING, BACK UP",1,1,,,,,,,,,,,,,,,, 
9,4,,24315-240100,,"O-RING 1B P-10A",1,1,,,,,,,,,,,,,,,, 
10,2,,172165-74230,,"RELIEF ASSY, PORT",8,8,,,,,,,,,,,,,,,, 
10-1,2,,172165-74230,,"RELIEF ASSY, PORT",6,6,,,,,K,,,M/#01155,,M/#01155,,,,,, 
10A,3,,172176-74200,,"O-RING ASSY",8,8,,,,,,,,,,,,,,,, 
10A-1,3,,172176-74200,,"O-RING ASSY",6,6,,,,,K,,,M/#01155,,M/#01155,,,,,, 
11,4,,24311-000140,,"O-RING 1A P-14.0",8,8,,,,,,,,,,,,,,,, 
11-1,4,,24311-000140,,"O-RING 1A P-14.0",6,6,,,,,K,,,M/#01155,,M/#01155,,,,,, 
12,4,,172162-74330,,"RING, BACK UP",8,8,,,,,,,,,,,,,,,, 
12-1,4,,172162-74330,,"RING, BACK UP",6,6,,,,,K,,,M/#01155,,M/#01155,,,,,, 
13,4,,24315-240100,,"O-RING 1B P-10A",8,8,,,,,,,,,,,,,,,, 
13-1,4,,24315-240100,,"O-RING 1B P-10A",6,6,,,,,K,,,M/#01155,,M/#01155,,,,,, 
13A,2,,172165-74260,,"RELIEF ASSY, PORT",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13B,3,,172176-74200,,"O-RING ASSY",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13C,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13D,4,,172162-74330,,"RING, BACK UP",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
13E,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,W,,,M/#01155,,M/#01155,,,,,, 
14,2,,172165-74190,,SPRING,2,2,,,,,,,,,,,,,,,, 
15,2,,172162-74350,,"VALVE ASSY, REDUCING",2,2,,,,,,,,,,,,,,,, 
15A,3,,172176-74210,,"O-RING ASSY",2,2,,,,,,,,,,,,,,,, 
16,4,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
17,4,,24315-240100,,"O-RING 1B P-10A",2,2,,,,,,,,,,,,,,,, 
18,4,,24315-000090,,"O-RING 1B P- 9.0",2,2,,,,,,,,,,,,,,,, 
19,4,,172162-74370,,"RING, BACK UP",2,2,,,,,,,,,,,,,,,, 
20,2,,172162-74380,,"CAP,PLUNGER",5,5,,,,,,,,,,,,,,,, 
21,2,,172162-74390,,"COVER,SPRING",5,5,,,,,,,,,,,,,,,, 
22,2,,172162-74400,,SPRING,4,4,,,,,,,,,,,,,,,, 
23,2,,172162-74550,,SPRING,1,1,,,,,,,,,,,,,,,, 
24,2,,172162-74410,,"GUIDE,SPRING",10,10,,,,,,,,,,,,,,,, 
25,2,,24311-240100,,"O-RING 1A P-10A",18,18,,,,,,,,,,,,,,,, 
26,2,,172162-74420,,"RETAINER,SEAL",10,10,,,,,,,,,,,,,,,, 
26A,2,,172176-74190,,"O-RING ASSY",10,10,,,,,,,,,,,,,,,, 
27,3,,172162-74430,,WIPER,10,10,,,,,,,,,,,,,,,, 
28,3,,172162-74440,,O-RING,10,10,,,,,,,,,,,,,,,, 
29,2,,26450-060122,,"BOLT M 6X 12",10,10,,,,,,,,,,,,,,,, 
29A,2,,172176-74160,,"CAP ASSY",1,1,,,,,,,,,,,,,,,, 
30,3,,172162-74460,,CAP,1,1,,,,,,,,,,,,,,,, 
31,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
31A,2,,172176-74140,,"COVER ASSY",8,8,,,,,,,,,,,,,,,, 
32,3,,172162-74470,,COVER,8,8,,,,,,,,,,,,,,,, 
33,3,,172162-74520,,O-RING,8,8,,,,,,,,,,,,,,,, 
34,2,,172162-74500,,"CAP,PLUNGER",5,5,,,,,,,,,,,,,,,, 
35,2,,172162-74510,,"GUIDE, SPRING",5,5,,,,,,,,,,,,,,,, 
36,2,,172162-74490,,SPACER,5,5,,,,,,,,,,,,,,,, 
37,2,,26450-060202,,"BOLT M 6X 20",24,24,,,,,,,,,,,,,,,, 
38,2,,172162-74540,,SPRING,6,6,,,,,,,,,,,,,,,, 
39,2,,172162-74560,,"NUT,HEX.",3,3,,,,,,,,,,,,,,,, 
40,2,,172162-74570,,SPACER,3,3,,,,,,,,,,,,,,,, 
41,2,,172162-74580,,SPACER,3,3,,,,,,,,,,,,,,,, 
42,2,,172162-74590,,"CAP,PLUNGER",3,3,,,,,,,,,,,,,,,, 
43,2,,172162-74600,,"GUIDE, SPRING",3,3,,,,,,,,,,,,,,,, 
44,2,,172162-74610,,"EYE F,PLUNGER",5,5,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



45,2,,26450-060102,,"BOLT M 6X 10",10,10,,,,,,,,,,,,,,,, 
45A,2,,172176-74150,,"COVER ASSY",4,4,,,,,,,,,,,,,,,, 
46,3,,172162-74620,,O-RING,4,4,,,,,,,,,,,,,,,, 
47,3,,172162-74640,,COVER,4,4,,,,,,,,,,,,,,,, 
48,2,,172162-74630,,"CAP,PLUNGER",4,4,,,,,,,,,,,,,,,, 
49,2,,172165-74170,,SPRING,16,16,,,,,,,,,,,,,,,, 
50,2,,172162-74660,,SPRING,2,2,,,,,,,,,,,,,,,, 
51,2,,172162-74670,,"VALVE, CHECK",18,18,,,,,,,,,,,,,,,, 
51A,2,,172176-74170,,"CAP ASSY",4,4,,,,,,,,,,,,,,,, 
52,3,,172162-71910,,CAP,4,4,,,,,,,,,,,,,,,, 
53,3,,24315-000140,,"O-RING 1B P-14.0",4,4,,,,,,,,,,,,,,,, 
53A,2,,172176-74180,,"CAP ASSY",2,2,,,,,,,,,,,,,,,, 
53A-1,2,,172176-74180,,"CAP ASSY",3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
54,3,,172165-74180,,CAP,2,2,,,,,,,,,,,,,,,, 
54-1,3,,172165-74180,,CAP,3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
54A,3,,24311-000140,,"O-RING 1A P-14.0",2,2,,,,,,,,,,,,,,,, 
54A-1,3,,24311-000140,,"O-RING 1A P-14.0",3,3,,,,,K,,,M/#00832,,M/#00832,,,,,, 
55,2,,172176-74130,,PLUG,1,1,,,,,,,,,,,,,,,, 
55A,3,,172165-74160,,PLUG,1,1,,,,,,,,,,,,,,,, 
56,3,,172176-74200,,"O-RING ASSY",1,1,,,,,,,,,,,,,,,, 
56A,4,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,, 
57,4,,172162-74330,,"RING, BACK UP",1,1,,,,,,,,,,,,,,,, 
58,4,,24315-240100,,"O-RING 1B P-10A",1,1,,,,,,,,,,,,,,,, 
59,2,,172165-74240,,"VALVE ASSY, UNLOAD",1,1,,,,,,,,,,,,,,,, 
60,3,,24311-000140,,"O-RING 1A P-14.0",1,1,,,,,,,,,,,,,,,, 
61,3,,172162-74330,,"RING, BACK UP",1,1,,,,,,,,,,,,,,,, 
62,3,,24315-240100,,"O-RING 1B P-10A",1,1,,,,,,,,,,,,,,,, 
63,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
64,1,,26116-100852,,"BOLT M10X 85 PLATED",3,3,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



13A 

silv
erh

orn
.co

.uk



1,1,,172151-74610,,"VALVE ASSY,RMT.CONT.",2,2,,,,,,,,,,,,,,,, 
1-1,1,,172151-74611,,"VALVE ASSY,RMT.CONT.",2,2,,,,,N,,,M/#00818,,M/#00818,,,,,, 
2,2,,172151-74860,,"SHIM(COUNT. SET",8,8,,,,,,,,,,,,,,,, 
3,2,,172151-74870,,SPRING,8,8,,,,,,,,,,,,,,,, 
4,2,,172151-74880,,RETAINER,8,8,,,,,,,,,,,,,,,, 
5,2,,172151-74890,,"SP (SYN.",8,8,,,,,,,,,,,,,,,, 
6,2,,172151-74900,,PISTON,8,8,,,,,,,,,,,,,,,, 
7,2,,172151-74910,,SEAL,8,8,,,,,,,,,,,,,,,, 
8,2,,172151-74920,,COLLAR,8,8,,,,,Z,,,M/#00818,,M/#00818,,,,,, 
8A,2,,172164-74610,,COLLAR,8,8,,,,,W,,,M/#00818,,M/#00818,,,,,, 
9,2,,172151-74930,,BOOT,2,2,,,,,,,,,,,,,,,, 
10,2,,172151-74940,,PLATE,2,2,,,,,,,,,,,,,,,, 
11,2,,172151-74950,,UNION,2,2,,,,,,,,,,,,,,,, 
12,2,,172151-74960,,DISK,2,2,,,,,Z,,,M/#00818,,M/#00818,,,,,, 
12A,2,,172164-74620,,DISC,2,2,,,,,W,,,M/#00818,,M/#00818,,,,,, 
13,2,,172151-74970,,NUT,2,2,,,,,Z,,,M/#00818,,M/#00818,,,,,, 
13A,2,,172164-74630,,NUT,2,2,,,,,W,,,M/#00818,,M/#00818,,,,,, 
14,2,,172151-74980,,PLATE,2,2,,,,,,,,,,,,,,,, 
15,2,,172151-74990,,PLUG,4,4,,,,,Z,,,M/#00818,,M/#00818,,,,,, 
15A,2,,172164-74650,,PLUG,4,4,,,,,W,,,M/#00818,,M/#00818,,,,,, 
16,2,,24311-000200,,"O-RING 1A P-20.0",8,8,,,,,,,,,,,,,,,, 
17,2,,24311-000700,,"O-RING 1A P-70.0",2,2,,,,,,,,,,,,,,,, 
18,2,,26116-060202,,"BOLT M 6X 20",8,8,,,,,,,,,,,,,,,, 
19,2,,172164-74560,,PLUG,4,4,,,,,W,,,M/#00818,,M/#00818,,,,,, 

silv
erh

orn
.co

.uk



5 9 IJ =E:J::; J,J~ 7 
Fig. REMOTE CONTROL VALVE 

13 ~ 
13A~ 

12 ® 12A 

11-t 
1s4~9 

~V---17 
10 [~ 

REFER TO Fig.27 

(1-1) 

19 

\ 

7--@ 
8--..r§'i. 

BA ~ 

16,--0 6--E 
4---(Q) 

9 5--, 
3-g 
2~ 

REFER TO Fig.27 

18% 
PREVIOUS 

15-----.(lb 
( 1)----t :_, 

15----'§ 

silv
erh

orn
.co

.uk



1,1,,172164-08700,,"2-WAY MULTI V KIT(P",,1,,,,,,1,,,,,,,,,, 
2,1,,172164-08710,,"2-WAY MULTI V KIT(C",1,,,,,,,2,,,,,,,,,, 
3,2,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,,,,,,,,,,, 
3-1,2,,172164-62501,,"PLATE B",1,1,,,,,S,3,,M/#01277,,M/#01277,,,,,, 
3-2,2,,172164-62502,,"PLATE B",1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
4,2,,172164-62530,,COVER,1,1,,,,,,,,,,,,,,,, 
4-1,2,,172164-62531,,COVER,1,1,,,,,S,3,,M/#01277,,M/#01277,,,,,, 
5,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
6,2,,26013-100202,,"BOLT W/WASHER M10X20",4,4,,,,,,,,,,,,,,,, 
7,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,, 
8,2,,172164-74900,,"BRACKET(ABV CMP",1,1,,,,,,,,,,,,,,,, 
9,2,,26013-080252,,"BOLT M 8X 25",3,3,,,,,,,,,,,,,,,, 
10,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,, 
11,2,,172173-03560,,"LABEL (YANMAR",1,1,,,,,,,,,,,,,,,, 
12,2,,172173-03570,,"LABEL (KOMATSU",1,1,,,,,,,,,,,,,,,, 
13,2,,172173-03550,,"LABEL (2-WAY",,1,,,,,,,,,,,,,,,, 
14,2,,172175-03550,,LABEL(2-WAY,1,,,,,,,,,,,,,,,,, 
15,2,,172175-74700,,"VALVE, 2-WAY",1,1,,,,,,,,,,,,,,,, 
16,3,,172175-74710,,PLATE,1,1,,,,,,,,,,,,,,,, 
17,3,,172175-74720,,GASKET,1,1,,,,,,,,,,,,,,,, 
18,3,,172175-74730,,LEVER,1,1,,,,,,,,,,,,,,,, 
19,3,,172151-74760,,WASHER,7,7,,,,,,,,,,,,,,,, 
20,3,,23871-010000,,"PLUG PT1/8,SCREW",8,8,,,,,,,,,,,,,,,, 
21,3,,24311-000250,,"O-RING 1A P-25.0",1,1,,,,,,,,,,,,,,,, 
22,3,,24311-000320,,"O-RING 1A P-32.0",1,1,,,,,,,,,,,,,,,, 
23,3,,26116-060162,,"BOLT 6X16",6,6,,,,,,,,,,,,,,,, 
24,3,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



80 2r:'.JI1/,Jl,,7 (29I4y)l,,-f-fIYY) 
Fig. 2-WAY VALVE(2-WAY MULTI CHANGE) 

23 Q 0--11 

~ 16 
19 

(15)------8 

21-0 

22---Q· 

14 

20 

7--~ 
5--------< 

3-1 

1 
2 , 

2 r:'.l :r.1'v Jv7'f\Jv 7=t° -:Y t-- ( .:\01' J t:) 
2-WAY MULTI VALVE KIT(CANOPYl 
(172164-08700) 
Fig.60 REF.No. I 
1 inc. Fig. 60 REF. No. 3~13, 15~24 

Fig. 80 REF. No. 1~10 
2 r:'.J :r.-(y' )l,,'f-/\'.)l,7=t° ':Y t-- (=Fi> I::'.:.,) 
2-WAY MULTI VALVE KIT(CAB!Nl 
(172164-08710) 
Fig.60 REF.No.2 
2inc.Fig.60 REF.No.3~12, 14~24 

Fig.80 REF.No.1~10 

18% 
PREVIOUS 

0 

0 

I 
I 
I 
I 
I 

(A)f.J'6~@ 
VIEWED FROM@ //1,o 

13 

silv
erh

orn
.co

.uk



1,1,,172176-74530,,"VALVE(P)KIT, MULTI",,1,,,,,,1,,,,,,,,,, 
1-1,1,,172176-74490,,"MULTI VALVE KIT",,1,,,,,N,1,,,,"FROM 1ST",,,,,, 
2,1,,172176-74540,,"VALVE(C) KIT, MULTI",1,,,,,,,1,,,,,,,,,, 
2-1,1,,172176-74490,,"MULTI VALVE KIT",1,,,,,,N,1,,"FROM 1ST",,,,,,,, 
3,2,,172164-74200,,"BRACKET COMPL.",1,1,,,,,,,,,,,,,,,, 
4,2,,172151-74600,,"VALVE CMP,MULTICHNG.",1,1,,,,,,,,,,,,,,,, 
4-1,2,,172151-74601,,VALVE,1,1,,,,,F,3,,M/#01505,,M/#01505,,,,,, 
5,3,,172151-74700,,LEVER,1,1,,,,,,,,,,,,,,,, 
5-1,3,,182900-77250,,LEVER,1,1,,,,,S,,,M/#01505,,M/#01505,,,,,, 
6,3,,172151-74710,,COVER,1,1,,,,,,,,,,,,,,,, 
6-1,3,,182900-77220,,COVER,1,1,,,,,S,,,M/#01505,,M/#01505,,,,,, 
7,3,,172151-74720,,COVER,1,1,,,,,,,,,,,,,,,, 
7-1,3,,182900-16530,,COVER,1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
8,3,,172151-74730,,SPRING,1,1,,,,,,,,,,,,,,,, 
8-1,3,,182900-22300,,SPRING,1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
9,3,,172151-74740,,"PLATE, MARK",1,1,,,,,,,,,,,,,,,, 
10,3,,172151-74750,,"PLATE, MARK",1,1,,,,,Z,,,M/#01505,,M/#01505,,,,,, 
11,3,,172151-74760,,WASHER,2,2,,,,,,,,,,,,,,,, 
11-1,3,,953KM0-00220,,WASHER,2,2,,,,,N,,,M/#01505,,M/#01505,,,,,, 
12,3,,172151-74760,,WASHER,1,1,,,,,,,,,,,,,,,, 
12-1,3,,953KM0-00220,,WASHER,1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
13,3,,172151-74770,,"GASKET, CYL. HEAD",1,1,,,,,Z,,,M/#01505,,M/#01505,,,,,, 
14,3,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
14-1,3,,953KM0-10894,,PLUG,1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
15,3,,24190-100001,,"BALL 5/16, STEEL",1,1,,,,,,,,,,,,,,,, 
16,3,,24311-000280,,"O-RING 1A P-28.0",1,1,,,,,,,,,,,,,,,, 
17,3,,24321-000600,,"O-RING 1A G-60.0",2,2,,,,,,,,,,,,,,,, 
18,3,,26450-060162,,"BOLT M 6X 16",2,2,,,,,,,,,,,,,,,, 
18-1,3,,182900-77240,,BOLT,2,2,,,,,S,,,M/#01505,,M/#01505,,,,,, 
19,3,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,, 
19-1,3,,182900-77200,,BOLT,8,8,,,,,S,,,M/#01505,,M/#01505,,,,,, 
20,3,,26450-060162,,"BOLT M 6X 16",8,8,,,,,,,,,,,,,,,, 
20-1,3,,182900-77190,,BOLT,8,8,,,,,N,,,M/#01505,,M/#01505,,,,,, 
21,3,,26647-060202,,"WING BOLT M 6X20",1,1,,,,,,,,,,,,,,,, 
21-1,3,,182900-77230,,"WING BOLT",1,1,,,,,R,,,M/#01505,,M/#01505,,,,,, 
21A,3,,182900-77210,,"DUST SEAL",1,1,,,,,W,,,M/#01505,,M/#01505,,,,,, 
22,2,,26013-100252,,"BOLT W/WASHER M10X25",3,3,,,,,,,,,,,,,,,, 
23,2,,26013-100402,,"BOLT M10X 40",3,3,,,,,,,,,,,,,,,, 
24,2,,172151-03550,,"LABEL,PATTERN B",,1,,,,,,4,,,,,,,,,, 
25,2,,172164-62500,,"PLATE B, MULTI",1,1,,,,,,,,,,,,,,,, 
25-1,2,,172164-62501,,"PLATE B",1,1,,,,,S,2,,M/#01277,,M/#01277,,,,,, 
25-2,2,,172164-62502,,"PLATE B",1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
26,2,,172164-62530,,COVER,1,1,,,,,,,,,,,,,,,, 
26-1,2,,172164-62531,,COVER,1,1,,,,,S,2,,M/#01277,,M/#01277,,,,,, 
27,2,,22217-100000,,"SPRING WASHER 10",2,2,,,,,,,,,,,,,,,, 
28,2,,26647-100152,,"WING BOLT M10X15",2,2,,,,,,,,,,,,,,,, 
29,2,,172165-03471,,LABEL,1,,,,,,,5,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 1 □-11J/Vv7 (4r:JI1vJv-r-rIY:i) 
Fig. ROTARY VALVE(4-WAY MULTI CHANGE) 

21-----t ' 18 
1 2----------<m =---11 n ....... 5-1 

>----9 
21A~19-1 

~6-1 

29 

0-14 
.., ., 

') {2) 

.. , {2) 

c~ 15 

2a--41 
27------®D26-1 

REFER TO 
F;g.36 .., 

2~-1 i~ 

~ 

1 
1-1 
2 

2-1 
t 

7Jl,'r/'i)1,7=f 'Y !--­
MULTI VALVE KIT 
( 172176~ 7 4530) 
Fig. 61 REF. No. I 
(172176-74540) 
Fig. 61 REF. No. 2 
( 172176-7 4490) 
Fi g. 61 REF. No. 1-1. 2-1 
inc. Fig. 61 REF. No. 3~29 

Fig.Bl OR F;g.82 
REF.No.1~10 

Fig.83 REF.No.1~14 
OR 

F;g.84 REF.No.1~10 

IB~ 
PREVIOUS 

26----1.. 

I 
I 

I 

A f.J'6Ji~ ~ EWED FROM @ . d
i 

/" 
silv

erh
orn

.co
.uk



1,1,,172165-74704,,"VALVE ASSY, LOW-HIGH",1,1,,,,,,1,,,,,,,,,, 
2,2,,172151-74420,,"BOLT M 4X 10",3,3,,,,,,,,,,,,,,,, 
3,2,,172165-74710,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
4,2,,172165-74720,,"BOLT M5X16,HEX.SCKT.",2,2,,,,,,,,,,,,,,,, 
5,2,,172165-74730,,"BOLT M5X8,HEX.SCKT.",2,2,,,,,,,,,,,,,,,, 
6,2,,172165-74740,,SPRING,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-74760,,SPRING,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-74770,,PACKING,2,2,,,,,,,,,,,,,,,, 
9,2,,172165-74780,,PLATE,2,2,,,,,,,,,,,,,,,, 
10,2,,172165-74790,,COVER,1,1,,,,,,,,,,,,,,,, 
11,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
12,2,,24311-000160,,"O-RING 1A P-16.0",1,1,,,,,,,,,,,,,,,, 
13,1,,26013-080162,,"BOLT W/WASHER M8X16",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 2 D-/\1 /\J~"1 (18%) 
Fig. LOW-HIGH VALVE(PREVIOUS) 

~M/#00869 

13 / 

~ 

silv
erh

orn
.co

.uk



1,1,,172176-74520,,"P.T.O.KIT,JOIN",1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172176-74550,,"P.T.O.KIT,JOIN",1,1,,,,,S,2,,M/#00869,,M/#00869,,,,,, 
1-2,1,,172176-74551,,"P.T.O. KIT",1,1,,,,,S,3,,M/#01328,,M/#01328,,,,,, 
2,2,,172165-03211,,"LABEL, PTO SELECT",1,1,,,,,,,,,,,,,,,, 
2-1,2,,172165-03212,,"LABEL, PTO SELECT",1,1,,,,,N,,,M/#00852,,M/#00852,,,,,, 
3,2,,172165-03280,,"LABEL, PTO SWITCH",1,1,,,,,,,,,,,,,,,, 
4,2,,172165-17000,,"SWITCH,ROTARY",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-17010,,"HARNESS, P.T.O.",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-17020,,"SWITCH W/LAMP",1,1,,,,,,,,,,,,,,,, 
7,2,,172176-74700,,"MOUNT ASSY, PTO V.",1,1,,,,,,,,,,,,,,,, 
8,2,,172165-74800,,"VALVE ASSY,PTO",1,1,,,,,,,,,,,,,,,, 
9,3,,172165-74710,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
10,3,,172165-74740,,SPRING,2,2,,,,,,,,,,,,,,,, 
11,3,,172165-74810,,"BOLT M5X25,HEX.SCKT.",2,2,,,,,,,,,,,,,,,, 
12,3,,172165-74820,,"BOLT M4X8,HEX.SCKT.",4,4,,,,,,,,,,,,,,,, 
13,3,,172165-74830,,SPRING,1,1,,,,,,,,,,,,,,,, 
14,3,,172165-74840,,FLANGE,1,1,,,,,,,,,,,,,,,, 
15,3,,172165-74850,,SOLENOID,1,1,,,,,,,,,,,,,,,, 
16,3,,24311-000220,,"O-RING 1A P-22.0",3,3,,,,,,,,,,,,,,,, 
17,2,,119247-77100,,"RELAY, SAFETY",1,1,,,,,,,,,,,,,,,, 
18,2,,26013-080202,,"BOLT W/WASHER M8X20",2,2,,,,,,,,,,,,,,,, 
19,2,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
20,2,,26022-060122,,"SCREW M 6X 12",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



4 
1 

IE3M 
PREVIOUS 

PTO :t- ::.i i-.. ( ,e.;;_t) 
P.T.O.KIT(CONFLUECE) 
(172176-74520) 
Fig.63 REF.No 1 

lnc.Fig.63 REF.No.2~20 
Fig.72 REF.No.1~25 

~ M/#00869 

4 ◊ 
1-1 
P TO:t-::.i i-.. (-e-ztK YB) 
P.T.0.KIT(CONFLUECE KYB) 
(172176-74550) 
Flg.63 REF.No.1-1 

inc.Fig.63 REF.No 2~20 
Fig.73 REF.No:1~26 

M/#00870 ~ 0 1327 

83 PTOl,Jv7 
Fig. P. T.O VALVE 

4 
1-2 
PTO:t-::.i i-.. (,e.~o 
P. T.O.KIT(CONFLUECEl 
(172176-74551) 
Fjg.63 REF.No. 1-2 

tnc.F!g,63 REF.No.2~20 
Fig.74 REF.No.1~27 silv

erh
orn

.co
.uk



1,1,,772164-75100,,"TANK ASSY,HYD.OIL",1,1,,,,,,,,,,,,,,,, 
3,2,,172164-75250,,COVER,1,1,,,,,,,,,,,,,,,, 
4,2,,172122-75331-1,,"COVER,TANK (GREEN)",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-75450-4,,"PLATE      (GRAY:72)",1,1,,,,,,,,,,,,,,,, 
6,2,,172165-75460,,GASKET,1,1,,,,,,,,,,,,,,,, 
7,2,,172165-75481,,ELEMENT,1,1,,,,,,,,,,,,,,,, 
8,2,,172122-75600,,"GAUGE, OIL LEVEL",1,1,,,,,,,,,,,,,,,, 
9,3,,172122-75620,,BOLT,2,2,,,,,,,,,,,,,,,, 
10,3,,172122-75630,,GASKET,4,4,,,,,,,,,,,,,,,, 
11,2,,172116-75850-4,,"PLUG,OIL FEED   (72)",1,1,,,,,,,,,,,,,,,, 
12,2,,24341-000300,,"O-RING 1A S-30.0",1,1,,,,,,,,,,,,,,,, 
13,2,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
14,2,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
15,2,,22417-200160,,"COTTER PIN 2.0X16",1,1,,,,,Z,,,M/#01505,,M/#01505,,,,,, 
16,2,,24311-000380,,"O-RING 1A P-38.0",1,1,,,,,,,,,,,,,,,, 
17,2,,24321-001350,,"O-RING 1A G-135.0",1,1,,,,,,,,,,,,,,,, 
18,2,,24321-001900,,"O-RING 1A G-190.0",1,1,,,,,,,,,,,,,,,, 
19,2,,26022-050102,,"SCREW M 5X 10",3,3,,,,,,,,,,,,,,,, 
20,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
21,2,,26116-100202,,"BOLT M10X 20 PLATED",4,4,,,,,,,,,,,,,,,, 
22,2,,933171-23042,,MAGNET,1,1,,,,,Z,,,M/#01505,,M/#01505,,,,,, 
23,2,,172183-75750,,"PLUG 24, DRAIN",1,1,,,,,,,,,,,,,,,, 
23-1,2,,172187-75500,,"PLUG 24",1,1,,,,,N,,,M/#01505,,M/#01505,,,,,, 
24,2,,172164-73700,,ROD,1,1,,,,,,,,,,,,,,,, 
25,2,,172112-74801,,"STRAINER, SUCTION",1,1,,,,,,,,,,,,,,,, 
26,2,,172112-74901,,"ELEMENT W/VALVE",1,1,,,,,,,,,,,,,,,, 
27,3,,172112-74911,,ELEMENT,1,1,,,,,,,,,,,,,,,, 
28,3,,172112-74971,,"VALVE, BY-PASS",1,1,,,,,,,,,,,,,,,, 
29,2,,172112-75770,,"SPRING, STRAINER",1,1,,,,,,,,,,,,,,,, 
30,2,,172112-75780,,"SPRING, STRAINER",1,1,,,,,,,,,,,,,,,, 
31,2,,26716-100002,,"NUT 10",1,1,,,,,,,,,,,,,,,, 
32,1,,124766-59050,,"CLAMP 12",1,1,,,,,,,,,,,,,,,, 
33,1,,172165-75490,,HOSE,1,1,,,,,,,,,,,,,,,, 
34,1,,22137-140000,,"WASHER 14,POLISHED",4,4,,,,,,,,,,,,,,,, 
35,1,,22217-140000,,"SPRING WASHER 14",4,4,,,,,,,,,,,,,,,, 
36,1,,26116-140402,,"BOLT M14X 40 PLATED",4,4,,,,,,,,,,,,,,,, 
37,1,,933169-23070,,"SPACER (1.6)",4,4,,,,,,,,,,,,,,,, 
37-1,1,,172117-53330,,SPACER,4,4,,,,,R,,,M/#01358,,M/#01358,,,,,, 

silv
erh

orn
.co

.uk



8 4 f'l=tb)W $1 :; :7 
Fig. HYO.OIL TANK 
J!lflL,No. 111, J!tfiL,No. { 1) fJ'631 ~"a'aJ*l"· 
1 inc. (1) ~ 31 

(1)---1 

' ' (-.. f,-,;~,--
.... ., -~-

' ' I 
:-­
:--
' 

. : : 12 ~lr-37 
1-23-1 -­...---

/ / 

y 
........ : 

-,.,....,...22 
e:!J' 15 

IBlll~ 
PREVIOUS 23 

silv
erh

orn
.co

.uk



1,1,,172142-76100,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
2,1,,172147-76100,,FLANGE,1,1,,,,,,,,,,,,,,,, 
3,1,,172122-76131,,"CONNECTOR PT1/2-45",1,1,,,,,,,,,,,,,,,, 
4,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
5,1,,172157-76130,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,, 
6,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
7,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
8,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
9,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-76311,,JOINT,1,1,,,,,,,,,,,,,,,, 
11,1,,172176-76200,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,, 
12,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
13,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
14,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
15,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
17,1,,24321-000400,,"O-RING 1A G-40.0",1,1,,,,,,,,,,,,,,,, 
18,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
19,1,,172164-76601,,"TUBE ASSY, SUCTION",1,1,,,,,,,,,,,,,,,, 
20,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
21,1,,172176-78100,,"HOSE 38.5X51.5",1,1,,,,,,,,,,,,,,,, 
22,1,,172176-78110,,"HOSE 25.7X38.7",1,1,,,,,,,,,,,,,,,, 
23,1,,172176-78170,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,1,,172176-78160,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,1,,172164-78130,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,1,,172164-78400,,HOSE,1,1,,,,,,,,,,,,,,,, 
27,1,,172176-78130,,HOSE,1,1,,,,,,,,,,,,,,,, 
28,1,,172176-78120,,HOSE,1,1,,,,,,,,,,,,,,,, 
29,1,,172112-78750,,"CLAMP (B), HOSE",3,3,,,,,,,,,,,,,,,, 
30,1,,23000-022000,,"CLAMP 22",4,4,,,,,,,,,,,,,,,, 
31,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,, 
32,1,,23000-041000,,"CLAMP 41",4,4,,,,,,,,,,,,,,,, 
33,1,,23000-060000,,"CLAMP 60",4,4,,,,,,,,,,,,,,,, 
34,1,,23000-070000,,"CLAMP 70",4,4,,,,,,,,,,,,,,,, 
35,1,,172165-76780,,BODY,2,2,,,,,,,,,,,,,,,, 
36,1,,172164-76320,,"CONNECTOR 11/4X1/2",2,2,,,,,,,,,,,,,,,, 
37,1,,172168-76620,,"ELBOW,90ßADJUSTABLE",2,2,,,,,,,,,,,,,,,, 
38,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
39,1,,23391-040000,,"JOINT RGI 1/2",2,2,,,,,,,,,,,,,,,, 
40,1,,172164-78410,,HOSE,1,1,,,,,,,,,,,,,,,, 
41,1,,23391-040000,,"JOINT RGI 1/2",1,1,,,,,,,,,,,,,,,, 
42,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
43,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 5 ijeff ( 9::,,-,---..;t{::,,7---..J~JV1) (18%) 
Fi g. HYO. 0 IL PIP I NG {TANK ~PUMP~VAL VE) (PREVIOUS) 

ff"lb~"Y::.,IJ 
HYO.OIL TANK 

__ _r--
:::]::., 1-- □ -J[.,HJ[.,:1 
CONTROL VALVE 

·, 

,,::-.. 

kr 
□-1\1 H 
LOW-HIG 

~M/#00869 

19 

silv
erh

orn
.co

.uk



1,1,,172165-76860,,FLANGE,1,1,,,,,,,,,,,,,,,, 
2,1,,172122-76131,,"CONNECTOR PT1/2-45",1,1,,,,,,,,,,,,,,,, 
3,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
4,1,,172176-76200,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,, 
5,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
6,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
7,1,,24321-000450,,"O-RING 1A G-45.0",1,1,,,,,,,,,,,,,,,, 
8,1,,26013-120302,,"BOLT W/WASHER M12X30",4,4,,,,,,,,,,,,,,,, 
9,1,,172176-76400,,TUBE,1,1,,,,,,,,,,,,,,,, 
10,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
11,1,,172176-78101,,"HOSE 44.5X57.5",1,1,,,,,,,,,,,,,,,, 
12,1,,172176-78171,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172176-78161,,HOSE,2,2,,,,,,,,,,,,,,,, 
14,1,,172164-78130,,HOSE,1,1,,,,,,,,,,,,,,,, 
15,1,,23000-070000,,"CLAMP 70",8,8,,,,,,,,,,,,,,,, 
16,1,,172164-76960,,BODY,2,2,,,,,,,,,,,,,,,, 
17,1,,172164-76950,,CONNECTOR,2,2,,,,,,,,,,,,,,,, 
17A,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,W,,,M/#01417,,M/#01417,,,,,, 
18,1,,23391-040000,,"JOINT RGI 1/2",2,2,,,,,,,,,,,,,,,, 
19,1,,23391-040000,,"JOINT RGI 1/2",1,1,,,,,,,,,,,,,,,, 
20,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
21,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",1,1,,,,,,,,,,,,,,,, 
22,1,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
23,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
24,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 
25,1,,22117-120000,,"WASHER 12",4,4,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 8 )BIJI~ffi ( 9Y?"';tt:;7"'/0v7) (1%) 
Fig. HYO.OIL PIPING(TANK~PUMP~VALVE) (NEW) 

M/#00870~ 
13 

ltl!.EE*:.,7 
HYO.OIL PUMP 

22 21 12 

~~ 
14 u 

15 

silv
erh

orn
.co

.uk



1,1,,172147-76270,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
2,1,,172165-76360,,"JOINT PF1/2",1,1,,,,,,,,,,,,,,,, 
3,1,,172165-76360,,"JOINT PF1/2",2,2,,,,,,,,,,,,,,,, 
4,1,,172176-78250,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,1,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,,,,,,,,,,,,,,,, 
6,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,,,,,,,,,,,,,,,, 
7,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
8,1,,172165-78150,,GROMMET,1,1,,,,,,,,,,,,,,,, 
9,1,,172176-78200,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,1,,172176-78210,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172176-78220,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172176-78230,,HPSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172176-78240,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,172176-78700,,"SUPPORT COMP.,HOSE",1,1,,,,,,,,,,,,,,,, 
15,1,,172165-78741-2,,"COVER ASSY",1,1,,,,,,,,,,,,,,,, 
16,2,,172165-78781,,RUBBER,1,1,,,,,,,,,,,,,,,, 
17,1,,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,,,,,,,,,,,, 
17-1,1,,26013-100202,,"BOLT W/WASHER 
M10X20",2,2,,,,,R,,,M/#00832,,M/#00832,,,,,, 
18,1,,26116-100702,,"BOLT M10X 70 PLATED",2,2,,,,,,,,,,,,,,,, 
19,1,,22217-100000,,"SPRING WASHER 10",4,4,,,,,,,,,,,,,,,, 
19-1,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,K,,,M/#00832,,M/#00832,,,,,, 
20,1,,172164-78540,,HOSE,2,2,,,,,,,,,,,,,,,, 
21,1,,172157-76300,,"ELBOW 3/8-1/2",2,2,,,,,,,,,,,,,,,, 
23,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
24,1,,172126-11510,,"BAND 300",1,1,,,,,,,,,,,,,,,, 
25,1,,172151-53430,,GROMMET,2,2,,,,,,,,,,,,,,,, 
26,1,,172142-78800,,"COVER 20-700, HOSE",5,5,,,,,,1,,,,,,,,,, 
27,1,,172151-79410,,HOSE,1,1,,,,,,1,,,,,,,,,, 
28,1,,23000-035000,,"CLAMP 35",6,6,,,,,,1,,,,,,,,,, 
29,1,,172122-79920,,CLAMP,6,6,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



-)l,/'i)L,:1 ~fR~L VALVE 

/ 
. ,, / 

~l":,"-u - / 

.:::.--'-""'IRll'l I/ 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
2,1,,172730-75140,,ADAPTOR,2,2,,,,,,,,,,,,,,,, 
3,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
4,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
5,1,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
6,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
7,1,,172147-76260,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
8,1,,172165-76350,,"CONNECTOR M17 PF3/8",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
9,1,,172176-76210,,"JOINT PF1/2",2,2,,,,,,,,,,,,,,,, 
10,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",2,2,,,,,,,,,,,,,,,, 
11,1,,23391-020000,,"JOINT RGI1/4",2,2,,,,,,,,,,,,,,,, 
12,1,,23393-030000,,"JOINT 90RGI 3/8",2,2,,,,,,,,,,,,,,,, 
13,1,,23393-040000,,"JOINT 90RGI 1/2",2,2,,,,,,,,,,,,,,,, 
14,1,,23394-040000,,"JOINT 45RGI1/4",2,2,,,,,,,,,,,,,,,, 
15,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 
16,1,,24315-000140,,"O-RING 1B P-14.0",6,6,,,,,,,,,,,,,,,, 
16-1,1,,24315-000140,,"O-RING 1B P-14.0",4,4,,,,,K,,,M/#00832,,M/#00832,,,,,, 
17,1,,24315-000180,,"O-RING 1B P-18.0",4,4,,,,,,,,,,,,,,,, 
18,1,,172165-78250,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172176-78180,,"HOSE P208CC061S",2,2,,,,,,,,,,,,,,,, 
20,1,,172164-78280,,"HOSE P204BC330S",1,1,,,,,,,,,,,,,,,, 
21,1,,172164-78290,,"HOSE P204CE265S",1,1,,,,,,,,,,,,,,,, 
22,1,,172165-78300,,HOSE,1,1,,,,,,,,,,,,,,,, 
23,1,,172176-78150,,"HOSE G806BC045S",1,1,,,,,Z,,,M/#00831,,M/#00831,,,,,, 
24,1,,172165-78430,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,1,,172165-78440,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,1,,172165-79660,,HOSE,1,1,,,,,,,,,,,,,,,, 
27,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
28,1,,172164-78260,,HOSE,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



B 8 )ft)ffrel ( /\JL, "1 ~ ::Z 1 r{JL,, ::Z 1 Y~) 
Fig. HYO.OIL PIPING(VALVE~SWIYEL,SWING) 

18% 
PREVIOUS 

20 

11 

~r~ 
16 

~M/#00869 

21 

11 

IB~ 
PREVIOUS 

2asf 
"< 

~M/#00869 

Yl--0-Jl,Jl:Jl,:1 
ONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76210,,"NIPPLE,ELBOW",2,2,,,,,,,,,,,,,,,, 
4,1,,172142-76240,,"JOINT PF3/4",1,1,,,,,,,,,,,,,,,, 
5,1,,172164-76240,,"JOINT COMPL.",1,1,,,,,,,,,,,,,,,, 
6,1,,172165-76340,,"CONNECTOR M17 PF1/2",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-76380,,"CONNECTOR PF3/4M CMP",1,1,,,,,,,,,,,,,,,, 
8,2,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172176-78190,,"HOSE G612CY268S",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78330,,"HOSE G612BY120S",1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78450,,"HOSE G612YY080S",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-78450,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,1,,172164-78460,,"HOSE G804BY080S",1,1,,,,,,,,,,,,,,,, 
22,1,,23000-016000,,"CLAMP 16",2,2,,,,,,,,,,,,,,,, 
23,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
24,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
25,1,,24315-000110,,"O-RING 1B P-11.0",2,2,,,,,,,,,,,,,,,, 
26,1,,23000-022000,,"CLAMP 22",2,2,,,,,,,,,,,,,,,, 
27,1,,172131-76130,,"ELBOW,NIPPLE",1,1,,,,,,,,,,,,,,,, 
28,1,,23000-035000,,"CLAMP 35",4,4,,,,,,,,,,,,,,,, 
29,1,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



~3 
~28 

r--14 
\@ 

□ -J\-1 J'i)i.,7 
LOW-HIGH VALVE 

silv
erh

orn
.co

.uk



1,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76130,,ELBOW,2,2,,,,,,,,,,,,,,,, 
3-1,1,,172164-76131,,ELBOW,2,2,,,,,S,1,,M/#01104,,M/#01104,,,,,, 
3A,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,W,,,M/#01104,,M/#01104,,,,,, 
4,1,,172176-76250,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
5,1,,172164-76241,,JOINT,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-76340,,"CONNECTOR M17 PF1/2",1,1,,,,,,,,,,,,,,,, 
7,1,,172176-76220,,ELBOW,1,1,,,,,,,,,,,,,,,, 
8,1,,172156-76240,,ELBOW,1,1,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172176-78191,,"HOSE G612YY268S",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78331,,HOSE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78451,,HOSE,1,1,,,,,,,,,,,,,,,, 
20,1,,172165-78450,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,1,,23000-035000,,"CLAMP 35",6,6,,,,,,,,,,,,,,,, 
22,1,,23000-016000,,"CLAMP 16",3,3,,,,,,,,,,,,,,,, 
23,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
24,1,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
25,1,,172164-76210,,"NIPPLE,ELBOW",1,1,,,,,,,,,,,,,,,, 
26,1,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
27,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 a jfBffi!ff ( 1)1-Y) (18%) . 
Fi g. HYO.OIL PIP I NG (RETURN) (PREVIOUS) /1=

16 
M/#00870~01327 

@ @ 18% 
( 16 21 PREVIOUS Y2, 23 b 

i---✓ ~3A 3-1 l>--3 
~--4-8 

~-~ I 22 
21.J;p ~ 15! l--19 

b 

IVEL JOINT 

12 fc'I 

5 \ ~ 
@-~~0:22~ 

19 '~lf 

.• 

r- □ -Jvrrn.,:t 
CONTROL VALVE 

silv
erh

orn
.co

.uk



1,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
2,1,,172157-76150,,"CONNECTOR 3/8-1/4",1,1,,,,,,,,,,,,,,,, 
3,1,,172164-76131,,ELBOW,2,2,,,,,,,,,,,,,,,, 
4,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
5,1,,172164-76241,,JOINT,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-76340,,"CONNECTOR M17 PF1/2",1,1,,,,,,,,,,,,,,,, 
7,1,,172176-76220,,ELBOW,1,1,,,,,,,,,,,,,,,, 
8,1,,172156-76240,,ELBOW,1,1,,,,,,,,,,,,,,,, 
9,1,,172141-76900,,"CONNECTOR 1/2L",1,1,,,,,,,,,,,,,,,, 
10,2,,24315-000180,,"O-RING 1B P-18.0",1,1,,,,,,,,,,,,,,,, 
11,1,,23394-020000,,"JOINT 45RGI1/4",1,1,,,,,,,,,,,,,,,, 
12,1,,23871-020000,,"PLUG PT1/4,SCREW",1,1,,,,,,,,,,,,,,,, 
13,1,,24315-000140,,"O-RING 1B P-14.0",1,1,,,,,,,,,,,,,,,, 
14,1,,172176-78191,,"HOSE G612YY268S",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78331,,HOSE,1,1,,,,,,,,,,,,,,,, 
16,1,,172164-78350,,"HOSE G612YY058S",1,1,,,,,,,,,,,,,,,, 
17,1,,172164-78360,,"HOSE G608BE100S",1,1,,,,,,,,,,,,,,,, 
18,1,,172165-78380,,HOSE,1,1,,,,,,,,,,,,,,,, 
19,1,,172164-78451,,HOSE,1,1,,,,,,,,,,,,,,,, 
20,1,,172165-78450,,HOSE,1,1,,,,,,,,,,,,,,,, 
21,1,,23000-035000,,"CLAMP 35",6,6,,,,,,,,,,,,,,,, 
22,1,,23000-016000,,"CLAMP 16",3,3,,,,,,,,,,,,,,,, 
23,1,,23871-040000,,"PLUG PT1/2,SCREW",1,1,,,,,,,,,,,,,,,, 
24,1,,24315-000240,,"O-RING 1B P-24.0",1,1,,,,,,,,,,,,,,,, 
25,1,,172164-76210,,"NIPPLE,ELBOW",1,1,,,,,,,,,,,,,,,, 
26,1,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
27,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
28,1,,172176-76250,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
29,1,,172175-79240,,HOSE,1,1,,,,,,,,,,,,,,,, 
30,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
31,1,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
32,1,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



71 ~fE~I (1J-$'-Y) (1%) 
Fig. HYO.OIL PIPING(RETURN) (NEW) 

M/#01328~ 

12 ~ 

5 \"' 

©--,.~~22~ 
19 'Jlf silv

erh
orn

.co
.uk



1,2,,172156-76110,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
2,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
4,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
5,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
6,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
7,2,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
8,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
9,2,,172141-76220,,NIPPLE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,,,,,,,,,,,,,,,, 
11,2,,172112-77660,,"L-JOINT 1/8",2,2,,,,,,,,,,,,,,,, 
12,2,,172164-78440,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,2,,172165-78510,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,2,,172176-78520,,"HOSE P204CE150S",1,1,,,,,,,,,,,,,,,, 
15,2,,172176-78540,,"HOSE P202FF085",1,1,,,,,,,,,,,,,,,, 
16,2,,172162-78941,,"HOSE A G504BC039S",1,1,,,,,,,,,,,,,,,, 
17,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
18,2,,172168-79140,,"HOSE G604BC070 E",1,1,,,,,,,,,,,,,,,, 
19,2,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,, 
20,2,,23391-020000,,"JOINT RGI1/4",1,1,,,,,,,,,,,,,,,, 
21,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
22,2,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
23,2,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,, 
24,2,,172165-76300,,"CONNECTOR PT1/4 CMP",1,1,,,,,,,,,,,,,,,, 
25,2,,172165-74240,,"VALVE ASSY, UNLOAD",1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 2 )fbfE~I ( P TO/, J~ 7, 7 v-b) ( IBm) 
Fig. HYO. OIL PIPING (P. T. 0. VALVE, FRAME) (PREVIOUS) 

PTO~'Y ~ (-i?i-:mE) 
P.T.O.KITIOONFLUECE) 
(172176-74520) 
Fig.63 REF. No. 1-2 

inc.Fig.63 REF.No.2~20 
Fig. 72 REF. No. 1~25 

REFER TO Fig.65 

22 21 

.. 1 j 
i h_ _ _,ll~24 

v -14-lJ ~o -

® 

. . 
( ' 

"'M/#00869 

REFER TO Fig.78 

r0?11 
~~ 
-r 

15 

,Jv7 
LYE 

silv
erh

orn
.co

.uk



1,2,,172165-74240,,"VALVE ASSY, UNLOAD",1,1,,,,,,,,,,,,,,,, 
2,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
4,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
5,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
6,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
7,2,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
8,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
9,2,,172141-76220,,NIPPLE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,,,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",5,5,,,,,,,,,,,,,,,, 
12,2,,172164-78441,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,2,,172165-78510,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
15,2,,172164-78860,,"HOSE G604BB060S",1,1,,,,,,,,,,,,,,,, 
16,2,,172162-78941,,"HOSE A G504BC039S",1,1,,,,,,,,,,,,,,,, 
17,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
18,2,,172168-79140,,"HOSE G604BC070 E",1,1,,,,,,,,,,,,,,,, 
19,2,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,, 
20,2,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
21,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
22,2,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
23,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
24,2,,172151-76080,,CONNECTOR,1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
25,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
26,2,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,, 
27,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 3 ~Jf~ff (PTO/\JVJ\ 71.,,-b.) (18%) 
Fig. HYO. OIL PIPING (P. T. 0. VALVE, FRAME) (PREVIOUS) 

M/#00870~01327 

T. 0. 't'';II--- (-8-51if:, KYB) A
., 

~ . 0. KIT (CONFLUECE, KYB) 1/ Ji72176-74550) 
Fig.63 REF. No. IA 

)Ell .EE ,tf:.,, 7 
HYO.OIL PUMP 20 

1 inc.Fig.63 REF.No.2~20 
Fig.73 REF.No. 1~26 

26~~---® 
~4-fisl 15 

14~ I 

., 

~ 114 
~ 1,_," r~~ 18 

12 ~N 11 1~~~ 2 11 3 ~"7"\"51 
16 'Bl 

:::i'YI--- IJ-Jl,/~JL,7 
CONTROL VALVE 

REFER TO 
.- Fig.84 

3 ' 

10- ii\ 15J .· '• 

17 __]; 1v10 I 
. ~_....17 ,. . 

22 

~~511 -~ 

®-_16 ~ 

~~~1 1 
18 6 silv

erh
orn

.co
.uk



1,2,,172165-74240,,"VALVE ASSY, UNLOAD",1,1,,,,,,,,,,,,,,,, 
2,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
3,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
4,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
5,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
6,2,,172123-76120,,"CONNECTOR PF1/4",1,1,,,,,,,,,,,,,,,, 
7,2,,172141-76180,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
8,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
9,2,,172141-76220,,NIPPLE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-76280,,"CONNECTOR PF1/2-3/8",2,2,,,,,,,,,,,,,,,, 
11,2,,24315-000110,,"O-RING 1B P-11.0",5,5,,,,,,,,,,,,,,,, 
12,2,,172164-78441,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,2,,172165-78510,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
15,2,,172164-78860,,"HOSE G604BB060S",1,1,,,,,,,,,,,,,,,, 
16,2,,172162-78941,,"HOSE A G504BC039S",1,1,,,,,,,,,,,,,,,, 
17,2,,24315-000180,,"O-RING 1B P-18.0",2,2,,,,,,,,,,,,,,,, 
18,2,,172168-79140,,"HOSE G604BC070 E",1,1,,,,,,,,,,,,,,,, 
19,2,,23010-014000,,"CLAMP 14",1,1,,,,,,,,,,,,,,,, 
20,2,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
21,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
22,2,,172151-76080,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
23,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
24,2,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
25,2,,172137-76100,,"ELBOW PF1/4",1,1,,,,,,,,,,,,,,,, 
26,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
27,2,,172162-76320,,"CONNECTOR 3-1/4",1,1,,,,,,,,,,,,,,,, 
28,1,,194202-56460,,BAND,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 4 ;fb.lIIG~ ( P TO/, J~ 7, "7 L,,-b) ( ~%) 
Fig. HYO. OIL PIPING (P. T. 0. VALVE, FRAME) (NEW) 

M/#01328~ 

-­
,, 

PTO:t=~r- (itj;jt;) 
P. T.0.KIT(CONFLUECE) 
(172176-74551) 
Fig.63 REF.No.1-2 

inc.Fig.63 REF.No.2~20 JI' Fig. 74 REF. No. 1~27 

JEllff;tf:.r:t 
HYO.OIL UMP 

REFER TO 
Fi . 84 

o-A 15 

24--------oi~--® 11 ~ ~~ I _ 
~2-G;l 1s .. V 

1A~ 20 
14 ~ -

8 ~ 114 ~~ ]J -~ 

@-·-=i,o/i::;:::2 ~;s~~l8 @_~6<'~1 
2,, 3 ~~ 18 6 11 

16 ~ 

silv
erh

orn
.co

.uk



1,1,,172730-75140,,ADAPTOR,2,2,,,,,,,,,,,,,,,, 
2,1,,172112-77360,,"CONNECTOR PF1/2PF1/2",4,4,,,,,,,,,,,,,,,, 
3,1,,23391-040000,,"JOINT RGI 1/2",4,4,,,,,,,,,,,,,,,, 
4,1,,23394-020000,,"JOINT 45RGI1/4",2,2,,,,,,,,,,,,,,,, 
5,1,,24315-000180,,"O-RING 1B P-18.0",4,4,,,,,,,,,,,,,,,, 
6,1,,23391-030000,,"JOINT RGI 3/8",2,2,,,,,,,,,,,,,,,, 
7,1,,933152-24410,,"CONNECTOR (A)",2,2,,,,,,,,,,,,,,,, 
8,1,,24315-000140,,"O-RING 1B P-14.0",2,2,,,,,,,,,,,,,,,, 
9,1,,172165-78310,,HOSE,2,2,,,,,,,,,,,,,,,, 
10,1,,172165-78180,,PLATE,2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
11,1,,22217-100000,,"SPRING WASHER 10",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
12,1,,26116-100162,,"BOLT M10X 16 PLATED",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
13,1,,172124-78321,,"HOSE G706BB140W",2,2,,,,,,,,,,,,,,,, 
14,1,,172158-78100,,HOSE,4,4,,,,,,,,,,,,,,,, 
15,1,,172158-78110,,HOSE,2,2,,,,,,,,,,,,,,,, 
16,1,,172165-78480,,"HOSE P206AB066W",2,2,,,,,,,,,,,,,,,, 
17,1,,172147-76260,,CONNECTOR,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 5 ;fflfffffi (ifi) Fig. . HYO.OIL PIPING(TRAVEL) 

IB!t 
PREVIOUS 

10 

-:1L,-t-:'VIJY-:1 
BLADE CYLINDER 

:.:Z-1/'\.)l,,::)34':,/ I-­
SWIVEL JOINT 

IB% 
PREVIOUS 

15 

silv
erh

orn
.co

.uk



1,1,,172112-76321-4,,"RETAINER     (GREEN)",3,3,,,,,,,,,,,,,,,, 
1-1,1,,172176-76260,,CLAMP,3,3,,,,,S,,,M/#01074,,M/#01074,,,,,, 
2,1,,172165-76510-4,,"TUBE(A), ARM (GREEN)",1,1,,,,,,,,,,,,,,,, 
2-1,1,,172165-76511-4,,"TUBE(A), ARM 
(GREEN)",1,1,,,,,S,2,,M/#01074,,M/#01074,,,,,, 
3,1,,172151-76460-4,,"TUBE(B), ARM (GREEN)",1,1,,,,,,,,,,,,,,,, 
4,1,,172165-76400-4,,"TUBE(A),BUCKET(GREEN",1,1,,,,,,,,,,,,,,,, 
4-1,1,,172176-76440,,"TUBE(A), BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
5,1,,172165-76420-4,,"TUBE(B),BUCKET(GREEN",1,1,,,,,,,,,,,,,,,, 
5-1,1,,172176-76420,,"TUBE(B), BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,, 
6,1,,172165-76530-4,,"CLAMP, TUBE  (GREEN)",1,1,,,,,,,,,,,,,,,, 
7,1,,172165-76540,,"RUBBER CLAMP, TUBE",2,2,,,,,,,,,,,,,,,, 
8,1,,172147-76750-4,,"CLAMP, TUBE(A)(GREEN",1,1,,,,,,,,,,,,,,,, 
9,1,,172147-76760-4,,"CLAMP,TUBE(B)(GREEN)",1,1,,,,,,,,,,,,,,,, 
10,1,,172147-76770,,"CLAMP, RUBBER",2,2,,,,,,,,,,,,,,,, 
11,1,,172147-76780,,"CLAMP, RUBBER",2,2,,,,,,,,,,,,,,,, 
12,1,,172151-76400-4,,"TUBE, BOOM   (GREEN)",1,1,,,,,,,,,,,,,,,, 
13,1,,172151-76420-4,,"TUBE, BOOM   (GREEN)",1,1,,,,,,,,,,,,,,,, 
14,1,,172112-81720,,"CUSION RUBBER,PIPE",1,1,,,,,,,,,,,,,,,, 
15,1,,22217-080000,,"SPRING WASHER  8",6,6,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
16,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
17,1,,26116-100602,,"BOLT M10X 60 PLATED",3,3,,,,,,,,,,,,,,,, 
18,1,,26716-080002,,"NUT M 8",6,6,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
19,1,,933155-09670-4,,"CLAMP, PIPE  (GREEN)",1,1,,,,,,,,,,,,,,,, 
20,1,,172310-51290,,"SEAT, CLAMP",1,1,,,,,,,,,,,,,,,, 
21,1,,26013-100452,,"BOLT M10X 45",1,1,,,,,,,,,,,,,,,, 
22,1,,172124-78400,,"HOSE G208AB100W",2,2,,,,,,,,,,,,,,,, 
22-1,1,,172176-78270,,"HOSE G208AB087W",2,2,,,,,S,,,M/#00832,,M/#00832,,,,,, 
23,1,,23202-040801,,"PIPE  04X80",1,1,,,,,,,,,,,,,,,, 
24,1,,23202-040901,,HOSE,1,1,,,,,,,,,,,,,,,, 
25,1,,172176-78260,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,1,,26116-100552,,"BOLT M10X 55 PLATED",3,3,,,,,,,,,,,,,,,, 
27,1,,22217-100000,,"SPRING WASHER 10",3,3,,,,,,,,,,,,,,,, 
28,1,,23202-040701,,"PIPE, HICH-PRESS.",1,1,,,,,,,,,,,,,,,, 
29,1,,172176-78400,,"HOSE G208AB110W",2,2,,,,,,1,,,,,,,,,, 
29-1,1,,172176-78280,,HOSE,2,2,,,,,S,1,,M/#00832,,M/#00832,,,,,, 
30,1,,26013-120352,,"BOLT M12X 35",3,3,,,,,W,,,M/#01074,,M/#01074,,,,,, 
31,1,,172183-81160,,"TREE CLIP",2,2,,,,,W,,,M/#01043,,M/#01043,,,,,, 
32,1,,172151-79410,,HOSE,2,2,,,,,,3,,,,,,,,,, 
33,1,,23000-035000,,"CLAMP 35",8,8,,,,,,3,,,,,,,,,, 
34,1,,172142-78800,,"COVER 20-700, HOSE",2,2,,,,,,3,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 e ;fflfflel (7-b) 
Fig. HYO.OIL PIPING(BOOM) 

18% 
PREVIOUS 

H7'Y j-..ylJ';,11/ 
BUCKET CYLINDER 

1 

-P-b.':,11)';,llj 
ARM CYLIND 

18% 
PREVIOUS _.,.,,,-

: ~· ,• ... 

22 __ 
29 

Ll I 

1-1 

t~. 30 1~~J 
2-1 

1am 
PREVIOUS 

26 
27 

26 
7) 

21 
1:9.A 

• I 20/\ j7 
16 

~ 6 
7 

~I" 
--~ 

silv
erh

orn
.co

.uk



1,1,,172176-74510,,"P.T.O.KIT, ARM END",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172176-74511,,"P.T.O.KIT, ARM END",1,1,,,,,S,,,M/#01074,,M/#01074,,,,,, 
2,2,,172176-76520,,"TUBE(A) ASSY, 3RD",1,1,,,,,,,,,,,,,,,, 
2-1,2,,172176-76521,,"TUBE A ASSY,P.T.O.",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
2-2,2,,172176-76522,,"TUBE A ASSY,P.T.O.",1,1,,,,,S,,,M/#01074,,M/#01074,,,,,, 
3,2,,172176-76540,,"TUBE(B) ASSY, 3RD",1,1,,,,,,,,,,,,,,,, 
3-1,2,,172176-76541,,"TUBE B ASSY,P.T.O.",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
3-2,2,,172176-76542,,"TUBE B ASSY,P.T.O.",1,1,,,,,S,,,M/#01074,,M/#01074,,,,,, 
4,2,,172176-76560,,"TUBE C ASSY,P.T.O.",2,2,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
5,2,,172176-76870,,"JOINT PT 3/4",2,2,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
6,2,,172142-76940-4,,"CLAMP 3/4 (GREEN:97)",10,10,,,,,,,,,,,,,,,, 
6-1,2,,172142-76940-4,,"CLAMP 3/4 
(GREEN:97)",6,6,,,,,K,,,M/#01074,,M/#01074,,,,,, 
7,2,,172151-76650,,"VALVE SV-20,STOP",2,2,,,,,,,,,,,,,,,, 
7-1,2,,172151-76651,,"STOP VALVE",2,2,,,,,R,,,M/#00832,,M/#00832,,,,,, 
7-2,2,,172176-76580,,"STOP VALVE(GREEN:97)",2,2,,,,,S,,,M/#01074,,M/#01074,,,,,, 
8,3,,172151-76660,,"BODY,VALVE",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
9,3,,172151-76670,,"RING,BACKUP",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
10,3,,172151-76680,,VALVE,2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
11,3,,172151-76690,,"RING,BACKUP",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
12,3,,22242-000300,,"CIRCLIP   30",2,2,,,,,,,,,,,,,,,, 
13,3,,22351-050012,,"PIN 5X12,SPRING",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
14,3,,24325-000250,,"O-RING 1B G-25.0",4,4,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
15,3,,24325-000300,,"O-RING 1B G-30.0",2,2,,,,,Z,,,M/#00832,,M/#00832,,,,,, 
15A,3,,172142-77150,,"SEAL SET",2,2,,,,,W,,,M/#00832,,M/#00832,,,,,, 
16,2,,22217-120000,,"SPRING WASHER",10,10,,,,,,,,,,,,,,,, 
16-1,2,,22217-120000,,"SPRING WASHER",6,6,,,,,K,,,M/#01074,,M/#01074,,,,,, 
17,2,,23871-060000,,"PLUG PT3/4,SCREW",2,2,,,,,,,,,,,,,,,, 
18,2,,26116-120552,,"BOLT M12X 55 PLATED",9,9,,,,,,,,,,,,,,,, 
18-1,2,,26116-120752,,"BOLT M12X 75 PLATED",2,2,,,,,S,,,M/#01074,,M/#01074,,,,,, 
19,2,,172164-78870,,HOSE,2,2,,,,,,,,,,,,,,,, 
20,2,,172164-78880,,HOSE,2,2,,,,,,,,,,,,,,,, 
20-1,2,,172176-78571,,HOSE,2,2,,,,,S,,,M/#01074,,M/#01074,,,,,, 
21,2,,172141-81560,,"STAY C(M12,3RD VALVE",1,1,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
22,2,,172164-81730,,"BOSS A",2,2,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
23,2,,172142-81520,,"STAY(D), PIPING",1,1,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
24,2,,172164-81740,,"BOSS B",2,2,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
25,2,,172141-81560,,"STAY C(M12,3RD VALVE",4,4,,,,,Z,,,M/#01074,,M/#01074,,,,,, 
26,2,,26116-120902,,"BOLT M12X 90 PLATED",1,1,,,,,,,,,,,,,,,, 
27,2,,172151-76790,,"PLATE, CLAMP",1,1,,,,,,,,,,,,,,,, 
28,2,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,W,,,M/#01074,,M/#01074,,,,,, 
29,2,,26116-120552,,"BOLT M12X 55 PLATED",1,1,,,,,W,,,M/#01074,,M/#01074,,,,,, 
30,2,,26116-120652,,"BOLT M12X 65 PLATED",2,2,,,,,W,,,M/#01074,,M/#01074,,,,,, 
31,2,,172164-76660,,PLATE,1,1,,,,,W,,,M/#01074,,M/#01074,,,,,, 
32,1,,172176-78570,,"HOSE G212BC 100W",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
33,1,,172137-79950,,COVER,2,2,,,,,,2,,,,,,,,,, 
34,1,,23000-041000,,"CLAMP 41",4,4,,,,,,2,,,,,,,,,, 
35,1,,172151-76600,,"ADAPTER PF3/4,BLIND",2,2,,,,,,2,,,,,,,,,, 

silv
erh

orn
.co

.uk



EPtHf 
EP SPEC. 

7 7 )[B.!±Jel (PT0/,J~7, 7-b.) 
Fig. HYO.OIL PIPING(P. T.O. VALVE.BOOM) 

P TO:\c '.!It-- (?-br:.;r:) 
P. T.O.KIT(ARM END) 
(172176-74510) 
~WGNo. 1~-~WGNo.2~627•a~*~-
1 inc. 2 ~27 

" 

fa 18% 
2 j"'-... PREVIOUS 

2-1 9;{' 26 
~~616 

23'-<o~ 
27 

-----------

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
3,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-78670,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,172164-78500,,"HOSE G604CW200S P",1,1,,,,,,,,,,,,,,,, 
9,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-79340,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172165-79350,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-79360,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172165-79370,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78510,,"HOSE G604CW140S P",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
17,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
18,1,,172123-76120,,"CONNECTOR PF1/4",4,4,,,,,,,,,,,,,,,, 
19,1,,24315-000110,,"O-RING 1B P-11.0",9,9,,,,,,,,,,,,,,,, 
20,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,1,,,,,,,,,,,,,,,, 
21A,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
22,1,,172162-76770,,"JOINT PF1/4",5,5,,,,,,,,,,,,,,,, 
23,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
24,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
25,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
26,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
27,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
28,1,,172176-76100,,"BRACKET ASSY",1,1,,,,,,,,,,,,,,,, 
29,1,,172168-79100,,"HOSE G604BC030 A",2,2,,,,,,,,,,,,,,,, 
30,1,,23391-020000,,"JOINT RGI1/4",2,2,,,,,,,,,,,,,,,, 
31,1,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
32,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 8 :r:;t--- □-Jv~I (5'11/1t---) (IB%) 
Fig. CONTROL PIP I NG (DIRECT} (PREVIOUS) 

19 

:::Z1'/'\.Jl,:)3 
:ZSWIVEL JOI 

) 

12 __® 
6 

..tf.J'6ff!i5 
VIEWED FROM UPPER 

18 'v\,, 
13~ 1810 

"",r,'i; 
72219 f, 
7 18 l9 

11 

--..M/#00869 

2---i 

~,, 
. 3031 

29 
:::,, t-- □- JL, /\}l, 7 

ONTROL VALVE 
1' /i.,JL,7 
IGH VALVE 

~~~ GA 
21 

silv
erh

orn
.co

.uk



1,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
2,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
3,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
4,1,,172165-78670,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,, 
9,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-79340,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,172165-79350,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-79360,,HOSE,1,1,,,,,,,,,,,,,,,, 
13,1,,172165-79370,,HOSE,1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
17,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
18,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
19,1,,172162-76770,,"JOINT PF1/4",4,4,,,,,,,,,,,,,,,, 
20,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
21,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
22,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
23,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
24,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
25,1,,172168-79100,,"HOSE G604BC030 A",1,1,,,,,,,,,,,,,,,, 
26,1,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
27,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
28,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,,,,,,,,,,,, 
29,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



7 9 =i::.,t--- □-Jv£1 (~1'v1t---) (I-%) 
Fig. CONTROL PIP I NG (DIRECT) (NEW) 

M/#00870~ 
..li'J'6~~ 
VIEWED FROM UPPER 

silv
erh

orn
.co

.uk



1,2,,172126-11510,,"BAND 300",2,2,,,,,,,,,,,,,,,, 
2,2,,172173-79300,,"HOSE G604BB057",1,1,,,,,,,,,,,,,,,, 
3,2,,172164-79400,,HOSE,1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79410,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79420,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79430,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,2,,172164-79440,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172164-79450,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172164-79460,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,23391-020000,,"JOINT RGI1/4",8,8,,,,,,,,,,,,,,,, 
11,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
12,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
13,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
14,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
15,1,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
17,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
18,1,,172162-76770,,"JOINT PF1/4",4,4,,,,,,,,,,,,,,,, 
19,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,,,,,,,,,,,, 
20,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
21,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
22,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
23,1,,172165-78670,,HOSE,1,1,,,,,,,,,,,,,,,, 
24,1,,172168-79100,,"HOSE G604BC030 A",1,1,,,,,,,,,,,,,,,, 
25,1,,172165-79290,,HOSE,1,1,,,,,,,,,,,,,,,, 
26,1,,172165-79300,,HOSE,1,1,,,,,,,,,,,,,,,, 
27,1,,172165-79310,,HOSE,1,1,,,,,,,,,,,,,,,, 
28,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
29,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
30,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
31,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
32,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
33,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,, 
34,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
35,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
36,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 a ::J:; t--- □- Jv ~I ( 2 1:J I -1 1, Jv-;,..., ::J:; t--- □- Jv 1, Jv-;,..., u =c ::J:; 1, Jv-;) 
Fig. CONTROL PIPING(2-WAY VALVE~ CONTROL VALVE 

~ REMO.-CON. VALVE) 

2 '7 .:i:-{ 7 JL,-3'- l'iJv-:1=F 'J 
2-WAY MULTI VALVE KITlCANOPYl 
(172164-08700) 
Fig.60 REF.No.] 
1 inc.Fig. 60 REF. No. 3~13, 15~24 

Fig. 80 REF. No. 1~10 
2'7.I-fyJL,7}\Jl,,-::1:}'J 1-- {;};,~-
2-WAY MULTI VALVE KIT(CABINJ 
(172164-08710) 
Fig. 60 REF.No.2 
21nc.Fig.60 REF.No.3~12, 14~ 

Fig. o.1~10 
:::Z1 l'\}l,,y 

EL J 

:::i:::,,1-- □ 
CONTRO 

19 

J:tJ'Ei~ ~ 
VIEWED FROM UPPER 

.. 
FRONT 

)l±lff,t{:::,,7 
HYO.OIL PU 

28 

4 

I 17 JL,-3'-/\JV:1 
WAY MULTI VALVE 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79130,,"HOSE G604BB100 I",1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79120,,"HOSE G604BB100 K",1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79110,,"HOSE G604BB100 L",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-78900,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-78910,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172165-78920,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-78930,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
12,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
13,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78500,,"HOSE G604CW200S P",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
16,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
17,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
18,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
19,1,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
20,1,,172165-76290,,"CONNECTOR PF1/4-1/4",1,1,,,,,,,,,,,,,,,, 
20A,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
22,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
23,1,,172164-78510,,"HOSE G604CW140S P",1,1,,,,,,,,,,,,,,,, 
24,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
25,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
26,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 1 ::] ::; r- D-JvJel ( 1YE::]::; /,Jv 7 rv □ --9 lJ l\}v 7) ( 18%) 
Fig. CONTROL PIPING(REMOTE CONTROL VALVE 

v'Jv-rl'i)v-:1=\0'J ~ 
MULTI VALVE KIT 
(172176-74530) 
Fig.61 REF. No.1 
(172176-74540) 
Fig.61 REF. No.2 
(172176-74490) 
Fig.61 REF. No.1-1,2-1 
inc. F g.61 REF.No. 3~29 

F g.81 REF.No.1~10 
F g.83 REF.No.1~14 

~ ROTARY VALVE) (PREVIOUS) 
_.cf.J'o~ li 
VIEWED FROM UPPER 

{R) • FRONT 

(L) 

18 

161 

~M/#00831 

17 
t:=-1a 

23 

~ 11) 
15 h 

(§) ~~ 3 
12 

5 

6 (Q CJ) 
I 

22 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79100,,"HOSE G604BB130 J",1,1,,,,,,,,,,,,,,,, 
4,2,,172164-79130,,"HOSE G604BB100 I",1,1,,,,,,,,,,,,,,,, 
5,2,,172164-79120,,"HOSE G604BB100 K",1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79110,,"HOSE G604BB100 L",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-78900,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172165-78910,,HOSE,1,1,,,,,,,,,,,,,,,, 
9,2,,172165-78920,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172165-78930,,HOSE,1,1,,,,,,,,,,,,,,,, 
11,1,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
12,1,,172123-76120,,"CONNECTOR PF1/4",8,8,,,,,,,,,,,,,,,, 
13,1,,172164-78520,,"HOSE G604BY115S T",1,1,,,,,,,,,,,,,,,, 
14,1,,172164-78530,,"HOSE G604BY185S T",1,1,,,,,,,,,,,,,,,, 
15,1,,172151-76030,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
16,1,,172151-76040,,"BOLT, PIPE JOINT",2,2,,,,,,,,,,,,,,,, 
17,1,,24315-000180,,"O-RING 1B P-18.0",8,8,,,,,,,,,,,,,,,, 
18,1,,172165-79810,,SPONGE,2,2,,,,,,,,,,,,,,,, 
19,1,,172122-79930,,CLAMP,6,6,,,,,,,,,,,,,,,, 
20,1,,172164-78510,,"HOSE G604CW140S P",2,2,,,,,,,,,,,,,,,, 
21,1,,172164-79940,,COVER,1,1,,,,,,,,,,,,,,,, 
22,1,,23010-014000,,"CLAMP 14",2,2,,,,,,,,,,,,,,,, 
23,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 
24,1,,172122-17190,,CLIP,2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 2 :::r:; ~ □ -Jv"fff ( IJ i::r:; HJv 7,.,.,0-9 1J HJV1) (tr%) 
Fig. CONTROL PIPING(REMOTE CONTROL VALVE 

y)l.,-r/\il.,7:f-Y I-­
MULTI VALVE KIT 
(172176-74530) 
Fig.61 REF. No.1 
(172176-74540) 

Fig. 61 REF. No. 2 
(172176-74490) 
Fig.61 REF. No.1-1,2-1 
inc. Fig.61 REF.No. 3~29 

Fig. 82 REF. No. 1~10 
Fig. 84 REF. No. 1~10 

~ ROTARY VALVE) (NEW) 

...tb'Ei~ ~ 
VIEWED FROM UPPER 

(R) • FRONT 

ii:l!ff,t{y7 
HYO.OIL PUMP 

M/#00832~ 

ft-15 
o----17 

17 ~ __.20 
16 ~ 

~ 1111 

s ~3 
12 ;,t ~ l 

4 5 
' 

I 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,7,7,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",7,7,,,,,,,,,,,,,,,, 
3,2,,172164-79200,,"HOSE G604BB055S B",2,2,,,,,,,,,,,,,,,, 
4,2,,23393-020000,,"JOINT 90RGI1/4",1,1,,,,,,,,,,,,,,,, 
5,2,,172165-78980,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79190,,"HOSE G604BB055 C",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-79010,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172164-79210,,"HOSE G604BB055 F",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-79030,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172164-79180,,"HOSE G604BB055 H",1,1,,,,,,,,,,,,,,,, 
11,2,,172165-79050,,HOSE,1,1,,,,,,,,,,,,,,,, 
12,2,,23871-010000,,"PLUG PT1/8,SCREW",1,1,,,,,,,,,,,,,,,, 
13,2,,172165-76250,,CONNECTOR,1,1,,,,,,,,,,,,,,,, 
14,3,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
15,1,,172123-76120,,"CONNECTOR PF1/4",9,9,,,,,,,,,,,,,,,, 
16,1,,24315-000110,,"O-RING 1B P-11.0",9,9,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



83 :r:;~ □-JL,~f (D--$1 1)/tJL,7--v:J::J~D-JL,/,JL,7) (18%) 
Fig. CONTROL PIPING(ROTARY VALVE 

~-­
:::i~ I-- □ -)1.,/(Jl.,-:;f 
CONTR 

~ CONTROL VAL VE) (PREVIOUS) 
~M/#00831 

7 JL,.r/\Jl.,-:1:f' 'Y 1-­
MUL Tl VALVE KIT 
(172176-74530) 

Fig. 51 REF. No. 1 
( 172176-7 4540) 

Fig.61 REF. No.2 
(172176-74490) 
Fig.61 REF. No. 1-1,2-1 
inc. Fig.61 REF.No.3~29 

Fig.81 REF.No.1~10 
Fig.83 REF.No.1~14 

silv
erh

orn
.co

.uk



1,2,,172141-76180,,CONNECTOR,8,8,,,,,,,,,,,,,,,, 
2,3,,24315-000110,,"O-RING 1B P-11.0",8,8,,,,,,,,,,,,,,,, 
3,2,,172164-79200,,"HOSE G604BB055S B",1,1,,,,,,,,,,,,,,,, 
4,2,,172165-79050,,HOSE,1,1,,,,,,,,,,,,,,,, 
5,2,,172165-78980,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,2,,172164-79190,,"HOSE G604BB055 C",1,1,,,,,,,,,,,,,,,, 
7,2,,172165-79010,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,2,,172164-79210,,"HOSE G604BB055 F",1,1,,,,,,,,,,,,,,,, 
9,2,,172165-79030,,HOSE,1,1,,,,,,,,,,,,,,,, 
10,2,,172164-79180,,"HOSE G604BB055 H",1,1,,,,,,,,,,,,,,,, 
11,1,,172123-76120,,"CONNECTOR PF1/4",2,2,,,,,,,,,,,,,,,, 
12,1,,24315-000110,,"O-RING 1B P-11.0",6,6,,,,,,,,,,,,,,,, 
13,1,,172162-76770,,"JOINT PF1/4",4,4,,,,,,,,,,,,,,,, 
14,1,,172164-76700,,"T-JOINT 1/4",1,1,,,,,,,,,,,,,,,, 
15,2,,24315-000110,,"O-RING 1B P-11.0",1,1,,,,,,,,,,,,,,,, 
16,1,,172168-79100,,"HOSE G604BC030 A",1,1,,,,,,,,,,,,,,,, 
17,1,,172964-78111,,"VALVE, CHECK",2,2,,,,,,,,,,,,,,,, 
18,1,,172122-79930,,CLAMP,1,1,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 4 ::i:;~ □ -Jv"i!ff ( □ --$' 1J/\Jv7""'::i:;~ □ -Jv/\Jv7) (1%) 
Fig. CONTROL PIPING(ROTARY VALVE 

~ CONTROL VALVE) (NEW) 
M/#00832~ 

) 
/ 

\\ 
IJ-5' lj /\}(., 7 
0 A ALVE 

--~A6 -~ . : 

8 

16 

silv
erh

orn
.co

.uk



1,1,,172112-77580,,"JOINT 1/8",1,1,,,,,,,,,,,,,,,, 
2,1,,172112-77660,,"L-JOINT 1/8",1,1,,,,,,,,,,,,,,,, 
3,1,,172141-77800,,"JOINT, GREASE",4,4,,,,,,,,,,,,,,,, 
4,1,,172147-77800,,"CONNECTOR PT 1/8",1,1,,,,,,,,,,,,,,,, 
5,1,,172151-77801,,HOSE,1,1,,,,,,,,,,,,,,,, 
6,1,,172164-77810,,HOSE,1,1,,,,,,,,,,,,,,,, 
7,1,,172164-78560,,HOSE,1,1,,,,,,,,,,,,,,,, 
8,1,,24761-020000,,"NIPPLE PT1/8,GREASE",3,3,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



8 5 Jijiljl)-:1:Jlj 
Fig. GREASING 

silv
erh

orn
.co

.uk



1,1,,172165-81101-4,,"BOOM ASSY (GREEN)",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172165-81102-4,,"BOOM ASSY (GREEN)",1,1,,,,,N,,,M/#00832,,M/#00832,,,,,, 
1-2,1,,172165-81103-4,,"BOOM ASSY (GREEN)",1,1,,,,,S,,,M/#01074,,M/#01074,,,,,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,,,,,,,,,,,,,,,, 
3,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
4,1,,172176-81540,,"PIN 50-230",1,1,,,,,,,,,,,,,,,, 
4-1,1,,172176-81541,,"PIN 50X234",1,1,,,,,N,,,M/#01302,,M/#01302,,,,,, 
5,1,,172176-81620,,"PIN 50-155",1,1,,,,,,,,,,,,,,,, 
6,1,,172176-81580,,"PIN 50-183",1,1,,,,,,,,,,,,,,,, 
7,1,,172164-81670,,SPACER,3,3,,,,,,,,,,,,,,,, 
8,1,,172165-82520,,"SHIM 50X85X0.5",1,1,,,,,,,,,,,,,,,, 
9,1,,172165-82530,,"SHIM 50X85X1.2",1,1,,,,,,,,,,,,,,,, 
10,1,,172165-82540,,"SHIM 50X85X1.6",1,1,,,,,,,,,,,,,,,, 
11,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 
12,1,,26716-160002,,"NUT M16",2,2,,,,,,,,,,,,,,,, 
13,1,,22157-120000,,"WASHER 12",3,3,,,,,,,,,,,,,,,, 
14,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
15,1,,26013-120302,,"BOLT W/WASHER M12X30",3,3,,,,,,,,,,,,,,,, 
16,1,,172312-31120,,"BOLT M16X170",1,1,,,,,,,,,,,,,,,, 
17,1,,172176-81620,,"PIN 50-155",1,1,,,,,,,,,,,,,,,, 
18,1,,172176-81600,,"PIN 50-321",1,1,,,,,,,,,,,,,,,, 
19,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
20,1,,172164-81680,,"PIN 40X111",1,1,,,,,,,,,,,,,,,, 
21,1,,172165-82301-4,,"BRACKET,BOOM (GREEN)",1,1,,,,,,,,,,,,,,,, 
22,2,,172165-81710,,"BUSH 70X85",2,2,,,,,,,,,,,,,,,, 
23,2,,172165-81770,,"SEAL 70X80X6, DUST",2,2,,,,,,,,,,,,,,,, 
25,2,,24321-000700,,"O-RING 1A G-70.0",2,2,,,,,,,,,,,,,,,, 
26,1,,172165-82340,,"PIN 40X122",1,1,,,,,,,,,,,,,,,, 
27,1,,172165-82360,,"PIN 70-400 CMP",1,1,,,,,,,,,,,,,,,, 
28,1,,172165-82520,,"SHIM 50X85X0.5",8,8,,,,,,,,,,,,,,,, 
29,1,,172165-82530,,"SHIM 50X85X1.2",8,8,,,,,,,,,,,,,,,, 
30,1,,172165-82540,,"SHIM 50X85X1.6",8,8,,,,,,,,,,,,,,,, 
31,1,,172165-82580,,"SHIM 40X75X0.5",4,4,,,,,,,,,,,,,,,, 
32,1,,172165-82590,,"SHIM 40X75X1.2",4,4,,,,,,,,,,,,,,,, 
33,1,,172165-82600,,"SHIM 40X75X1.6",4,4,,,,,,,,,,,,,,,, 
34,1,,172146-82910,,SPACER,1,1,,,,,,,,,,,,,,,, 
35,1,,172117-83970-4,,"PLATE(C),LOCK(GREEN",1,1,,,,,,,,,,,,,,,, 
36,1,,172112-87830,,"SHIM 70X4",2,2,,,,,,,,,,,,,,,, 
37,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
38,1,,22242-000700,,"CIRCLIP   70",1,1,,,,,,,,,,,,,,,, 
39,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
40,1,,24761-050000,,"NIPPLE C,GREASE",1,1,,,,,,,,,,,,,,,, 
41,1,,26013-100202,,"BOLT W/WASHER M10X20",2,2,,,,,,,,,,,,,,,, 
42,1,,26013-120252,,"BOLT M12X 25",1,1,,,,,,,,,,,,,,,, 
43,1,,172176-81300,,"BOOM W/BUSH, 3RD V.",1,1,,,,,,1,,,,,,,,,, 
43-1,1,,172176-81301,,"BOOM ASSY, 3RD",1,1,,,,,N,1,,M/#00832,,M/#00832,,,,,, 
43-2,1,,172176-81301,,"BOOM ASSY, 3RD",1,1,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
44,2,,172147-81451,,"BUSH 50X75",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
45,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
46,1,,172183-81170,,"TREE CLIP",3,3,,,,,W,,,M/#01074,,M/#01074,,,,,, 
47,1,,172176-81700,,SHIM,1,1,,,,,W,,,M/#01074,,M/#01074,,,,,, 
48,1,,172176-81710,,SHIM,1,1,,,,,W,,,M/#01074,,M/#01074,,,,,, 
49,1,,172176-81650,,"COLLAR 45.5X65",1,1,,,,,W,,,M/#01302,,M/#01302,,,,,, 
50,1,,172176-81650,,"COLLAR 45.5X65",1,1,,,,,W,,,M/#01302,,M/#01302,,,,,, 
51,1,,22242-000451,,"CIRCLIP   45",1,1,,,,,W,,,M/#01302,,M/#01302,,,,,, 
52,1,,22242-000451,,"CIRCLIP   45",1,1,,,,,W,,,M/#01302,,M/#01302,,,,,, 
53,1,,172176-81660,,"COLLAR 45.5X60X1",2,2,,,,,W,,,M/#01486,,M/#01486,,,,,, 
54,1,,172176-81660,,"COLLAR 45.5X60X1",2,2,,,,,W,,,M/#01486,,M/#01486,,,,,, 

silv
erh

orn
.co

.uk



18% 
PREVIOUS 

-P-b.VIJY-'51 
ARM CYLINDER 

PT 0/Vv:tfr~ 
P. T.O. VALVE SPEC. 
IE% 
PREVIOUS 

31 

I 5054 ~i~ o/p/J I 
:;i.,f>~VIJY-'51 YI) 38----(0)~ 33 
SWING CYLINDER ~/2/32 

23 ) 7 ~31 
22 · ~ ~35 
2 u / ...... 41 
3 ~ 
3 

21 3 28 30 

2 ==== l«f@Ja1937 
~3-~ 29 '9..J;_ 11 

42 1937 ~ .________ 11 

12 

47----..,..__,, 16 
48---© silv

erh
orn

.co
.uk



1,1,,172165-81201-4,,"ARM W/BUSH   (GREEN)",1,1,,,,,,,,,,,,,,,, 
1-1,1,,172165-81202-4,,"ARM W/BUSH   
(GREEN)",1,1,,,,,S,,,M/#01074,,M/#01074,,,,,, 
2,2,,172147-81451,,"BUSH 50X75",2,2,,,,,,,,,,,,,,,, 
3,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,,,,,,,,,,, 
4,2,,172165-81700,,"BUSH 45X65",2,2,,,,,,,,,,,,,,,, 
5,2,,172112-83530,,"SPACER 49.5X33",1,1,,,,,,,,,,,,,,,, 
6,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,,,,,,,,,,, 
7,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,,,,,,,,,,, 
8,1,,172176-81500,,"PIN 45-112",1,1,,,,,,,,,,,,,,,, 
9,1,,172176-81520,,"PIN 50-122",1,1,,,,,,,,,,,,,,,, 
10,1,,172125-81280,,"O-RING 81X8",2,2,,,,,,,,,,,,,,,, 
11,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
12,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
13,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 
14,1,,172165-81500-1,,"KIT,ARM PIN",1,1,,,,,,,,,,,,,,,, 
15,2,,172165-81320-1,,"PIN 45X204",1,1,,,,,,,,,,,,,,,, 
16,2,,172165-81340-1,,"PIN 45X204",1,1,,,,,,,,,,,,,,,, 
17,2,,933110-86600,,"NUT M24, NYLON",2,2,,,,,,,,,,,,,,,, 
18,2,,933171-29760,,WASHER,2,2,,,,,,,,,,,,,,,, 
19,2,,24761-020000,,"NIPPLE PT1/8,GREASE",1,1,,,,,,,,,,,,,,,, 
20,2,,172165-82550,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,, 
21,2,,172165-82560,,"SHIM 45X80X1.2",2,2,,,,,,,,,,,,,,,, 
21A,2,,172165-82570,,"SHIM 45X80X1.6",2,2,,,,,,,,,,,,,,,, 
22,1,,172165-81300-4,,"ARM(L),BUCKET(GREEN)",1,1,,,,,,,,,,,,,,,, 
23,1,,172165-81310-4,,"ARM, BUCKET  (GREEN)",1,1,,,,,,,,,,,,,,,, 
24,1,,172147-84400-4,,"LINK,BUCKET(GREEN)",1,1,,,,,,,,,,,,,,,, 
24-1,1,,172147-84401-
4,,"LINK,BUCKET(GREEN)",1,1,,,,,N,,,M/#00767,,M/#00767,,,,,, 
25,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,,,,,,,,,,, 
26,2,,933126-44500,,"SEAL VAY45X55X4,DUST",6,6,,,,,,,,,,,,,,,, 
27,2,,172112-86250,,"BUSH 45X39, PIN",2,2,,,,,,,,,,,,,,,, 
28,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
29,1,,24761-040000,,"NIPPLE B,GREASE",1,1,,,,,,,,,,,,,,,, 
30,1,,172176-81310,,"ARM ASSY, 3RD",1,1,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
31,2,,172147-81451,,"BUSH 50X75",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
32,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
33,2,,172165-81700,,"BUSH 45X65",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
34,2,,172112-83530,,"SPACER 49.5X33",1,1,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
35,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
36,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,Z,1,,M/#01074,,M/#01074,,,,,, 
37,1,,172165-82520,,"SHIM 50X85X0.5",1,1,,,,,,,,,,,,,,,, 
38,1,,172165-82530,,"SHIM 50X85X1.2",1,1,,,,,,,,,,,,,,,, 
39,1,,172165-82540,,"SHIM 50X85X1.6",1,1,,,,,,,,,,,,,,,, 
40,1,,172165-82550,,"SHIM 45X1.2",1,1,,,,,,,,,,,,,,,, 
41,1,,172165-82560,,"SHIM 45X80X1.2",1,1,,,,,,,,,,,,,,,, 
42,1,,172165-82570,,"SHIM 45X80X1.6",1,1,,,,,,,,,,,,,,,, 
43,1,,172176-81200,,"ARM ASSY",1,1,,,,,,2,,,,,,,,,, 
43-1,1,,172176-81201,,"ARM ASSY",1,1,,,,,S,2,,M/#01074,,M/#01074,,,,,, 
44,2,,172147-81451,,"BUSH 50X75",2,2,,,,,,2,,,,,,,,,, 
45,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,,2,,,,,,,,,, 
46,2,,172165-81700,,"BUSH 45X65",2,2,,,,,,2,,,,,,,,,, 
47,2,,172112-83530,,"SPACER 49.5X33",1,1,,,,,,2,,,,,,,,,, 
48,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,,2,,,,,,,,,, 
49,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,,2,,,,,,,,,, 
50,1,,172176-81210,,"ARM ASSY",1,1,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
51,2,,172147-81451,,"BUSH 50X75",2,2,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
52,2,,172165-81760,,"SEAL 50X60X4, DUST",2,2,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
53,2,,172165-81700,,"BUSH 45X65",2,2,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
54,2,,172112-83530,,"SPACER 49.5X33",1,1,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
55,2,,172112-83500,,"PIN BUSH 45X60",2,2,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
56,2,,933126-44500,,"SEAL VAY45X55X4,DUST",4,4,,,,,Z,3,,M/#01074,,M/#01074,,,,,, 
57,1,,172183-81160,,"TREE CLIP",4,4,,,,,W,,,M/#01074,,M/#01074,,,,,, 

silv
erh

orn
.co

.uk



. 8 7 ]7-b&/\7~ ~ IJ:_;? 
Fig. ARM & BUCKET LINK 

18% 
PREVIOUS 

~j, ~ r:35,55 

( ( (f'\- JQ~~~,56 
3635 3633 34 '('---crZ_ ·53 

5655 5653 54 W)----36,56 

l'i.'T'Y ~VIJY-$1 
BUCKET CYLINDER 

18% 
PREVIOUS 

/6,48 

jc£/7.49 
r~(f 

4 7 
4649 

l 
43 

silv
erh

orn
.co

.uk



1,1,,172151-81500-4,,BUCKET(700S)(GREEN),1,1,,,,,,3,,,,,,,,,, 
2,2,,172151-81510-4,,BUCKET(700S)(GREEN),1,1,,,,,,3,,,,,,,,,, 
3,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,3,,,,,,,,,, 
4,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,3,,,,,,,,,, 
5,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,3,,,,,,,,,, 
6,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,3,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,3,,,,,,,,,, 
8,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,3,,,,,,,,,, 
9,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,3,,,,,,,,,, 
10,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,3,,,,,,,,,, 
11,4,,172151-81630,,PIN,4,4,,,,,,3,,,,,,,,,, 
12,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,3,,,,,,,,,, 
13,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,3,,,,,,,,,, 
14,1,,172176-81950,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,, 
15,2,,172176-81560,,"PIN 45X271 CMP",2,2,,,,,,,,,,,,,,,, 
16,2,,172176-81640,,COLLAR,2,2,,,,,,,,,,,,,,,, 
17,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
18,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,,,,,,,,,,,,,,,, 
19,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
20,2,,172124-81930,,"SHIM 45X0.8",2,2,,,,,,,,,,,,,,,, 
21,2,,172124-81940,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,, 
22,1,,172151-86210,,"CUTTER (L) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
23,1,,172151-86220,,"CUTTER (R) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
24,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,, 
25,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,, 
26,1,,172165-86500,,"TOOTH KIT, POINT",1,1,,,,,W,2,,M/#01451,,M/#01451,,,,,, 
28,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,W,2,,M/#01451,,M/#01451,,,,,, 

silv
erh

orn
.co

.uk



2 

,t7V =I:;.; 
OPTIONAL 

6 7 4 

1(700S) 
~~. 

8 

;ifflffl~ 
REPAIR PART 

silv
erh

orn
.co

.uk



1,1,,172176-81950,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,, 
2,2,,172176-81560,,"PIN 45X271 CMP",2,2,,,,,,,,,,,,,,,, 
3,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
4,2,,172176-81640,,COLLAR,2,2,,,,,,,,,,,,,,,, 
5,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,,,,,,,,,,,,,,,, 
6,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
7,2,,172124-81930,,"SHIM 45X0.8",2,2,,,,,,,,,,,,,,,, 
8,2,,172124-81940,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,, 
9,1,,172151-81700-4,,"BUCKET (450S)(GREEN)",1,1,,,,,,,,,,,,,,,, 
10,2,,172151-81710-4,,"BUCKET (450S)(GREEN)",1,1,,,,,,,,,,,,,,,, 
11,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
12,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
13,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
14,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
15,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
16,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",3,3,,,,,,,,,,,,,,,, 
17,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",3,3,,,,,,,,,,,,,,,, 
18,3,,172151-81620,,"PIN ASSY, LOCK",3,3,,,,,,,,,,,,,,,, 
19,4,,172151-81630,,PIN,3,3,,,,,,,,,,,,,,,, 
20,4,,172151-81640,,"LOCK,RUBBER BIN",3,3,,,,,,,,,,,,,,,, 
21,3,,172151-81610,,"ADAPTER, ETHER START",3,3,,,,,,,,,,,,,,,, 
22,1,,172151-81800-4,,"BUCKET(600S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
23,2,,172151-81810-4,,"BUCKET(600S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
24,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
25,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
26,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
27,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
28,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
29,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,,,,,,,,,,, 
30,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,,,,,,,,,,, 
31,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,, 
32,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,, 
33,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,, 
34,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,,,,,,,,,,, 
35,1,,172151-81900-4,,"BUCKET(650S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
36,2,,172151-81910-4,,"BUCKET(650S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
37,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
38,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
39,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
40,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
41,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
42,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",4,4,,,,,,,,,,,,,,,, 
43,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",4,4,,,,,,,,,,,,,,,, 
44,3,,172151-81620,,"PIN ASSY, LOCK",4,4,,,,,,,,,,,,,,,, 
45,4,,172151-81630,,PIN,4,4,,,,,,,,,,,,,,,, 
46,4,,172151-81640,,"LOCK,RUBBER BIN",4,4,,,,,,,,,,,,,,,, 
47,3,,172151-81610,,"ADAPTER, ETHER START",4,4,,,,,,,,,,,,,,,, 
48,1,,172151-82000-4,,"BUCKET(750S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
49,2,,172151-82010-4,,"BUCKET(750S) (GREEN)",1,1,,,,,,,,,,,,,,,, 
50,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
51,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
52,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
53,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
54,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
55,2,,772151-81610-4,,"TEETH ASSY   (GREEN)",5,5,,,,,,,,,,,,,,,, 
56,3,,172151-81600-4,,"POINT,TOOTH 18S(97)",5,5,,,,,,,,,,,,,,,, 
57,3,,172151-81620,,"PIN ASSY, LOCK",5,5,,,,,,,,,,,,,,,, 
58,4,,172151-81630,,PIN,5,5,,,,,,,,,,,,,,,, 
59,4,,172151-81640,,"LOCK,RUBBER BIN",5,5,,,,,,,,,,,,,,,, 
60,3,,172151-81610,,"ADAPTER, ETHER START",5,5,,,,,,,,,,,,,,,, 
61,1,,172151-86210,,"CUTTER (L) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
62,1,,172151-86220,,"CUTTER (R) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
63,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



64,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,, 
65,1,,172165-86500,,"TOOTH KIT, POINT",1,1,,,,,W,2,,M/#01451,,M/#01451,,,,,, 
67,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,W,2,,M/#01451,,M/#01451,,,,,, 

silv
erh

orn
.co

.uk



,i-7:::.,, =I y 
OPTIONAL 

6 

89 ;,7,~S1-f1 (JJ-$1,-f)(Y~) 
Fig. BUCKETS TYPE(ATTACHMENT) 

10 14 15 
23 27 28 
36 40 41 
49 53 54 

7 8 

12 
25 
38 
51 

J 

18 
31 
44 
57 

~ 
20 19 
33 32 
46 45 

158 

9 (450S) 
22(600S) 
35(650S) 
48(750S) 

16 
29 
42 
55 

17 21 
30 34 
43 47 
56 60 

13 11 15 14 
26 24 28 27 
39 37 41 40 
52 50 54 53 

~)fl~ 
REPAIR PART 

67 

65 silv
erh

orn
.co

.uk



1,1,,772147-81411-4,,"BUCKET(450)  (GREEN)",1,1,,,,,,,,,,,,,,,, 
3,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
4,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
5,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
6,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
7,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
8,2,,772112-91303-4,,"TEETH        (GREEN)",3,3,,,,,,,,,,,,,,,, 
9,3,,172151-81400-4,,"BOLT         (GREEN)",6,6,,,,,,,,,,,,,,,, 
10,3,,172151-81410,,"SHIM SET, TEETH",3,3,,,,,,,,,,,,,,,, 
14,3,,172137-86780-4,,"NUT          (GREEN)",6,6,,,,,,,,,,,,,,,, 
15,3,,172112-91303-4,,"TEETH        (GREEN)",3,3,,,,,,,,,,,,,,,, 
16,1,,172176-81950,,"PIN KIT, BUCKET",2,2,,,,,,,,,,,,,,,, 
17,2,,172124-81930,,"SHIM 45X0.8",2,2,,,,,,,,,,,,,,,, 
18,2,,172176-81560,,"PIN 45X271 CMP",2,2,,,,,,,,,,,,,,,, 
19,2,,172124-81940,,"SHIM 45X1.2",2,2,,,,,,,,,,,,,,,, 
20,2,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
21,2,,172176-81640,,COLLAR,2,2,,,,,,,,,,,,,,,, 
22,2,,26116-100752,,"BOLT M10X 75 PLATED",2,2,,,,,,,,,,,,,,,, 
23,2,,26716-100002,,"NUT 10",4,4,,,,,,,,,,,,,,,, 
24,1,,772125-81471-4,,"BUCKET(600)  (GREEN)",1,1,,,,,,,,,,,,,,,, 
26,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
27,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
28,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
29,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
30,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
31,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
32,3,,172151-81400-4,,"BOLT         (GREEN)",8,8,,,,,,,,,,,,,,,, 
33,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,, 
37,3,,172137-86780-4,,"NUT          (GREEN)",8,8,,,,,,,,,,,,,,,, 
38,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
39,1,,772124-81401-4,,"BUCKET(650)  (GREEN)",1,1,,,,,,,,,,,,,,,, 
41,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
42,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
43,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
44,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
45,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
46,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
47,3,,172151-81400-4,,"BOLT         (GREEN)",8,8,,,,,,,,,,,,,,,, 
48,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,, 
52,3,,172137-86780-4,,"NUT          (GREEN)",8,8,,,,,,,,,,,,,,,, 
53,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
54,1,,772125-81403-4,,"BUCKET(700)  (GREEN)",1,1,,,,,,,,,,,,,,,, 
56,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
57,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
58,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
59,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
60,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
61,2,,772112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
62,3,,172151-81400-4,,"BOLT         (GREEN)",8,8,,,,,,,,,,,,,,,, 
63,3,,172151-81410,,"SHIM SET, TEETH",4,4,,,,,,,,,,,,,,,, 
67,3,,172137-86780-4,,"NUT          (GREEN)",8,8,,,,,,,,,,,,,,,, 
68,3,,172112-91303-4,,"TEETH        (GREEN)",4,4,,,,,,,,,,,,,,,, 
69,1,,772147-81441-4,,"BUCKET(750)  (GREEN)",1,1,,,,,,,,,,,,,,,, 
71,2,,172162-82820-4,,"CUTTER,SIDE(L)(GREEN",1,1,,,,,,,,,,,,,,,, 
72,2,,172162-82840-4,,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,,,,,,,,,,, 
73,2,,172162-82930-4,,"BOLT M16X 50 (GREEN)",6,6,,,,,,,,,,,,,,,, 
74,2,,172162-82940-4,,"NUT M16      (GREEN)",6,6,,,,,,,,,,,,,,,, 
75,2,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,,,,,,,,,,, 
76,2,,772112-91303-4,,"TEETH        (GREEN)",5,5,,,,,,,,,,,,,,,, 
77,3,,172151-81400-4,,"BOLT         (GREEN)",10,10,,,,,,,,,,,,,,,, 
78,3,,172151-81410,,"SHIM SET, TEETH",5,5,,,,,,,,,,,,,,,, 
82,3,,172137-86780-4,,"NUT          (GREEN)",10,10,,,,,,,,,,,,,,,, 
83,3,,172112-91303-4,,"TEETH        (GREEN)",5,5,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



84,1,,172151-86210,,"CUTTER (L) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
85,1,,172151-86220,,"CUTTER (R) ASSY,SIDE",1,1,,,,,,1,,,,,,,,,, 
86,1,,172151-86240,,"BOLT M16X 32",6,6,,,,,,1,,,,,,,,,, 
87,1,,22217-160000,,"SPRING WASHER 16",6,6,,,,,,1,,,,,,,,,, 

silv
erh

orn
.co

.uk



90 /\7~~ ("p9iy=J-j..Y~{ 
. BUCKET(ATTACHMENT F1 g. 

85 

87 

6 7 
29 30 
44 45 
59 60 
74 75 

~ 86 

4 
27 
42 
57 
72 

7 , P" ... ' ~--
-;;t7V::::i:,, 
OPTIONAL 

1 (450) 
24 (6 0 0) 
39 (6 5 0) 
54 (700) 
69 (750) 

is 
43 
58 
73 

14 
37 
52 
67 
82 

18 

8 
31 
46 
61 
76 

15 9 10 
32 33 jJ 47 48 

68 62 63 
83 7778 

20 

3 7 6 
26 30 29 
41 45 4549 
56 60 
71 75 74 

silv
erh

orn
.co

.uk



1,1,,172164-81650,,"PIN ASSY 45X122",2,2,,,,,,,,,,,,,,,, 
2,1,,172164-81670,,SPACER,2,2,,,,,,,,,,,,,,,, 
3,1,,172112-87840,,"SHIM 45X1",4,4,,,,,,,,,,,,,,,, 
4,1,,172158-94101-4,,"BLADE ASSY(GREEN:98)",1,1,,,,,,,,,,,,,,,, 
5,2,,172168-81410,,"SEAL 45X55X4, DUST",4,4,,,,,,,,,,,,,,,, 
6,1,,172124-94300,,"PIN 45-157, BLADE",2,2,,,,,,,,,,,,,,,, 
7,1,,172124-94310,,"PLATE, LOCK",2,2,,,,,,,,,,,,,,,, 
8,1,,22157-120000,,"WASHER 12",2,2,,,,,,,,,,,,,,,, 
9,1,,24761-020000,,"NIPPLE PT1/8,GREASE",2,2,,,,,,,,,,,,,,,, 
10,1,,24761-040000,,"NIPPLE B,GREASE",2,2,,,,,,,,,,,,,,,, 
11,1,,26013-100252,,"BOLT W/WASHER M10X25",4,4,,,,,,,,,,,,,,,, 
12,1,,26013-120302,,"BOLT W/WASHER M12X30",2,2,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



F' 91 7L,-I--= 
1 g. BLADE 

12 

llJl l 

7v-r-=::1')Y-$1' ~ 

11 
' 7 - _ _.,..,,. ~--_£.-____, 

6~ >~ 
10 _::_::=:::: '. ~ 

1~~9 l l '' ' ~ 
l~ ." /534 ,~ 

V. 

i 
7 

~11 

3 6 

silv
erh

orn
.co

.uk



1,1,,172964-03610,,"LABEL A",1,1,,,,,,,,,,,,,,,, 
2,1,,172164-03500,,LABEL,1,1,,,,,,,,,,,,,,,, 
3,1,,172164-03540,,LABEL,1,1,,,,,,,,,,,,,,,, 
4,1,,172964-03370,,LABEL,1,1,,,,,,,,,,,,,,,, 
5,1,,172164-03510,,LABEL,1,1,,,,,,,,,,,,,,,, 
6,1,,172164-03520,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
7,1,,172964-03390,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
8,1,,172519-04180,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
9,1,,172519-04290,,"LABEL,WARNING",1,1,,,,,,,,,,,,,,,, 
10,1,,172519-04300,,LABEL,1,1,,,,,,,,,,,,,,,, 
11,1,,172164-03560,,LABEL,1,1,,,,,,,,,,,,,,,, 
12,1,,172165-03661,,"LABEL,DANGER",1,1,,,,,,,,,,,,,,,, 
13,1,,172142-03302,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
14,1,,172141-03202,,"LABEL,CAUTION",1,1,,,,,,,,,,,,,,,, 
15,1,,172164-03530,,"LABEL,WARNING",2,2,,,,,,,,,,,,,,,, 
16,1,,172162-03241,,LABEL,1,,,,,,,,,,,,,,,,, 
17,1,,172964-03480,,LABEL,1,1,,,,,,,,,,,,,,,, 
17-1,1,,172964-03481,,LABEL,1,1,,,,,N,,,M/#00993,,M/#00993,,,,,, 

silv
erh

orn
.co

.uk



I 
A ■ • 

5 

-
13 

A• ■ 

9 2 ~:tiM& ( J P ) 
Fig. SAFETY LABEL(JP) 

10-

COUNTRY JP EX EP 
Fig. No. 92 93 

5 4 1516 

6 

2 

6 

7 

3 

••• ·==·~ 

7 
I 

11.1,n - A;::tQ&.• 

;.7::==cr 

-r-r: ·-· --·------.....,__o!:19!1'af~-:i,i 
_____ ,,._ 

-~7-ni! -~ -----
A ■ ■ 11 • iWlw} .. 1-~---=-----1 ~aPa ll}t.■it7 
~: 

•=v-AfllJl:Vr:1'~•. 
•~~'Cnl\ 
...... ::ie .. <!l■l.t:~ 
Ul,a-6+1--,7-9■Dlll, 
t'l'l!I.\, 

14 

I 
Aa ■ 

A• ■ 
Sl:■11Htt:.■N 
Cl'll,~.,'C!U!.&.'ll~ 
l,'C'(ll!.-1 .. 
ID'f'~IJ■a'C. Tl.II: 
T••tn#&1Jt'J: 

15 

17 
17-1 

16 

4 

8 

z:,~~rl:.••~-r 
<tti.lo 
o«:r.11,1---,tit.•U:. 
077:,ai,;n,:,,<JW,.~ 

1,;:z. 

12 

I 

[ 
i&~1&~•fi'rt:£'1=1 ~ IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,172187-03600,,LABEL,1,,,,,,,,,,,,,,,,, 
2,1,,172187-03610,,LABEL,1,,,,,,,,,,,,,,,,, 
3,1,,172187-03620,,LABEL,2,,,,,,,,,,,,,,,,, 
4,1,,172171-03420,,"CAUTION PLATE ASSY",1,,,,,,,,,,,,,,,,, 

silv
erh

orn
.co

.uk



3 

9 3 ~:tr/i~ (EP) 
Fig. SAFETY LABEL(EP) 

-- COUNTRY JP EX EP 
Frg. No. 92 - 93 

2 

w 
4 

!DANGER! 
Ne pas utilim la machine. 

Ranger ce panneau s"i I n' as1 pas u ti I e 

!GEFAHR! 
Maschi ne n icht in Bet ri eb nehmen. 

Schi Id bei nicht Gebrauch en1fernen und 
aurbewahren. ,...... _______ 1/2171-03420 

[
i&~i&~.filifi"3ucp J IN THE OPERATION 
MANUAL CASE 

silv
erh

orn
.co

.uk



1,1,,172176-08500,,P.T.O.KIT,1,1,,,,,,1,,,,,,,,,, 
1-1,1,,172176-08501,,P.T.O.KIT,1,1,,,,,S,2,,M/#00870,,M/#00870,,,,,, 
1-2,1,,172176-08502,,"P.T.O KIT",1,1,,,,,S,2,,M/#01081,,M/#01081,,,,,, 
1-3,1,,172176-08503,,P.T.O.KIT,1,1,,,,,S,7,,M/#01328,,M/#01328,,,,,, 
2,2,,172176-74500,,"P.T.O.KIT, FRAME END",1,1,,,,,,3,,,,,,,,,, 
3,2,,172176-74510,,"P.T.O.KIT, ARM END",1,1,,,,,,4,,,,,,,,,, 
3-1,2,,172176-74511,,"P.T.O.KIT, ARM END",1,1,,,,,S,4,,M/#01081,,M/#01081,,,,,, 
4,2,,172176-74520,,"P.T.O.KIT,JOIN",1,1,,,,,,5,,,,,,,,,, 
4-1,2,,172176-74550,,"P.T.O.KIT,JOIN",1,1,,,,,S,6,,M/#00870,,M/#00870,,,,,, 
4-2,2,,172176-74551,,"P.T.O. KIT",1,1,,,,,S,8,,M/#01328,,M/#01328,,,,,, 

silv
erh

orn
.co

.uk



94 PTOt'.'Jt'--
Fig. P. T.O.KIT 

PTO:t-:'lr-­
P. T.O.KIT 
( 172176-08500) 
inc.Fig.32 REF.No.I 

Fig.77 REF.No.1 
Fig.63 REF.No.! 

1-1 (172176-08501) 
inc.Fig.32 REF.No.! 

Fig. 77 REF. No. 1 
Fig.63 REF.No. !A 

1-2 (172176-08502) 
inc.Fig.32 REF.No. 1 

Flg.77 REF.No. 1-1 
Fig. 63 REF. No. 1A 

1-3 (172176-08503) 
inc.Fig.32 REF.No. I 

Fig. 77 REF. No.1-1 
Fig. 63 REF. No. 1 A-1 

PTO:\='-Yt-- ("7L,--b.:r:::'.:/t-=) 
P. T.0.KIT(FRAME ENO) 

p TO:t-'Y t-- (?-b.I:'.1/ t-=) 
P. T. 0. KIT (ARM END) 

2 (172176-74500) 
inc.Fig.32 REF.No.2~55 

32 HU (PTO:JYl-- □-Ji,) 
Fl g. CONTROL EQUIP. IP. T. 0. CONTROLl 

~:t-21_._,,.. • .,_U&IJ.....,... , 

3 (172176-74510) 
inc. Fig. 77 REF. No. 2 ~ 27 

3-1 (172176-74511) 
lnc.Fig.77 REF.No.2-2~31 

77 ij!JEEI (PTOJiJl,7, 7-Al 
Fla. HYO.OIL PIPING(P.T.O.VALVE,BOOM) 

,. 
_tz___Y' 

' 

I 1," ,_, 

P TO:t- 'Yr- (-8-)}it) 
P. T.O.KIT(CONFLUENCE) 

4 (172176-74520) 
inc.Fig.63 REF.No.2~20 
inc.Fig. 72 REF. No. 1 ~ 25 

4-1 ( 172176-7 4550) 
inc.Fig.63 REF.No.2~20 
inc.Fig. 73 REF. No. 1 ~ 26 

4-2(172176-74551 l 
inc.Fig.63 REF.No.2~20 
lnc.Fig.74 REF.No.1~27 

es PTOJl.11,7 
Fl g. P. T. 0 VALVE 

72 iji!El!I' (PTOIIJl,7, :Jt,-A) (18~) 
F!g, HYO.OIL PIPING 

(P. T. 0. VALVE, FRAME) !PREVIOUS) 

78 ijiffEtl' (PTOIIJl,7, -:;t,-A) (181) 
Flt. HYO.OIL PIPING 

IP. T. 0. VALVE. FRAME) (PREVIOUS) 

74 iji!EH (PTO/IJl,7, :Jt,-A) (ft) 
Flt. HYO.OIL PIPING 

IP. T. 0. VALVE. FRAME) (NEil 

---==- ~m silv
erh

orn
.co

.uk



[Info] 
PcNo=Y00K2912 
PcName=VIO50 
JpnUse=1 
JpnSec1=Œš‹@ 
JpnSec2=ƒoƒbƒNƒz� [ 
JpnSec3=VIO 
JpnPreface=1 
EngUse=1 
EngSec1=CONSTRUCTION 
EngSec2=EXCAVATOR (ViO) 
EngSec3=VIO 
EngPreface=1 

silv
erh

orn
.co

.uk


	preface.pdf
	How to read this Parts Catalog
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No,
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-94




